é‘ FIAT-ALLIS

745~ B

wheel loader e
e

parts catalog

Form 73064655 English




4-75

AVOID ACCIDENTS

Most accidents, whether they occur in industry, on the farm, at
home or on the highway, are caused by the failure of some individual
to follow simple and fundamental safety rules or precavtions. For this
reason MOST ACCIDENTS CAN BE PREVENTED by recognizing the
real cause and doing something about it before the accident occurs.

Regardless of the care used in the design and construction of any
type of equipment there are many conditions that cannot be completely
safeguarded against without interfering with reasonable accessibility
ond efficient operation.

A careful operator is the best insurance against an accident.
The complete observance of one simple rule would prevent
many thousand serious injuries each year.

That rule is:

Never attempt to clean, oil or adjust a machine while it is in

motion.

NATIONAL SAFETY COUNCIL

WARNING

On machines having hydraulically, mechanically, and/or cable con-
trolled equipment (such as shovels, loaders, dozers, scrapers, etc.)
be certain the equipment is lowered to the ground before servicing,
adjusting and/or repairing. If it is necessary to have the hydravlically,
mechanically, and/or cable controlled equipment partially or fully
raised to gain access to certdin items, be sure the equipment is suit-

‘ably supported by means other than the hydraulic lift cylinders, cable

and/or mechanical devices used for confro-lling'fhe equipment.

2nd Printing 9-79




SECOND PRINTING (9-79)

Includes all information as published in First Printing (4-75),
also includes updated and/or revisional information which
has not been previously published.

745-B

wheel loader

parts catalog

S/N+<45802901-UP
S/N 63C02901-UP

Form 73064655 English

A WARNING

STUDY THE OPERATION AND MAINTENANCE .
INSTRUCTION MANUAL THROUGH BEFORE STARTING,
OPERATING, MAINTAINING, FUELING OR SERVICING THIS
MACHINE.




ADDITIONAL PUBLICATIONS AVAILABLE
FOR

MODEL 745-B WHEEL LOADER (S/N 45502901 and 63C02901)

Consult your Fiat-Allis Construction Machinery dealer for other publications. See Technical
Publications Index (Form 70658800) for all available Publications. Technical Publications
Index (Form 70658800) is available FREE from your dealer.

(Revised June 1977)



IMPORTANT

All parts listed herein, which have no specific usage indicated, are applicable to all models.
Those parts which are used only on specific models are so indicated.

Attaching parts such as bolts, nuts, rivets, screws, washers, etc., are indented immediately
following the parts which they attach.

Parts indicated with a square (O) are also available in packaged sets. Refer to section titled
"PACKAGED PARTS".

The terms ''right'' and '"left" used throughout this parts catalog are determined by facing the
direction of forward travel.

The engine is mounted unconventionally with the flywheel toward the front of the machine, but
all engine parts are designated in respect to the engine as it would be installed in a conventional
machine with the flywheel to the rear.

INSTRUCTIONS FOR ORDERING PARTS

Order parts from the dealer covering the local territory.

ALWAYS GIVE THE MODEL AND SERIAL NUMBER OF MACHINE. IF PARTS ARE FOR AN
ASSEMBLY WHICH HAS A MODEL AND/OR SERIAL NUMBER (SUCH AS ENGINE ASSEMBLY,
PUMP ASSEMBLY), ALSO INCLUDE THIS INFORMATION.

To obtain parts promptly, give part name and part number.

Give post office address, town, county and state where parts are to be shipped. Also specify
whether material is to be shipped by freight, express or parcel post.

Confirm all telephone or telegraph orders iﬁ writing.

Parts for standard motor accessories such as generators and starting motors should be ordered
from authorized Service Stations maintained by manufacturers of these units throughout the
country.

No credit will be allowed on parts unless they are returned to the dealer from whom they were
purchased; from there they will be returned, at the customer's expense, to the factory for in-
spection.

Unless claims for shortages or errors are made immediately upon receipt of goods, they will
not be considered.

When broken goods are received, a full description of the damage should be made by the carrier
agent on the freight bill. If this description is insisted upon, full damage can always be collected
from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our respon-
sibility ceases upon delivery of shipment to the transportation company from whom a receipt is
received showing that shipment was in good condition when delivered to them; therefore, claims
(if any) should be filed with the transportation company,

The right is reserved to change the construction or material of any parts where it seems de-
sirable to do so without incurring the obligation of installing such changes on units already
delivered.

The information contained herein is general in nature and
is not intended for specific application purposes. FIAT-
ALLIS reserves the right to make changes in specifi-
cations shown herein, or add improvements, at any time
without notice or obligation.




MODEL IDENTIFICATION

The symbol listed below is stamped in front of the model serial number on each unit.

MODEL SYMBOL ENGINE MODEL

745-B

11000

DESCRIPTION

Turbocharged Diesel
powered engine, four
wheel drive loader
equipped with: power
shift transmission,
torque converter, plane-
tary axles, power
steering and power
brakes.

RECORD YOUR SERIAL NUMBERS BELOW

NOTE: Refer to page
WHEEL LOADER SERIAL NO.

ENGINE SERIAL NO.

7 for pictorial view.

TRANSMISSION SERIAL NO,

AXLE SERIAL NO.

SERIAL NUMBER LOCATION

LOADER SERIAL NO: Stamped on left side of rear frame, under ladder. \

ENGINE SERIAL NO: On plate attached to the left hand side of the engine block.

TRANSMISSION SERIAL NO: On plate attached to the left side of the transmission housing.

AXLE SERIAL NO: On plate attached to the axle housing.

MODEL SERIAL NUMBER

*SERIAL NUMBER consisting of all 8
characters must always be submitted for
positive identification of your machine.
This Point Cannot Be Overemphasized.

LOADER *SERIAL NO.
MODEL | PRODUCT UNIT
CODE NO.
]
745-B 453:02901
63C 102901
i




ALPHABETICAL INDEX

A
Accessory Drive. . ... .. i e . 102
Air Application Valve Assy . . ... ............nt. 148
AirCleaner ...ttt 72
Air Cleaner Connection. . ..........ccovvuenn.nn 70
Air Compressor. . .. .vvveiit et 160
AirHorn . ... i i i e e 145
AirHorn & Lines. .. ........coiiiiieinennnn.. 144
AirTankDrainValve ........................ 151
AirTank & Lines. . . .......oiiiiiiiinnnnnn., 152
AlcoholInjector . ....coviiiii it 155
Alcohol Injector AsSY ... oo vt i iiineniennn.. 156
Alternator. .. ..o it i e e 264
Alternator& Mounting . .. ........ ... ... ..., 265
Axle Housing & Pins(Front) ................... 121
Axle Housing & Mounting (Rear) ............... 124
B
Back-up Alarm .......... .. .0t 252
Batteries& Cables........................... 250
Battery Covers. . ... uvvii i iii it 251
Boom Kick Out (Hydraulic) ................... 196
Boom Kick Out (Single Lever Control)........... 200
Brake AirLines. ........c.coiiiviiiienennnn. 146
Brake Assy. (Front). . ........ ... ..oty 128
Brake Assy. (Rear) ......... ... ...t 130
Brake Hydraulic Lines (Front) ................. 136
Brake Hydraulic Lines (Rear) .................. 138
Breather,Engine . ........... ... ... ... 19
Bucket................... P 241
Bucket Cylinder Assy . ......oiiiiiiiinnnnanns 248
Bucket Hydraulics (Multi-Purpose Bucket) .. ...... 246
Bucket Leveler ... .......civriiiitinneennnnn 204
Bucket Leveler (Single Lever Control). ........... 208
Bucket Level & Position Indicator. ... ........... 203
C
Cab & Wiper Assy (ROPS). .. .........ivuvnn.. 270
Canopy Assy. (ROPS). .. ...... ... it 275
Charging OilPump ........ ... ... it 103
Clutch Cut-Off Valve. . ...............ccoouut 139
Compressor, Alr . .....cvuiiiiiiinrnennnnn 160
Compressor Crankease. .. ........covvinnnenn., 164
Compressor Cylinder Bloek. .. ............. L...162
Compressor Cylinder Head ... ................. 165
Controls
Bucket& Boom................. .. ..., 222, 224
Engine.......ciiiiiiiiiiiii i 52, 53
ParkingBrake . ........... ... i, 134
Rear Axle Disconnect . .. ........ccvveennn.. 106
Transmission . .. ...t ennnneeeerennnnnns 108
Control Valve Assy. (Parts)(Hydraulic)........... 216
Control Valve Assy. (Transmission). ............. 104
CoolantFilter.......... ..o, 73,75
Cowl&Platform............c i evannn. 230
Counterweight. . .. ... coiii i i i i i 231
Crankshaft. . .......ccoviriiiiiinnineeennnn. 16
CrankshaftPulley . .............. ... . ... ... 15
Cylinders
Bucket (Multi-Purpose)............coovin.n 244
DUMD .ot i it e 190
Master......covnivmieeninnenennnns 140, 142
35 N OO NP 194
PowerSteering ..............ciiiiiinn.n. 168
Wheel ... 128, 130

CylinderBlock ........ccvviiiiiiiiinnnnnnnn.. 12
CylinderHead.............ccviviiiinnnnnn. 20
D
DashLight Assy .......ciiiiiiiiiinnnnenn. 262
Demand Valve AsSy. . . ..o vvit e innnennnns 173
Differential Assy.(Front & Rear)................ 118
Differential (No-Spin) 117
Door Assy. (ROPSCAB). ........iviviinnnnn, 272
DrainValve.........ciiiiiininnnnnennns 151
Drive Shaft Group (Front) .................... 114
Drive Shaft Group (Rear) ..................... 116
DumpCylinder Assy . ......cvvvviininnnnnne.. 190
Dump Cylinder Piping. . ...................... 188
E
Electrical System. .. ......... ... ... ... 252

Elements
AirCleaner . ..........itii it 72
FuelFilter. ... ..... ... ... ... ... ... 41,42 44
HydraulicTank.................covvvnan., 215
OilFilter. . ... oi it i e e 36
Transmission Oil Filter .. .. ................. 111
Emergency Brake Control Group ............... 157
Emergency Brake Control Valve Assy............ 158
Emergency SteeringGroup . ................. 283C
Emergency Steering Motor and Pump. .. ....... 283E
Engine Breather. . ... ...... ... ... .. ... ... 19
Engine Coolant Heater ........................ 23
Engine & Front Mounting. ............c. ... ... 10
Engine Shut-Off Controls . .................. 52, 53
Exhaust Manifold .............. ... iia.. 40
F
e 80
Fenders............ciiiiiininnnao.. 229, 236
Filters
EngineOil......... . . i, 36
EngineCoolant . ..............ovvinenn. 73,75
Fuel. ... o i e 41,42, 44
HydraulicTank...............c... . cvn... 215
Transmission Oil . .............. ... ........ 111
Flex Disc & ConverterDrive . . .................. 85
Flywheel & Housing . ............c.ivuueeeon.. 22
Forward Clutch & Planetary .................... 96
Frame....... ..ot 232
FrontPiping ..........c0iiiiiiiriiinennan.. 212
Fuel Filtersand Lines . .. ................ 41,42, 44
Fuel InjectionPump . ...................... 48, 50
Fuel Injection Return Lines ................. 58, 60
Fuel Tank & Lines. ... ......covienvnnennnn.. 46
Fuel Injection Pump Conversion. ............... 50a
G
Gauge Assy. (Sight). . ... ..o 220
Governor (Air Compressor). ... .....coevunuennn 166
H
Heat Exchangers............. e 38
HeaterCab ......... ... 278
High Range Clutch and Transfer Drive Gear ........ 98
Hood. ..o ettt 236
Hose Parts. . ... ..ot iniiinaannn. 6
HourMeter..........coiintiniiiiiininnns 11

(Revised June 1979)



ALPHABETICAL INDEX

H Hydraulic . . . . . . . . . . . 186
Injection. . . .+« « . . . . 48,50
Hydraulic Controls , . . . . . . . . Power Steerln,q .. .. 172
2-Spool . . .. ... .. 222 Transmission Cha.rgmg 011 .. 103
3-Spool . . . . . . . . . ... 224 Water. . . . . . v . 0 e 0. . 76
Single Lever. . . . . . . . . . 226 R
Hydraulic Tank . . . . . . .. . . 2l4 Radiator Assy . . Coe e e 83
Hydraulic Piping (Front) e e .. 212 Radiator & Fan Gua.rd E .. 82
Hydraulic Pump Assy . . ... 186 Radiator Support, Hood & Fenders .o 236
Hydraulic Pump & Valve P1p1ng ... 182 Rear Axle Disconnect Control . . . . 106
High Range Clutch & Transfer Drive . 98 Rear Panel Assy. (ROPS CAB). . . . 274
Reverse Clutch & Planetary . . . . . 94
I S
Injection Nozzles and Lines . . 54, 56, 57a Shaft & Hub (Front Axle). . . . . . . 122
In:]?ection Nozzle Parts e e e 62 Shaft & Hub (Bea.r Axle) . . v 126
Injection Pump. . . .« « « . . . 48,50 Seat & Mounting . . . . . . . . .. 240
Instrument Panel Cover e e e e 257 Sea.F Belts ottt e e 239
Instrument Panel & Gauges . . . . . 258 Serial Numbers. . . . . . . . . .. 7
Instrument Panel Electrical Components 260 Side Panels Tt e e e e e e . 238
Instruments & Wiring (ROPS CAB) . 266 Sight Gauge . R 220
Intake Manifold . . . . . o 40 Sound Suppression Group . . . . . . 201
Starter. . . e e e e e 263
L Starting Prlmer System e e e e 63
Steering Cylinder . . . . . . . . . . 168
Ladder, Handrails & Fenders . . . . 229 Steering Gear Assy . . . . . . . . . 180
Lift Cylinder Ass. Parts . . . . . . 194 Steering Gear Linkage. . . 174
Lift Cylinder Piping . . . . . . . . 192 Steering Hydraulics (Pump a,nd Valve) 170
Light Assy. . . . . . . . « . . . . 255 Steering Hydraulics (Cylinder SeCthl’l) 167
Linkage Group . . . . . . . . . . 242 Steering Valve Assy. . . . 176
Lube Oil Filter . . . . . . . . . . 36 T
Lubrication Hose . . . . . . . 124, 192 Tail Light Assy. . . . . . . . . . . 256
M Throttle Pedal . . . . . . . . . . . 51
Timing Gear Housing . . . . . . . . 26
Manifolds . . . . . . . . . . . .. Transmission Assy . . . - . 84
Exhaust . . « o o o u oo 40 Transmission Charging O11 Pump R 103
Intake . . . . . e e e 40 Transmission Control . . . A 108
Water Outlet. . . . « o « o . . 78 Transmission Control Valve . . . . 104
Muffler. . . e 64 Transmission Cooling Lines and D1pst1ck 113
Multi-Purpose Bucket .. .. . 244 Transmission Filter . . . . .o 111
Multi-Purpose Bucket Hydra.uhcs .. 246 Transmission Filter and Mountmg . 112
Transmission Hou31ng & Cover. . . . 92
N Tool . . . . e e e e e e e 280
Torque Converter . e e e 86
No-Spin Differential . . . . . . . . 117 Torque Converter Housmg - 88
Nozzle and Holder Assy. . . . . . . 62 Turbine Drive Gears & Freewheel Un1t 90
Turbocharger Assy . . . . . . . . 68
0o Turbocharger Connections. . . . . . 66
Oil Pump Lines . . . . . « « « . . 32 Undercarriage Guard . . . . . . . . 234
OilPan. . . +« « « v « « « v « . . 34,35 v
Oil Pump. . . . . . 28,31 Valves o
Output Shaft & Axle Disconnect. . . . 100 Air Application . . . . . . . . 148
Air Tank Drain . . . . . . . . 151
P Clutch Cut-Off e e e e e e 139
Control . . . . . . . . . . .. 216
Packaged Parts . . . . . . . . . . 8 Demrand . . . . e e e e 173
Painting & Marking. . . . . . . . . 282 Transmission Control e e e . 104
Parking Brake Assy . . . . . . . . 132 Valve Operating Mechanism . . . . . 24
Parking Brake Control . . . . . . . 134
Piston & Connecting Rod . . . . . . 18 w
Power Cluster (Front) . . . . . . . 140 .
Power Cluster (Rear) . . . . . . . 142 Water Outlet Manifold. . . . . . . . 78
Power Steering Pump . . . . . . . . 172 Water Pump . . . . . . . . . . .. 76
Pumps Wheel . . . e e e 249
Engine Oil . . . . . . . . . . . 28,31 Wiper Groups (ROPS CAB) e e 276

5 (Revised June 1979)



NIPPLES

HOSE PARTS
NOTE: Refer to left hand column for identity of original hose.
not re-usable) unless otherwise noted.
from data indicated.

SOCKET

FLANGE

 — "N
=

—

T-70033

00

Hose is crimped-type (fitting
Equivalent hose assembly may be constructed

ORIGINAL| BULK HOSE NIPPLE NIPPLE

HOSE ASSY, (#1 end) (#2 end) SOCKET
NUMBER | HOSE LENGTH |ASSY. NO.| NIPPLE ASSY. NO.| NIPPLE (both ends)
| (25" Roll) | (inches) |(w/socket) only (w/socket) only

_};3045520 70920795 | 44-1/4 |70921855 | 70923263 |1, | 70921885 |70923263 | L.| 70920973
:7;3045542 70920795 | 41-3/4 |70921855 | 70923263 |L | 70921885 |70923263 | 1.] 70920973
73045543 70920795 | 41-3/4 | 70921855 | 70923263 |L | 70921885 |70923263 | L 70920973
73058700 | 70922357 | 32-3/8 | 70920946 | 70922832 |A | 70920946 [70922832 | A| 70920986
_};3046772 70922355 | 34-3/4 | 70920952 | 70923186 |E | 70920944 [70920978 | A| 70920972
}:3046776 70922355 | 46 70920944 | 70920978 |A | 70920944 |70920978 | A| 70920972
_:7;3048016 70920795 | 44-1/4 | 70921855 | 70923263 |L 70920973
73048117 70920795 [ 38-3/4 | 70920953 | 70923251 [E-1 70920945 |70922831 | A| 70920973
73050092 | 70920795 | 36-3/4 | 70920946 | 70922832 [A | 70920946 | 70922832 | A| 70920986
73051704 |70920795 | 47-1/4 | 70920945 | 70922831 |A | 70920945 |70922831 | A| 70920973
73104321 70920221 |[20-3/4 | 70920852 | 70920344 |A | 70920867 170919277 | E| 70919281
73104763 | 70920221 | 24-3/4 | 70920852 | 70920344 JA | 70920867 70919277 | E] 70919281
73104969 |70920728 [ 61-1/2 [ 70921033 | 70921034 |A | 70920868 |70920144 | E| 70919282
74320656 ] 70928116 | 9-1/2 70920850 | 70920303 [A | 70920865 [70919081 | E| 70919076
74359704 70928123 | 14 70920850 | 70920303 |A | 70920865 (70919081 | E| 70919076
74359714 | 70928123 5-7/8 70920850 | 70920303 |A | 70920865 [70919081 | E| 70919076
74359751 | 70928121 8-5/8 70920848 | 70920530 |A | 70920863 {70920155 | E| 70919768

* Hose Assy. includes Hose Guard




T-74605
AXLE SERIAL NUMBER

T-7344g
TRANSMSSION SERIAL, NUMBER

1. Seria] Numbe Plate




PACKAGED PARTS
PACKAGE NO. DESCRIPTION

--------- REPAIR KIT, alcohol injector (See ALCOHOL INJECTOR ASSY.)
--------- REPAIR KIT, cylinder (See DUMP CYLINDER)
--------- REPAIR KIT, cylinder (See LIFT CY LINDER)

--------- REPAIR KIT, cylinder (See POWER STEERING CY LINDER)

--------- REPAIR KIT, master cylinder (See POWER CLUSTER ASSY.)
--------- REPAIR KIT, power cluster (See POWER CLUSTER ASSY.)
--------- REPAIR KIT, wheel cylinder (See WHEEL CYLINDER ASSY.)

73063683 REPAIR KIT, valve (See AIR APPLICATION VALVE)
--------- LINING KIT (See BRAKE ASSY.)

--------- DECAL KIT (See PAINTING AND MARKING)
--------- RING SET, piston (See PISTON AND CONNECTING ROD)

--------- REPAIR KIT, pump (See WATER PUMP)

73062091 SEAL AND GASKET KIT, model TT Trans. (2-speed forward, l-reverse)

70194585 RING
70194679 SEAL
70924944 NUT
73021041 NUT
73021053 SEAL
73067517 GASKET
73021058 RING
73026156 SEAL
73031847 CUP
73035714 RING
73035745 RING
73063376 SEAL
73042151 SEAL KIT (Includes expander)
73044474 GASKET
73044485 GASKET
73044489 GASKET
73046029 STRIP
73070598 RING
73047698 GASKET
73047724 RING
73047741 GASKET
73048425 GASKET
73048782 GASKET
73058793  RING, seal
73062025 RING, seal
73062026  RING, seal
73062027 RING, seal
73062031 GASKET
73062032 GASKET
73062043 O-RING
73062051  RING, seal
73062067 RING, seal
73069421 GASKET, sump cover

bt it N = = N e i b e bt e HE NN = N = = NN -

(Revised June 1979)



PACKAGE NO.

74321189

74321984

GA

-
OO DNDNN BN BB

[NSIENV]
— AR~ NOORBNOUUIEDNDNE -

W e b e b e e e e e 2 U DD 00 DY

PACKAGED PARTS
DESCRIPTION

ENGINE OIL PUMP KIT (Adapts integral scavenging and oil
pressure pump to engines prior to serial No. 11-24134)

70035250
70667252
70904206
70907863
70910287
70912369
70913544
70914847
70916271
70916279
70916543
70916871
70919784
70921076
70921204

70921565
70923193
70928212
70930924
74255916
74320597
74320838
74320839
74320885
74320887
74320916
74321052
74321053
74321671
74321954
74321399
74337740
74337741
74393359
74395024
74347573

70923574
70923813
74321437
74321438
74300145
74321981
74336182
74336263
74336266
74337764
74348133
74359741
74376749
74378031

PLUG
GASKET

LOCKWASHER, 3/8"
LOCKWASHER, 7/16"
LOCKWASHER, 3/8"

WASHER
WASHER

CAPSCREW, 3/8'"NC x 1-1/2"
CAPSCREW, 3/8"NC x 1"
CAPSCREW, 5/16"NC x 1-1/2"
LOCKWASHER, internal tooth, 3/8"
NUT, elastic stop, 5/8"NC
CAPSCREW, 5/16'"NC x 4"
CAPSCREW, 3/8"NCx 1-1/4"

PLUG, 1-

1/16" straight-thd.

(Includes O-RING)
CAPSCREW, 3/8"NC x 1-1/2"
CAPSCREW, 3/8"NF x 1-1/4"
NUT, 7/16'"NC

O-RING

CAPSCREW, Nylok strip, 3/8'"NC x 1"

ELBOW
TUBE
TUBE
TUBE
GASKET
ELBOW
U-BOLT

VALVE ASSY., pressure relief

BRACKET

PAN, oil

OIL PUMP ASSY., with gear

GASKET
PLATE

GASKET
DOWE L
GASKET

INSTRUCTION SHEET

KET KIT, cylinder head

O-RING, water by-pass tube
O-RING, water manifold tube
GASKET ASSY., front cylinder head
GASKET ASSY., rear cylinder head

GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
WASHER,
GASKET,

(Continued)

9

water outlet elbow
rocker cover
water manifold
thermostat housing
water elbow
valve lifter cover
breather tube
intake and exhaust manifold
sealing, rocker cover nut
injection nozzle
(Revised June 1979)



PACKAGE NO.
74321798

PACKAGED PARTS

DESCRIPTION
GASKET KIT, intermediate, engine cylinder block (Model

11000 Mark II engine)

2

T T e NS N e el B S A i Sl AV

[ T N A S T O T B e A e i Sl B e NS e el

70667252
70923376
70923589
70923718
70923814
70923815
70923816
70923820
70924139
74113897
74320916
74335056
74335577
74335578
74335668
74335712
74336345
74336436
74336676
74336897

74339150
74339151
74346169
74346441
74346456
74346744
74347031
74347120
74348126
74348136
74348184
74348185
74348215
74348218
74349011
74354163
74354304
74354415
74362458
74371289
74373069
74393349
74393359

GASKET,
O-RING,
O-RING,
O-RING,
O-RING,
O-RING,
O-RING,
O-RING,
O-RING,
GASKET
GASKET
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,

ol drain plug
flywheel housing dowel
fan drive
oil filter
hydraulic pump drive
camshaft hole plug
flywheel to crankshaft
fan drive
injection pump mounting cover

water pump volute

oil cooler

filter head

oil cooler

cover plate

hydraulic pump mounting hole
oil drain flange

timing hole cover

RING, sealing, flywheel housing to
crankcase

GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET,
GASKET

GASKET,
GASKET,
GASKET

GASKET,
GASKET,
GASKET,
GASKET

GASKET

QA

filter head to block
oil cooler to block
oil pipe

oil pipe

water inlet pipe
water pump

water by-pass flange
timing hole cover
timing gear cover
timing gear housing
filter head to block
oil cooler water inlet
oil pipe

oil pipe

timing gear cover
fan hose bracket

oil pump cover

clean-out cover
oil pan cover

(Added June 1979)



MEMO

9B (Added June 1979)



i T-74198
ENGINE AND FRONT MOUNTING

ITEM

W

PART NO. QTY. DESCRIPTION

74359737 1 ENGINE ASSY. (Applies up thru engine
s/n 11-24133)
74321182 1 ENGINE ASSY. (Used engine s/n's 11-24134

thru 11-25688)

74321427 1 ENGINE ASSY., MARK II (Effective engine
s/n 11-25689)

70916414 2 CAPSCREW, 5/8" NF x 5-3/4"

70916589 2 NUT, elastic stop, 5/8'" NF

73047510 1 BRACKET

70921178 4 CAPSCREW, 5/8'""NF x 2-3/4"

73026289 4 WASHER

70916589 4 NUT, elastic stop, 5/8" NF

NOTE: For rear engine mount, see page 84.

NOTE: FEach ENGINE ASSY. includes oil filter,
0il cooler and fuel filter, but is less air
cleaner, fan, starter and muffler.

(Revised April 1976)
10



A

/\_
CYLINDER BLOCK

MECHANICAL

ELECTRICAL

T-75759

HOUR METER

USAGE: * Prior to engine serial no, 11-24213 LOADER serial no. 45503186 (Mechanical)
#% Effective with engine serial no., 11-24213 LOADER serial no., 45503186 (Electrical)

ITEM
1

2

o

N

10

11

12

13

14

PART NO.
74359290
74359293
74027687
70904204
74355843
70923934

74321117
74359231

{ 74255961
70927782

74359271
74321116

74255962
74359308
74660408
74253773
70699126

73063772

QTY.

1

2
2
2

o
R

g
*

DESCRIPTION
METER (Serviced only as a unit)
CLAMP
SCREW, 1/4"x 7/8"
LOCKWASHER, 1/4"
SEAL
O-RING

ADAPTER ASSY. (Consists of items 6 thru 11)
SCREW, 3/8"x 2-1/4"

RING (Used prior to engine serial no. 11-23907)
RING (Effective with engine serial no. 11-23907)

SHAFT (Used prior to engine serial no. 11-23907)
SHAFT (Effective with engine serial no. 11-23907)

HOUSING (Order item 5)
BUSHING

BEARING

GEAR

GASKET

METER (Serviced only as a unit)

BRACKET (use with existing hardware 1-70915790 CAPSCREW,
2-73026289 WASHER, 1-70916589 NUT)

1 (Revised June 1976)



RIGHT SIDE ——

ITEM

PART NO.,
74321963

74320943

74321959

70904223
70910017
70917673
70918850
70918851
70918888
70919134
70920333

QTY.
1

1

NER NN R e = N

29_,.—-—'

.

o .
30 E o
31—} il @1/
\p‘[; :-II'; '
32— 1.
o BT 23
e
¥

Y
0IL PRESSURE
— REGULATING VALVE —

T-74199

CYLINDER BLOCK

DESCRIPTION

BLOCK ASSY. (Engines prior )
to s/n 11-24134)
BLOCK ASSY. (Engines s/n
11-24134 thru 11-25688)
BLOCK ASSY. (Engines s/n
11-25689 and up)(Requires
piston cooling type main
bearings) J
PLUG, pipe, ctsk. -hd., 1/2" NPT
PLUG, expansion, 2-3/8'' diam.
PLUG, pipe, hex-socket, 1/8" NPT
PLUG, pipe, hex-socket, 1/4" NPTF
PLUG, pipe, hex-socket, 3/4" NPT
PLUG, pipe, ctsk.-hd., 1" NPT
PLUG, pipe, hex-hd., 1/8" NPT
PLUG, pipe, hex-hd., 3/8'" NPT
PIN, dowel (See item 18 page26)
PIN (See item 8 page 17)
PIN (See item 6 page 22)

(Continued) (Revised June 1979)
12

Includes items
2 thru 16 and
> 32 thru 40, and
hardware in-
dented below




CYLINDER BLOCK (Continued)
ITEM PART NO. QTY. DESCRIPTION
70920416 1 PLUG, pipe, hex-hd., 1/2" NPT
70912415 2 COCK, drain, 1/4" NPT
5 { 74346100 1 BEARING, camshaft, front (Standard size)
74347416 1 BEARING, camshaft, front (. 010" oversize)
3 { 74320591 2 BEARING, camshaft, intermediate (Standard size)
74347419 2 BEARING, camshaft, intermediate (. 010" over-
size)
4 { 74320592 1 BEARING, camshaft, rear (Standard size)
74347413 1 BEARING, camshaft, rear (. 010" oversize)
I 4 PIN, dowel, thrust flange (See CRANKSHAFT)
6 74354175 12 WASHER
7 74339037 2 CAPSCREW, front main bearing cap
74349630 1 CAP, front main bearing (Used prior to engine
8 { s/n 11-25689)(See NOTE B)
74348056 1 CAP, front main bearing (Effective with engine
s/n 11-25689)(See NOTE B)
9 74348244 4 CAP, intermediate main bearing (See NOTE B)
74339038 4 CAPSCREW, center main bearing cap (Used
10 { prior to engine serial no. 11-25689)
74035387 4 CAPSCREW, center main bearing cap (Effective
with engine serial no. 11-25689)
11 74391160 4 WASHER, center main bearing capscrew
74349629 1 CAP, center main bearing (Used prior to engine
12 { s/n 11-25689)(See NOTE B)
74359964 1 CAP, center main bearing (Effective with engine
s/n 11-25689)(See NOTE B)
13 74339036 10 CAPSCREW, rear and intermediate main bearing
cap
74349631 1 CAP, rear main bearing (Used prior to engine
14 { s/n 11-25689)(See NOTE B)
74348246 1 CAP, rear main bearing (Effective with engine
s/n 11-25689)(See NOTE B)
15 74336432 4 PIN, dowel, cylinder head
16 74362338 2 PLUG, crankcase
17 74335534 1 PLUG, camshaft hole
18 70923815 1 O O-RING, camshaft hole plug
19 74337764 2 O GASKET
20 74320985 1 COVER, front ‘
70913730 3 CAPSCREW, 5/16" NC x 2-1/4"
21 74320994 1 COVER, rear
70913599 3 CAPSCREW, 5/16" NC x 2-1/2"
22 74256008 6 WASHER
74354449 1 CLOSURE ASSY., oil filler (Serviced only as a
23 { unit)(First Type) .
74354492 1 CLOSURE ASSY., oil filler (Serviced only as a
unit)(Second Type)
24 74337972 6 O O-RING, cylinder sleeve (bottom)(red)
25 74359870 6 O O-RING, cylinder sleeve (center)(black with
blue markings)
26 74359869 6 O O-RING, cylinder sleeve (top)(black with

white markings)

(Continued)

(Revised April 1976)
13



ITEM

27

28

29

30
31

32

33
34

35

36
37

38
39

40

PART NO.

74061746

74348857
74348856
74348859
74348858
74348900
74389058
74022129
70910847
74660358
74500231
74500230
74507374
74347465
74507673
74347061
70920473

74339604
70918683
70912441
74336436
74335369
70916311
70912441
70923718
74359104
70920333
70919230
74305073
70912441
70910195

QTY.

D bt el et bt el et el el el ]

DWW DN et e DN D == DN

CYLINDER BLOCK (Continued)

DESCRIPTION

SLEEVE KIT, cylinder (Includes 1 SLEEVE and
1 each of items 24, 25 and 26)

SHIM (. 005" thick)

SHIM (.008" thick) Use as required when
SHIM (.010" thick) block is remachined to
SHIM (.015" thick) correct sinking of sleeve

SHIM (.020' thick)
SCREW (Used prior to engine s/n 11-25689)
SCREW (Effective with engine s/n 11-25689)
NUT, jam, 3/4" NF
SPRING (Used prior to engine s/n 11-25689)
SPRING (Effective with engine s/n 11-25689)
PISTON (Used prior to engine s/n 11-25689)
PISTON (Effective with engine s/n 11-25689)
INSERT (Used prior to engine s/n 11-24251)
INSERT (Effective with engine s/n 11-24251)
RESTRICTOR (Used prior to engine s/n 11-25689)
CAPSCREW, nylok,3/8' NC x 3/4"

NOTE A: Items listed below are furnished only
only with service replacement cylinder
block and are notoriginal equipment.

PLATE, cover, turbocharger oil drain hole
CAPSCREW, 1/2" NC x 1-1/8"
LOCKWASHER, 1/2"

GASKET, cover plate

PLATE, cover, oil gallery hole, upper
CAPSCREW, 1/2" NCx 1-1/4"
LOCKWASHER, 1/2"

O-RING, oil gallery hole cover plates

PLATE, cover, oil gallery hole, lower
PLUG, pipe, hex-hd., 3/8" NPT
CAPSCREW, 1/2" NC x 1-3/8"
STUD
LOCKWASHER, 1/2"

NUT, 1/2" NF

NOTE B: Replacement bearing caps are semi-
finished and must be line-bored after
installing.

(Revised July 1978)
14



CRANKSHAFT

T-75202
CRANKSHAFT PULLEY
ITEM PART NO. QTY. DESCRIPTION
1 74354261 1 DAMPER, vibration
2 74255585 6 BOLT, place, 7/16" NC x 1"
3 74393587 1 CAPSCREW, crankshaft pulley retainer (1-1/4" NF x 2'")
4 74371503 1 WASHER, pulley retainer
5 74359312 1 PULLEY, crankshaft

15



o m o

ITEM

w N

PART NO.

74321965
70919840
74003490
74321381
70905127
74321348
74321388
74321389
74321390
74321391
74321349
74321392
74321393
74321394
74321395

QTY.

[ S g
NMNMNMNNNOOOOO M =

T-24022

CRANKSHAFT
DESCRIPTION

CRANKSHAFT ASSY. (Includes PLUG indented below)

PLUG, pipe, 1/4” NPT

KEY, crankshaft pulley (Engines prior to No. 11-19386)

GEAR
KEY, “B” woodruff, 5/16” x 1”

BEARING (standard size)
BEARING (.010”” undersize)
BEARING (.020”’ undersize)
BEARING (.030” undersize)
BEARING (.040” undersize)
BEARING (standard size)
BEARING (.010” undersize)
BEARING (.020” undersize)
BEARING (.030” undersize)
BEARING (.040”’ undersize)

(Continued)

16

(Revised June 1979)




ITEM

10

PART NO.

74337687
74337688
74337689
74337690
70919347
74337698
74337699
74337700
74337715
74337716
74061755
74061756
74061757
74061758
74061759

74061821
74061822
74061823
74061824

QTY.

btk = DO DO DN DN DN S S

—

CRANKSHAFT (Continued)
DESCRIPTION

FLANGE, thrust, center main, upper or lower (standard size)

FLANGE, thrust, center main, upper or lower (.005’’ oversize)

FLANGE, thrust, center main, upper or lower (.010”’ oversize)

FLANGE, thrust, center main, upper or lower (.015”’ oversize)

PIN, spring, 1/4” x 5/8”

BEARING, (standard size)

BEARING (.010” undersize)

BEARING (.020” undersize)

BEARING (.030” undersize)

BEARING (.040” undersize)

KIT, bearing (standard)

KIT, bearing (.010”’ undersize)

KIT, bearing (.020”° undersize)

KIT, bearing (.030”° undersize)

KIT, bearing (.040’’ undersize)

NOTE: Each KIT listed above consists of MAIN BEARINGS for
complete crankshaft overhaul.

KIT, flange (standard size)

KIT, flange (.005” undersize)

KIT, flange (.010” undersize)

KIT, flange (.015”’ undersize)

NOTE: Each Flange Kit listed above consists of 4 flanges and 4 pins,
item 11.

(Revised June 1979)
17



ITEM

RO Ut

PART NO.

74062313
74354778
74255465
74062311
74320801
74339017
74359222
74321007
74321033
74321034
74321035
74321036

74061766
74061767
74061768
74061769
74061770

N e

PISTON AND CONNECTING ROD

T-24197

DESCRIPTION

PISTON ASSY. (Includes piston and items 2, 3, and 4)

PIN, piston

RETAINER, piston pin

RING SET

ROD ASSY., connecting (Includes items 6 and 7)
BUSHING, connecting rod

CAPSCREW, connecting rod

BEARING, connecting rod (standard size)
BEARING, connecting rod (.010”’ undersize)
BEARING, connecting rod (.020”’ undersize)
BEARING, connecting rod (.030” undersize)
BEARING, connecting rod (.040” undersize)
NOTE: Item 9, each kit contains 12 bearings.
BEARING KIT, connecting rod, (standard)
BEARING KIT, connecting rod (.010” undersize)
BEARING KIT, connecting rod (.020” undersize)
BEARING KIT, connecting rod (.030°’ undersize)
BEARING KIT, connecting rod (.040”’ undersize)

(Revised June 1979)

18




ITEM

10

11

ENGINE BREATHER

T-77339

PART NO. QTY. DESCRIPTION

74371323 1 CLIP

70916271 1 CAPSCREW, 3/8'" NC x 1"
70904206 1 LOCKWASHER, 3/8"
74371324 1 INSULATOR (rubber)

74338310 1 TUBE, lower section

74254173 1 CLIP (Use existing capscrews)
74347924 1 HOSE

74253453 2 CLAMP

74359203 1 CLIP

74359294 1 TUBE, upper section

70912069 1 CAPSCREW, 3/8" NC x 2-1/2"
70904206 1 LOCKWASHER, 3/8"
74253977 1 CLAMP

74253978 1 CLAMP

74359298 1 ELBOW

19




T-77627

CYLINDER HEAD

20



CYLINDER HEAD
ITEM PARTNO. QTY. DESCRIPTION

1 74320689 2 HEAD ASSY. (Includes items 2 thru 5 and hardware indented below)
(For engines prior to serial No. 11-14193 also order 3 VALVES
74359645, 3 VALVES 74359373, 3 ROTATORS 74320655,
3 SEAT 74320654, 3 CAPSCREWS 70915987, 3 CAPSCREWS
74255914, and 6 WASHER 74371107 (Above quantities are for
one (1) head only.

70917673 4 PLUG, pipe, hex-socket, 1/8” NPT
2 74359646 6 INSERT, exhaust valve seat (30 standard size)
74359115 6 INSERT, exhaust valve seat (302 .005” oversize)
3 74359112 6 INSERT, intake valve seat (30°- standard size)
74359113 6 INSERT, intake valve seat (30 .005” oversize)
4 74359192 12 GUIDE, valve stem
5 74335157 6 SLEEVE, injection nozzle
6 74359645 6 VALVE, exhaust (30°)
7 74359373 6 VALVE, intake (30°)
8 - 74321437 1 OGASKET ASSY., front . .
74321438 1  DOGASKET ASSY., rear Bach includes item 9
e 6 GASKET, fire ring (Integral with item 8)
10 74514400 1 CAPSCREW, cylinder head (1/2” x 5-3/8”)
11 74320613 24 CAPSCREW, cylinder head (5/8” x 5-9/16)
12 74320614 9 CAPSCREW, cylinder head (1/2” x 5-5/16”)
13 74336131 6 SPRING, exhaust valve
14 74020408 6 RETAINER, exhaust valve spring
15 74376497 24 LOCK, valve spring retainer (half only)
16 74320655 6 ROTATOR, intake valve spring
17 74336129 6 SPRING, intake valve, outer
18 74336130 6 SPRING, intake valve inner
19 74320654 6 SEAT, spring
20 74372864 1 WASHER, cylinder head nut
21 74320616 2 EYE, engine lifting
22 74336178 2 PLATE, end
70916191 8 CAPSCREW, 7/16” NC x 1-1/2”
70914678 8 LOCKWASHER, 7/16”
23 74321981 2 OGASKET, rocker cover
24 74321718 1 COVER, rocker, rear
74359264 1 COVER, rocker, front
25 74376749 6 WASHER, rocker cover nut
26 74375937 6 NUT, rocker cover

(Revised June 1979)
21



T-75204A
FLYWHEEL AND HCUSING
ITEM PART NO. QTY. DESCRIPTION
1 74357386 1 FLYWHEEL ASSY. (Includes item 3)
2 74035530 6 CAPSCREW, 12-pt.
3 74341292 1 GEAR, ring
4 ‘ 74029556 1 SLEEVE KIT, wear (Consists of Sleeve and Instruction
Print)
5 74029500 2 SEAL KIT, oil, rear crankshaft (5.375'"" I, D, )
6 74359085 1 HOUSING ASSY., flywheel
70901666 1 PLUG, pipe, 1" NPT
70917021 2 PIN, dowel, 1/2" x 1"
74752075 9 BOLT, place, 1/2" NC x 1-1/4"
7 74336609 1 POINTER, timing
70916284 2 CAPSCREW, 1/4" NF x 1/2"
70904204 2 LOCKWASHER, 1/4"
8 74336676 1 0O GASKET
9 74358840 1 COVER, timing hole
70916282 4 CAPSCREW, 1/4" NC x 7/8"
70904204 4 LOCKWASHER, 1/4"
10 70923376 2 O O-RING, dowel pin
11 74336897 1 O O-RING, flywheel housing to crankcase

(Revised June 1979)
22



1%

ONWIEIN



VALVE OPERATING MECHANISM

ITEM

PART NO. QTY. DESCRIPTION

74337723 1 CAMSHAFT
70905126 1 KEY, #5 woodruff, 1/4" x 1"
74349257 1 COLLAR
70916277 3 CAPSCREW, 5/16'" NC x 5/8"
74025391 1 PLATE
74339659 1 GEAR
74346307 1 RING, snap
74338299 12 LIFTER, valve
(Continued)

24



ITEM

10
11
12
13
14

15

16
17

18
19
20

21

22

VALVE OPERATING MECHANISM (Continued)

PART NO.

74359701
74255393

74336234
74255723
74359984
74358989
74358988
74336646
74516821
74338143
70910919
70910986
74348129
74348130
74349157
70913039
74359985
70910002
74254363

74336142

QTY.

2
6

12

12

12

12

o~ o O

DESCRIPTION

BRACKET, valve lifter
BOLT, 3/8'" NC x 1-3/4"

ROD, push
BOLT, rocker shaft bracket (self-locking)

BRACKET, rocker shaft, end

(Each includes

ARM ASSY., rocker, intake valve
} items 13 and 14)

ARM ASSY., rocker, exhaust valve
SCREW, valve lash adjustment
NUT, valve lash adjustment screw
CLIP, spring, rocker arm retaining
WASHER, plain, SAE std., 7/16"
NUT, 7/16" NF
STUD, rocker cover (2-5/8'" long)
SCREW, rocker shaft retaining (3" long, dog-pt.)
TUBE ASSY., rocker shaft overflow (Includes nut)
ELBOW, inverted flare, 90°, 1/4' tube, 1/8" NPT
male
SHAFT ASSY., rocker arm (Includes 70910002 PLUGS
and item 20)
PLUG, expansion, 3/4'" diam.
RING, snap, rocker shaft
BRACKET, rocker shaft, center

BEARING, camshaft (See CYLINDER BLOCK)

25



ITEM

SOt N

PART NO.

74320742
70919134
70920416
70917970
74004054
74253490
74354163
74354414
74354415
74348107
74321630
70916271
70919287
70916274
70910287
70915969
70916319
70921299
70919232
70912441
74335712

TIMING GEAR HOUSING

T-73991

QTY. DESCRIPTION

= O = W OO DN DN = DN b et = QO WN =N

HOUSING, front
PLUG, pipe, hex-hd., 1/8” NPT
PLUG, pipe, hex-hd., 1/2” NPT
PLUG, pipe, socket, 1/2”” NPT
CAPSCREW, 1/2” NC x 1-1/16”
LOCKWASHER

JGASKET

COVER

GASKET

PIN, dowel

COVER
CAPSCREW, 3/8” NCx 1”
CAPSCREW, 3/8” NC x 1-7/8”
CAPSCREW, 3/8” NC x 2-1/4”
LOCKWASHER, 3/8”
CAPSCREW, 1/2” NCx 3”
CAPSCREW, 1/2” NC x 3-1/2”
CAPSCREW, 1/2” NCx 4”
CAPSCREW, 1/2” NC x 4-3/4”
LOCKWASHER, 1/2”

GASKET

(Continued)

26

(Revised June 1979)




ITEM

10
11

12

13
14
15
16

17
18

PART NO.

74335711
70916277
70917330
74354306
70916271
70910287
70923820
74320776
70912441
70919423
74335067
74254891
70916009
74335550
74336491
74028922
74354304
74354305
70916269
70910287
74348136
74346246

TIMING GEAR HOUSING (Continued)

QTY.

NRFNONHRHEDNENHERERREERRROC

DESCRIPTION

PLATE
CAPSCREW, 5/16” NC x 5/8”
WASHER, copper, 11/32” L.D.
COVER
CAPSCREW, 3/8” NC x1”
LOCKWASHER, 3/8”

[1O-RING
STUD Used prior to
LOCKWASHER, 1/ 2”} engine serial no.
NUT, 1/2” NF 11-24134

BRACKET (Includes cap)
CAPSCREW, 1/2” NC x 2-1/2”
WASHER (1/32 thick - use as required)
LOCKWASHER

LINER

SEAL (crankshaft)

GASKET

COVER
CAPSCREW, 3/8” NC x 7/8”
LOCKWASHER, 3/8”

[JGASKET

PIN, dowel

(Revised June 1979)
27



OIL PUMP
28

T=-73974




OIL PUMP

USAGE: Used prior to engine S/N 11-24134.

ITEM

O >

[eofi<lNe B Nep)

11
12

13
14
15

16

18
19
20

PART NO.

70919226
70904206
74337047
74337576
70910224
74254977
70917673
74337584
74337582
70916282
70904204
74337577
74337581
74337578
74337580
74337573

70917554
70917546
74337575
74348020
74349378
70904204
74347938
74348215
74335382
70915813
70904205
70916272
70904206
74346169
74320597

74354568
74359310
70916001

QTY.

b O O e DN S

P e ek et et N DN DD DD b bt b ek b et e el ped

DESCRIPTION

PUMP ASSY. (Consists of items 2 thru 12)(Order 1 OIL PUMP KIT
74321189, 1 GAUGE 74320898 and 1 ADAPTER 74321269)
(See PACKAGED PARTS) Once the OIL PUMP KIT has been
installed, the design on this page becomes void and service there-
after is governed by the design shown on page 32.

CAPSCREW, 3/8” NC x 1-5/8”
LOCKWASHER, 3/8”

GEAR, driving

SHAFT, upper
KEY, No. 6 woodruff, 5/32” x 5/8”
NUT, lock, 5/8” NF
PLUG, pipe, hex-socket, 1/8”° NPT

BUSHING

COVER ASSY. (Includes item 4)
CAPSCREW, 1/4” NC x 7/8”
LOCKWASHER, 1/4”

GEAR, upper

SHAF'T, lower

GEAR ASSY., lower (Includes item 9)

BUSHING, lower gear

HOUSING ASSY., oil pump (Includes item 11 and PINS
indented below)

PIN, dowel, 1/4” x 1/2”
PIN, dowel, 3/8” x 5/8”
BUSHING, pump housing
RETAINER, lower shaft
CAPSCREW, drilled-hd., 1/4” NC x 1/2”
LOCKWASHER, 1/4”

LOCK, pressure relief valve

GASKET, pump end

PIPE, discharge

CAPSCREW, 5/16” NC x 7/8”
LOCKWASHER, 5/16”
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

GASKET, discharge pipe to crankcase

VALVE ASSY., oil pressure relief (Includes items 18 thru 20)

BODY, pressure relief (order item 17)

PISTON, pressure valve (order item 17)

SPRING, pressure relief valve

WASHER, plain, U.S. std., 9/32”
PIN, roll, 3/16” x 1”

(Continued)

(Revised June 1979)
29



ITEM
21
22

23

24

25

26

27

28

29

30

31

PART NO.
74376294
74374127

74393581
70915807
70915809
70904205

74359219
70904205
70910323

74306010
70915809
70904205
70910323

74359323
70916310
70904208

74354750
70913827
70904209
70903574

74347572
70915809
70911422
70904205
70910323

74357360
70919290
70904205

74348218

QTY.

— oD N = —

— e e

oo —

OIL PUMP (Continued)
DESCRIPTION
RETAINER, screen
SCREEN, oil

COVER, oil screen
CAPSCREW, 5/16" NC x 1-1/4"
CAPSCREW, 5/16" NC x 3/4"
LOCKWASHER, 5/16"

BRACKET, tube supporting
LOCKWASHER, 5/16"
NUT, 5/16" NC

CLIP, discharge tube
CAPSCREW, 5/16" NC x 3/4"
LOCKWASHER, 5/16"
NUT, 5/16" NC

BRACKET, tube supporting
CAPSCREW, 1/2" NC x 1"
LOCKWASHER, 1/2"

CLIP, suction tube
CAPSCREW, 5/8'" NC x 1-1/4"
LOCKWASHER, 5/8"
NUT, 5/8'" NC

CLAMP, discharge tube
CAPSCREW, 5/16" NC x 3/4"
WASHER, plain, 5/16"
LOCKWASHER, 5/16"

NUT, 5/16" NC

TUBE ASSY., suction
CAPSCREW, 5/16" NC x 1-5/8"
LOCKWASHER, 5/16"

GASKET, suction tube

(Also see PACKAGED PARTS)

30



ITEM

1

Nl <IN B S T A

PART NO.

74320883

74393344
70920594
70930705
70907863

74393346
74393351
74026614
74028077
74393349
74393347
74393354
74320884

QTY.

— o = W = = g ooy

T-77474

OIL PUMP
USAGE: Effective with engine serial no. 11-24134

DESCRIPTION

PUMP ASSY. (Includes items 1 thru 10)

BODY ASSY. (Includes item 2)
CAPSCREW, 7/16" NF x 2"
CAPSCREW, 7/16'"" NF x 3"
LOCKWASHER, 7/16"

BUSHING

SHAFT

SHAFT

GEAR

GASKET

PLATE ASSY. (Includes 3 of item 2)
SHAFT

GEAR

31




T-80373

OIL PUMP ASSEMBLY
USAGE: Service replacement.
ITEM PART NO. QTY. DESCRIPTION
- 74321399 1 PUMP ASSY. (Includes items 1 thru 11)
1 74395087 2 BODY ASSY.
70920594 6 CAPSCREW, 7/16” NF x 2”
70930705 2 CAPSCREW, 7/16” NF x 3”
70907863 8 LOCKWASHER, 7/16”
2 74393353 1 SHAFT ASSY. (Includes items 3 and 4)
3 74028077 4 GEAR
4 74393354 1 SHAFT
5 74393349 3 GASKET
6 74395089 1 PLATE ASSY.
7 74393352 1 SHAFT ASSY. (Includes items 3 and 8)
8 74026614 1 SHAFT
9 74393350 1 SHAFT ASSY., (Includes items 3 and 10)
10 74393351 1 SHAFT
11 74320884 1 GEAR

(Added June 1979)
31A



MEMO

Add
31B (Added June 1979)



OIL PUMP LINES

USAGE: Effective with engine serial no. 11-24134

ITEM PART NO. QTY. DESCRIPTION

| A 1 PUMP ASSY. (See page 31)
70907863 2 LOCKWASHER, 7/16"
70928212 2 NUT, 7/16"

2 74395024 2 DOWEL

3 74393359 4 GASKET

4 74321052 1 ELBOW
70923193 2 CAPSCREW, 3/8"x 1-1/4"
70916543 2 LOCKWASHER, 3/8"

5 74320597 1 VALVE ASSY. (Includes items 6 thru 9)

6 m-me---- 1 BODY (Not serviced separately)
70916001 1 PIN, 3/16" x 1"

T meeemee- 1 PISTON (Not serviced separately)

8 74354568 1 SPRING

9 74359310 1 WASHER

10 70930924 1 O-RING

11 74320885 1 TUBE
70921565 2 CAPSCREW, 3/8'"x 1-1/2"

12 74320916 1 GASKET

13 74321053 1 U-BOLT
70916871 2 NUT, 5/16"

(Continued)

(Revised June 1979)
32



ITEM
14

15

16
17

18

PART NO.

74320887
70923193
70916543
74321671
70921076
70910287
70917546
74320839
70923193
70916543
74320838
70923193
70916543

OIL PUMP LINES (Continued)

QTY.

NNN=NDN=EDNNDN-DNDN -

DESCRIPTION

TUBE
CAPSCREW, 3/8” x 1-1/4”
LOCKWASHER, 3/8”
BRACKET
CAPSCREW, 3/8” x 1-1/4”
LOCKWASHER, 3/8”
DOWEL (Used prior to engine s/n 11-27594)
TUBE
CAPSCREW, 3/8”° x 1-1/4”
LOCKWASHER, 3/8”
ELBOW
CAPSCREW, 3/8” x 1-1/4”
LOCKWASHER, 3/8”

(Revised June 1979)
33



N 2

J;‘iéi.é&"ﬂqg,; .
SAR #Af‘k:.[«gv.mq .
o .
S22 R Tyy
2R e

] NS e S
" I y %M:&\zsmﬁwg: SR
> u/a‘&;,m;-;;\ﬁ;am;y.mt ‘ -
: EES

% =
i KT

2 i

=

T-73983

OIL PAN

USAGE: Used prior to engine serial no. 11-24134

ITEM PART NO. QTY. DESCRIPTION

1 74357794 1 PAN
70916269 4 CAPSCREW, 3/8'" NC x 7/8"
70916271 25 CAPSCREW, 3/8" NC x 1-1/8"
70904206 29 LOCKWASHER, 3/8"
70914392 4 CAPSCREW, 5/I6" NC x 1"
70904205 4 LOCKWASHER, 5/16"
70922238 1 CAPSCREW, 12 pt.,5/16" NC x 1"

2 74347543 1 GASKET SET, oil pan (5 pieces)

3 74357356 1 GAUGE, oil level

4 74357357 1 ADAPTER ASSY., oil level gauge

5 74357853 1 HOSE ASSY., o0il drain (Includes 1O-ring 7092120@)
70921206 1 O-RING
70920416 1 PLUG, pipe, 1/2" NPT
70924673 1 NUT, locking

34



T-78165

USAGE:

ITEM

Effective with engine serial no. 11-24134,

PART NO.

74321186
70916279
70919784
70914847
74255916
70912369
70913544
70035250
70667252
74337741
74337740
70916271
70904206

74347543
74320898
74354656
74321230
70921206

70920416 °
70924673

QTY.

o

[\]
— NN === = O 01N = =

[ -

DESCRIPTION

PAN
CAPSCREW, 5/16" x 1-1/2"
CAPSCREW, 5/16'" x 4"
CAPSCREW, 3/8'"x 1-1/2"
CAPSCREW
LOCKWASHER, 21/64"
LOCKWASHER, 13/32"
PLUG
GASKET
PIATE
GASKET
CAPSCREW
LOCKWASHER

Used only with standardized pans.

GASKET SET

GAUGE

ADAPTER ASSY.

HOSE ASSY. (Includes 1 O-RING 70921206)
O-RING

PLUG, 1/2'" (Not illustrated)
NUT, 1-3/16" (Not illustrated)

35 (Revised June 1979)



MEMO

(Added June 1979)
35A



T-78778

ENGINE OIL FILTER
USAGE: Special Equipment (Heavy duty type)
NOTE: If machine is equipped with platform mounted alcohol injector see page 155 for mounting
bracket.
ITEM PART NO. QTY. DESCRIPTION
1 . 1 FILTER ASSY. (See page 35C)
70916271 8 CAPSCREW, 3/8”NCx 1”
70910287 8 LOCKWASHER, 3/8”
70910324 8 NUT, 3/8” NC
2 70919127 2 CONNECTOR, 3/8 tube, 1/2” taper thd.
3 73059762 1 HOSE ASSY .(Serviced only as a unit)
4 70919172 1 CONNECTOR, 3/8” tube, 3/8” taper thd.
5 70925837 1 ELBOW, 45°, 3/8” tube, 9/16” str. thd.
6 73059761 1 HOSE ASSY. (Serviced only as a unit)
7 70667676 1 HOSE, 30’ long
8 73059760 1 BRACKET
9 73059759 1 BRACKET
70916314 2 CAPSCREW, 1/2” NC x 2”
70904208 2 LOCKWASHER, 1/2”
70910325 2 NUT, 1/2” NC
10 73107880 1 DECAL

35B (Added June 1979)



17

T-74660

=

4
FIRST TYPE

15 21

no 28 »

28 25 26 27

W
FIRST TYPE
T-76480
FLEETGUARD DESIGN
OIL FILTER (By-pass type)
(Added June 1979)

35C



USAGE:

NOTE: -

ITEM

[ VR )

16
17

18
19
20
21

22

24
25

27
28

* Luber-Finer Design
** Fleetguard Design

OIL FILTER (By-pass type)

} See page 35B

This FILTER ASSEMBLY is available in two designs, “Fleetguard’’ and ‘“Luber-Finer”.
Check which is applicable to your unit and order service parts accordingly.

PART NO.

74390593
74390593
74059262
74059813
70630540
74059814
70082449
74061787
74059266
74060691

74061788

70082489
70082490
70082487
70082488
74059265
74059343
74059264
70096816
70911049
70096815

74061785
70082444
70082443
70915406
70911024
70063891
70063890
70080758
74060755
70229210
70084897
70084899
74061786
74059810
74059811
74059812
74253555
74061789

QTY.
* kK
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1 -
-1
1
3
1 -
1
1
1
1 -
1 1
1 -
1 -
2
1
1 -
-1
-1
2 -
2
8
8
3
1
1 -
1
1 -
1 -
1 -
- 1
-1
1
-1
-1
-1

DESCRIPTION

FILTER ASSY. (Includes items 1 thru 23)
FILTER ASSY.(Includes items 1 thru 4,11,15,21,24 thru 29)
COVER
COVER
RING ASSY. (Includes nut and bolt)
COUPLING ASSY’(Includes hardware. Serviced only as a unit)
GASKET
GASKET
HOLD-DOWN ASSY. (Includes items 5 thru 10)
SUPPORT ASSY.(Male thread post)
(First type)
SUPPORT ASSY.(Female thread post)
(Second type)
WASHER
SPRING
SEAL
HANDLE
STUD(Order item 4)
PLUG
ELEMENT
TUBE ASSY. (Includes nut)
SUPPORT
NUT, jam, 5/8”° NF
RETAINER
HOUSING (Not serviced separately)
SHELL(Female thread post)(First type)(For initial replacement
order second type SHELL and second type item 4)
SHELL (Male thread post)(Second type)
BRACKET
BAND
CAPSCREW, 1/4” NC x 3/4”
NUT, 1/4” NC
GASKET
VALVE ASSY.} (Includes 1 spring, 1 ring, 1 cup. Serviced
VALVE ASSY. ! only as a unit.)
COCK, drain
COCK, drain
PLUG
WASHER

Each includes
O-RING
Service only
as a unit.

BRACKET ASSY.(2-piece, includes hardware, Serviced only as unit)

CAGE \
SPRING (
DISC 7
RING
VALVE, check

First type - order item 29

Added
35D ( ed June 1979)



N4

ENGINE OIL FILTER
36

T-73177




ITEM

10
11
12
13

14

15
16
17
18
19

20
21
22

23
24

25

PART NO.

7 4339198
70920541
7 0920540
70920574
7 0915969
70904208
70919293
7 0904206
7 4379263
7 4373614
7 4373612
74373613
7 4359656
74253751
74373610
74339128
74339150
74348184
74339022
74376749
7 4339454
70920682
70904206
70922465
70916311
7 0904208
70921865
7 4339123
7 4379263
7 4372325
74395889
74379269

74055971

7 4053409
7 4053410
7 4379268

7 4339021
70918951

74339595

QTY.

AR ON—= W= W=

ot

NN DD NN

ENGINE OIL FILTER

DESCRIPTION

HEAD ASSEMBLY (Includes items 2 thru 8)
CAPSCREW, Nylok, 1/2" NC x 1-1/2"
CAPSCREW, Nylok, 1/2" NC x 1-1/4"
CAPSCREW, 1/2" NC x 1-3/8"

CAPSCREW, 1/2" NC x 3"
LOCKWASHER, 1/2"
CAPSCREW, 3/8" NC x 5"
LOCKWASHER, 3/8"

ADAPTER, cartridge centering, upper

SEAT, by-pass valve
SLEEVE, by-pass valve piston
PISTON, by-pass valve
SPRING, by-pass valve
GASKET, by-pass valve cap

CAP, by-pass valve

0 GASKET, f{ilter head

CAPSCREW, oil filter body

O GASKET, filter head to block, rear

0 GASKET, filter head to block, front

WASHER, sealing, filter body capscrew

HEAD ASSEMBLY, rear filter (Includes item 16)
CAPSCREW, 3/8" NC x 5-1/2"

LOCKWASHER, 3/8"
WASHER, plain

CAPSCREW, 1/2" NC x 1-1/4"

LOCKWASHER, 1/2"

CAPSCREW, Nylok, 1/2'" NC x 1"

0 GASKET, filter interconnection

ADAPTER, cartridge centering, upper

GASKET, oil filter body

CARTRIDGE ASSEMBLY, oil filter (Includes item 17)

RING, snap, adapter retaining

ADAPTER, cartridge centering, lower

SEAL, cartridge adapter
WASHER, cartridge adapter seal
SPRING, cartridge retaining
BODY, oil filter

PLUG, pipe, hex-hd., 3/8" NPT

BRACKET, hose support

37

(Revised June 1979)



\LUBE OIL FILTER
55
T0 WATERX

Y 3 ! r S g ]
' ! o 4
/ry A : cy: i R [ N PUMP
NUA S g s JRLET N 3
S . - & . ]

T-80457
HEAT EXCHANGERS
ITEM PART NO. QTY. . DESCRIPTION

1 74339116 1 COVER

2 74339697 1 GASKET

3 74339120 1 EXCHANGER
70916313 4 CAPSCREW, 1/2” NC x 1-3/4”
70912441 4 LOCKWASHER, 1/2”
70916255 1 CAPSCREW, 7/16” NC x 1-3/4”
70914678 1 LOCKWASHER, 7/16”
70922066 2 SCREW, 12-pt., 1/2” NC x 1-3/4”

4 {743391 19 1 EXCHANGER (Used prior to engine s/n 11-21925)
74320905 1 EXCHANGER (Effective with engine s/n 11-21925)
70916313 6 CAPSCREW, 1/2” NC x 1-3/4”
70912441 6 LOCKWASHER, 1/2”
70922066 2 SCREW, 12-pt., 1/2” NC x 1-3/4”

5 74339698 1 GASKET

( Continued)

(Revised June 1979)
38



ITEM

10

11
12

13

14

15

16

17
18

19

20

21
22
23

24

PART NO.

74321146
70920333
70921556
70912441
74514091
70917705
70910287
74348185
74506737
70925758
74357701
70912415
70916311
70912441
74339127
74339118
74357689
74320903
70916272

- 70910287

70923574

74357706
74320907

70929849
74357691
70916197
70914678
70923813
74357692
70916197
70914678
74357705
74320909

70929849
74357690
74320904
70921076
70910287
74339151
74358763
74253771
70916268
70910287
70910324
70929847

HEAT EXCHANGERS (Continued)

QTY.

BRI = WWHRNRFRHENDNND R

—

P N N N Q)

e N W R O XY

DESCRIPTION

COVER
PLUG, pipe, hex-hd., 3/8”” NPT
CAPSCREW, 1/2” NC x 2”
LOCKWASHER, 1/2”
STUD
NUT
LOCKWASHER, 3/8”
GASKET
HOSE
CLAMP
COVER
COCK, drain, 1/4° NPT
CAPSCREW, 1/2” NC x 1-1/4”
LOCKWASHER, 1/2”
GASKET
GASKET
FLANGE (Used prior to engine s/n 11-21925)
FLANGE(Effective with engine s/n 11-21925)
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
O-RING (Effective with engine s/n 11-13698 thru 11-21924)
(Qty. 8 used prior to engine serial no. 11-13698)
TUBE (Used prior to engine s/n 11-21925)
TUBE ASSY. (Effective with engine s/n 11-21925) (includes
SLEEVE indented below)
SLEEVE, 1” tube
ELBOW (Used prior to engine s/n 11-21925)
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
O-RING (Used prior to engine s/n 11-21925)
ELBOW (Used prior to engine s/n 11-21925)
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16” ,
TUBE (Used prior to engine s/n 11-21925)
TUBE ASSY. (Effective with engine s/n 11-21925) (Includes
SLEEVE indented below)
SLEEVE, 17 tube
ELBOW (Used prior to engine s/n 11-21925)
ELBOW (Effective with engine s/n 11-21925)
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
GASKET
BRACKET (Used prior to engine s/n 11-21925)
CLAMP (Used prior to engine s/n 11-21925)
CAPSCREW, 3/8” NC x 5/8”
LOCKWASHER, 3/8”
NUT, 3/8” NC
CONNECTOR, 1” pipe thd. (effective with eng. s/n 11-21925)

29 (Revised March 1978)



EXHAUST MANIFOLD

T-31337

ITEM PART NO. QTY. DESCRIPTION
1 74339511 1 MANIFOLD (front)
70919840 2 PLUG, 1/4" NPT
74339535 4 STUD
2 74335623 1 MANIFOLD (rear)
3 meemee-- - Not used in this application
4 74371107 12 WASHER, plain, 1/2" (hardened)
5 70915987 12 CAPSCREW, 1/2" NC x 1-1/2
6 74359741 6 O GASKET
T-31327
INTAKE MANIFOLD
ITEM PART NO. QTY. DESCRIPTION
1 74359725 1 MANIFOLD
70901652 1 PLUG, 1/4" NPT
2 74255914 12 CAPSCREW, 1/2" NC x 1-1/2" Nylon Insert
74371107 12 WASHER, plain, 1/2" (hardened)
3 74359741 6 O GASKET

0 (Also see PACKAGED PARTS)

40




] —~————

USAGE:
ITEM

[S 2NN}

FUEL FILTERS AND LINES

i/\. INJECTION PUMP \4

T-76267

Used prior to engine serial no. 11-24134

PART NO.

74359666
70914670
70904205
74393077
70922577
70921885
70918683
70904208
70912333
74028945
74359689
70917810
70917807
70920280
74359776
70921885
74359688
70917810
70917807
70920280
74359776
70921885
74255740

QTY.

BN = = NN = = NN = NNNNDNNDNDN DD -

DESCRIPTION

BRACKET
CAPSCREW, 5/16'" x 1-1/4"
LOCKWASHER, 5/16"

HEAD ASSY. (Includes insert)
PLUG, 9/16" (Includes o-ring)
O-RING
CAPSCREW, 1/2"x 1-1/4"
LOCKWASHER, 1/2"

WASHER

O-RING (Not serviced separately)

ELEMENT (Includes item 3)

TUBE
NUT, 3/8"

SLEEVE, 3/8"

ELBOW, 3/8"

CONNECTOR (Includes o-ring)
O-RING

TUBE

NUT, 3/8"
SLEEVE, 3/8"
ELBOW, 3/8"
CONNECTOR (Includes o-ring)
O-RING
CLAMP

41 (Revised June 1979)



TO INJECTION PUMP

TO INJECTION PUMP

FUEL FILTERS AND LINES 178164
USAGE:  Effective with engine serial no. 11-24134 thru 11-24212.
ITEM PART NO. QTY. DESCRIPTION
1 74320862 1 BRACKET
2 74321104 1 BRACKET
70915807 4 CAPSCREW, 5/16” NC x 1-1/4”
70910286 4 LOCKWASHER, 5/16”
-------- 1 BASE ASSY. (order second type) used prior to
70920612 1 CAPSCREW, 3/8” NF x 1/2” } engine s/n
3 74251367 1 WASHER 11-27939
74395419 1 BASE ASSY. (includes insert)(second type)) effective with
74006998 1 SCREW, thumb engine s/n
74254873 1 WASHER 11-27939
70916197 2 CAPSCREW, 7/16” NC x 1-1/4”
70914498 2 WASHER, plain, 15/32”
70914678 2 LOCKWASHER, 7/16”
70928207 1 ADAPTER (includes O-RING below)
70921885 1 O-RING, 15/32

(Continued)
42

(Revised March 1978)



FUEL FILTERS AND LINES (Continued)

ITEM PART NO. QTY. DESCRIPTION

4 74336532 2 SPACER

5 74320880 2 PLATE

6 74394407 1 ELEMENT

7 74393077 1 HEAD ASSY. (Includes insert)
70922577 2 PLUG, 9/16” (Includes O-RING indented below)
70921885 2 O-RING
70916310 2 CAPSCREW, 1/2”x 1”
70912441 2 LOCKWASHER
70912333 2 WASHER, 17/32”

8 74028945 2 ELEMENT

9 74321102 1 TUBE
74023721 1 ELBOW
70920280 1 ELBOW, 3/8”
70917810 2 NUT, 3/8”
70917807 2 SLEEVE, 3/8”
70930349 2 NUT, 1/4”

10 74321100 1 TUBE
74359776 1 CONNECTOR (Includes O-RING indented below)
70921885 1 O-RING
70920280 1 ELBOW, 3/8”
70917807 2 SLEEVE, 3/8”
70917810 2 NUT, 3/8”

11 74321101 1 TUBE
74359776 1 CONNECTOR (Includes 1 O-RING below)
70921885 1 O-RING, 15/32”
70920280 1 ELBOW, 3/8”, tube, 1/4” NPT , male
70917807 2 SLEEVE, 3/8” tube
70917810 2 NUT, 3/8” tube

12 74255740 3 CLAMP
70916279 2 CAPSCREW, 5/16” NC x 1-1/2”
70910287 2 LOCKWASHER, 3/8”
70910323 1 NUT, 5/16” NC

43

(Revised March 1978)



70 FUEL INJECTION&

PUMP 8

T-78756

FUEL FILTER AND LINES

USAGE: Effective with engine serial no. 11-24213

ITEM PART NO. QTY. DESCRIPTION

1

74321104 1 BRACKET

70915807 4 CAPSCREW, 5/16" NC x 1-1/4"
70910286 4 LOCKWASHER, 5/16"

74393077 1 HEAD (Includes threaded insert)
70922577 2 PLUG, 3/8' tube, 9/16" NC (Includes O-RING 70921885)
70916310 2 CAPSCREW, 1/2" NC x 1"

70921441 2 LOCKWASHER, heavy, 1/2"
70912333 2 WASHER, plain, 17/32"

74395419 1 BASE ASSY. (Includes threaded insert)
70920612 1 CAPSCREW, 3/8" NF x 1/2"
74251367 1 WASHER

70916197 2 CAPSCREW, 7/16" NC x 1-1/4"
70914678 2 LOCKWASHER , 7/16"

(Continued)
(Revised June 1979)

44



ITEM

10

11

12
13
14
15
16
11
18
19
20
21
22

23

FUEL FILTERS AND LINES (Continued)

PART NO. QTY. DESCRIPTION

70914498 2 WASHER, plain, 15/32"

70928207 2 ADAPTOR, 9/16" str. thd. (Includes O-RING 70921885)

70922523 1 ELBOW, 9/16" str. thd. (Includes O-RING 70921885)

74023721 1 ELBOW, 9/16" NF, 3/8" tube (Includes O-RING 70921885)
(On outlet side)

74394407 1 ELEMENT

74025230 2 ELEMENT

74321194 1 TUBE

70917810 2 NUT, 3/8"

70917807 2 SLEEVE, 3/8"

74321195 1 TUBE

70917810 2 NUT, 3/8"

70917807 2 SLEEVE, 3/8"

74321192 1 TUBE ASSY.

70920280 1 ELBOW, 3/8"

74023720 2 ELBOW, 1/2" NF, 3/8" tube (Includes O-RING 70921884)

74321190 1 BRACKET

70914392 2 CAPSCREW, 5/16'" NC x 1"

70904205 2 LOCKWASHER, 5/16"

70929100 1 WASHER, plain, 7/8"

74024229 1 PUMP ASSY., hand primer (Includes items 12 through 23)

70902174 2 SCREW, #10 x 7/8"

70904203 2 LOCKWASHER, #10

-------- 1 BODY (Order item 11)

74060695 1 O-RING

74050638 1 SPRING

74048649 1 SEAL

74050645 1 RING

74060956 1 NUT

74050637 2 VALVE

74053035 1 SEAL

74053037 2 ~ GUIDE

74053036 1 CAP

74059620 1 PLUNGER

74050646 1 CLAMP ASSY. (Includes SCREW AND WIRE)

(Revised June 1979)
45



TO WATER SEPARATOR

N

0@@ K-TO FUEL INJECTION

USAGE:

PUMP

| SPECIAL

EQUIPMENT

FUEL TANK AND LINES

* Used prior to engine serial no. 11-24213

*% Effective with engine serial no. 11-24213

ITEM

73057368
1 73050282
70920450

70923539

70918802
70918804
9 73057367
73058834
70925015
70922523

70921885
3 73035950
4 73053540

PART NO.

QTY.

%k

1
1

[y W Y

gy

sk
HOSE ASSY.

DESCRIPTION

T-75676

-1 HOSE ASSY.} (Serviced only as an Assy.)
- CONNECTOR, 5/16” tube, 1/4” NPT (includes

SLEEVE and NUT below)

1 ELBOW, 5/16” tube, 1/8” NPT (includes SLEEVE
and NUT below)

Ly

HOSE ASSY.
1 HOSE ASSY.

O-RING
CAP
TUBE

P et

(Continued)
46

SLEEVE, compression, 5/16°’ tube
NUT, compression, 5/16”° tube

(Serviced only as an ASSY.)

- ELBOW, 3/8” tube
1 ELBOW ASSY., 3/8” tube, 9/16”” NPT (Includes
nut and O-RING below)

(Revised November 1977)



ITEM

10
11

12

PART NO.

73028393
70921915
73055289
73055292
70921216
70921214
70921178
70915788
73026289
70916589
70915790
73047515
70921349
73055488
70930998

70931742
73047354

FUEL TANK AND LINES (Continued)
DESCRIPTION

&
—
=<

*
O A T e e S G N S e B Sy e 3:

Pt e N DD DD = bt ek e i ed e e e S e
[N e

N

[N e

N

HOSE

CLAMP

DIPSTICK
TANK

PLUG, 1-5/16” st. thd. (Includes 1 O-RING below)

O-RING
CAPSCREW, 5/8” NF x 38”

CAPSCREW, 5/8” NF x 2-1/4”

WASHER
NUT, 5/8” NF
CAPSCREW, 5/8” NF x 3”

TUBE ASSY. (Includes 1 O-RING below)

O-RING

CHANNEL, 16” per tank (refer to item 12)

CAP ASSY. (Special Equipment)

PADLOCK (Special Equipment) (Includes 2 KEY

indented below)

KEY

CHANNEL (25’ length - use as required)

47

(Revised November 1977)



INJECTICN PUMP

T-75678

USAGE: Bosch Pump, used prior to engine serial no. 11-24213

ITEM

1

PART NO. QTY. DESCRIPTION

74061075 1 PUMP ASSY., injection (Includes items 2 thru 5)

74060141 1 KEY

70914847 4 CAPSCREW, 3/8" NC x 1-1/2"

70916275 1 CAPSCREW, 3/8" NC x 3-3/4"

70911993 2 WASHER, plain

70910287 4 LOCKWASHER, 3/8"

70914900 4 WASHER, plain, 3/8"

70910324 1 NUT, 3/8" NC

70919840 1 PLUG, pipe, 1/4"

74060140 1 LOCKWASHER

74060139 1 NUT

74359663 1 ADAPTER

74060799 1 O-RING

74359345 1 GEAR

74255060 3 CAPSCREW, 3/8" NC x 1"
(Continued)

48




ITEM

10

11

12

13
14
15
16
17
18
19
20

21

PART NO.

74359911
70918887
70920473
70922747

70924139
74359348
70915408
710910287
74359677
70917810
70917807
70920279
70920280
74359667
74359344
70917810
70917807
70920790
70918960
70919134
70921372
74060177
74060175
74060178
74060176
74060180
74060179
74060181
74393286
74393260

70916277
70904205

INJECTION PUMP (Continued)

QTY.

—_— NN = — — — NN

—

— = NN

DESCRIPTION

COVER
PLUG
CAPSCREW, 3/8" x 3/4"
SETSCREW, 3/8" x 1/2"

O-RING

BRACKET
CAPSCREW, 3/8" NC x 3/4"
LOCKWASHER, 3/8"

TUBE ASSY. {Order nuts and sleeves below)
NUT, 3/8"
SLEEVE, 3/8"
CONNECTOR, 3/8"
ELBOW, 3/8"

PIPE

TUBE ASSY., (Includes nut and sleeves)
NUT, 3/8"
SLEEVE, 3/8"
ELBOW, 3/8"
TEE, 1/8" NPT
PLUG, 1/8" NPT
CONNECTOR, 3/8"

GASKET

FILTER

SPRING

HOUSING

NUT

CLIP

BOLT

LEVER

LEVER

CAPSCREW, 5/16" NC x 5/8"
LOCKWASHER, 5/16"

(Revised November 1977)

49



NOTE:
ITEM

IO W IN

o]

11

FUEL INJECTION PUMP

T-73973

Item 1 includes item 2 thru 4, 10 and 11. See s/n plate pump for identification.

PART NO.
74321204
74321338

74321474
70910224

74048596
74048598
74048597
74339851
70924139
74320703
74344938
70921520
70910287
70910123
74271718
74052540
74369599

QTY.

1
1

-

— D GO O UT UT QO bt = =

DESCRIPTION

PUMP ASSY. (used with engine s/n 11-24213 thru
11-24806)

PUMP ASSY. (used with engine s/n 11-24807 thru
11-25948)

PUMP ASSY. (effective with engine s/n 11-25949 )
KEY, 5/32” x 5/8”

NOTE 74321204 and 74321338 listed for identification
only - service with 74321474

SEAL

WASHER, serrated

NUT

GEAR

O-RING

COVER ASSY. (Includes 3 STUD idented below)
STUD

CAPSCREW, 3/8” NCx 7/8”
LOCKWASHER, 3/8”

NUT, 3/8” NF

WASHER

SEAL

SEAL

NOTE: See page 50a for Conversion Kit.

50 (Revised November 1977)



R 1
[IRN
|

L VOLTAGE

USAGE:

ITEM

-

RIS UL B WN

'REGULATOR
L
u——l
h
T
T
T )
L
. 1l ! \‘2\\
il L=
N T3 T = “ \/'/ AR
\?E_\e:r:v-:.: cd}i{fsx Eﬁfrs;:ﬁ]fﬁ??—:{;:’_.
) E:
I
L.—
T-80439

FUEL INJECTION PUMP CONVERSION

* Used with engine serial no. 11-24807 thru 11-25948 for fuel injection pump part

no. 74321338.
* Effective with engine serial no. 11-25949 for fuel injection pump part no. 74321474
+ Effective with engine serial no. 11-24213 and up.

PART NO.

73069663
73069664

73069665
74321696

74027748
74048596
73069685
70921910
74359861
73050254
70925963
70916309
70912441
70918374
70901834

QTY.

N

(S

o e e b N b e

DESCRIPTION

*KIT (includes F.I.P. conversion kit and items 2 thru 12).

**KIT (includes F.I.P. conversion kit and items 2 thru 11 and

13).
+KIT (includes items 1 thru 11 and 14).

FUEL INJECTION PUMP with ANEROID, complete
(includes item 3)

WASHER

SEAL

WIRE ASSY.

CLAMP

HOSE

WIRE ASSY.

CLAMP
CAPSCREW, 1/2” NC x 3/4”
LOCKWASHER, 1/2”

ELBOW, 90°, street, 1/4” pipe

BUSHING, 1/4” to 1/8”

(Continued)
50a

(Revised November 1977)



ITEM

11
12
13
14

FUEL INJECTION PUMP CONVERSION (Continued)

PART NO.

70928454
73069666
73069667
73069668

QTY.

btk ek

DESCRIPTION

FITTING, barb, 3/16” hose, 1/8” pipe
INSTRUCTION PRINT
INSTRUCTION PRINT
INSTRUCTION PRINT

(Revised November 1977)
50b



10

11
12

PART NO.

73021657
73014226
70911993
73055738
70916273
70910324
73021696
70904001
73105096
70904204
70911040
70910267
73055245
70910267
73014549
70904207
70910876
73056981
73048630
73066100

73056979

73063638
73066102
70628736
70078810
70918448
70910329
70624584
70925040
70904204

70911040
70910267

QTY.

IR NG R g i e i i e e e e

b

DODD DN BN = b e b b b b

T-73110

"THROTTLE PEDAL

DESCRIPTION

ROD
SPRING
WASHER
PEDAL
CAPSCREW, 3/8” NF x 2-1/2”
NUT, 3/8” NF
PIN
PIN, cotter
JOINT, ball
LOCKWASHER, 1/4”
NUT, jam, 1/4” NF
NUT, jam, 1/4° NF
ROD
NUT, 3/8” NF
BEARING
LOCKWASHER, 7/16”
NUT, jam, 7/16” NF
SHAFT (Used prior to engine serial no. 11-24213)
SHAFT (Used with engine serial no. 11-24213 thru 11-26505)
SHAFT (Effective with engine serial no. 11- 26506 unit no.
03443) (Includes item 11)
ROD (Used prior to engine serial no. 11-24213)

ROD (Used with engine serial no. 11-24213 thru 11-26505)
ROD (Effective with engine serial no. 11-26506 unit no. 03443)
YOKE
PIN Effective with unit
PIN, cotter, 3/32” x 1” no. 03443
NUT, jam, 3/8” NF
BUSHING
JOINT, ball
LOCKWASHER, 1/4”
NUT, jam, 1/4” NF
NUT, jam, 1/4” NF

51 (Revised July 1978)



T-75675

ENGINE SHUT-OFF CONTROL

USAGE: Used with Bosch Pump. Prior to engine serial no. 11-24213
ITEM PART NO. QTY. DESCRIPTION

1 73057138 1 CABLE ASSY. (Includes items 3,4,5,8,9, 10 & hardware
indented below)

70918906 1 LOCKWASHER, 5/8"
70922014 1 NUT, 5/8" NF
70928495 2 WASHER, 7/16"
70922471 2 NUT, 7/16" NF
2 73057137 1 BRACKET
70914670 2 CAPSCREW, 5/16'" NC x 1-1/8"
70910335 2 WASHER, plain, 5/16"
70904205 2 LOCKWASHER, 5/16"
3 73057780 1 SEAL, sleeve
4 73057779 1 SEAL, rod
5 73057781 1 NUT, #10 NF
6 70196606 1 CLEVIS ASSY. (Includes item 7)
7 70628738 1 PIN
70900970 1 PIN, cotter, 1/16" x 1/2"
8 73057778 1 SEAL
9 73057777 1 NUT
10 70197211 1 HANDLE, T
70901781 1 SCREW, machine, #10 NC x 1/2"

52



=
=
—a

S f INJECTION PUMP

T-75628

ENGINE SHUT-OFF CONTROL

USAGE: Effective with engine serial no. 11-24213

ITEM PART NO. QTY. DESCRIPTION

1

73064977 i CABLE ASSY. (Includes items 2 thru 4 and hardware indented
below)(Replaces 70659123)

70922471 2 NUT, 7/16" NF

70926190 2 WASHER, 15/32"

70922844 1 LOCKWASHER , 7/16"

70917415 1 NUT, #10

70922014 1 NUT, 5/8" NF

70657709 1 SEAL

70657707 1 NUT

70666359 1 HANDLE

73063627 1 BRACKET

70915408 2 CAPSCREW , 3/8" NC x 3/4"

70904206 2 LOCKWASHER, 3/8"

70242038 1 PIN

70914686 1 WASHER, plain, 9/16"

70900970 1 PIN, cotter, 1/16"x 1/2"

70680580 1 SEAL

70680581 1 SEAL

70922135 1 PIN, roll, 5/16" x 1'""(Unit #03455 and up)

(Revised June 1979)
53



TOP VIEW

RN
[ L

—

.;. | |
el |

g B rf v_ji =~ ‘
@;J RO SIDE VIEW

T-76302

INJECTION NOZZLES AND LINES

54



INJECTION NOZZLES AND LINES
USAGE: Used prior to engine serial number 11-24213

ITEM PART NO. QTY. DESCRIPTION

e 6 HOLDER ASSY., injection nozzles (See page 62)
70914847 12 CAPSCREW, 3/8'" NC x 1-1/2"
70904206 12 LOCKWASHER, 3/8"

2 74025385 12 SHIELD, dirt

3 74359326 1 TUBE ASSY., fuel injection (#1 cylinder)

4 74359327 1 TUBE ASSY., fuel injection (#2 cylinder)

5 74359328 1 TUBE ASSY., fuel injection (#3 cylinder)

6 74359329 1 TUBE ASSY., fuel injection {#4 cylinder)

7 74359330 1 TUBE ASSY., fuel injection (#5 cylinder)

8 74359331 1 TUBE ASSY., fuel injection (#6 cylinder)

9 74256009 1 CLIP, injection tube (#1 cylinder)
70916284 1 CAPSCREW, 1/4" NC x 1/2"
70904204 1 LOCKWASHER, 1/4"
70910880 1 NUT, 1/4'' NC

10 74359333 1 BRACKET, tube supporting, lower
70915408 1 CAPSCREW, 3/8'" NC x 3/4"
70904206 1 LOCKWASHER, 3/8"

11 74336532 2 SPACER, injection tubes, lower

12 74359334 1 PLATE, clamping, injection tubes, lower
70914670 1 CAPSCREW, 5/16'" NC x 1-1/8"
70916279 1 CAPSCREW, 5/16'" NC x 1-1/2"
70904205 2 LOCKWASHER, 5/16"
70910323 1 NUT, 5/16'" NC

13 74336249 1 BRACKET, tube supporting, upper
70919423 1 NUT, 1/2" NF
70904208 1 LOCKWASHER, 1/2"
70911414 3 WASHER (USE AS REQ'D. to maintain correct height)

14 74507359 4 SPACER, injection tubes, upper

15 74336250 1 CLAMP, injection tubes, upper
70914670 3 CAPSCREW, 5/16'" NC x 1-1/8"
70904205 3 LOCKWASHER, 5/16"

16 70929910 1 CLAMP, #1 fuel line (Not Illustrated)
70929911 1 CAPSCREW, 1/4"
70904204 1 LOCKWASHER, 1/4"

55



SIDE VIEW

INJECTION NOZZLES AND LINES

56

T-73975




USAGE:
ITEM

DN =

=20 00 =1 O UL

11

12

13
14

15

16
17

18
19

INJECTION NOZZLES AND LINES

Effective with engine serial no. 11-24213 thru 11-26801.

PART NO. QTY. DESCRIPTION

-------- 6 NOZZLE AND HOLDER ASSY. (See page 62)

70914847 12 CAPSCREW, 3/8” NC x 1-1/2”

70910287 12 LOCKWASHER, 3/8”

74025385 1 SHIELD '

-------- 1 TUBE (No. 1 cylinder)

-------- 1 TUBE (No. 2 cylinder)

-------- 1 TUBE (No. 3 cylinder)

-------- 1 TUBE (No. 4 cylinder) See page 57a for

-------- 1 TUBE (No. 5 cylinder) service replacement

-------- 1 TUBE (No. 6 cylinder) J

74256009 1 CLIP

70916284 1 CAPSCREW, 1/4” NC x 1/2”

70904204 1 LOCKWASHER, 1/4”

70910880 1 NUT, 1/4” NC

74354831 1 CLIP

70916284 1 CAPSCREW, 1/4” NC x 1/2”

70904204 1 LOCKWASHER, 1/4”

74339712 1 BRACKET

70914392 1 CAPSCREW, 5/16” NC x 3/4”

70904205 1 LOCKWASHER, 5/16”

74336532 2 SPACER

74336531 1 PLATE

70914670 3 CAPSCREW, 5/16” NC x 1-1/8”

70904205 3 LOCKWASHER, 5/16”

-------- 1 BRACKET (first type)

74321702 1 BRACKET (second type)

70910195 1 NUT, 1/2”NF

70912441 1 LOCKWASHER, 1/2”

70911414 3 WASHER, plain, 1/2” (Use as required with first type
BRACKET)

74507359 4 SPACER

74336250 1 CLAMP

70914670 3 CAPSCREW, 5/16” NC x 1-1/8”

70904205 3 LOCKWASHER, 5/16”

74027748 12 WASHER, fuel line

74513552 1 CLAMP

74359106 1 SPACER

70916278 1 CAPSCREW, 5/16” NC x 1/2”

70904205 1 LOCKWASHER, 5/16”

70910323 1 NUT, 5/16” NC

NOTE: See page 50a for Conversion Kit.

, (Revised March 1978)
7



INJECTION NOZZLES AND LINES
5Ta

T-80458

(Added March 1978)



USAGE:

NOTE:

ITEM

=HOW-I ULk W DO

11
12

13
14

15

16
17

18
19

20
21
22
23

INJECTION NOZZLES AND LINES

Effective with engine s/n 11-26802.

Items marked with * to be used simultaneously as service replacements with engine s/n

11-24213 thru 11-26801.

PART NO.

70914847
70910287
74025385
74321795
74321706
74321707
74321708
74321709
74321710
74256009
70916284
70904204
70910880
74339712
70914392
70904205
74336532
74336531
70914670
70904205
(74321702
70910195
70912441
70911414

74507359
74336250
70914670
70904205
74027748
74029255
70915807
70904205
70910323
74029254

70926918
70916277
70904205

-
N

b e b e B S S S QO QO R GO e e e b QO GO = DD R e ek e e R O

QTY.

[\

(Y]

X X K X K ¥

* * X ¥ ¥ ¥

*

DESCRIPTION

NOZZLE AND HOLDER ASSY. (See page 62)
CAPSCREW, 3/8” NC x 1-1/2”
LOCKWASHER, 3/8”
SHIELD (dust)
TUBE ASSY. (No. 1 cylinder)
TUBE ASSY. (No. 2 cylinder)
TUBE ASSY. (No. 3 cylinder)
TUBE ASSY. (No. 4 cylinder)
TUBE ASSY. (No. 5 cylinder
TUBE ASSY. (No. 6 cylinder)
CLIP
CAPSCREW, 1/4” NC x 1/2”
LOCKWASHER, 1/4”
NUT, 1/4” NC
CLIP (see page 60)
BRACKET
CAPSCREW, 5/16” NC x 3/4”
LOCKWASHER, 5/16”
SPACER
PLATE
CAPSCREW, 5/16” NC x 1-1/8”
LOCKWASHER, 5/16”
BRACKET (first type)
BRACKET (second type)
NUT, 1/2” NF
LOCKWASHER, 1/2”
WASHER, plain, 1/2”° (use as required with first type
BRACKET
SPACER
CLAMP
CAPSCREW, 5/16” NC x 1-1/8”
LOCKWASHER, 5/16”
WASHER, fuel line
PLATE
CAPSCREW, 5/16” NC x 1-1/4”
LOCKWASHER, 5/16”
NUT, 5/16” NC
SPACER
ELBOW (see page 44)
TUBE (see page 60)
CLIP
CAPSCREW, 5/16” NC x 5/8”
LOCKWASHER, 5/16”

See NOTE above

(Revised March 1978)
57b '



EIAT 327
//,.~\\\ e— ‘T//- —
I
// SEE INJ. NOZZLES & LINES
\

T
31 @eeeee) &
== e
e 5
T sl
( - f’)//
/ ' ﬁi
\

= R
/)/'-/ l b _'; : ’

= N | |
INJECTION PUMP —\
5

=

) W
S

6\;_, .
i I
J
n
rl —
i FEER !
g;:_'j K l SIDE VIEW
'[ T

FUEL INJECTION RETURN LINES

58



USAGE:

ITEM

1

FUEL INJECTION RETURN LINES

Used prior to engine serial no. 11-24213

PART NO.
74320638
70917809
70917806

74514780
70927450

74320637
70917809,
70917806
70919800
74716090

oTY.

N~ o O —

[SE R -

DESCRIPTION

MANIFOLD, front
NUT, Imperial, 1/4" tube
SLEEVE, Imperial, 1/4" tube

HOSE, tube to manifold
CLAMP, hose

TUBE, manifold return

NUT, Imperial, 1/4" tube

SLEEVE, Imperial, 1/4" tube

CONNECTOR, Imperial, 1/4" tube, 1/8" NPT male
CLAMP, manifold return tube
VALVE, overflow (See FUEL INJECTION PUMP Parts Catalog)

HOSE ASSEMBLY (See FUEL TANK AND LINES, page 46)

(Revised June 1979)

59



|
i TOP VIEW

5
( ////C}}\\TQ\\ )
- K .

‘<L‘/)' | QD Q F)(\ T)l
I 6 4 5 -0
D.
.—é \ .‘F’m=l
| ?
./_"_"LLL\,« I
l I S /'i
[ !
| | —r'“\h T0 FUEL TANK ———
=g
L e SIDE_VIEW
H bt E— T-71747
FUEL INJECTION RETURN LINES
USAGE: Effective with engine serial no. 11-24213
ITEM PART NO. QTY. DESCRIPTION
1 74320638 1 MANIFOLD, front (Prior to engine serial no. 11-16490 also
order NUTS and SLEEVES indented below)
70917809 6 NUT, Imperial, 1/4'" tube
70917806 6 SLEEVE, Imperial, 1/4'" tube
2 74514780 1 HOSE
70927450 2 CLAMP, 7/16" to 1/2"
(Continued)

60



ITEM

FUEL INJECTION RETURN LINES (Continued)

PART NO. QTY. DESCRIPTION

74320636 1 TUBE, manifold return (also order NUT and SLEEVE
indented below)

70917809 1 NUT, Imperial, 1/4'" tube

70917806 1 SLEEVE, Imperial, 1/4" tube

70920411 1 TEE, service, Imperial, 1/4" tube, 1/8" NPT male

74339690 1 TUBE, pump return (also order NUT and SLEEVE indented
below)

70917809 2 NUT, Imperial, 1/4'" tube

70917806 2 SLEEVE, Imperial, 1/4" tube

70919800 1 CONNECTOR, Imperial, 1/4" tube, 1/8'" NPT male

74339949 1 CLAMP

70916277 1 CAPSCREW, 5/16" NC x 5/8"

70904205 1 LOCKWASHER, 5/16"

74253435 1 CLAMP

70916277 1 CAPSCREW, 5/16" NC x 5/8"

70904205 1 LOCKWASHER, 5/16"

61



ITEM

10

11

PART NO.

74060908
74023570

74511213
74023571
74380652
74380656

70928049
70930506

74025149
74380662

74359395

74378031

NOZZLE AND HOLDER ASSEMBLY

QTY.

DESCRIPTION

T-77002

NOTE: Quantities indicated are for one (1) Holder Assy.

only.

HOLDER ASSY. (Includes items 1 thru 9)

SCREW

NUT
WASHER

SPRING
SPINDLE

O-RING (Used prior to engine serial no. 11-22865)
O-RING (Effective with engine serial no. 11-22865)

BODY (Order Holder Assy. )

PIN

NUT

NOZZLE ASSY. (Includes item 11) (Not a component of

Holder Assy.)

O GASKET

O (Also see PACKAGED PARTS)

62




11
12

STARTING PRIMER SYSTEM

Special Equipment

PART NO.

73067511
74024792
70669526
73067533
70251888
73066657
70910128

70911841
70912589
73041822
74320811

70911841
70912589
73067536
70925615
70923341
70916964
70916622
73052091
73065888

QTY.

G Y

L N N e e

—

T-77340

DESCRIPTION

QUICK START (Includes items 1 thru 7)
CYLINDER, fuel
VALVE ASSY. (Includes bracket)(First type)
VALVE ASSY. (Includes bracket)(Second type)
CABLE, control
STOP AND SCREW ASSY. (Serviced only as aunit)
ELBOW ASSY. (Includes NUT and SLEEVE indented
below)

SLEEVE, 1/8” tube

NUT, 1/8” tube, 5/16” str. thd.
CLAMP
ATOMIZER (Includes NUT and SLEEVE indented

below)(First Type)

SLEEVE, 1/8” tube

NUT, 1/8” tube, 5/16 str. thd.
ATOMIZER (Includes nut and sleeve)(Second Type)
TUBE, 33” (Refer to item 11)
CLIP (Use existing fastener)
CAPSCREW, 1/4” NC x 3/4”

LOCKWASHER, 1/4”

NUT, 1/4” NC
TUBE, copper (48 length — use as required)
DECAL,starting instructions (applied to bonnet or cab post)

(Revised June 1977)
63



r—- RADIATOR GUARD

)

) T-77338

MUFFLER

ITEM PART NO. QTY. DESCRIPTION

1 73061486 1 MUFFLER

2 73026368 2 BAND
70916272 4 CAPSCREW, 3/8" NC x 1-1/4"
70911115 4 WASHER, plain, 3/8"
70904206 4 LOCKWASHER, 3/8"
70910324 4 NUT, 3/8'" NC

3 73061485 1 ELBOW

4 73019330 3 CLAMP ASSY. (Serviced as an Assy. )

5 73061484 1 BRACKET
70921024 4 CAPSCREW, 1/2" NC x 2"
70910244 4 WASHER, plain, 1/2"
70904208 4 LOCKWASHER, 1/2"
70910325 4 NUT, 1/2" NC

6 73061487 1 TUBE

64



9

ONWIEN



T-73988

TURBOCHARGER CCNNECTIONS

ITEM PART NO. QTY. DESCRIPTION
1 74321252 1 ELBOW
70919230 3 CAPSCREW, 1/2" NC x 1-3/8"
70904208 4 LOCKWASHER, 1/2"
70919048 1 CAPSCREW, 1/2" NC x 1-5/8"
70912333 1 WASHER, plain, 17/32" 1. D.
2 74349193 1 GASKET, air discharge elbow
3 74388349 1 HOSE
70929416 2 CLAMP, hose
4 oo 1 TURBOCHARGER ASSY. (See page 68)
5 74354310 1 TUBE ASSY., Oil feed (Includes sleeve and nut)
70917807 1 SLEEVE, sealastic, 3/8" tube
70917810 1 NUT, Imperial, 3/8" tube
70920700 1 CONNECTOR, sealastic, 3/8'" tube, 3/8" NPT male
70916269 2 CAPSCREW, 3/8" NC x 7/8"
70904206 2 LOCKWASHER, 3/8"
6 74339533 1 GASKET
(Continued)

66



ITEM

10

11

12
13

14

15

16
17

18

19

20
21

22

23

TURBOCHARGER CONNECTIONS (Continued)

PART NO.

74339535
74255977
70913544
74336558
74375953
74255606
70915809
70904205
74358726
70916269
70904206
74254991
74358728

74254991

74321253

74339496

70916311
70904208

74336436
74339532

74358911
70910323

74357346
70916197
70911413
70904207
70920469
70912772

74357337
74025925
74357336
74386037
70904206

74339606
70919840

QTY.

NS

—

DN

—

Ll N

DESCRIPTION
STUD
NUT, stainless, 3/8'" NC
WASHER, plain, 3/8"
GASKET
CLAMP
CLAMP
CAPSCREW, 5/16" NC x 3/4"
LOCKWASHER, 5/16"
TUBE ASSY., oil drain
CAPSCREW, 3/8" NC x 7/8"
LOCKWASHER, 3/8"
CLAMP, adjustable, 1-3/16'" 1. D.
HOSE

CLAMP, adjustable, 1-3/16" I. D.

FLANGE (Effective with engine serial no. 11-24026)

FLANGE (Used prior to engine serial no. 11-24026)

CAPSCREW, 1/2'" NC x 1-1/4"
LOCKWASHER, 1/2"

GASKET
GASKET

BRACKET
NUT, 5/16" NC

RING, diffuser
CAPSCREW, 7/16" NC x 1-1/4"
WASHER, plain, 14 ga., 15/32"1.D. x 1' O. D.
LOCKWASHER, 7/16"
SCREW, set, knurled cup pt., 3/8" NC x 3/4"
NUT, jam, 3/8" NC

DIFFUSER

ELBOW

PLATE
CAPSCREW, 3/8"
LOCKWASHER, 3/8"

ADAPTER, oil line
PLUG, pipe, hex-hd.

(Revised June 1979)
67



17 13 12 13

USAGE: See page 66

ITEM

PART NO.
74320972

74056303

74056302
74061560
74056291
74056290

74059030

74056300

74055195

TURBOCHARGER ASSEMBLY

QTY.

1

1

T-70670

DESCRIPTION
TURBOCHARGER ASSY. (Includes items 1 thru 22)

HOUSING ASSY., compressor (Includes impeller shroud
and locating pin)

COUPLING, compressor housing

HOUSING ASSY., center (Consists of items 4 thru 18)
LOCKNUT, impeller retaining

IMPELLER, compressor

BACKPLATE ASSY. (Includes thrust washer and orifice
pin)

RING, end plate sealing

RING, sealing, turbine wheel shaft, compressor end

(Continued)

68



ITEM PART NO,

9
10
11

12

13

14

15
16

17

18

19
20
21
22

23

74056289
74059029
74056294

74056295

74056296

74059024

74056286
70928202
74059992
74060371
74059049
74061093
74059051
74056306
74056305
74056314

74060057

TURBOCHARGER ASSEMBLY (Continued)

QTY.

1

DESCRIPTION
SPACER
COLLAR
BEARING

BEARING (Engines prior to #11-24195) (Order 2 Bearing 74061213
and 2 Washer 74061214)

RING

HOUSING ASSY. (Includes dowels){Used prior to engine serial
no, 11-24195)

HOUSING ASSY. (Effective with engine serial No.11-24195)
BOLT, 1/4"NC x 5/8"

LOCKPLATE

SHROUD

WHEEL (Used prior to engine serial No. 11-24195)
WHEEL (Effective with engine serial No. 11-24195)
HOUSING

PLATE

LOCKPLATE

BOLT (3/8" NC x 5/8")

RING (Effective with engine serial No. 11-24195)

(Revised June 1979)
69



ITEM

PART NO.

73103146
70916271
70904206
70910324

70658781
73047933
70925342
73048639
70916272
70918308
70901651

70658759

AIR CLEANER CCNNECTIONS

QTY.

AR O

= O~ O = —

—

T-75228

DESCRIPTION

CLEANER ASSY., air (see page 72)

BAND air cleaner mounting (Includes tightening screw)
CAPSCREW, 3/8'" NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

CLAMP

HOSE

CLAMP

ELBOW
CAPSCREW, 3/8'" NC x 1-1/4"
NUT, 3/8'" NC
PLUG, pipe, 1/8" PT

GASKET

(Continued)

70



ITEM

8

10

11

12

13

14

PART NO.

73054594
70916389
70044973
70904206
70910123

70645029
70645028

73045834
70919173
70901763

73047450
70915408
70904206
70911115

73045531
70916400
70904204
70911040

74388648

AIR CLEANER CONNECTIONS (Continued)

QTY.

1
1
2
1
1

DN DN DN —

NN

ot

DESCRIPTION

CLAMP
CAPSCREW, 3/8" NF x 3-1/4"
WASHER
LOCKWASHER, 3/8"
NUT, 3/8" NF

TUBE
CAP (Includes nut and bolt)

HOSE, filter indicator '
ELBOW, male, 1/4" tube, 1/8" PT
COUPLING, female, 1/8" PT

BRACKET
CAPSCREW, 3/8" NC x 3/4"
LOCKWASHER, 3/8"
WASHER, plain, 3/8"

FLANGE
CAPSCREW, 1/4" NF x 3/4"
LOCKWASHER, 1/4"
NUT, 1/4" NF

INDICATOR, filter

71

At Air
Cleaner



T-73590

USAGE: See page 70

ITEM

10

PART NO.

70662618
70662477
70684734
70664343
70620721
70621530
70661162
70661163

70197810

QTY.

1

AIR CLEANER

DESCRIPTION

CLEANER ASSY., air (Includes items 1 thru 10)
BODY (Order complete Cleaner Assy. )
ELEMENT ASSY., safety (inner)

ELEMENT ASSY., filtering (outer)

GASKET, element retaining nut (Order item 5)
NUT ASSY. element retaining (Includes item 4)
O-RING, cup sealing

CLAMP ASSY. (Includes tightening screw)
BAFFLE ASSY. (Includes wing nut)

CUP, sediment

VALVE, vacuator

72




T-73989

USAGE:

ITEM

COOLANT FILTER AND LINES

Used prior to engine serial no. 11-22075

PART NO. QTY. DESCRIPTION

74359248 1 FILTER ASSY, (Consists of items 2 thru 9)
(Order Filter Kit 74393521. See page 75)

70914392 2 CAPSCREW, 5/16" NC x 1"

70904205 2 LOCKWASHER, 5/16"

70910323 2 NUT, 5/16" NC

74055031 1 BODY

70920131 1 PLUG, pipe, 3/8'" NPT

74054569 1 SPRING

74054568 1 PLATE

74059979 1 ELEMENT KIT (Includes items 4, 6 and 7)(Original equipment,
all purpose, recommended for use with plain water as well as
most types of permanent and non-permanent anti-freeze except
"Dowtherm 209'")

74059380 1 ELEMENT KIT (Includes items 4, 6 and 7)(Chromate type, for
use with "Dowtherm 209'' anti-freeze)

74055034 1 PILATE

(Continued)

(Revised June 1979)
73




COOLANT FILTER AND LINES (Continued)
ITEM PART NO. QTY. DESCRIPTION

74054566 1 GASKET
74055032 1 COVER
74055033 2 BOLT ASSY. (Includes washer)
10 73050249 1 BRACKET
70923683 2 CAPSCREW, 3/8'' NC x 3/4"
70904206 2 LOCKWASHER, 3/8"
70911041 2 NUT, 3/8" NC
11 73050279 1 WIRE ASSY.
12 74255286 2 ELBOW
13 73050250 2 HOSE, coolant, 5/8" I.D. x 6"
70921911 4 CLAMP, hose, 11/16" to 1-1/4" dia.
14 74255287 2 VALVE
70904271 1 BUSHING, reducing, 1/2'" to 3/8"

74



TO HEAT @
iEXCHANGER B

ﬁ% =

1

1

ks

L— FIRST TYPE ——

9

TO TIMING GEAR
HOUSING

@jgm@ -~
| FIRST TYPE—
lgnano¥
/ 5 4
8
T-77365
COOLANT FILTER AND LINES

USAGE:
ITEM

QU W DN =

10

11

Effective with engine serial No. 11-22075.

PART NO. QTY.

70928947
70901826
70925227
70918849
74320930
74321247
70917807
70917810
74016014
74320927
70920775
70910287
74393504
74320929
70917807
70917810
74393427
70916197
70910919
70914678
70912201
70919134
70919005

70928947

NEDNNMNNEDNDNEEFEWWRWNDN DN

[y

DESCRIPTION

VALVE (One used effective with engine s/n 11-24811)
BUSHING, 3/8” x 1/4” Effective with
TEE, 3/8” tube, 1/4” pipe thd. engine s/n
COCK, drain, 1/4” pipe thd. 11-24811
TUBE (Used prior to engine s/n 11-24811)
TUBE (Effective with engine s/n 11-24811)
SLEEVE, 3/8” tube
NUT, 3/8” tube
SPACER
BRACKET
CAPSCREW, 3/8” NC x 3”
LOCKWASHER, 3/8”

OFILTER

TUBE
SLEEVE, 3/8” tube
NUT, 3/8” tube

DOBASE ASSY.(Includes 1 PLUG indented below)

CAPSCREW, 7/16” NC x 1-1/4”
WASHER, 7/16”
LOCKWASHER, 7/16”
NUT, 7/16” NC
PLUG, automotive, 1/8” NPT
ELBOW, 3/8” tube, 3/8”” NPT (Qty. 1 used effective with engine
s/n 11-24811)
VALVE (Effective with engine s/n 11-24811)

DO Component of Coolant Filter Conversion Kit 74393521

75 (Revised June 1979)



T-80417

WATER PUMP

USAGE: * Used prior to engine s/n 11-27556
** Effective with engine s/n 11-27556

ITEM PART NO. QTY. DESCRIPTION
* k%
1 74322027 1 1 PUMP KIT (includes items 2 thru 14, 16 and 19)
70914465 11 FITTING, lube, 1/8° NPT
70916271 6 6 CAPSCREW, 3/8” NCx 1”
70910287 6 6 LOCKWASHER, 3/8”
2 e 11 + IMPELLER ASSY.
3 e 11 + SEAL ASSY.
4 74507084 1 - FLINGER
5 74358788 11 SHAFT
e L 1 1 BODY (order item 1)
7 74044212 11 BEARING
8 74044211 11 SPACER
9 74044210 11 BEARING
10 { 74044209 1 - WASHER
70927801 -1 RING
11 { 74348825 1 - WASHER
74321697 -1 SEAL
12 74335320 1 - RETAINER
13 74053968 1 LOCKWIRE
(Continued)

16 (Revised March 1978)



ITEM

14
15

16
17

18

19
20
21
22
23

PART NO.

74359280
70910847
70917680
74335809
70916206
70904205
74346744
74335056
74321713
70901653
70916274
70915990
70910287

74062270
74062272

~

e B b e % D)
b e s OTOT O b b ¢ e i s e e e % X

QU Ol !

Uk ek b !

*

DESCRIPTION

FLANGE
NUT, 3/4” NF
NUT, pal, 3/4” NF
PULLEY
CAPSCREW, 5/16” NF x 7/8”
LOCKWASHER, 5/16”
[J GASKET
[J GASKET
VOLUTE (prior to s/n 11-28447)
VOLUTE (s/n 11-28447 and up)
PLUG, 3/8” NPT
CAPSCREW, 3/8” NC x 2-1/4” (prior to s/n 11-28447)
CAPSCREW, 3/8” NC x 2-3/4” (s/n 11-28447 and up)
LOCKWASHER, 3/8”
+ SEAL, ceramic
COVER (see page38)
HOUSING (see page 26)
KIT (includes item 2, 3 and 19)
KIT (includes item 2 and 19)

1 refer to item 22 or 23

(Revised March 1978)
77



ENGINE TEMP.
GAUGE

12
TO TIMING GEAR
HOUSING
T-38101
WATER OUTLET MANIFOLD
ITEM PART NO. QTY. DESCRIPTION
1 74336506 1 MANIFOLD
70920525 1 PLUG, pipe, hex-hd., 3/4" NPT (Not original
equipment)
70914847 2 CAPSCREW, 3/8" NC x 1-1/2"
70916275 2 CAPSCREW, 3/8" NC x 3-3/4"
70904206 4 LOCKWASHER, 3/8"
2 74336182 4 0O GASKET
3 74336156 1 TUBE
4 70923813 4 0O O-RING
5 74359948 1 MANIFOLD
70920333 1 PLUG, hex-hd., 3/8" NPT
70914847 2 CAPSCREW, 3/8" NC x 1-1/2"
70916275 2 CAPSCREW, 3/8" NC x 3-3/4"
70904206 4 LOCKWASHER, 3/8"
70919840 1 PLUG, pipe, 1/4"

(Continued)

78



ITEM

10

11

12

WATER OUTLET MANIFOLD (Continued)

PART NO.
74358754
70919840
70919227
70904206
74336263
74317554
74354537

74337602
70922198

74359947
70919224
70904206

74347031

QTY.

[oaNeAN S

—

—_

(A2 ST

DESCRIPTION

HOUSING ASSY., thermostat (Includes item 8)
PLUG, pipe, 1/4" (AUTOMOTIVE TYPE)
CAPSCREW, 3/8'" NC x 3-1/4"
LOCKWASHER, 3/8"

GASKET

SEAL

THERMOSTAT

HOSE
CLAMP

PIPE
CAPSCREW, 3/8'" NC x 1-1/8"
LOCKWASHER, 3/8"

O GASKET

O (Also see PACKAGED PARTS)

79



T-31329

FAN AND HUB ASSEMBLY

ITEM PART NO. QTY. DESCRIPTION
1 73050211 1 FAN, suction
73048858 1  FAN, pusher
70928661 6 CAPSCREW, 3/8” NC x 5-1/2”
2 74357981 1 SPACER
3 - 1 HUB ASSY. (See pages 80A and 80B)
4 74347781 1 SPACER
5 74252241 1 SCREW
6 74336777 1 BRACKET
70916317 3 CAPSCREW, 1/2”° NC x 2-3/4”
70912441 3 LOCKWASHER, 1/2”
70915969 1 CAPSCREW, 1/2”NCx 3”
70913432 1 WASHER, heavy, 17/32”
8 74335864 2 BELT
9 74339459 1 NUT ASSY.

(Revised June 1979)
80



T-80484

FAN HUB ASSEMBLY

USAGE:
ITEM

b ok ok ok ok omd
R WNHOOWPW-IDU B CON

First type - see page 80.

PART NO. QTY.

74042081
70088561
74337046
70914465
74348502
70918454
74253862
74640978
74040383
74253863
74640976
74040384
74040385
74040386
74371707
74056068
74056232

S U U T G W g g G S S g WG g g S g WY

DESCRIPTION

HUB ASSY.(See page 80B for service replacement)
RING
CAP
HUB
FITTING, lube, 1/8” NPT
NUT
PIN, cotter, 1/8” x 1-1/2”
BEARING
WASHER
BEARING
BEARING
GASKET
WASHER
WASHER
RETAINER
RING
SPINDLE
WASHER

(Added June 1979)
80A



5 6 7 8 9 10 1

T-80485

FAN HUB ASSEMBLY

USAGE: Second type - service replacement for original equipment on page 80.

ITEM PART NO. QTY. DESCRIPTION
- 74321976 1  HUB ASSY. (Includes items 1 thru 11)
1 e 1 CAP
9o LT 1 HUB } order HUB ASSY.
70914465 1 FITTING, lube, 1/8” NPT

3 74348502 1 NUT
4 74253862 1 BEARING
5 74640978 1 WASHER
6 74040383 1 SPACER
7 74253863 1 BEARING
8 70927802 1 RING
9 74061919 1 SEAL

10 74321992 1 SPINDLE

11 74056232 1  WASHER

(Added June 1979)
80B



USAGE:

ITEM

N N

Special Equipment

* 120 volts
*% 240 volts
PART NO.

74395740
74395741
74394509
74394510
74028937
74028940

QTY.

*
1

e el

*k

N =l = T = L

T-80414

ENGINE COOLANT HEATER

DESCRIPTION

KIT } includes 1, 2, and 4

ELEMENT

ELEMENT

CORD

CORD

BLOCK ASSY., cylinder (See page 12)
INSTALLATION INSTRUCTION

(Revised June 1979)
81



T-77244

ITEM

10

RADIATOR AND FAN GUARD

PART NO. QTY. DESCRIPTION

RADIATOR ASSY., engine coolant (See page 83)

70916271 8 CAPSCREW, 3/8" NC x 1"

70904206 8 LOCKWASHER, 3/8"

70911115 8 WASHER, plain, SAE std., 3/8"

70912415 1 COCK, drain, 1/4" NPT

73026352 1 HOSE, 2-1/8" 1. D. x 6"

70921913 4 CLAMP, adjustable (1-13/16'" to 2-1/4'")
73048945 1 TUBE

73026172 1 HOSE

70921914 4 CLAMP, adjustable (1-13/16" to 2-1/4")
74335451 1 ELBOW

70919228 1 CAPSCREW, 7/16" NC x 1-1/8"

70916867 1 CAPSCREW, 7/16" NC x 3"

70904207 2 LOCKWASHER, 7/16"

74300145 1 GASKET

73057485 1 GUARD, fan (Used with pusher fan-standard equipment)
70916271 7 CAPSCREW, 3/8" NC x 1"

70911993 7 WASHER, plain 7/16"

70904206 7 LOCKWASHER, 3/8"

74346456 1 GASKET

74347003 1 PIPE (Used prior to engine serial no, 11-24110)
74321254 1 PIPE (Effective with engine serial no. 11-24110)
73057480 1 HOSE

70921914 2 CLAMP

{(Revised June 1975)
82



ITEM

10

11

RADIATOR ASSEMBLY

T-77243

PART NO. QTY. DESCRIPTION

73056857 1 RADIATOR ASSY. (Includes items 1 thru 11)
70087528 1 CAP (7 psi)

73056758 1 TANK

70915809 40 CAPSCREW, 5/16" NC x 3/4"
70904205 32 LOCKWASHER, 5/16"

70910323 32 NUT, 5/16" NC

73055850 2 GASKET

73056531 4 BAR, back-up

73056863 2 BRACKET, left and right

73056865 1 SHROUD

70922902 8 CAPSCREW, self tapping #14 x 3/8"
73056866 1 CORE

73056759 1 TANK

70915809 37 CAPSCREW, 5/16" NC x 3/4"
70915807 3 CAPSCREW, 5/16" NC x 1-1/4"
70904205 32 LOCKWASHER, 5/16"
70910323 32 NUT, 5/16" NC

73056530 4 STRIP, back-up

73056852 1 TUBE, overflow (rubber)

70927978 2 CLAMP

73056864 1 SHROUD

70915809 4 CAPSCREW, 5/16" NC x 3/4"
70904205 4 LOCKWASHER

83




T-73966

ITEM

10

TRANSMISSICN ASSEMBLY

PART NO. QTY. DESCRIPTION

73061360 1 = TRANSMISSION ASSY., complete, Std. Model TT4720-1
(2 speeds forward, 1 speed reverse) ’

73061361 1 TRANSMISSION ASSY., optional, with rear axle disconnect,
Model TT4720-1 (2 speeds forward, 1 speed reverse)

70919226 12 CAPSCREW, 3/8'" NC x 5/8"

70916965 12 LOCKWASHER, pltd., 3/8"

-------- 1 VALVE ASSY., control (See page 104)

-------- 1 BRAKE ASSY., parking (See page 132)

-------- 1 HOUSING ASSY., transmission (See page 92 )

-------- 1 HOUSING ASSY., converter (See page 88 )

-------- 1 DISC ASSY., flex (See page 85 )

73048729 1 BRACKET ASSY., left

73048730 1 BRACKET ASSY., right

70916314 8 CAPSCREW, 1/2" NC x 2"

70904208 8 LLOCKWASHER, l/2"

70922644 8 CAPSCREW, 5/8" NC x 3/4"

70904209 8 LOCKWASHER, 5/8"

73057841 2 PAD ASSY. (Includes item 10)

70915790 4 CAPSCREW, 5/8" NF x 3"

70916589 4 NUT, safety, 5/8" NF

70930407 2 BEARING, self-aligning

(Revised June 1979)
84



ITEM

ot

U1 W

PART NO.

73047028
73041456

73066079

73066078
73050464

73047031

FLEX DISC AND CONVERTER DRIVE

QTY.

1

\V
e g,
w0

/ ,7//% .,
f 'e.’/,’// %, %
7 7//7 . /
%7

T-73117

DESCRIPTION

PLATE, flex disc
CAPSCREW, 1/2" NC x 1"

DISC, flex (Replaces 73047029)

DISC ASSY. (Includes washer) (Replaces 73047030}
BOLT, place (flex disc to flywheel)

COVER, torque converter
NUT (See page 87)

CONVERTER ASSY., torque (See page 86)
GASKET, converter housing to flywheel housing

HOUSING, torque converter (See page 88)

(Revised June 1979)
85



ITEM

W

[eBEN e

PART NO.
73065780

73047033

73047036
73065778
73047034

73063388

73044432
70914541

TORQUE CONVERTER

QTY.

—O =

T-73118

DESCRIPTION

BEARING, turbine assy. (single row ball)
(Replaces 73047688)

TURBINE ASSY., first (Includes HOUSING and
items 6 and 7)

RING, snap

BEARING

TURBINE, torque converter, second (Used prior
to transmission s/n 5451)

TURBINE, torque converter, second (Effective
with transmission s/n 5451)

TURBINE, torque converter, first (Order item 2)

PIN, turbine assy.

RING, snap

(Continued)

(Revised June 1978)
86



TORQUE CONVERTER (Continued)

ITEM PART NO. QTY. DESCRIPTION
9 73047038 1 STATOR, torque converter
10 73100710 1 SPACER, stator
11 73047042 1 PUMP ASSY., torque converter (Includes item 14)
12 73047041 4 STRIP, locking
13 73047040 12 BOLT, 5/16" NF x 1-1/8'" (self-locking)
14 73033044 24 BOLT, 5/16" NF x 1-5/16"
15 73021041 24 O NUT, 5/16" NF (locking)
16 73047043 1 BEARING, converter pump (double row ball)
17 73065001 1 GEAR (For first replacement prior to trans. s/n 9525 also

order 1 GEAR 73065000, and 1 GEAR 73065002)

(Revised July 1977)
87



T-73119

TORQUE CONVERTER HOUSING

ITEM PART NO. QTY. DESCRIPTION
1 73069439 1 HOUSING ASSY. (includes items 10 thru 14)(for first re-
placement prior to tran. s/n 9659 also order second type
item 12)
70916867 3 CAPSCREW, 7/16” NCx 3”
70912188 4 CAPSCREW, 7/16” NC x 1-3/4”
70916197 21 CAPSCREW, 7/16” NC x 1-1/4”
70914678 28 LOCKWASHER, 7/16”
2 73068363 1 BEARING
3 73065002 1 "GEAR (For first replacement prior to trans. s/n 9525 also
order 1 GEAR 73065000, 1 GEAR 73065001 on pages
87 and 102)
(Continued)

(Revised July 1978)
88



TORQUE CONVERTER HOUSING (Continued)

PART NO.

73055228
70194585
73100708
73100709
73070598
73065779
70904224
73044430

{73044431
73069440
73044449
73047049
73047664
73047665
73069168
73051800
73047673
73047672
73047671
73047669
73063386

QTY.

bk b e e b N R R DN R b DD R R DD O

DESCRIPTION

BEARING

RING, seal

SLEEVE

BOLT

RING, seal

BEARING

PLUG, sq. skt., 3/4” NPTF

VALVE

SPRING (used prior to tran. s/n 9659)
SPRING (effective with tran. s/n 9659)
PIN

SPRING

COVER

BOLT

BEARING

GEAR

RACE

BEARING

RACE

GEAR (Used prior to transmission s/n 5451)
GEAR (Effective with transmission s/n 5451)

89

(Revised July 1978)



TURBINE DRIVE GEARS AND FREEWHEEL UNIT

PART NO. QTY. DESCRIPTION

________ 1 HOUSING, torque converter (See page 88)
73071081 1 BEARING (single row ball)
(Continued)

90

T-77374

(Revised July 1978)




TURBINE DRIVE GEARS AND FREEWHEEL UNIT (Continued)

ITEM

PART NO.

73062071
73062083
73047678

73061968

73047684
73044438
73047685
73047686
73047687
73065780
73047689
73047690

73044466

O
H
=

V)
1o e 0 WO = DN

[ASIN 3¥]
—

et

ot et ot ol ot pd fd

DESCRIPTION

GEAR, driven, second turbine (Includes item 4)

PLUG, orifice

BEARING (single row ball)

PLATE, spring

SPRING

SPIRAL

CAGE, freewheel roller

ROLLER

CAM, freewheel

KIT, overrunning clutch (Includes items 6
thru 11)

CAPSCREW, sq. hd., 3/8" NF x 3-1/2"

NUT, self-locking, 3/8'" NF

GEAR, first turbine

RING, snap

SPACER, bearing

BEARING (single row ball){(Replaces 73047688)

SPACER, bearing

SPACER, bearing

HOUSING, tranmission (See page 92)

BEARING

Order item 12

(Revised June 1977)
91



ITEM
1

PART NO.

73069097

73047697
73068572
73047696
73062050
73065413

TRANSMISSION HOUSING AND COVER

QTY.

1

P Sy S

7

1
Sy

FIRST TYPE

@,

o % PIZA RM
g

5
TFO
N - 17

T-77375

DESCRIPTION

HOUSING ASSY. (Tran. with and without rear axle disconnect)
(includes items 4, 14, 15, 16, 23, 24, 26, 27 and 28)(For first
replacement prior to tran. s/n 9724 also order second type
item 2)

PIN (used prior to tran. s/n 9724)

PIN (effective with tran. s/n 9724)

SPACER

PLUG, orifice (Used prior to transmission s/n 7383)

PLUG, orifice (Effective with transmission s/n 7383)

(Continued)
92

(Revised July 1978)



ITEM

10
11
12
13

15
16

18

19
20

25

26
27
28

TRANSMISSION HOUSING AND COVER (Continued)

PART NO.

73047698
73067517
73062052
70916269
70910287
73062048
73047665
73047665
73062049
73047665
73062051
73044436
73044391
73055076
70194551
70901677
70901479
73047741
73047743
70916197
70914678
70918850
73021038
70919840
73069421
73065523
70916271
70910287
73064744

70924816
70901764
70910231
70933487
73021091

QTY.

»—Agar—u—tNHHHHHHHHHHHNH.&HHHH&&HHH

I

DESCRIPTION

0 GASKET
[J GASKET
STRAINER ASSY.
CAPSCREW, 3/8” NC x 7/8”
LOCKWASHER, 3/8”
TUBE
BOLT, 3/8” NC x 3/4”
BOLT, 3/8” NC x 3/4”
- TUBE ASSY.
BOLT, 3/8” NC x 3/4”
O RING
PIN
PLUG
PLUG

BREATHER } (First type used prior to unit

ELBOW, 1/4” pipe no, 03400 without item 25)
NIPPLE, 1/4” pipe x 1-1/2”

[J GASKET

COVER
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
PLUG, pipe, ctsk., 1/4” NPT

PLUG (drain)

PLUG, 1/4” NPT

gé\SIIEIIB{T } Use with HOUSING having sump opening
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”

TUBE ASSY. (Serviced only as a unit)(Effective with unit

no. 03400)

CONNECTOR, 1/2” tube, 1/4” NPT (transmission end)
-COUPLING, straight, 1/4”” NPT (requires welding)

PLUG, hex skt., 1/8” NPT

PLUG, cup pt., 7/16” NC x 3/8”

PLUG, cup (not used with axle disconnect)

93 (Revised July 1978)



T-77376

REVERSE CLUTCH AND PLANETARY

ITEM PART NO. QTY. DESCRIPTION
1 73062027 1 O RING
2 73062026 1 O RING
3 73058793 1 0O RING
4 73062055 1 PISTON ASSY. (includes item 18 and 19)
5 73062078 6 PLATE, external splined
6 73047703 6 PLATE, internal tanged
7 73062034 1 CARRIER ASSY., reverse clutch (Includes items 8 thru 13)
8 .- 1 CARRIER (Order item 6)
9 73047708 4 SPINDLE
73047707 4 CAPSCREW
73047706 4 WASHER
10 73047709 8 WASHER
11 73047710 1 PINION SET (Consists of 4 pinions)
12 73047711 8 BEARING
(Continued)

(Revised November 1977)
94



ITEM

13
14
15
16
17
18

20

REVERSE CLUTCH AND PLANETARY (Continued)

PART NO.

73047712
73062036
73062038
73062039
73062040

73069336

QTY.

=N = = 00
ot on

DESCRIPTION
SPACER

ANCHOR ASSY. (Includes item 15)

PIN

PIN
SPRING
BALL
RETAINER

order item 4 or 20

KIT (includes item 18, 19 and instruction sheet)

95

(Revised November 1977)



T-77377

ITEM

OISO xWh -

FORWARD CLUTCH AND PLANETARY

PART NO. QTY. DESCRIPTION

73062060 1 GEAR

73062041 1 GEAR

73048414 1 RING

73047703 5 PLATE, internal splined

73062078 5 PLATE, external tanged

73062058 1 GEAR

73062027 1 O RING, large

73062067 1 O RING , center

73062025 1 O RING , small
(Continued)

(Revised November 1977)
96



FORWARD CLUTCH AND PLANETARY (Continued)

PART NO.

73062057
73062053
73047723
73047724
73062062
73100707
73062061
73047709
73047710
73047711
73047712
73047729
73047730
73047731

73069336

QTY.

RO DO b i S 00 b Q0 b b b b e e

DESCRIPTION

PISTON ASSY. (includes item 26 and 27)
KEY

INSERT

RING

HOUSING

RING

CARRIER ASSY. (Includes items 17 thru 22)
CARRIER (order item 16)

WASHER

PINION SET (Consists of 4 pinions)
BEARING

SPACER

SPINDLE

LOCK

BEARING

MEMBER ASSY. (See page 98)

BALL order item 10 or 28
RETAINER

KIT (includes item 26, 27 and instruction sheet)

(Revised November 1977)

97



ITEM

—

i
I
|
|
|
|
|
|
!
|
I
|
|
I
|
|
|
\
\

T-77378
HIGH RANGE CLUTCH AND TRANSFER DRIVE GEAR )

PART NO. QTY. DESCRIPTION

73047733 1 MEMBER ASSY., clutch drive, high range (Includes item 3)
73047734 4 CAPSCREW
73044404 6 PIN
73046029 6 0O STRIP
73047737 12 CAPSCREW, 5/16" NF x 7/8"
70910233 12 NUT, 5/16" NF
(Continued)

98



ITEM

6

10
11
12
13
14
15
16
17
18
19

20
21

HIGH RANGE CLUTCH AND TRANSFER DRIVE GEAR (Continued)

PART NO.

73058783
73058782
73047736
73062024
73044457
73035719
73035739
73062069
73042151
73035714
73062068
73062016
73035745
73047739

73048418
73047740

QTY.

4

3

DESCRIPTION

PLATE

PLATE

SHAFT

HUB

BEARING

RING

SPRING

PISTON

KIT, seal and expander
RING

HUB ASSY., clutch, high range (Includes item 17)
PIN

RING

BEARING

GEAR
CAPSCREW, 7/16" NF x 4"

(Also see PACKAGED PARTS)

99



T-73127

OUTPUT SHAFT AND AXLE DISCONNECT

100



OUTPUT SHAFT AND AXLE DISCONNECT

USAGE: *Transmission without Rear Axle Disconnect
#*%Optional Transmission with Rear Axle Disconnect

ITEM PART NO. QTY. DESCRIPTION

1 70924944 ; >2M O NUT, safety
2 73062042 2 2 WASHER
3 73062043 2 2 0O O-RING
4 73062065 1 1 YOKE
5 70194680 2 2 SLINGER
6 70194679 2 2 OSEAL
7 73047746 2 2 SPACER
8 73021060 1 2 RING
9 70194533 1 1 BEARING
73047749 1 - BEARING
0 { 70194533 - 2 BEARING
11 73062044 1 - SHAFT
12 73062045 - 1 SHAFT
13 73047770 - 1 SPRING
70915905 -2 BALL, 3/8"
14 73047771 - 1 COUPLING
15 73047772 - 1 FORK
16 73035864 - 1 SHAFT
17 73021053 - 1 OSEAL
18 73062070 1 1 GEAR
19 73021094 - 1 BUSHING
20 73062047 - 1 SHAFT ASSY. (Includes item 19)
21 73062066 1 1 YOKE

(Revised June 1979)
101



ITEM

oo

PART NO.

73068363
73065000

73068364
73026156

ACCESSORY DRIVE

T-73130

QTY. DESCRIPTION
1 BEARING
1 GEAR (For first replacement prior to trans. s/n 9525 also
order 1 GEAR 73065001, 1 GEAR 73065002 on pages
87 and 88)
1 BEARING
1 ' SEAL

102

(Revised July 1977)




T-77379

CHARGING OIL PUMP

ITEM PART NO. QTY. DESCRIPTION
1 73062032 1 O GASKET
2 73069098 1 PUMP ASSY. (Includes items 3 thru 9)(Replaces
73062029)
73062017 6 CAPSCREW, 3/8'""NC x 2"
70910948 3 CAPSCREW, 3/8'"" NC x 3"
70910287 9 LOCKWASHER, 3/8"
3 73062033 1 COVER
4 73062031 1 O GASKET
5  eeeeeee- 1 GEAR (Order item 2)
6 mem----- 2 GEAR (Order item 2)
7 73068571 4 BEARING
I 2 SHAFT (Order item 2)
9 @ e 1 BODY (Order item 2)
10 73044949 1 COUPLING

(Revised July 1978)
103



000
22 /'q,

T-77380

TRANSMISSICN CONTROL VALVE

ITEM PART NO. QTY. DESIRIPTION

1 73048782 1 O GASKET

2 73069096 1 VALV E ASSY., control (Includes items 3 thru 28)
70916271 1 CAPSCREW, 3/8" NC x 1"
70912069 15 CAPSCREW, 3/8" NC x 2-1/2"
70904206 16 LOCKWASHER, 3/8"

3 73044473 2 PLIG

4 73044474 2 0O GAKET

5 73048836 1 VALVE

6 73069442 1 BADY
70919134 2 PLUG, pipe, 1/8'" NPT

(Continued)

(Revised July 1978)
104



TRANSMISSION CONTROL VALVE (Continued)

ITEM PART NO. QTY. DESCRIPTION

7 73044478 1 BALL

8 73044479 1 PLUG

9 73044480 1 STOP

10 73054808 1 RETAINER

11 73070693 1 SPRING

12 73048839 1 SPRING

13 73104559 1 PLUG

14 73044485 1 O GASKET

15 73044486 1 PLUG

16 73044487 1 SPRING

17 73058800 - VALVE

18 73031846 1 PLUG

19 73021058 1 O RING

20 73044489 2 O GASKET

21 73031847 1 D CUP

22 73021170 | 1 PLUG
70919134 1 PLUG, pipe, hex-hd., 1/8" NPT

23 73063376 1 O SEAL

24 73062076 1 VALVE

25 73044493 1 PLUG

26 73062021 2 SPRING
70917580 2 BALL, detent, 1/2" dia.

27 73063379 1 PLUG

28 73063378 1 WASHER

. (Revised July 1978)
105



—1

T-71667PJ
REAR AXLE DISCONNECT CONTROL

USAGE: Special Equipment
ITEM PART NO. QTY. DESCRIPTION

1 73041952 1 GRIP

2 73059146 1 LEVER ASSY., control (Includes 2 BEARING 70208253, 2 SEAL

70052662 and 1 BUSHING 73013909}
3 70208253 4 BEARING
4 70052662 4 SEAL
(Continued)

106



ITEM

10

11

12

13

REAR AXLE DISCONNECT CONTROL (Continued)

PART NO,
73013909

73048521
70917666
70913177

73050123
70905122

73047149

70916271
70904206

73050124
70916385
70910123

73001565
70900806
70910244

73020886
70910255

73017119
70916937

73017118
70915228
70904206
70910123

QTY.

2

NNV~

Pt

-t 0 W

Pt et

wWww

DESCRIPTION
BUSHING

ROD
YOKE, adjustable
NUT, jam, 1/2" NF

LEVER
KEY, #7 woodruff, 1/8'"x 3/4"

BRACKET ASSY., mounting (Includes 2 BEARING 70208253,
2 SEAL 70052662)
CAPSCREW, 3/8" NCx 1"
LOCKWASHER, 3/8"

LEVER ASSY., cross-over shaft (Includes 1 BUSHING 73013909)
CAPSCREW, 3/8'"" NF x 2"
NUT, 3/8" NF

PIN

PIN, cotter, 1/4" x 1"

WASHER, plain, SAE std., 1/2"
SPACER

WASHER, plain, SAE std., 3/4n
SHAFT

PIN, roll, 1/4"x 1-1/4"
BRACKET

CAPSCREW, 3/8" NF x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8" NF

107



T-73979

TRANSMISSION CONTROL
108




ITEM

1

=

10

11

12
13

14

15

16

17

{

PART NO.
73001171
73053306
73053524

70916284
70911114
70904204

73053224
70916385
70904206
70910123

73048860

73057358
70904208
70910244
70910195

73048011
70904204
70911114
70911040

73057402
73057506
73061193
73053307

73053308
70919224
70904206
70910324
70914465

73057766
73057357

70925041
70904206
70910329
70910123

73018142
70916404
70904209

73048113

70925042
70904208
70913177
70910195

QTY.

1

SFNNN - e N N N N N N N T T e

- —

— o Ot Ot

TN

TRANSMISSION CONTROL

DESCRIPTION

KNOB

COVER (2-speed forward, l-reverse)
COVER (2~-speed forward, 2-reverse)

CAPSCREW, 1/4"NC x 1/2"
WASHER, SAE Std., 1/4"
LOCKWASHER, 1/4"

LEVER
CAPSCREW, 3/8" NF x 2"
LOCKWASHER, 3/8"
NUT, 3/8" NF

WASHER

U-BOLT
LOCKWASHER, 1/2"
WASHER, plain, 1/2"
NUT, 1/2'" NF

U-BOLT
LOCKWASHER, 1/4"
WASHER, plain, 1/4"
NUT, 1/4" NF

BRACKET
SWITCH (Safety)(Includes mounting nuts)
BOOT
BRACKET
BEARING ASSY. (Includes 1 FITTING 70914465)
CAPSCREW, 3/8" NF x 1-1/8"
LOCKWASHER, 3/8"
NUT, 3/8" NF
FITTING, lubricating, 1/8'" NPT
SPRING
LEVER
JOINT, ball, adjustable, 3/8'" NF
LOCKWASHER, 3/8"
NUT, jam, 3/8"
NUT, 3/8"
BEARING
CAPSCREW, 5/8" NF x 1-1/4"
LOCKWASHER, 5/8"
ROD
JOINT, ball, adjustable, 1/2" NF
LOCKWASHER, 1/2"
NUT, jam, 1/2"
NUT, 1/2" NF

(Continued)

109



TRANSMISSION CONTROL (Continued)

ITEM PART NO. QTY. DESCRIPTION
18 73048128 1 LEVER ASSY. (Welded)
19 73020748 1 ROD
20 73048124 1 LEVER
21 73048708 1 BRACKET
70927532 2 CAPSCREW, 5/8" NF x 3-1/2"
70927328 2 WASHER, 9/16"
70926712 2 NUT, 5/8" NF
22 73048707 1 BRACKET
70927532 2 CAPSCREW, 5/8" NF x 3-1/2"
70927328 2 WASHER, 9/16"
70926712 2 NUT, 5/8" NF
23 73048109 1 ROD
70917646 1 PIN, 3/8"
70918448 1 PIN, cotter, 3/32" x 1"

110



FIRST TYPE SECOND TYPE

USAGE:

ITEM

{

{

%% Effective with loader s/n 45S03300.

T-75221

TRANSMISSION OIL FILTER

% Used prior to loader sfn 45S03300. } See page 112

NOTE: FILTER ASSY.
73065137 includes total quan-

tity 2 O-RING 70923584.

PART NO. QTY. DESCRIPTION

sk EZ S
-------- 1 - FILTER ASSY. (First Type - order FILTER ASSY. 73065137)
73065137 - 1 FILTER ASSY. (Includes item 1 thru 5)
70666243 1 - HEAD ASSY.
73065358 - 1 HEAD ASSY. (Includes O-RING indented below)
70923584 - 2 O-RING
70920648 4 4 CAPSCREW, 7/16" NC x 2"
70929247 - 4 WASHER, 15/32"
70666244 1 1 SEAL
70666245 1 - HOUSING
} (Includes PLUG indented below)

73065357 - 1 HOUSING
70901653 1 1 PLUG, 3/8" NPT
70679513 1 1 ELEMENT KIT (Includes Element and item 2)
73065359 - 2 ADAPTER ASSY. (Each includes half quantity of items indented

below)
70922996 - 8 CAPSCREW, skt. hd., 5/16" NC x 1"
70923584 - 2 O-RING

(Revised September 1975)

111




TO TRANSMISSION

TRANSMISSION FILTER AND MOUNTING

T-T77336

USAGE: * Used prior to loader s/n 45503300
*% Effective with loader s/n 45503300

ITEM PART NO. QT

b

--------- 1

73065137

70916311
70904208

2 73104763
70924182

== NN

70921217 -

3 73103421 1
70924182 1

70921217 -

4 70922632 2

Y.

steste
bR

L= NN =

DESCRIPTION

FILTER ASSY. (First Type) (For field replacement, order 1
FILTER ASSY. 73065137, 2 CONNECTOR 70921217)(See page

FILTER ASSY. (See page 111) 111)

CAPSCREW, 1/2'""NC x 1-1/4"
LOCKWASHER, 1/2"

HOSE ASSY.
CONNECTOR, reducing, 3/4' tube, 1-5/8' st. thd. (In-
cludes 1 O-RING 70921235)
CONNECTOR, 3/4" tube, 1-1/16" st. thd. (Includes 1
O-RING 70921206)

HOSE ASSY.
CONNECTOR, reducing, 3/4" tube, 1-5/8'" st. thd. (In-
cludes 1 O-RING 70921235)
CONNECTOR, 3/4' tube, 1-1/16" st. thd. (Includes 1
O-RING 70921206)
ELBOW, 3/4'" tube, 1-1/16" x 1-5/16" st. thd. (Each includes

1 O-RING 70921214) (Revised September 1975)
112



-

ITEM

PART NO.

74335578

73050034
70916254
70914678
70922632

70921214

73055272

73050475
70916309
70916966

73104692

73048614
70921912

[

T0
TRANSMISSION

™
1'\‘7\_6&2:>

o
7

TRANSMISSION COOLING LINES AND DIPSTICK

QTY.

ACI SN N o o

oo

T-77335

DESCRIPTION
HEAT EXCHANGER (See page 38)
GASKET

HOSE ASSY. (Serviced only as a unit)
CAPSCREW, 7/16" NC x 1"
LOCKWASHER, 7/16"
ELBOW, flare type, 3/4' tube, 1-5/16" str.thds. (Includes
O-RING)
O-RING, 1" tube

CLAMP
CAPSCREW, 1/2" NC x 2"
LOCKWASHER, pltd., 1/2"

TUBE ASSY., oil filler (Includes CLAMP)
CAPSCREW, 1/2" NC x 3/4"
LOCKWASHER, pltd. 1/2"

DIPSTICK

HOSE
CLAMP, 1-1/16"to 2"

(Revised June 1979)
113



ITEM

T-74172

DRIVE SHAFT GROUP (FRONT)

PART NO. QTY. DESCRIPTION

73046262 1 SHAFT ASSY., drive (Includes items 1 thru 7)
73021867 1 CAP

73032377 1 WASHER

73032378 1 WASHER

73047013 1 YOKE

73038633 3 CROSS ASSY. (Includes Bearings, Fitting, and items 6 and 7)
70915276 3 FITTING, lube, 90°, 1/8" NPT
73038627 12 PLATE

73038626 12 PLATE

70911169 24 CAPSCREW, 5/16" NF x 5/8"

73042796 2 COVER

70920613 6 CAPSCREW, 3/8" NF x 3"

70913528 6 NUT, safety, 3/8" NF

(Continued)

(Revised June 1979)

114




DRIVE SHAFT GROUP (FRONT) (Continued)
ITEM PART NO. QTY. DESCRIPTION

9 73008139 2 SEAL
10 73042808 1 BRACKET
70916338 4 CAPSCREW, 3/4" NF x 4-1/2"
70921343 4 NUT, 3/4" NF
70914465 1 FITTING, lube, 1/8'" NPT
11 73054596 1 SHAFT
12 73042807 1 BEARING
13 73046265 1 YOKE
14 73022056 1 WASHER
70921140 1 NUT, safety, 1-1/4" NF
15 73054500 2 BAR
B 73056685 1 SHAFT ASSY., (Includes items 5,6, 7,16 thru 22)
16 73057395 1 YOKE, spline
70928314 1 CAPSCREW, 7/16'" NF x 3/4"
70928313 1 WASHER, shaft
17 70928315 1 RING, snap (internal)
18 73057401 2 WASHER, guide
19 73057399 1 SEAL,guide washer (rubber)
20 memm----- - Not used in this application
21 73043522 8 SPRING
70924068 28 BALL (7/16'" dia)
22 73057398 1 YOKE, sleeve, drive shaft
70928347 1 FITTING, lubrication 1/8'"" NPT
23 73057400 1 ROLL ASSY., slip (Includes items 17, 18, 19 and 21)

(Revised June 1979)
115



N\
=

2 9
T-74176
DRIVE SHAFT (REAR)
ITEM PART NO, QTY. DESCRIPTION
1 70199247 1 SHAFT ASSY., (Includes items 2 thru 9)
2 73038633 2 CROSS ASSY., (Includes Bearings, fitting and items 8 and 9)
3 73057686 1 YOKE, slip
4 73047023 1 WASHER, (felt)
5 73038843 1 WASHER
6 73038844 1 CAP
7 73057687 1 YOKE, end
8 73038626 8 PLATE, locking
70911169 16 CAPSCREW, 5/16" NF x 5/8"
9 73038627 8 PLATE

(Revised February 1976)
116



T-77322

NO-SPIN DIFFERENTIAL

USAGE: SPECIAL EQUIPMENT
% FRONT AXLE
4% REAR AXLE } FIRST TYPE
sk FRONT AXLE
fr%k REAR AXLE

Kl

SECOND TYPE

NOTE: The following parts replace items 31 thru 35 on page 120;all other Dif-
ferential Carrier parts are identical to those listed on pages 119 and 120.

ITEM PART NO. QTY. DESCRIPTION
kook sk sk
* ok
73061089 2 - - - GEAR (47 external teeth)
1 { 73061091 -2 - - GEAR (47 external teeth)
73064715 - - 2 - GEAR (56 external teeth)
73064725 - - - 2 GEAR (56 external teeth)
2 { 73046994 2 2 - - SPRING (Straight coil)
73064717 - - 2 2 SPRING (Tapered coil)
3 { 73046993 2 2 - - RETAINER (47 teeth)
73064716 - - 2 2 RETAINER (56 teeth)
. i 2 2 2 2 CLUTCH (Order item 6)
5  ceeeee-- 2 2 2 2 RING (Order item 6)
73063596 2 2 - - CLUTCH ASSY. (Includes items 4 and 5)
6 { (Item 4, 21 external teeth)
73064718 - - 2 2 CLUTCH ASSY. (Includes items 4 and 5)
(Item 4, 20 external teeth)
T  eeeeee-- 1 1 11 SNAP RING (Order item 10)
8 @ ee-ee--- 1 111 SPIDER (Order item 10)
9 - 111 1 CAM (Order item 10)
73046987 11 - - SPIDER ASSY. (Includes items 7 thru 9)
10 { (Item 8, 21 teeth per side)
73064723 - - 11 SPIDER ASSY. (Includes items 7 thru 9)
(Item 8, 20 teeth per side)
( -------- 1 - - - NO-SPIN ASSY. (Order 1 NO-SPIN ASSY.
73064663)
-------- -1 - - NO-SPIN ASSY. (Order 1 NO-SPIN ASSY.
11 < 73064665)
73064663 1 -1 - NO-SPIN ASSY. (Includes items 1 thru 10)
(Replaces 73059854)
_ 73064665 -1 -1 NO-SPIN ASSY. (Includes items 1 thru 10)

(Replaces 73061082)
117 (Reviced October 1975)



T-74171




DIFFERENTIAL ASSEMBLY (FRONT AND REAR)

USAGE: * Front differential
%% Rear differential

ITEM

10

11

L

PART NO,

73066007

73055859

73056313
73103439
73059729
73038199

73032789
70920584

73032916
73022043
73032917
73036712
70182440
73036710
73032908
73032794
73032795
73032925
73032926
73032927
73032928
73032929
73032930
73032931
73032932
73032933
73032934

73032935

QTY.
1 -
-1
1 -
- 1
1 1
1 1
1 1
8 8
1 1
1 1
1 1
1 1
2 2

DESCRIPTION

AXLE ASSY. front complete (Includes parts listed on pages
121 thru 124, 128 and 129)(Replaces 73055858)

AXLE ASSY. rear complete (Includes parts listed on pages
125 thru 127, 130 and 131)

DIFFERENTIAL ASSY., front (Includes items 1 thru 38)
DIFFERENTIAL ASSY., rear (Includes items 1 thru 38)
NUT, yoke

YOKE ASSY. (Includes slinger - serviced only as a unit)

COVER ASSY., bearing cage (Includes item 6)
CAPSCREW,

GASKET, cover
SEAL, oil
WASHER
CONE, outer
CuP

CAGE ASSY., bearing (Includes two cups, item 9)
SHIM, bearing cage, .003" thick

SHIM, bearing cage, .005" thick Use as required
SHIM, bearing cage, .010" thick

SPACER, .248" thick h
SPACER, .249" thick
SPACER, .250" thick
SPACER, .251" thick
SPACER, .252" thick
SPACER, .253'" thick > Use as required
SPACER, .259" thick
SPACER, .265" thick
SPACER, .271" thick

SPACER, .277" thick

SPACER, .283" thick J

(Continued)

(Revised June 1979)
119



DIFFERENTIAL ASSEMBLY (FRONT AND REAR) (Continued)
ITEM PART NO. QTY. DESCRIPTION
13 73036711 1 1 CONE, inner
{ 73056178 1 - GEAR SET (Includes matched Ring Gear and Pinion)
14
73104353 - 1 GEAR SET (Includes matched Ring Gear and Pinion)
15 73032937 1 1 BEARING, drive pinion
16 73032938 1 1 RETAINER, bearing
17 73103435 1 1 RING, locking
18 73051889 1 1 SCREW, adjusting
19 73022112 1 1 NUT, adjusting screw
20 73043361 1 1 CARRIER ASSY., differential (Includes items 21,22,23,25 & 37)
70904224 1 1 PLUG, pipe, ctsk., 3/4" NPT
A 2 2 CAP, carrier (Order item 20)
22 70929125 4 4 CAPSCREW, (Special), 7/8'" x 5-1/2"
23 73036709- 4 4 WASHER, (Special), 7/8"
b 2 2 WIRE, locking, (Order 17" of 73061917, see NOTE below)
25 73022314- 4 4 PIN, dowel, differential cap
26 73043363- 1 1 CASE ASSY., differential (Includes two halves - serviced only
as a unit)
27 73062166 12 12 CAPSCREW
7303820¢ 12 12 WASHER
70929733 12 12 NUT
70926164 6 6 WIRE, locking
28 70921173 4 4 CAPSCREW, 5/8"NC x 2 3/4"
70924136 8 8 CAPSCREW, 5/8'"NC x 3-3/4"
73038206 12 12 WASHER
------- 4 4 WIRE, locking (Order 12'" of 73061917, See NOTE below)
29 73032792 2 2 CUP, bearing
30 73032914 2 2 CONE, bearing
31 73024221 2 2 WASHER, thrust
{ 73038203 2 - GEAR, bevel
32
73103442 - 2 GEAR, bevel
33 73043365 4 4 WASHER, thrust
34 73043364 4 4  PINION, differential
35 73043368 1 1 SPIDER, pinion
36 73032793 2 2 RING, adjusting
37 73043369 2 2 PIN, cotter (Heavy duty)
38 73043362 1 - DIFFERENTIAL ASSY. (Includes items 26,28 and 31 thru 35)
NOTE: The factory will supply 100 ft. rolls only.

Dealer will cut to length or furnish 100 ft. rolls.

120



T-74178

FRONT AXLE HOUSING

ITEM PART NO. QTY. DESCRIPTION
1 73058617 1 HOUSING ASSY., front (Includes items 2, 3, 8,9 and PLUG
indented below)
70901667 2 PLUG, pipe, 1-1/4" NPT
2 73022115 6 STUD, long . . .
3 73043919 8 STUD, short } Differential mounting
4 73021062 1 BREATHER, oil
5 73048412 14 WASHER
70930986 14 NUT, 5/8" NF
6 73032687 1 GASKET, carrier to housing
7 73044963 2 WASHER, plain
70924847 2 NUT, safety, 1-3/4" NC
8 73010347 4 BUSHING, axle housing
9 73032165 2 SPACER, bushing
10 73046338 2 PIN, axle mounting

121



21 20 19

16 22 23 24 26 27 28 33

SHAFT AND HUB 1-38226
(Front Axle)
NOTE: Quantity shown is sufficient for one end only
ITEM PART NO. QTY. DESCRIPTION
1 73038212 1 COVER ASSY. (Includes item 3)
73048407 8 CAPSCREW, planetary cover
70904224 1 PLUG, pipe, square socket, 3/4”” NPT
2 73038233 1 GASKET
3 73022076 1 BUTTON
4 73056180 3 SHAFT
5 73038241 1 SPIDER
73022110 39 CAPSCREW, planetary cover
70912441 39 LOCKWASHER, 1/2”
6 73038231 1 RING
7 73038236 1 GEAR
8 73038279 1 WASHER ASSY. (Includes item 9)
9 73038278 2 PIN
10 73038225 1 LOCK
70928533 2 CAPSCREW, drilled head 7/16” NC x 7/8”
-------- 1 LOCKWIRE, 6 (refer to item 37)

(Continued)

(Revised November 1977)
122



SHAFT AND HUB

(Front Axle)
ITEM PART NO. QTY. DESCRIPTION

11 73038226 1 NUT

12 73038238 1 GEAR

13 73038239 1 HUB

14 73038224 4 LOCK
70928532 8 CAPSCREW, 3/8” NC x 3/4” (Drilled head)
-------- 4 LOCKWIRE, 6” (Refer to item 37)

15 73038216 1 CONE

16 70049487 2 CUP

17 70930984 - GASKET, 3 oz. tube (Use as required)

18 73038221 1 HUB ASSY. (Includes item 16)
73038220 23 STUD
73007152 23 NUT
73022116 1 PLUG

19 73038230 3 WASHER

20 73038237 3 PINION

21 73056181 3 WASHER

22 70051998 1 CONE

23 73038227 1 WASHER

24 73038222 1 SEAL

25 eeaeaaa. - Not used in this application

26 73038246 1 SLEEVE

27 73038242 1 SLINGER

28 73038234 1 DRUM
73038219 12 CAPSCREW (Special)
-------- 1 LOCKWIRE, 50 (Refer to item 37)
70917967 2 PLUG (Brake Adjustment openings)

29 0 aeeee--- 1 BRAKE ASSY. (See page 128)

30 - - Not used in this application

31 73059216 1 SPINDLE ASSY. (Includes items 26, 30, 34 and 35)
70928401 2 CAPSCREW, 7/8” NF x 3-3/4”
70928555 8 CAPSCREW, 7/8 NF x 3-1/8”
70927359 2 CAPSCREW, 7/8 NF x 2-3/4”
73056104 2 WASHER

32 70923594 1 O-RING

33 73047871 1 SHAFT

34 73038244 2 RING

35 73038245 2 PIN
70914465 2 FITTING lub,straight, 1/8” NPT

36 73059214 1 WASHER

37 73061917 - LOCKWIRE (100’ roll - use as required)

193 (Revised November 1977)



MEMO

124

(Added June 1979)



4

T-74169

REAR AXLE HOUSING AND MOUNTING

ITEM

== O 00 -3 O o
)

13
14

15

PART NO. QTY. DESCRIPTION

73055363 1 HOUSING ASSY. (Includes items 6 thru 10 and PLUG
indented below)

70907072 1 PLUG, pipe, 1-1/4” NPT (oil filler)

70901667 1 PLUG, pipe, sq.ctsk., 1-1/4” NPT (oil drain)

73007145 1 BREATHER, oil

73067296 2 SUPPORT

73042698 2 WASHER

73037507 - SHIM, .010” thick (Use as required)

70925761 2 NUT, safety, 2 NC

73004999 2 TUBE ASSY. (Used prior to unit no. 03504)

70904209 2 LOCKWASHER, 5/8”

70911049 2 NUT, jam, 5/8”° NF

70914465 2 FITTING, lube, str., 1/8” NPT

73066605 2 HOSE ASSY. (Effective with unit no. 03504)

70933010 2 LOCKNUT, 1/8”” NPSM

70912808 2 FITTING, 1/4” taper thd.

73059268 1 BRACKET (See ELECTRICAL SYSTEivi)

70923683 2 CAPSCREW, 3/8”” NC x 3/4”

73021833 4 BUSHING, axle support

73021840 2 SPACER, bushing

73022115 2 STUD, 5/8” NF x 5/8” NC x 3-1/2” long

73043919 1 STUD, short

73104640 2 STUD, 5/8” NF x 5/8” NC x 3-3/8” long

73048412 2 WASHER, 21/32”

70930986 2 NUT, 5/8” NF

73048412 12 WASHER, 21/32”

70930986 12 NUT, safety, 5/8”’ NF

73032687 1 GASKET, carrier housing

73042335 2 PIN, axle connecting

70928136 2 WASHER, plain

70925284 2 ! NUT, safety, 1-1/2” NF

-------- 2 BUSHING, axle support (See page 232)

125 (Revised July 1977)



ITEM

1

G W

10

PART NO.

73070022

73056188
70923590

70926164
73032781

73056536

73014571

SHAFT AND HUB

(Rear Axle)

QTY. DESCRIPTION

NOTE: Quantities shown are sufficient for ONE END ONLY.

1 SHAFT

1 SPINDLE

1 O-RING'

1 BRAKE ASSY. (See page 131)
14 CAPSCREW, 5/8'" NC x 2-3/4"
14 WASHER

- Not used in this application
1 SLINGER

- Not used in this application
1 SEAL ASSY. (With retainer)
1 CONE

(Continued)
(Revised July 1978)

126



SHAFT AND HUB (Continued)
(Rear Axle)

ITEM PART NO. QTY. DESCRIPTION

11 70181742 1 CUP
12 73048433 1 DRUM
70921411 10 CAPSCREW, 5/8" NC x 1-1/2"
73038206 10 WASHER, 21/32"
13 73022074 1 RING
14 73022083 1 GEAR
15 73022070 1 WASHER
16 73022077 2 RETAINER
17 73022122 1 NUT
18 73022082 1 GEAR.
I I 1 SLEEVE, hub, ring gear (Order item 20)
20 73022086 1 HUB ASSY., ring gear (Includes item 19)
21 73022069 4 LOCK
70922300 8 CAPSCREW, 3/8'" NC x 3/4"
22 73022064 1 CONE,
23 73022061 1 CUP
24 73059700 1 HUB ASSY.
73022116 1 PLUG, magnetic, 3/4" NPT (Oil filler)
25 73022121 23 STUD
73007152 23 NUT, locking
26 70930984 - SEALANT (3 oz. tube - use as required)
27 73040365 3 WASHER
28 73022084 3 GEAR
29 73022071 3 WASHER
30 73059332 1 SPIDER
70920584 30 CAPSCREW, 1/2" NC x 1-5/8"
70904208 30 LOCKWASHER, 1/2"
31 73040493 3 SHAFT
32 70930984 - SEALANT (3 oz. tube - use as required)
{ 73022076 1 BUTTON (Used prior to unit no. 03077)
33
73063189 1 BUTTON (Effective with unit no. 03077)
34 73063187 1 COVER ASSY.
70930985 8 CAPSCREW, 7/16" NC x 1" (Jay-lock)
70907070 1 PLUG, 1/4" NPT (Oil level)

(Revised July 1978)
127



31 Wiy &

1910 111213 14 15 /
T )
ﬂo

oo

T-74179

FRONT BRAKE ASSEMBLY

NOTE: Quantity shown is sufficient for one BRAKE ASSY. only.
ITEM PART NO. QTY. DESCRIPTION
1 73047884 1 CYLINDER ASSY., wheel (Includes items 2 thru7)
A 1 HOUSING (Order item 1)
3 73048029 1 SPRING
4 73048028 1 PLUG
5 73048027 1 CUP
6 73048026 1 PISTON ASSY. (Includes item 7)
7 70923664 1 O-RING
8 73047883 1 WEDGE ASSY. (Includes items 9 thru 15)
9 73048023 1 WASHER
10 73048018 1 WEDGE
11 73048022 1 WASHER
12 70185239 1 SPRING
13 73048024 1 WASHER
14 73048019 1 CAGE
15 73048020 2 ROLLER
(Continued)

128

(Revised June 1979)



ITEM

16
17

18

19
20
21

22
23
24

25
26
27
28
29

30
31
32
33

34
35
36
37
38

PART NO.

73047893
74613537
73066089

73061569
70922526
70912441
70910948

70189311
70185243
73047881

70166697
73047880
70691758
73038254
73038251
70185245
70185242
70185220
73058532

70918627
73061918
73066364
73066090
73065994
73065995

QTY.

=N ==

[NSIN AS T \¥] DNV = VDN

T e B AN I B Sl AV N

104

NIV =

FRONT BRAKE ASSEMBLY (Continued)

DESCRIPTION

SPINDLE ASSY. (See page 122)
PLATE
SCREW
HOUSING ASSY., actuator (Includes 1 HOUSING
73061569 and items 22, 23, 36, 37, & 48)
HOUSING
CAPSCREW, 1/2" NC x 2-1/2"
LOCKWASHER, 1/2"
CAPSCREW, 3/8" NC x 2"
PLUNGER (Prior to unit no. 03414 order item 35,
thereafter use item 36)
SEAL ASSY. (Prior to unit no. 03414 order item
35, thereafter use item 37)
BOLT ASSY. (Prior to unitno. 03414 order item
35, thereafter use item 38)
WASHER
GUIDE
SHOE ASSY., brake (Includes Linings, 26 Rivets
70918627 and item 25)
BUSHING
PIN, anchor (See page 122)
SPACER
SPRING
LINK
LOCKSCREW
LOCKWIRE, 10" (refer to item 34)
PLUG
SCREW
SEAT
LINING KIT (Includes 8 Linings and RIVETS in-
dented below for complete axle)
RIVET
LOCKWIRE (100' length - use as required)
KIT (Includes items 36, 37 and 38)

PLUNGER (See item 19) } Effective with

SEAL ASSY. (See item 20) unit no. 03414

BOLT ASSY. (See item 21)

(Revised June 1979)
129



\|3A é

l(((lo

T-74180
REAR BRAKE ASSEMBLY
NOTE: Quantity indicated is for one BRAKE ASSY. only.
ITEM PART NO., QTY. DESCRIPTION

1 73048464 1 SCREW

2 73048465 1 SEAT

3 73048456 1 CYLINDER ASSY., wheel (Includes items 3a, and

5 thru 7)

T R 1 HOUSING (Order item 3)

4 73048466 1 NUT, spanner (Not included with item 3)

5 73048459 1 BALL

6 73048460 1 CUP

7 73048458 1 PISTON

8 73048443 1 WEDGE ASSY. (Includes items 9 thru 14)

9 73048449 1 WASHER
10 73048448 1 SPRING
11 73048447 1 WASHER
12 73048444 1 WEDGE

70918448 1 PIN, cotter
(Continued)

(Revised June 1979)
130



[TEM

13
14

15
16

17

18

19
20
21

22
23
24

25
26
27
28
29
30

31
32
33
34

REAR BRAKE ASSEMBLY

PART NO.

73048446
73048445
73056505

70913569
73048462
70910365
70905347
73062317

70918981
70912441

73048736
73103444
73048440

73027613
73027620
73024764
73048461
73055420
73048788

70927244
73066383
73062320
73062319
73066024

QTY.

DN DN [\S I A\ [N\ NN NV OO s NV

NIV IV -

(Continued)

DESCRIPTION

CAGE
ROLLER
PLATE ASSY., backing (Includes item 16 and
PLATE listed below)
PLATE (Order PLATE ASSY.)
BRACKET, anchor (Order item 15)
RIVET, 3/8"x 1-1/4"
PIN
NUT, 7/8'" NF
LOCKWASHER, 7/8"
HOUSING ASSY., actuator (Includes HOUSING
and item 19 thru 23)
CAPSCREW, 1/2" NC x 7/8"
LOCKWASHER, 1/2"
PLUNGER (Prior to unit no. 02920 order item 31,
thereafter use item 32)
SEAL ASSY. (Prior to unit no. 02920 order item
31, thereafter use item 33)
BOLT ASSY. (Prior to unit no. 02920 order item
31, thereafter use item 34)
GASKET
GUIDE
SHOE ASSY., complete (Includes Linings and
item 26)
LINK
BUSHING
WASHER
SPRING
PLUG
LINING KIT (Includes 4 Linings and RIVETS
indented below for complete axle)
RIVET, 1/4' dia. x 9/16"
KIT (Includes items 32, 33 and 34)
PLUNGER (See item 19) ‘Effective with unit
SEAL ASSY. (See item ZO}no. 02921 except 02971,
BOLT ASSY. (See item 21)) 03001 and 03015.

(Revised June 1979)
131



A

-

N
R
¥
s i
Nt
Y

N
NN
N oSN
NN

NOTE: See page 84.

T-74156

PARKING BRAKE ASSEMBLY

ITEM PART NO. QTY. DESCRIPTION
1 73066455 1 BRAKE AND LEVER ASSY. (Includes items 2 thru 17 and in-
struction sheet)(Prior to trans. s/n 8052 also order 1 ROD
73065296 on page 135)
73104653 1 LEVER
73104655 1 SPRING
4 73104656 1 WASHER
5 73104657 2 NUT

(Continued)

(Revised June 1979)
132



[TEM

10
11
12
13
14
15
16
17

18

19

20
21

22

PART NO.
70919332
73104658
73104659
73104664
73104660
73104661
73104662
73104663
73104665
73104666
73104667
73104668
73047763

70914875
70904208

73047762
73047761

73047765

73055085

PARKING BRAKE ASSEMBLY (Continued)

QTY.

2

[

W = 0000

[

DESCRIPTION

LOCKWASHER, 3/4"

BRACKET

PLATE

SHOE AND LINING

SOCKET

SCREW

NUT

SPRING

CAMSHAFT

PIN

BRACE

SPRING

DRUM
CAPSCREW, 1/2'" NF x 1"
LOCKWASHER, 1/2"

YOKE (See OUTPUT SHAFT AND AXLE DISCONNECT)

CAPSCREW, 5/8" NC x 1-3/8"
LOCKWASHER, internal tooth, 5/8"

TUBE

LINING KIT, brake (Includes 2 Linings and 24 Rivets)

133



T-74193

PARKING BRAKE CONTROL
134

(Revised June

1979)




ITEM

RS

~N o

PARKING BRAKE CONTROL

PART NO. QTY. DESCRIPTION

74722511 1 LEVER ASSY., parking brake (Serviced only
as a unit)

70919785 1 CAPSCREW, 5/16'" NC x 1-3/4"

70904205 1 LOCKWASHER, 5/16"

70910323 1 NUT, 5/16'"" NC

70916273 1 CAPSCREW, 3/8" NC x 1-3/4"

70910287 1 LOCKWASHER, 3/8"

70910324 1 NUT, 3/8" NC

70917663 1 YOKE, 5/16'" thd.

70910980 1 NUT, 5/16'" NF

70917666 1 YOKE, 1/2'" thd.

70913177 1 NUT, jam, 1/2" NF

70917648 4 PIN, yoke, 1/2"

70900806 4 PIN, cotter, 1/8" x 1"

73048259 1 ROD

70199933 2 BEARING

70921333 4 CAPSCREW, 5/16" NC x 1"

70904205 4 LOCKWASHER, 5/16"

70910335 4 WASHER, 5/16"

70910323 4 NUT, 5/16" NC

73048264 1 SHAFT

70917666 2 YOKE

70910195 2 NUT, 1/2" NF

73048260 1 ROD (Used prior to unit no. 03335)

73065296 1 ROD (Effective with unit no. 03335)

-------- 1 LEVER (See page 132)

73071690 2 SPACER

(Revised June 1979)
135



\—TI] BRAKE ASSY.

ITEM

PART NO.
73047227

73029843
70910345

70917585
73047228
73047229

70925616
70923683

73046489
73046581

73047231

FRONT BRAKE HYDRAULIC LINES

QTY.

oo

T-77332

DESCRIPTION
TUBE ASSY.

CLIP
NUT, 5/8" NF

TEE, 5/16" tube
TUBE ASSY.
TUBE ASSY.

CLAMP
CAPSCREW, 3/8" NC x 3/4n"

BRACKET
HOSE ASSY. (Serviced only as a unit)

TUBE ASSY.

(Continued)

136




FRONT BRAKE HYDRAULIC LINES (Continued)

ITEM PART NO. QTY. DESCRIPTION

10 70925616 2 CLAMP
70916270 2 CAPSCREW, 3/8'" NC x 3/4"
70904206 2 LOCKWASHER, 3/8"

11 70915842 1 ELBOW

12 70927656 1 TEE

13 73058318 1 TUBE ASSY.

14 73050191 1 FITTING

15 73007115 1 FITTING
73006799 1 WASHER
73006797 1 WASHER

16 73059046 1 TUBE ASSY.

17 73047234 1 TUBE ASSY.

18 70919982 1 UNION

19 73047235 1 TUBE ASSY.

20 70925616 2 CLIP
70916270 2 CAPSCREW, 3/8" NC x 1/2"
70904206 2 LOCKWASHER, 3/8"

21 e 1 VALVE ASSY. (See page 139)

22 eeeeao- 1 BRACKET (See AIR CLEANER CONNECTIONS)

23 70913704 2 ELBOW

24 73059676 - POWER'CLUSTER (See page 140)
70067508 2 PLUG
73006797 2 WASHER

25 70913535 1 CONNECTOR, 1/4'" tube, 7/16'" straight thd.

137



ITEM

10

11

REAR BRIKE HYDRAULIC LINES

T-77333

PART NO. QTY. DESCRIPTION

73046821 1 CLTISTER ASSY. (See page 142)
73014873 1 CONNECTOR

73006797 2 WASHER

70067508 1 PLUG

73059470 1 TUBE ASSY.

70919982 1 INION, female,1/4" tube
73057283 1 'UJBE ASSY.

70910345 i NUT, jam, 5/8" NF
73047220 i IOSE ASSY.

70915842 1 EXY.BOW, 1/4"

70915841 1 TEE, 1/4"

73104788 1 TTUBE ASSY., left

73104789 1 TUBE ASSY., right

73002737 2 C1ip

________ 2 NUT (See Rear Axle Housing)
70925613 2 CLIP

70916381 2 CAPSCREW, 3/8" NF x 3/4"
70911115 2 WASHER, plain, 3/8"
73059469 1 BRACKET

70915987 2 CAPSCREW, 1/2" NC x 1-1/2"
70915972 2 NUT, 1/2'" NC

(Revised February 1977)

138




NOTE: See page 137

ITEM

PART NO.
73012490
73012488

70904203
70917415

73014044
73014043
73014042
70907856
70923663
73014045

73014046

CLUTCH CUT-OFF VALVE

T-29389

QTY. DESCRIPTION

W Ww W

—

VALVE ASSY., clutch cut-off (Includes items 1 thru 8)

CAPSCREW, hex-ctsk., #10 NF x 2"
LOCKWASHER, #10
NUT, #10 NF
HOUSING (Order complete Valve Assy. )
FOLLOWER
PLUNGER
SPRING
PLUG, pipe, ctsk., 3/8" NPT
O-RING

RING, back-up

CAM ASSY. (Includes lever) (Serviced only as a unit)

139




H,

PE—Y

Vs

NOTE: See page 137

ITEM

0 =~ O~ Ul N W

PART NO.
73059676

73048291
70916395
70904207
70926192
70901651

73048286
70920601
70904207

73048290
70183812
73048302
73048303
73021873
73048304

QTY.

—

= NW W

— = = e s = NN

T-26768-A

FRONT POWER CLUSTER

DESCRIPTION
CLUSTER ASSY. (Includes items 1 thru 29)

CYLINDER ASSY. (Includes items 5 thru 18)
CAPSCREW, 7/16" NF x 1-1/4"
LOCKWASHER, 7/16"

WASHER, plain
PLUG, 1/8" NPT

SUPPORT
CAPSCREW, 7/16" NF x 7/8"
LOCKWASHER, 7/16"

BAND
CYLINDER ASSY., air (Includes items 19 thru 29)
RING
STOP
CUP '
[JPISTON ASSY. (Includes Protector and item 7)

(Continued)

140




FRONT POWER CLUSTER (Continued)
ITEM PART NO. QTY. DESCRIPTION

9 73021871 1 D CUP
10 70183824 1 SPRING ASSY., return (Includes Retainer - serviced only as a
unit)
11 73048309 1 RETAINER
12 73048310 1 SPRING
13 73048311 1 O VALVE ASSY., check (Includes item 14)
14  -------- 1 SEAT, check valve (Order item 13)
15 —eeee--- 1 BODY, master cylinder (Order item 1)
16 73065319 1 CAP ASSY. (Replaces 74984159 CAP ASSY.)
17 73048314 1 GASKET
18 70638413 1 SCREW
19 73048292 1  CYLINDER
70916277 8 CAPSCREW, 5/16'" NC x 5/8"
70906959 8 LOCKWASHER, int. tooth, 5/16"
20 73048293 1 O CUP ASSY., piston (Includes Spring, serviced only as a unit)
21 73048294 1 PISTON ASSY. (Includes Rod, serviced only as a unit)
22 73048295 1 0O FELT
23 73048297 1 SPRING
24 73048296 1 O BOOT
25 73048289 1 IND.ICATOR ASSY. (Includes Rod & Spring, serviced only as a
70904206 1 umt)LOCKWASHER, 3/8"
26 73048298 1 HEAD ASSY., cylinder (Includes 27,28 and 29)
70916271 3 CAPSCREW, 3/8'" NC x 1"
70904206 3 LOCKWASHER, 3/8"
27 73048300 1 FILTER
28 73048299 2 SCREEN
29 73048301 1 WIRE
30 73048401 - KIT, repair (Includes items 8,9, 13,20,22 and 24)

D Included in Repair Kit, item 30

(Revised June 1979)
141 .



T-75214

REAR POWER CLUSTER

NOTE: See page 138

ITEM PART NO. QTY. DESCRIPTION

- 73046821 1 CLUSTER ASSY.,power, (6 inch)(Includes items 1 thru 24)
1 73048282 : 1 CYLINDER ASSY., brake, air actuated (Includes items 2 thru 12)
2 73048392 1 0 SHELL
3 73048393 1 0O CUP
4 73048395 1 0O WIPER
5 73048394 1 ROD
6 73048396 1 0O BOOT
7 73048397 1 SPRING
8 73048398 1 HEAD ASSY. (Includes items 9 thru 11)
70905661 8 CAPSCREW, 5/16" NC x 5/8"
70904205 8 LOCKWASHER, 5/16"
70901826 1 BUSHING, reducing, 3/8" NPT to 1/4" NPT

(Continued)

142



REAR POWER CLUSTER (Continued)
ITEM PART NO, QTY. DESCRIPTION

9 73048299 2 SCREEN
10 73048300 1 FILTER
11 73048301 1 RETAINER
12 73048399 1 INDICATOR ASSY., stroke (Serviced only as a unit)
70904206 1 LOCKWASHER, 3/8"
13 73048284 1 BRACKET
70914398 4 CAPSCREW, 3/8" NF x 1"
70914847 2 CAPSCREW, 3/8'" NCx 1-1/2"
70904206 6 LOCKWASHER, 3/8"
70910123 4 NUT, 3/8" NF
14 73048283 1 CYLINDER ASSY., hydraulic (Includes items 15 thru 24)
15 73014314 1 WIRE
16 73013937 1 PLATE
17 73014312 1 CUP
18 73014311 1 O PISTON ASSY. (Includes Piston and item 17)
19 73014310 1 o CUP
20 73013940 1 SPRING
21 70076489 1 O VALVE ASSY., check (Includes Seat - Serviced only as a unit)
22 m--m---- 1 HOUSING (Order item 14)
23 73006899 1 GASKET
24 73022440 1 PLUG
25 73048400 1 KIT, repair (Includes items 3,4, 6,18,19 and 21)

O Included in Repair Kit, item 25.

143



-

J

8-,

T-75208
AIR HORN AND LINES
ITEM PART NO. QTY. DESCRIPTION
1 70181478 1 VALVE
70916285 2 CAPSCREW, 1/4" NC x 1"
70904204 2 LOCKWASHER, 1/4"
70916622 2 NUT, 1/4" NC
2 73058003 1 TUBE ASSY.
70914626 1 CONNECTOR, 1/4" tube, 1/8'" tapered thread
70919546 1 ELBOW, 1/4" tube, 7/16" st. thread
3 73059068 1 TUBE ASSY.
70921185 1 ELBOW, 1/4'" tube, 1/4" tapered thread
70919497 1 CONNECTOR, 1/4'" tube, 1/4" tapered thread
4 73053921 1 HORN ASSY. (See page 145 ) /
70916285 2 CAPSCREW, 1/4" NC x 1"
70904204 2 LOCKWASHER, 1/4"
70916622 2 NUT, 1/4" NC

144



T-77267

AIR HORN

NOTE: See page 144

ITEM PART NO. QTY. DESCRIPTION
- 73053921 - HORN
1 73056154 1 PROJECTOR
2 73056153 1 PROJECTOR
3 73061126 2 GASKET
4 73061127 1 DIAPHRAGM

145



FRONT POWER CLUSTER

REAR POWER CLUSTER

AIR BRAKE LINES

ITEM

TN

T-77240

PART NO. QTY. DESCRIPTION

-------- 1 VALVE ASSY. (See page 149)

70921333 3 CAPSCREW, 5/16" NC x 1"

70910335 3 WASHER, 5/16"

70910323 3 NUT, 5/16'" NC

70918951 4 PLUG, 3/8" NPT

73047506 1 TREADLE ASSY. (Includes items 1, 3, and
6 on page 149)

70921333 3 CAPSCREW, 5/16'"" NC x 1"

70910335 3 WASHER, plain, 5/16"

70910323 3 NUT, 5/16'" NC

73054055 1 BAR

70916271 4 CAPSCREW, 3/8" NC x 1"

70910287 4 LLOCKWASHER, 3/8"

70910324 4 NUT, 3/8'""NC

-------- - TUBE ASSY. (See page 157)

70929233 2 TEE, 3/8" NPT

70917368 2 NIPPLE, 3/8"x 1" NPT

70901835 1 BUSHING, 1/2'" to 3/8"

70917351 2 BUSHING, 3/8''x 1/4" NPT

70919497 2 CONNECTOR, 1/4' tube, 1/4" NPT

(Continued)

(Revised June 1979)

146




AIR BRAKE LINES (Continued)

ITEM PART NO. QTY. DESCRIPTION
7 70917354 2 CONNECTOR, 1/2" tube, 3/8'" NPT
8 70929234 1 ELBOW, 3/8'" pipe, male-female
70928861 1 NIPPLE, 3/8" x 1-1/2"
9 73058282 2 VALVE, check
70921185 2 ELBOW, 1/4" tube, 1/4" NPT
70917370 2 ELBOW, 1/2'" tube, 3/8" NPT
70917368 1 NIPPLE, 3/8" x 1" NPT
10 73031667 1 SWITCH
70917351 1 BUSHING, 3/8" x 1/4" NPT
11 73059067 1 TUBE ASSY., 87" long
70928927 1 CLAMP
70904206 1 LOCKWASHER, 3/8"
70916271 1 CAPSCREW, 3/8" NC x 1"
12 73059066 1 TUBE ASSY.
13 73057983 1 TUBE ASSY.
70928623 2 CLAMP
70916271 2 CAPSCREW, 3/8'"x 1"
70904206 2 LOCKWASHER, 3/8"
70911115 2 WASHER, plain, 3/8"
70917370 1 ELBOW, 1/2'" tube, 3/8" NPT
14 73058289 1 TUBE ASSY.
70917370 1 ELBOW, 1/2'" tube, 3/8" NPT
15 70925094 7 CLIP, plastic
16 eeeeae- 2 POWER CLUSTER, (See page 140 and 142)

147



T-73101

AIR APPLICATION VALVE ASSEMBLY

148 (Revised June 1979)



AIR APPLICATION VALVE ASSEMBLY

USAGE: * Used prior to loader s/n 45503309
%% Effective with loader s/n 45503309

NOTE: See page 146

ITEM PART NO. QTY. DESCRIPTION
-------- 1 - VALVE ASSY. (Order 1 VALVE ASSY. 73063694 and 1
_ BUSHING 70901825)
73063694 -1 VALVE ASSY. (Includes items 1 thru 36)
1 73048322 2 2 PIN, pivot
2 73048319 1 1 ROLLER
3 73048317 11 TREADLE
70907801 2 2 PIN, cotter, 3/32" x 1-1/8"
4 73048318 1 1 BOOT
5 73048321 1 1 PLUNGER
6 73048320 1 1 FLANGE
70922463 1 1 SCREW, set, slotted, 1/4"NC x 1-1/4"
70911327 1 1 NUT, 1/4" NC
70916523 3 - SCREW, machine, flat hd., 5/16"
70929548 - 3 SCREW, machine, flat hd., 5/16'" NC x 7/8"

VALVE ASSY. (Order VALVE ASSY. 73063682}

o
>
~
'
'
'
t— 1

73063682 VALVE ASSY. (Includes items 7 thru 36)
7 73048338 1 1 RETAINER
8 73048340 1 1 PISTON ASSY. (Includes items 9 thru 12)
9 73048386 1 1 RING, snap
73048387 1 - RETAINER
1 { 73048338 -1 RETAINER
11 73048388 1 1 SPRING
73048389 1 - PISTON, primary metering
e { -------- -1 PISTON, primary metering (Order Maintenance Kit 73063684)
70923580 1 1 O-RING
13 73048342 1 1 SPRING
14 -ee----a 1 1 BODY (Order Item 6A)
70919351 4 4 CAPSCREW, 1/4'" NC x 7/8"
70904204 4 4 LOCKWASHER, 1/4"
15 73048344 1 1 VALVE
16 73048345 1 1 SPRING
(Continued) (Revised May 1979)

149



ITEM

17

18
19
20
20A
21
22

23
24

25

26

27

28

29

30

31

32

33

34

35

36

AIR APPLICATION VALVE ASSEMBLY (Continued)

PART NO.

73048347
70931135
70926804
73048346
73053758
73053759
70923944
70926805
73048349
70923558
70923852
70931189
73048373
73048376
73048384

73048382
73063690
73048381
70926803
70923376

¢ 73048379

70931134
73048378

73048375
70931133
73048402

73063683

73063684

QTY.

*

1

[ T

do

bt et et i ped et et

DESCRIPTION

PACKING

PACKING

SEAL

GUIDE

ROD

GUIDE

O-RING

SEAL

COVER

COVER (Order VALVE ASSY 73063682)
O-RING, secondary piston (small)
O-RING, secondary piston (large)
O-RING, secondary piston (large)
PISTON, secondary metering

PISTON, (Order Maintenance Kit 73063684)
SPRING

BODY

BODY (Order VALVE ASSY 73063682)
VALVE, secondary inlet

VALVE (Order Seal Kit 73063683)
SPRING

SPRING

GUIDE

GUIDE (Order Maintenance Kit 73063684)
SEAL

SEAL

RETAINER

SEAL, tetra

RETAINER

RETAINER (Order Maintenance Kit 73063684)
SHIELD, exhaust

SHIELD, exhaust (Order Maintenance Kit 73063684)
RING, snap

RING, snap

REPAIR KIT, valve (Includes items 4, 15, 17, 18, 21, 22, 24,
25, 29, 32, 33, and 1 O-RING 70923580)

SEAL KIT (Includes items 4, 15, 17, 18, 21, 22, 24, 25, 29,
32, 33, 36 and 1 O-RING 70923580)

MAINTENANCE KIT (Includes items 12, 13, 16, 19, 20, 20A,
26, 27, 30, 31 34 and 35)

(Revised June 1979)
150




NOTE: See page 152.

ITEM

PART NO.
73103486
73065080
73104683
73104684

73104685

70915813
70917356

70918887

QTY.

RN

AIR TANK DRAIN VALVE

T-74160

DESCRIPTION

VALVE ASSY., drain (Includes items 1 thru 6)

ADAPTER

BODY (Order complete VALVE ASSY.)

VALVE ASSY.

GUIDE, valve (nylon)

RING, seal

COVER (Order complete VALVE ASSY.)
CAPSCREW, 5/16" NC x 7/8"
LOCKWASHER, pltd., 5/16"

PLUG, 3/8" NPT

(Revised June 1979)

151




TO0 COMPRESSOR\

Gor—s

TO GOVERNOR \%Q
d

3 4

™~

ITEM

NS

PART NO.

73046823
73047423
70916381
70915408
70910287
70911115
70921184
73059069
70911017

70914626

73029930
74040302
70914392
70904205
73047218
70921186

‘AIR TANKS AND LINES

QTY.

= b N DN NN DY

[a—

NN

19

T-77239

DESCRIPTION

TANK
STRAP
CAPSCREW, 3/8" NF x 3/4"
CAPSCREW, 3/8'" NC x 3/4"
LOCKWASHER, 3/8"
WASHER, plain, 3/8"
CONNECTOR, 1/2'" tube, 1/2" NPT
TUBE
ELBOW, male, 1/4" tube, 1/8" NPT
(Used prior to engine s/n 11-24477)
CONNECTOR, 1/4'" tube, 1/8" NPT
(Effective with engine s/n 11-24477)
ADAPTER
GASKET
CAPSCREW, 5/16'" NC x 7/8"
LOCKWASHER, 5/16"
HOSE ASSY. (Serviced only as a unit)
ELBOW, male, 1/2'" tube, 1/2" NPT

(Continued)

152 (Revised June 1979)




AIR TANKS AND LINES (Continued)

ITEM PART NO. QTY. DESCRIPTION
7 73059065 1 TUBE ASSY.
70921186 1 ELBOW, male, 1/2'" tube, 1/2" NPT (At Pipe Cross)
8 70928623 2 CLAMP
9 70925617 2 CLAMP
70915408 4 CAPSCREW, 3/8'"NC x 3/4"
70904206 4 LOCKWASHER, 3/8"
10 73029259 1 COCK, drain, 1/4"
70921104 1 TEE, service, 1/4'" NPT
70922967 1 ELBOW, street, 450
11 e 1 VALVE ASSY. (See page 151)
12 73031609 1 VALVE ASSY.
70921184 1 CONNECTOR, 1/2'" tube, 1/2" NPT
13 73059064 1 TUBE ASSY.
70921186 1 ELBOW, male, 1/2'" tube, 1/2" NPT (At Pipe Cross)
70921184 1 CONNECTOR, 1/2" tube, 1/2" NPT
14 70901716 1 CROSS, pipe, 1/2"
70917503 1 BUSHING, pipe, 1/2" x 1/4"
70921185 1 ELBOW, male, 1/4" tube, 1/4" NPT
15 73031609 1 VALVE ASSY.
70916630 1 NIPPLE, pipe, 1/2" x 1-1/8"
16 eeeeaa- 1 TUBE (See AIR HORN AND LINES) (See page 144)
17 73046822 1 TANK
70914086 2 NIPPLE, pipe, 3/8" x 1"
70921903 2 TEE, pipe, reducing, 1/2" x 1/2" x 3/8"
70921184 1 CONNECTOR, 3/8'" tube, 1/2'" NPT
70901835 1 BUSHING, 1/2'" to3/8"
70928624 1 ELBOW, 1/2" tube, 3/8" NPT
18 73029259 2 COCK, drain, 1/4"
19 73047421 2 STRAP
70915408 2 CAPSCREW, 3/8'" NC x 3/4"
70923683 2 CAPSCREW, 3/8'"" NC x 3/4"
70911115 2 WASHER, plain, 3/8"
70904206 2 LOCKWASHER, 3/8"
20 ccceoee- 2 TUBE (See BRAKE AIR LINES)(See page 146)
21 70196735 1 VALVE ASSY. (Includes items 22 thru 25)
70914087 ] TEE, 1/2"
70921186 1 ELBOW, 1/2'" tube, 1/2" NPT
22 eeaae-- 1 BODY (Order item 21)
23 70196759 1 REPAIR KIT (Includes Spring, Seal Assy. and Washer)
24 70166222 1 VALVE ASSY.
25 aeeeeoao 1 CAP (Order item 21)

(Continued)

153



AIR TANKS AND LINES (Continued)

ITEM PART NO. QTY. DESCRIPTION
26 70913257 1 TEE, service, 3/8" NPT
70917351 1 BUSHING, pipe, 3/8'" to 1/4"" NPT
70917352 1 BUSHING, 3/8'" to 1/8"
27 70160425 1 VALVE ASSY. (Serviced only as a unit)
28 73057997 1 TUBE
70917354 1 CONNECTOR, 1/2" tube,3/8" NPT
29 73062007 1 SWITCH
70901834 1 BUSHING, 1/4" x 1/8" pipe.

30 73057492 1 JUNCTION, air, block
70916285 2 CAPSCREW, 1/4" NC x 1"
70904204 2 LOCKWASHER, 1/4"
70910880 2 NUT, 1/4" NC
70917425 4 PLUG, pipe, 1/4" NPT
R - TUBE (See Instrument Panel And Gauges)
32 70927264 1 CLAMP (Use existing capscrew)

154




USAGE:
NOTE:

Special Equipment

ALCOHOL INJECTOR

_ 2 '| b
i § COMPRESSOR
‘?’ r«m@ // 1P
(I S
g' ) [F GOVERNOR
=0 @1 .
! =
b A v
K ST ‘
[{// :.T Q’ R
?Ig; % (7 ¥ & !
PLATFORM_ L ‘\\ \
/ - .
TO COMPRESSOR Qe | 3

———FIRST TYPE

T-75693

If Heavy Duty Oil Filter is to be used simultaneously with Alcohol

Injector item 5 must be used.

ITEM

70916271
70904206
70910324
2 73058063
70916313
70926192
70915972
3 73050295
70921186
70919503
70925094
73059765
70916191

Ut i

70904207
70912298
6 73108819

PART NO.

QTY.

N~ ONDNDBNNDNMENDNDN -

[SS N

DESCRIPTION

INJECTOR ASSY. (See page 156)
CAPSCREW, 3/8"NCx 1"
LOCKWASHER, 3/8"

NUT, 3/8" NC

BRACKET (First Type)

CAPSCREW, 1/2""NC x 1-3/4"
WASHER, 1/2"
NUT, 1/2'"NC

HOSE ASSY., 55'" long (Serviced only as a unit)
ELBOW, 1/2" tube, compression
UNION, 1/2' tube, compression

CLIP (Use as required)

BRACKET, weld assy.

CAPSCREW, 7/16"NC x } Existing hardware -

1-1/2" at cylinder head

LOCKWASHER, 7/16"
WASHER, shim, 7/16"

DECAL, tire explosion (left/right platform covers)

155 (Revised March 1978)



ALCOHOL INJECTOR ASSEMBLY

T-77178

USAGE: Special equipment. See page 155.

ITEM

10

PART NO.

73059030

73059055
73048748
70916271

70904206
70910324

73059054
70927477

73048741
70915514

73048750

QTY.

1

NN DN —

f

DESCRIPTION
INJECTOR ASSY. (Includes items 1 thru 10)
VALVE (Order repair Kkit)
SPRING (Order repair kit)
RETAINER (Order repair kit)
VALVE
BRACKET
CAPSCREW, 3/8" NC x 1"
LOCKWASHER, 3/8"
NUT, 3/8" NC
SEAL (small) (Order repair kit)

COVER ASSY.
SCREW, self-tapping, 5/16"

SEAL (large) (Order repair kit)
RESERVOIR
DRAIN COCK

KIT, repair (Includes items 1, 2, 3, 6 and 8)

156




N
A
INSTRUMENT PANEL

16

i ﬁ%ﬁ 0 0

T-76647

ITEM

Sk W

EMERGENCY BRAKE CONTROL GROUP

PART NO. QTY. DESCRIPTION

-------- 1 VALVE ASSY. (see page 158)

73059409 2 SCREW, No. 10

70911017 2 ELBOW, male, 1/4” tube, 1/8” NPT

70917027 2 TEE, 1/2” tube, 1/8” taper thd.

73058882 2 PLUG ASSY. (Includes item 3)

-------- 2 FILTER (order item 2)

73059071 2 TUBE ASSY., 45” long

73059074 1 TUBE ASSY., 38" long } Serviced only as an assembly
73059076 1 TUBE ASSY., 53” long

73057633 1 PLATE ;

70917415 1 NUT, No. 10 Used prior to unit no.
70925369 1 SCREW, No. 10 x 5/8” 03484 including 03487
70917365 1 LOCKWASHER, No. 10

73066553 1 DECAL (Effective with unit no. 03484 except 03487)

(Revised November 1977)
157



T-77202

EMERGENCY CONTROL VALVE ASSEMBLY

NOTE: See page 157.

ITEM PART NO. QTY. DESCRIPTION
- 73058327 - VALVE ASSY., emergency control, (Includes item 1 thru 18)
1 73059408 1 PLATE, cover
73059409 2 SCREW, rd. head, #10
2 73059407 1 GASKET
3 73059403 1 PIN, spiral
4 73059401 1 CAM
5 73033340 2 PLUNGER
6 70923559 2 O-RING
7 73033342 2 SPRING
. 1 BODY (Order complete assembly)
9 73033337 2 VALVE
10 73033336 2 SPRING
11 70923376 2 O-RING
12 73059406 1 PLATE
70916019 2 CAPSCREW, 1/4" NC x 3/4"
70917209 2 LOCKWASHER, 1/4"
13 emeeeae- 1 SPACER (Order complete assembly)
14 70919134 1 PLUG, 1/8'" NPT
15 73059410 1 DIAPHRAGM
16 73059411 1 SPRING
17 73059412 1 RETAINER
18 emmmee- 1 LEVER ASSY. (Order complete assembly)

158



T-78160

TIRE INFLATION KIT

USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION
1 70185967 1 AIR CHECK UNIT
70901705 1 TEE, 1/2"
70917503 1 REDUCER, 1/2'" to 1/4"
70901500 1 NIPPLE, 1/2" x 1-1/8"
2 73062171 1 HOSE ASSY.
3 70185966 1 AIR CHUCK ASSY.

(Added June 1979)
159



ITEM

N

w

Koo LN lepRoL B

PART NO.

74320921
74321137
70921339
70920399
70917808
70917811
74320617
70915408
70910287
70910324
70928740
70915809
70904205
70910323
74338284
74321135
74356232
70922660
74339458
74394939
74347681
70900808

QTY.

= DN e e e e e e e e DO N b

COMPRESSOR AND LINES

T-78777

DESCRIPTION

TUBE (Used prior to engine s/n 11-24477)
TUBE (Effective with engine s/n 11-24477)
CONNECTOR, flex, 1/2” tube
ELBOW, flex, 1/2” tube
SLEEVE, flex, 1/2” tube
NUT, flex, 1/2” tube
BRACKET
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
NUT, 3/8” NC
CLAMP
CAPSCREW, 5/16” NC x 3/4”
LOCKWASHER, 5/16”
NUT, 5/16” NC
TUBE, air inlet (Used prior to engine s/n 11-24477)
TUBE, air inlet (Effective with engine s/n 11-24477)
HOSE
CLAMP, 1-7/16
BELT
PULLEY
PULLEY
PIN, cotter, 1/8” x 1/4”

(Continued) (Revised November 1977)
160



ITEM

10

11

1

Do

13

14

15

1

N

1

=

PART NO.

74346724
70910948
70910287

74347855
70914678
70910986
70920649
74347714
70919230
70912441
74347722
70912441
70919423
74320924
70920390
70921339
70917811
74320922
74321138
70921143
70921339
70919183
70918802
74320925
74321136
70920399
70921339
70917808
70917811
74338174
70916280
70917330
74347921

70925094

COMPRESSOR AND LINES (Continued)

QTY.

Y X

Yy CY R LY CY g iy L T STy CR S S CF CN LN LY LN G N T

DESCRIPTION

PLATE
CAPSCREW, 3/8” NC x 2”
LOCKWASHER, 3/8”
COMPRESSOR ASSY. (Less Governor) (See pages
162 thru 165, 166A and 166B)
STUD (first type)
LOCKWASHER, 7/16”
NUT, 7/16” NF
CAPSCREW, 7/16”” NC x 1-3/8” (second type)
BRACKET
CAPSCREW, 1/2” NC x 1-3/8”
LOCKWASHER, 1/2”
STUD
LOCKWASHER, 1/2”
NUT, 1/2” NC
TUBE
CONNECTOR, 1/2” tube, 3/8” tapered thread
CONNECTOR, 1/2” tube, 1/2” tapered thread
NUT, 1/2” tube
TUBE ASSY. (Used prior to engine s/n 11-24477)
TUBE ASSY. (Effective with engine s/n 11-24477)

CONNECTOR : , o
CONNECTOR } Used prior to engine s/n 11-24477

ELBOW : : .
SLEEVE } Effective with engine s/n 11-24477
TUBE (Used prior to engine s/n 11-24477)
TUBE (Effective with engine s/n 11-24477)
ELBOW (Qty. 2 used prior to engine s/n 11-24477)
CONNECTOR (Effective with engine s/n 11-24477)
SLEEVE, 1/2” tube
NUT, 1/2” tube
ADAPTER
CAPSCREW, 5/16” NC x 2”
WASHER, plain, 5/16” (Copper)
ADAPTER
GOVERNOR (See page 166)
ADAPTER
HOSE ASSY.
TUBE ASSY. } See page 158
TIE

(Revised November 1977)



COMPRESSCR CYLINDER BLOCK

USAGE:

NOTE:
ITEM

1

2

Used prior to engine serial no. 11-24477

See page 160.
PART NO. QTY. DESCRIPTION

T-37751

74040321 1 GASKET
74053356 4 BOLT
74053298 4 LOCKWASHER
74056425 2 ROD ASSEMBLY (Includes cap and items 2, 3 and 6)
74053595 4 BEARING
74056353 2 BUSHING
(Continued)

(Revised November 1975)

162




ITEM

10

11

12

13

14

15
16
17
18
19

COMPRESSOR CYLINDER BLOCK (Continued)

PART NO.
74052940
74052939
74040339
74054437
74040340
74050453
70918887
70918850

70916271
70904206

74054439

74058899

74040341
74040330
74040335
74052124

74040336

QTY.

1

o o~ NN W

W)

DESCRIPTION

RING SET (Includes ten compression rings)

PISTON ASSEMBLY (Includes item 9)

PIN (std.)

PIN (. 005" oversize. Use as req'd.)

WIRE, locking

BLOCK ASSEMBLY (Includes items 12 and 16)
PLUG, pipe, ctsk., 3/8" NPT
PLUG, pipe, ctsk., 1/4" NPT

CAPSCREW, 3/8'" NC x 1"
LOCKWASHER, 3/8"

BUSHING, unloader bore (.006' oversize)

VALVE KIT, unloader (Includes one spring saddle, one
unloader spring, one spring seat, two unloader plungers,
two unloader piston assembly, two guides (Not serviced
separately) and 1 GASKET 74040341}

GASKET

SEAT

VALVE

GUIDE

SPRING

163



USAGE:

NOTE:
ITEM

1

10

11

12
13
14
15

COMPRESSOR CRANKCASE

T-37749

Used prior to engine serial no. 11-24477

See page 160
PART NO. QTY. DESCRIPTION

70920403 1 NUT, slotted, 3/4" NF

70904004 1 PIN, cotter, 1/8'" x 2-1/2"
70910545 1 KEY, hi-pro., 1/4" x 1"
74058886 1 SEAL

74040300 1 COVER

70915813 4 CAPSCREW, 5/16" NC x 7/8"
70904205 4 LOCKWASHER, 5/16"
74040323 1 GASKET

70510313 1 BEARING

74051038 1 CRANKCASE ASSEMBLY (Includes item 13)
74058845 1 CRANKSHAFT

74055527 1 RING

74055528 1 WASHER

74055558 1 BEARING

74055529 1 COVER (Includes item 10)

70915809 4 CAPSCREW, 5/16'" NC x 3/4"
70904205 4 LOCKWASHER, 5/16"
74040550 1 PLUG, pipe, socket hd.
70917673 1 PLUG, pipe, ctsk., 1/8" NPT
74055556 1 O-RING

74047564 1 TUBE

74040539 1 GASKET

74040305 1 GASKET

(Revised November 1975)




T-37750

COMPRESSOR CYLINDER HEAD

USAGE: Used prior to engine serial no. 11-24477
NOTE: See page 160

ITEM PART NO. QTY. DESCRIPTION

1 74040343 2 CAPNUT

2 74040303 2 SPRING

3 74040315 2 VALVE
74040342 1 HEAD ASSEMBLY (Includes 2 SEAT 74054434, 2 INSERT

74054435 and item 6)

70918887 1 PLUG, pipe, ctsk., 3/8" NPT

* 74054434 2 SEAT, inlet valve spring (Not illustrated)
74054435 2 INSERT, inlet valve spring (Not illustrated)

5 74040302 1 GASKET

6 74050467 2 SEAT

7 74050466 1 GASKET

8 74050468 10 CAPSCREW

(Revised November 1975)
165



T-37750

COMPRESSOR CYLINDER HEAD

USAGE: Used prior to engine serial no. 11-24477
NOTE: See page 160

ITEM PART NO. QTY, DESCRIPTION

1 74040343 2 CAPNUT

2 74040303 2 SPRING

3 74040315 2 VALVE
74040342 1 HEAD ASSEMBLY (Includes 2 SEAT 74054434, 2 INSERT

74054435 and item 6)

70918887 1 PLUG, pipe, ctsk., 3/8" NPT

! 74054434 2 SEAT, inlet valve spring (Not illustrated)
74054435 2 INSERT, inlet valve spring (Not illustrated)

5 74040302 1 GASKET

6 74050467 2 SEAT

7 74050466 1 GASKET

8 74050468 10 CAPSCREW

(Revised November 1975)
165



T-79404

COMPRESSOR ASSEMBLY

USAGE:

ITEM

Effective with engine serial no. 11-24477

PART NO. QTY. DESCRIPTION

74394660 1 COMPRESSOR ASSY. (Not serviced. Order
74321169)
74321169 1 COMPRESSOR ASSY. (Includes items 1 thru 5

and 8 thru 47. Does not include GOVERNOR)
(Service replacement for first type air com-
pressor 74394660)

74061630 1 HEAD ASSY. (Includes inlet valve spring SEAT
INSERT and item 2)

70917970 2 PLUG, pipe, 1/2" NPT
74054434 2 SEAT, inlet valve spring (Not illustrated)
74054435 2 INSERT, inlet valve spring (Not illustrated)
74061631 2 STOP

(Continued)

(Revised June 1979)
166A



ITEM

o~ b W

27
28
29
30
31
32
33
34
35

36
37
38
39
40

41
42
43
44
45
46
47

COMPRESSOR ASSEMBLY

PART NO.

74040303
74040315
74050467
74040325
70920263
74040302
74061617
74061616
74061618
70917673
74040330
74052124
74040335
74040336
74058899

70920403
74058886
74061624
70916222
70904207
74253864
74061623
74061625
74061619
70910545
74061620
74061634
74061622
74061621
70917673
70916253
70904207
74061626
74040340
74061632
74061628

74061633
74053356
74061629
74061613
74061614
74061615
74040305

QTY.

Pt NN DN N bt = = OV = VIV VIV

[ I S I S T S Y Y S e e T e e Y N e R R Y N e B VA AN A O NS I

F—ON b = DR D

DESCRIPTION

SPRING
VALVE
SEAT
STUD

NUT, 5/16" NF

GASKET
CAPSCREW
GASKET

CRANKCASE ASSY.

PLUG, pipe, 1/8" NPT

SEAT
GUIDE
VALVE
SPRING
VALVE KIT

(Serviced only as a unit)

SEAT
SPRING
SADDLE
GUIDE
PLUNGER
O-RING
RING
PISTON

~

Not serviced.

NUT, jam, 3/4" NF

SEAL
COVER

(Continued)

(Includes item 11)

(Includes items 16 thru 23)

Order item 15.

CAPSCREW, 7/16" NC x 7/8"

LOCKWASHER, 7/16" NC

BEARING
GASKET
RING

CRANKSHAFT

KEY
WASHER
O-RING
BUSHING

COVER ASSY.

PLUG, pipe, 1/8" NPT
CAPSCREW, 7/16" NC x 3/4"
LOCKWASHER, 7/16"

PISTON ASSY.

(Includes item 34)

(Includes item 37)

PIN (Not serviced. Order item 36)

WIRE

RING SET (Includes rings for 2 pistons)
(Includes items 42 and 43
and wrist pin bushing)

BEARING (Each includes 2 halves)

ROD ASSY.

BOLT
LOCK
GASKET
ADAPTER
CAPSCREW
GASKET

166B

(Revised July 1977)



ITEM

L o] (S

PART NO.

73046772
70921217

70921206
73046776
70921203

70921206

70921318
70921206
70198775
73065150

70921217
70921206

STEERING HYDRAULICS
(Cylinder Section)

QTY.

Uy g

=N DN DO DN

-

DESCRIPTION

VALVE ASSY., steering (See page 176)
HOSE ASSY. (See page 6)(Qty. 2 used prior to unit no. 03504)
CONNECTOR, 3/4” tube, 1-1/16 str. thd. (Includes
O-RING below)
O-RING, 3/4” tube
HOSE ASSY. (See page 6)
ELBOW, 3/4” tube, 1-1/16”’ str. thd. (Includes
O-RING below)
O-RING, 3/4” tube
CYLINDER ASSY., steering (See page 169)
TEE, 3/4” tube, 1-1/16” str. thd. (Includes O-RING below)
O-RING, 3/4” tube
STRAP
HOSE ASSY. (Serviced only as an assy.)(Effective with
unit no. 03504)
CONNECTOR, 3/4” tube, 1-1/16 str. thd. (Includes
O-RING indented below)
O-RING

(Revised July 1977)
167






STEERING CYLINDER
NOTE: See page 167.

ITEM PART NO. QTY. DESCRIPTION

NOTE: Quantities listed are sufficient for one cylinder only.

1 73058326 1 CYLINDER ASSY., steering (Includes items 2 thru 18)

2 70925997 2 RING, snap, bushing retainer

3 70928893 1 BUSHING, self-aligning

4 73047988 1 TUBE ASSY., cylinder (Includes items 17 and 18)
70914465 2 FITTING, lube, str., 1/8" NPT

5 73055106 1 SEAL, piston rod

6 73069265 1 SEAL, wiper

7 73063365 1 RING, back-up
70924840 1 O-RING, 3-1/4"1.D.

8 73055321 1 HEAD ASSY.(Includes HEAD indented below and items 5,6, 9and 10)
73055109 1 HEAD

9 73052493 1 RING, piston rod wiper

10 70925995 1 RING, bearing retainer

11 73055838 1 ROD ASSY., piston (Includes items 2 and 3)
70927425 1 NUT, safety, 1-1/8" NPT
70914465 1 FITTING, lube, str., 1/8" NPT

12 73054150 1 RING, outer

13 70926816 1 RING, inner

14 73058320 1 PISTON

15 73058322 1 RING, wear

16 73050055 2 BOSS, piston

17 70925997 2 RING, snap, bushing retainer

18 70928893 1 BUSHING, self-aligning

19 73045137 4 BOSS

20 73045211 2 PIN, connecting

21 73001622 2 PIN, lock
70900806 2 PIN, cotter, 1/8'" x 1"

22 73058324 - KIT, repair (Includes items 5 thru 7,12, 13 and 15)

Component of item 22

(Revised November 1977)
169



&

HYDRAULIC RESERVOIR RETURN —”

HYDRAULIC
RESERVOIR SUPPLY‘I

s

e

&%

T-77337

STEERING HYDRAULICS

(Pump and Valve Section)
P

ITEM PART NO. QTY. DESCRIPTION

| 1 VALVE ASSY., demand (See page 173)
2 73061282 1 HOSE ASSY., steering pump to demand valve (See HOSE PARTS)
70921116 2 FLANGE, split, 1"
70923718 1 O-RING, 1-19/64"
70916272 4 CAPSCREW, 3/8'" NC x 1-1/4 [ £t Valve
70904206 4 LOCKWASHER, 3/8"
70921117 2 FLANGE, split, 1-1/4"
70924192 1 O-RING, 1-31/64"
70921913 4 CAPSCREW, 7/16" NC x 1-1/4" [ &t Pump
70904207 4 LOCKWASHER, 7/16"
I 1 PUMP ASSY., steering hydraulics (See page 172)
-------- 4 CAPSCREW, 1/2" NCx 1-1/2"
-------- 4 WASHER, 9/16" 1.D. x 1-1/4" O. D.
4 73061426 1 TUBE ASSY.
70921118 2 FLANGE, split, 1-1/2"
70924193 1 O-RING, 1-55/64"
70916311 4 CAPSCREW, 1/2" NCx 1-1/4"
70904208 4 LOCKWASHER, 1/2"

(Continued)

(Revised Jure 1979)
170



(TEM

00 -3 O Ut

10

PART NO.

73006439
70921912
73061427
73056138
70921116
70923718
70916272
70904206
70921227

70921214
70919840
70925166
70910244
70926192

73104969
70921227

70921214
70919064
70928623
70915408
70911115
70904206

QTY.

CO OO - = R R e DD e 00 DD

[

[

STEERING HYDRAULICS (Continued)

(Pump and Valve Section)
DESCRIPTION

HOSE, pump supply

CLAMP, hose, 1-1/16” to 2”

TUBE ASSY.

TUBE ASSY., demand valve to steering valve.
FLANGE, split
O-RING, 1-19/64”
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

At Demand Valve

ELBOW, flare type, 1” tube, 1-5/16” .
str. thd. (Includes 1 O-RING 70921214) } ézlSteermg
O-RING, 1-11/16” ve

PLUG, pipe, hex-hd., 1/4”
VALVE ASSY ., steering (See page 176)
CAPSCREW, Nylok, 1/2”NC x 5-1/2”
WASHER, plain, 1/2”, 3/32” thick
WASHER, plain, 9/16”, 1/8” thick(Used between valve and
mounting plate)
HOSE ASSY ., return (See HOSE PARTS)
ELBOW, flare type, 1” tube, 1-5/16” str. thd. (Includes
1 O-RING 70921214)
O-RING, 1-11/16” LD.
CONNECTOR, male, 1” tube, 1-5/16”" str. thd.
CLAMP
CAPSCREW, 3/8” NC x 3/4”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”

(Revised June 1979)
171



1

NOTE: See page 170.

ITEM

o N o~ O b W N

10
11
12
13
14

PART NO.

73061281
70919048
70910244

73061915

70669623
73045975
73056793
73045977
73046521
73064956
70926813
73064959

73061820
73052785
73045977
70927303
70659494
73058299

QTY.

= D N

—
= NN DN DN =

e S S

T-75244

STEERING PUMP ASSEMBLY

DESCRIPTION

PUMP ASSY., steering hydraulics (Includes items 1 thru 14)
CAPSCREW, 1/2" NC x 1-5/8"
WASHER, plain, 1/2"

COVER ASSY., end, shaft (Includes 1 Plug 70669623 and items
2, 4 and 1 Seal)
PLUG

SEAL, double lip

KIT, seal (Includes 2 seal)
BEARING, roller

SEAL, pocket

PLATE, thrust

SEAL, square

GEAR SET (Consists of Drive Gear and Driven Gear) (For first
service replacement also order item 6)

HOUSING, gear

COVER, port end (Includes items 11 and 1 Seal)
BEARING, roller

CAPSCREW

WASHER

GASKET

(Revised June 1979)
172



T-74151

DEMAND VALVE

NOTE: See page 170.
ITEM PART NO. QTY. DESCRIPTION

- 70199871 1 VALVE ASSY., demand (Includes items 1 thru 16)
1 eeme—ee- 1 HOUSING (Order VALVE ASSY.)
2 73050567 1 CAP
70925453 1 O-RING, 1-1/2"1,D.
70926809 1 O-RING
3 73050682 1 SPACER
4 73050683 1 SPRING
5 70927278 2 RING, retaining
6 73050571 1 PLUG
70923645 1 O-RING, 5/8" 1, D,
7 70636102 2 SPRING
8 73018397 1 CHECK
9 e 1 PLUNGER (Order VALVE ASSY.)
10 73050570 1 CAP
70926809 1 O-RING
11 73050568 1 CAP
70926807 1 O-RING
12 73001717 1 CHECK
13 73050569 1 CAP
14 70926801 1 O-RING
15 73104546 1 PLUG, orifice
16 70927279 1 RING, retaining

173



ITEM

W=

® =3

©

PART NO.

73043399
73055371
73057358
70910244
70912441
70910195
73054694
70915789
70916589
70900703
73046614
70917758
73048990
70910847
70900806
73068584

73048989
70916333
73050388

70921343
70910255

STEERING GEAR LINKAGE

QTY.

DODO DO DO DD DN = b= =t = = s s s =N DN

T-73982

DESCRIPTION

WHEEL
KNOB
U-BOLT
WASHER, plain, 17/32”
LOCKWASHER, 1/2”
NUT, 1/2” NF
BRACKET
CAPSCREW, 5/8” NF x 2-1/2”
LOCKNUT, 5/8” NF
WASHER, plain, 21/32”
PIN, pivot
PIN, roll, 1/4” x 1-3/4”
BEARING
NUT, jam, 3/4° NF
PIN, cotter
BAR (service replacement - also see item 27)
BAR (original equipment)
CAPSCREW, 3/4” NF x 2-3/4”
WASHER, plain
NUT, safety, 3/4 NF
WASHER, plain 13/16”

(Continued)

174 (Revised November 1977)



ITEM

10
11
12
13
14
15

17

1
19

o]

20

21
22

23
24

25
26

27

{

PART NO.

73105916
73007065
73048988
73046394
73046279
70916421
70912441
70910244
70910195

73047415
73050381
73062754
73048971
73048968
70923582
73048337
73048336
70910867
73048335
73048334
70910867
73056372
70916271
70911115
73068648

70926192
70921214

70921206
73068667

STEERING GEAR LINKAGE (Continued)

QTY.

ek bk N bt b b e DD OO R G0 G0 GO GO N GO GO b e b N

NN w

DESCRIPTION

LEVER (Includes items 11 and 12)
BUSHING
BUSHING
ROD ASSY. (Includes items 21 thru 24)
ARM
GEAR ASSY. (See page 180)
CAPSCREW, 1/2” NF x 2-1/2”
LOCKWASHER, 1/2”
WASHER, 1/2”
NUT, 1/2” NF
VALVE ASSY ., steering (See page 176)
CAPSCREW, nylok, 1/2” NC x 5-1/2”
WASHER, plain, 9/16”
WASHER, plain, 1/2”
SHIM (.0625” thick) (Use as required)
SHIM (.250” thick) (Use as required)
MEDALLION
SCREW, self-tapping, no. 8 x 1-1/4”
SPACER
O-RING
SEAL
SOCKET ASSY. (Includes item 21 and NUT indented below)
NUT, slotted, 1/2” NF
LOCKNUT
LINK ASSY. (Includes item 21 and NUT. indented below)
NUT, slotted, 1/2” NF
BAR
CAPSCREW, 3/8”NCx 1”
WASHER, plain, 1/2”
KIT, steering valve (includes item 9, 17 and items indented
below)
WASHER, plain, 9/16, 1/8” thick (used between item
17 and mounting plate)
O-RING, 1-11/64 1. D.
O-RING, 59/64 1. D.
INSTRUCTION PRINT

} See page 171

(Revised March 1978)
175



USAGE:

NOTE:
ITEM

©

10
11
12
13

{

{

* First type - original equipment
*% Second type - service replacement (shown)

See KIT item 27 on page 175

PART NO.

— e —————

73068585
73104135
73104134
70191995
70913830
73104124
70923574
73027401
73027397
73104115
70923645
73104138
73104119
73068642
73104116
73104118
73104139
73104123
70923574

STEERING VALVE ASSEMBLY

QTY.
ok

*

T Y e el R

[ Y

—_t

T Y L e e

T-74154

See page 170 and 174

DESCRIPTION

VALVE ASSY. (order service replacement)
VALVE ASSY. (includes items 1 thru 50)
NUT, acorn, 1/2” NF
SCREW, adjusting, 1/2” NF
WASHER
NUT, jam, 1/2” NF
CAP
O-RING, 3/4” 1. D.
SPRING
POPPET
SEAT
O-RING, 5/8” 1. D.
SPRING
CHECK
CHECK
SEAT
CHECK
SPRING
CAP
O-RING, 3/4” 1. D.

(Continued)

(Revised November 1977)

176




STEERING VALVE ASSEMBLY (Continued)

ITEM PART NO. QTY. DESCRIPTION
*  okk
14 73104114 2 2 SEAT
15 70926827 2 2 RING, seal
16 70923562 2 2 O-RING, 15/16” 1. D.
17 73104109 2 2 VALVE ASSY ., relief (Serviced only as an assy.)
18 73104137 2 - SPRING
73068645 - 2 SPRING
19  ----a-a-- 1 1 HOUSING (Order complete VALVE ASSY.)
20 73104122 1 1 CAP
21 73100089 11 RING, seal
22 73048073 1 1 SPRING
23 73055234 1 - CHECK
73067325 -1 CHECK
24 73070324 11 CAP
25 70926810 2 2 RING
26 70926800 2 2 RING
27 70923379 2 2 O-RING, 11/16” 1. D.
28 73104145 2 2 PLUG
29 73104146 2 2 SPRING
30 73018397 2 2 CHECK
31 - 1 1 PLUNGER, lock (Order complete VALVE ASSY.)
32 73104125 1 1 RETAINER
70916269 2 - CAPSCREW, 3/8” NC x 7/8”
70916272 - 2 CAPSCREW, 3/8” NCx 1-1/4”
70910287 2 2 LOCKWASHER, 3/8”
33 73100727 1 1 WIPER
34 73070385 2 2 SEAL
35 73104144 11 SPRING
36 73104120 1 1 CAP
Y 11 SPOOL (Order complete VALVE ASSY.)
38 73048070 1 1 RING, back-up
73104128 - - SHIM (.005” thick)
73054871 - - SHIM (.010” thick)
39 73054872 - - SHIM (.020” thick) Use as required
73054873 - - SHIM (.025” thick)
73054874 - - SHIM (.002” thick)
40 73104126 1 1 SPACER
41 73104127 2 2 SPACER
42 73104143 11 SPRING
43 73104130 1 1 SPACER
44 73104131 1 1 WASHER
45 73104136 1 1 NUT, jam, 3/4” NF
73104129 - - SHIM (.002” thick)
46 {73054875 - - SHIM (.010” thick) Use as required
73054876 - - SHIM (.005” thick)
47 73104132 11 COVER
73104140 4 - CAPSCREW , 3/8” NC x 1-1/2”
70917467 - 4 CAPSCREW, hex. hd. 3/8” NC x 1-3/4”
70910287 4 4 LOCKWASHER, 3/8”
48 70184550 1 1 PLUG, bleeder
49 73068644 - 2 SPACER
50 70923579 2 O-RING, 1-63/64” 1. D.

(Revised June 1979)
177



MEMO

i 7
178 (Revised June 1979)



6L1

OWNENW



NOTE:

ITEM

See page 174,
PART NO.
73059193

73048099
70905261

73048096
73003893
73059179

73044546
70905347

73057623

73059196
70910876
73044365
73003883
73003884
73003885
73003886

QTY.

[Erpy—

ot e e e

STEERING GEAR ASSEMBLY

T-73105

DESCRIPTION
GEAR ASSY., stg. (Includes items 1 thru 27)

HOUSING ASSY. (Includes 1 Cup 73048096 and item 3)
PLUG, pipe, 1/2" NPT

CUP
BUSHING
SEAL

NUT
LOCKWASHER, 7/8"

GEAR

ADJUSTER
NUT, jam, 7/16" NF

SHIM KIT (Consists of the following four shims)
SHIM (. 063" thick. Use as required)

SHIM (. 065" thick. Use as required)

SHIM (. 067" thick. Use as required)

SHIM (. 069" thick. Use as required)

(Continued)

180




STEERING GEAR ASSEMBLY (Continued)

ITEM PART NO. QTY. DESCRIPTION

9 73059198 1 BUSHING
10 73048271 1 GASKET
11 73059197 1 COVER ASSY. (Includes item 9)
73059200 3 BOLT
12 73048095 2 BEARING
13 73057624 1 SHAFT ASSY. (Includes items 14 thru 18)
14 73048278 1 CLAMP
15 73003933 1 BOLT ASSY. (Includes washer)
16 73048279 4 GUIDE
17 73006597 54 BALL
18  —------- 1 NUT (Order item 13)
19 73048097 1 RETAINER
20 73048094 1 ADJUSTER
20a 73059204 1 ADJUSTER ASSY. (Includes 1 cup 73048096, 1 Bearing
73048095 and items 19 and 20)
21 73059202 1 NUT
22 73048270 1 CLAMP
73048269 1 BOLT
70910233 1 NUT, 5/16" NF
70904205 1 LOCKWASHER, 5/16"
23 73048754 1 JACKET ASSY.
24 73048753 1 BEARING ASSY. (Serviced only as a unit)
25 73003888 1 SEAT
26 73003894 1 SPRING
27 73003891 1 WASHER
70913177 1 NUT, jam, 1/2" NF

181



FROM HYDRAULIC
TANK

|

r‘
~—

/44
\

\k

94

iy
(i

) 9 900
=

\

"™~ TO CYLINDER
PIPING

T-74149
HYDRAULIC PUMP AND VALVE PIPING

NOTE: For Special Equipment 3 spool valve FRONT PIPING see page 212.
ITEM PART NO. QTY. DESCRIPTION

{ -------- 1 VALVE ASSY., 2-Spool (Standard Equipment) See
L U 1 VALVE ASSY., 3-Spool (Special Equipment) page 217
70923909 4 CAPSCREW, 1/2” NC x 5-1/2”
70926191 4 WASHER, plain, 9/16”
70922304 4 NUT, 1/2” NC
2 73045864 1 BRACKET
70916285 1 CAPSCREW, 3/8” NC x 1-1/2”
70900817 2 WASHER, 7/16”
70911993 2 WASHER, 7/16”
70918308 1 NUT, 3/8” NC
70915987 2 CAPSCREW, 1/2” NC x 1-1/2”
70926192 2 WASHER, plain, 9/16”
70915972 2 NUT, 1/2” NC
(Continued) (Revised November 1977)

182



ITEM

10

11

12

13

14

HYDRAULIC PUMP AND VALVE PIPING (Continued)

PART NO.

73045859
70923578
70921118
70915987
70912441
73006439
70925881
73005005
70921913
73050498
70924193
73044104
70916311
70912441
73050497
70924193
73044104
70916311
70912441

73066442
73066441

70923664
70924192
70921117
70916197
70914678
73061283
70923664
70921117
70916197
70914678
73066466

73066465

70923664
70921117
70916197
70914678
70919293
70919801
70911115
70904206
70918308
73047343
73058700

QTY.

o S e D e e OO DO W = S DN

= = 00 QO ™ N = O0 00 H» = = =

QO WL DN 000N

DESCRIPTION

TUBE ASSY.
O-RING, 1-7/8”
FLANGE
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER,1/2”
HOSE
CLAMP, adjustable, 1-5/16”" to 2-1/4”
HOSE
CLAMP, adjustable, 1-13/16” to 2-3/4”
TUBE ASSY.
O-RING, 1-7/8”
FLANGE
CAPSCREW, 1/2” NC x 1-1/4”
LOCKWASHER, 1/2”
TUBE ASSY.
O-RING, 1-7/8”
FLANGE
CAPSCREW, 1/2” NC x 1-1/4”
LOCKWASHER, 1/2”
PUMP ASSY., hydraulic (See page 186)
HOSE ASSY., pump to 2-Spool Valve (Standard Equipment)
(For first replacement order item 23)
HOSE ASSY., pump to 3-Spool Valve (Special Equipment)
(For first replacement order item 24)
O-RING, 1-1/2”
O-RING, 1-1/2”
FLANGE
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
HOSE ASSY. (See HOSE PARTS)
O-RING
FLANGE
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
TUBE ASSY., demand valve to 2-spool control valve (Standard
Equipment)(For first replacement order item 23)
TUBE ASSY., demand valve to 3-spool control valve (Special
Equipment)(For first replacement order item 24)
O-RING, 1-1/2”
FLANGE
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
VALVE ASSY., demand (See page 173)
CAPSCREW, 3/8” NCx 5”
CAPSCREW, 3/8” NC x 4”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”
NUT, 3/8” NC
SPACER
HOSE ASSY. (See HOSE PARTS)

(Continued)

(Revised November 1977)
183



ITEM
15

16
17
18
19

21
22
23
24

HYDRAULIC PUMP AND VALVE PIPING (Continued)

PART NO

73045733
70919015
70926180
70918308
73104804
73104597
73104596
73104585
73104595
70923664
70921117
70916197
70914678

73067749
73067751

QTY.

— Hr—a;gooum—u—u-u—u-tw#-m.h

DESCRIPTION

CLAMP
CAPSCREW, 3/8” NC x 3-1/2”
WASHER, plain, 3/8”
LOCKNUT, 3/8” NC
SPACER (use as required)
TUBE ASSY., bucket retract
TUBE ASSY., bucket dump
TUBE ASSY., boom raise
TUBE ASSY., boom lower
O-RING, 1-1/2”
FLANGE
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
TANK, hydraulic (See page 215)

KIT, 2-spool valve (Includes items 10, 12 and 4 O-RING

70924192)

KIT, 3-spool valve (Includes items 10, 12; items 1 and 2 on

page 212 and 6 O-RING 70924192

(Revised November 1977)



681

OWINW



SN §

T-75242

NOTE: See page 182.

ITEM

PART NO.

73061750
70919048
70910244
73044045

73044030
70669623

HYDRAULIC PUMP ASSEMBLY

QTY, DESCRIPTION

1 PUMP ASSY. (Includes items 1l thru 19)
4 CAPSCREW, 1/2" NC x 1-5/8"
4 WASHER, plain, 1/2"
1 SEAL, oil
1 COVER ASSY. (Includes items 1,3,4 and 1 Plug 70669623)
1 PLUG
1 RING, seal (Order item 20)
(Continued)

186



HYDRAULIC PUMP ASSEMBLY (Continued)

TEM PART NO. QTY. DESCRIPTION

4 73044047 2 BEARING
5 73044031 4  PLATE, wear
6 73046521 1 SEAL, 3-1/4" 1g. (cut in 24 pieces)
7 73048037 1 GEAR SET (Includes drive gear and driven gear)
8 70926814 4 RING, seal
9 73048036 2 HOUSING
10 73055668 1 CARRIER
70910231 1 PLUG, pipe, hex socket, 1/8" NPT
11 73044047 4 BEARING
12 e - 2 RING, seal (Order item 20)
13 73044036 1 SHAFT
14 73048039 1 GEAR SET (Includes drive gear and driven gear)
15 73044047 2 BEARING
16 —e—eeee-- 1 RING, seal {Order item 20)
17 70666128 1 COVER
18 73048040 4 STUD
70659494 4 WASHER, plain
70923459 4 NUT, 5/8'"" NC
19 73058299 1 GASKET
20 73053765 1 REPAIR KIT (Includes items 3, 12, 16 and instruction sheet)

(Revised June 1979)
187



HYDRAULIC PUMP ASSEMBLY (Continued)

[TEM PART NO. QTY. DESCRIPTION

4 73044047 2 BEARING
5 73044031 4  PLATE, wear
6 73046521 1 SEAL, 3-1/4"1g. (cut in 24 pieces)
7 73048037 1 GEAR SET (Includes drive gear and driven gear)
8 70926814 4 RING, seal
9 73048036 2 HOUSING
10 73055668 1 CARRIER
70910231 1 PLUG, pipe, hex socket, 1/8" NPT
11 73044047 4 BEARING
12 --e----- 2 RING, seal (Order item 20)
13 73044036 1 SHAFT
14 73048039 1 GEAR SET (Includes drive gear and driven gear)
15 73044047 2 BEARING
16 -------- 1 RING, seal (Order item 20)
17 70666128 1 COVER
18 73048040 4 STUD
70659494 4 WASHER, plain
70923459 4 NUT, 5/8'" NC
19 73058299 1 GASKET
20 73053765 1 REPAIR KIT (Includes items 3, 12, 16 and instruction sheet)

(Revised June 1979)
187



DUMP CYLINDER PIPING (Continued)

ITEM PART NO. QTY. DESCRIPTION
6 73045731 2 CLAMP, half
70926577 1 CAPSCREW, 3/8" NC x 3-1/4"
73104804 - SPACER (use as required)
70926180 1 WASHER, plain, hardened, 7/16" I, D.
70918308 1 NUT, elastic stop, 3/8'" NC
7 73104598 1 TUBE ASSY., retract, left
8 73045721 1 TUBE ASSY., retract, right
70916272 4 CAPSCREW, 3/8" NCx 1-1/4"
70904206 4 LOCKWASHER, 3/8"
9 73056873 1 TUBE ASSY., dump, left
10 73056874 1 TUBE ASSY., dump, right
70916272 4 CAPSCREW, 3/8" NCx 1-1/4"
70904206 4 LOCKWASHER, 3/8"
11 70923718 2 O-RING, 1-5/16"1.D.,
{ 73048598 1 TUBE ASSY., left
12
73048599 1 TUBE ASSY., right
70923718 2 O-RING, 1-5/16"1.D.
70916274 8 CAPSCREW, 3/8'""NC x 2-1/4"
70904206 8 LOCKWASHER, 3/8"
13 73019133 4 CLIP, tube support
70915408 2 CAPSCREW, 3/8'"" NC x 3/4"
70916271 2 CAPSCREW, 3/8'" NC x 1"
70911115 4 WASHER, plain, SAE std., 3/8"
70904206 4 LOCKWASHER, 3/8"
14 73046254 2 PIN, head end :
73044963 2 WASHER, spacer
70924130 2 NUT, safety, 1-3/4" NC
15 73046260 2 PIN, rod end
73044963 2 WASHER, spacer
70924130 2 NUT, safety, 1-3/4" NC
{ 73054638 1 TUBE ASSY., left
16
73055810 1 TUBE ASSY., right
70923718 2 O-RING
70916272 8 CAPSCREW, 3/8" NC x 1-1/4"
70904206 8 LOCKWASHER, 3/8"

189



DUMP CYLINDER ASSEMBLY
USAGE: See DUMP CYLINDER PIPING page 188

ITEM PART NO. QTY. DESCRIPTION

NOTE: Quantities indicated are for one (1) cylinder assy.

_ 73058097 1 CYLINDER ASSY., left (Includes items 1 thru 18)
73058098 1 CYLINDER ASSY., right (Includes items 1 thru 18)
1 73058090 1 ROD ASSY. (Includes item 2)
73073212 1 NUT, safety, 1-3/4''NF
70914465 1 FITTING, lube, 1/8'" NPTF
2 73045092 1 BUSHING
3 73052879 1 WIPER
4 73059335 1 PILATE
70914847 4 CAPSCREW, 3/8"NCx 1-1/2"
70904206 4 LOCKWASHER, 3/8"

(Continued)

(Revised June 1979)
190



DUMP CYLINDER ASSEMBLY (Continued)

' TEM PART NO. QTY. DESCRIPTION

5 73054486 4 SHIM (. 0299" thick)
6 @ mmem----- 1 WASHER (Not required on late models){Early models order
END PILATE 73059335)
7 73053886 1 PACKING SET
8 73053885 1 BUSHING {Not Illustrated) (Use with early units)
9 73062208 1 HE
10 73063369 1 BACK-UP RING
11 70931231 1 O-RING
12 73053357 1 RING, outer
13 70926865 1 RING, inner
14 73053356 1 PISTON
15 73053359 1 RING, wear
16 73053977 1 SPACER, rod
17 73058095 1 TUBE ASSY., left (Includes item 18)
73058096 1 TUBE ASSY., right (Includes item 18)
70914465 1 FITTI G lube, 1/8" NPTF
18 73010347 2 BUSHING, tube assy.
- 73056493 1 REPAIR KIT, cylinder (Includes items 3,5,7,10,11,12,13 and 15)

(Revised March 1978)
191



NOTE:
ITEM

LIFT CYLINDER PIPING

T-74130

For Dump Cylinder Piping, see page 188.

PART NO.

73104600
73104814
70916272
70910287
73104584
70923718

QTY.

[ Y SO NG NQUErn

DESCRIPTION

TUBE ASSY.

TUBE ASSY. .
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

TUBE ASSY.

O-RING, 1-5/16”

(Continued)

192

(Revised November 1977)



ITEM

Q0 =1

10

11
12

13

14
15

16

17
18

19

PART NO.

73052340
70914847
70910287
73104804
73045736
70916273
70910287
73045733
70919015
70926180
73104804
70918308
73045542
73045543
70921116
70916272
70910287
73045520

70921116
70916272
70910287
73045515
73045516
70916272
70910287
70923718
73053881
70916225
70911115
70677006
70910287
73046284
73013568
70900811
73056870
70916422
70912441
70919423
73100062
70914465

~ 73032350

70910345
70912942
70914465
73066603

73066604
70933010

~ 70912808

LIFT CYLINDER PIPING (Continued)

QTY.

wg;oop—u—u—l' =N BN MDNDDN

[ X2

AN SN BSEERDNCOE N

DESCRIPTION

CLAMP
CAPSCREW, 3/8” NC x 1-1/2”

LOCKWASHER, 3/8”
SPACER (Use as required)

CLAMP
CAPSCREW, 3/8” NF x 1-3/4”

LOCKWASHER, 3/8”

HOSE, cross-over (See page 182)

CLAMP
CAPSCREW, 3/8” NC x 3-1/2”

WASHER, plain, hardened, 7/16”
SPACER (Use as required)
LOCKNUT, 3/8” NC

HOSE ASSY., lift, left (See HOSE PARTS)

HOSE ASSY., lift, right (See HOSE PARTS)
FLANGE, split, No. 16
CAPSCREW, 3/8” NCx 1-1/4”
LOCKWASHER, 3/8”

HOSE ASSY., lower, left and right (See HOSE PARTS)(Standard
Equipment - For Special Equipment multi-purpose bucket,
usage, see paze 228)

FLANGE, split, No. 16
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

CYLINDER ASSY., lift (See page 194)

TUBE ASSY., left

TUBE ASSY., right
CAPSCREW, 3/8” NF x 1-1/4”
LOCKWASHER, 3/8”

O-RING, 1-5/16” L.D.

CLIP

CAPSCREW, 3/8” NF x 1”

WASHER, plain, 3/8”

WASHER (Used between weldnut and clip)
LOCKWASHER, 3/8”

PIN

PIN
PIN, cotter, 3/16” x 1-1/2”

CAGE ASSY., lift cylinder (Includes item 17)
CAPSCREW, 1/2” NF x 2-3/4”
LOCKWASHER, 1/2”

NUT, 1/2” NF

BUSHING

FITTING, lube, str., 1/8” NPT (outer trunnion)

TUBE ASSY., lube, inner trunnion (Used prior to unit no. 03504)
NUT, jam, 5/8” NF
LOCKWASHER, 5/8”

FITTING, lube, str., 1/8” NPT

HOSE ASSY. (to hanger bearing and R. H. Effective
trunnion bearing cap) } with unit no.

HOSE ASSY. (to L.H. trunnion bearing cage) 03504
LOCKNUT, 1/8” NPSM
FITTING, lube, 1/4” taper thd.

(Revised November 1977)
193



T-75646

LIFT CYLINDER ASSEMBLY PARTS

ITEM PART NO. QTY. DESCRIPTION

NOTE: Quantities indicated are for one (1) cylinder only.

{ 73064301 1 CYLINDER ASSY., left (Includes items 1 thru 15)
73064302 1 CYLINDER ASSY., right (Includes items 1 thru 15)
1 73045495 1 BUSHING
2 73055789 1 ROD ASSY. (Includes item 1)(Replaces 73064254)
70926392 1 NUT, safety, 2'"" NF
70914465 2 FITTING, lube, 1/8" NPTF
3 73052942 1 WIPER, rod
4 73059354 1 PLATE, end
70915987 4 CAPSCREW, 1/2" NC x 1-1/2"
70904208 4 LOCKWASHER, 1/2"
5 73054488 4 SHIM, adjusting (. 0299" thick)
6 @ emmme--- 1 WASHER (Not required, order 1 73059354 PLATE)
7 73054073 1 PACKING SET
8 73054072 1 BUSHING, rod packing(Not Illustrated) (Use with early units)

(Continued)

(Revised June 1979)
194



ITEM

10

11

12

13

14

15

LIFT CYLINDER ASSEMBLY PARTS (Continued)

PART NO.
73062202
73063370
70925767
73053433

73053418
70926840

73053434
73054108
73064299
73064300
73045463

73056488

QTY.

1
1
1

DESCRIPTION

HEAD, cylinder
RING, back-up
O-RING, sealing

RING, outer

PISTON
RING, inner, piston

RING, wear

SPACER, rod

TUBE ASSY., left (Includes item 15)
TUBE ASSY., right (Includes item 15)
BUSHING, trunnion

REPAIR KIT, cylinder (Consists of 1 RING 70926840, 1 RING
73063370, 1 O-RING 70925767, items 3,5,7,10 and 12)

195



¥ 40 v
l 42 N
47 —
N 46 9 % Q
© “—"o 39 Q 42
/7 @‘ ‘ 40 45/ 45
[ // o @/ 46 _ J%/ 46
% £ ] = 44 ' @f;
43
prgl %o ©
l——. 3 SPOOL VALVE WITHOUT ——L—2 SPOOL VALVE WITH BUCKET LEVELER ————r 2 SPOOL VALVE WITHOUT
BUCKET LEVELER L BUCKET LEVELER

3 SPOOL VALVE
& BUCKET LEVELER

930000 P
I\

TN

17 16 15 14 13 12 1110 9

T-76658

AUTOMATIC BOOM KICK-0OUT

196



AUTOMATIC BOOM KICK-OUT

(Hydraulic)
JSAGE: Special Equipment
TEM PART NO. QTY. DESCRIPTION

1 73058894 1 CLAMP ASSY., (Includes capscrew)

2 70684010 1 CAM
70914678 1 LOCKWASHER, 7/16"

70910986 1 NUT, 7/16" NF
70917889 1 FITTING, lube, 65°, 3/16'" drive type

3 73058902 1 LEVER

4 73058935 1 BRACKET ASSY. (Includes item 5)
70914847 2 CAPSCREW, 3/8" NC x 1-1/2"
70910287 2 LOCKWASHER, 3/8"

70910324 2 NUT, 3/8" NC

5 70929241 2 BEARING

6 73058897 1 LEVER
70925225 1 KEY, flat, 1/8" x 3/16" x 61/64"
70914847 1 CAPSCREW, 3/8" NC x 1-1/2"
70910287 1 LOCKWASHER, 3/8"

70910324 1 NUT, 3/8" NC

7 73058896 1 YOKE
70910324 1 NUT, 3/8" NC
70917648 1 PIN, connecting, lever
70900806 1 PIN, cotter, 1/8" x 1"

8 73058934 1 CYLINDER ASSY. (Includes items 9 thru 21)
70916275 2 CAPSCREW, 3/8" NC x 3-3/4"
70910287 2 LOCKWASHER, 3/8"

70910324 2 NUT, 3/8" NC

9 73059079 1 ROD

10 73058979 1 BOOT

11 73058978 1 LOCKWIRE

12 e oo 1 PLATE (Order item 22)

L 1 PISTON ASSY. (Order item 22}Includes O-RING indented below)
70929194 1 O-RING

14 73058975 1 CcuUP

15 73058974 1 SPRING ASSY.

16 aeeea-- 1 VALVE ASSY. (Order item 22)

17 ememe- 1 HOUSING (Order complete Assy. )

18 73058981 1 GASKET

19 73058982 1 ADAPTER

20 73058983 1 DIAPHRAGM

(Continued)

(Revised June 1979)
197



ITEM
21

22
23

24

25
27

PART NO.

73058984
73058985
73058931
70911115
70910324

70928625

70930350
70930351
70921883
70925094
70912765
73057432
70916272
70910287
70910324
70913105
70913177
70927218
70911115
70619260
70918308
70067487
70927694
73058960
73058959
73058962
73058963
70927783
70638413
73058961

73057869
70910255
73057188
73057875
73057872
73057197
73057876
73057198
73057868
70916284
70904204
73058106
73059021
73048123

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.

DN DN bbb ek

bk b ok ek ok ok ek ek e ek el DO DO R N = = N NN R ONNMDN N

N g N e T e S

(Hydraulic)
DESCRIPTION

CAP
REPAIR KIT (Consists of items 10 thru 14 and 16)
COVER
WASHER, plain, SAE std., 3/8”
NUT, 3/8” NF
TUBE, hydraulic line (Order 108 of item 49)
ELBOW ASSY., compression type (Includes nut, sleeve and
o-ring indented below)
SLEEVE, 1/4”
NUT, 1/4”
O-RING, 11/32” 1.D.
CLIP
GROMMET
CYLINDER ASSY. (Includes items 28 thru 37)

2 N _ ”»” .. .
gég?{%{fggé/f 3/8g x1-1/4 Original equipment (Order

NUT, 3/8” NC service replacement

CAPSCREW, 1/2” NF x 1-1/2”
NUT, 1/2” NF
CAPSCREW, 3/8” NCx 2-3/4” ) garvice replacement

WASHER for items above.

SPRING (Not illustrated)
NUT, lock, 3/8” NC

OBOOT
ORING
ROD ASSY. (Serviced only as a unit)
PISTON ASSY. (Includes items 32 thru 35)
PISTON (Order item 31)
OCUP, primary
ORETAINER
ORING
HOUSING (Order item 27)
SCREW, bleeder
REPAIR KIT (Consists of items 28, 29, 33, 34, 35 and lockwire)
(Lockwire not required for this application)
SHAFT
WASHER, plain, 3/4”
SPACER, 11/16” long
LEVER ASSY. (Includes one item 42)
BUSHING
SPACER, 3/4” long
LEVER ASSY. (Includes one item 42)
SPACER, 1-5/8” long
TAB
CAPSCREW, 1/4” NC x 1/2”
LOCKWASHER, 1/4”
SPACER, 2-15/16” long
CHANNEL, 7 long (Refer to item 50)
TUBE (100’ length - use as required)
CHANNEL (25’ length - use as required)

(Revised June 1979)
198



199

(Revised June 1979)



31 37

3.7
= 1\
18 2829 30 3233343536

e

17161514 13121110 9

T-T76658A

AUTOMATIC BOOM KICK-0OUT
(Single Lever Control)

USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION

1 73058894 1 CLAMP ASSY. (Includes capscrew)

2 70684010 1 CAM
70904207 1 LOCKWASHER, 7/16"
70911042 1 NUT, 7/16" NF
70917889 1 FITTING, lube, 65°, 3/16'" drive type

3 73058902 1 LEVER

4 73058935 1 BRACKET ASSY. (Includes item 5)
70914847 2 CAPSCREW, 3/8" NC x 1-1/2"
70904206 2 LOCKWASHER, 3/8"
70910324 2 NUT, 3/8'" NC

(Continued)

200



TEM

10
11
12

13

14
15
16
17
18
19
20
21
22

23

24

25

PART NO.
70929241
73058897
70925225
70914847
70904206
70910324
73058896
70910324
70917648
70900806
73058934
70916275
70904206
70910324
73059079
73058979

73058978

70929194
73058975

73058974

73058981
73058982
73058983
73058984
73058985
73058931

70911115
70910324

70928625
70930350
70930351
70921883

70925094

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.

— b — b e

[N N

p—

o o o O

(Single Liever Control)
DESCRIPTION
BEARING
LEVER
KEY, flat, 1/8" x 3/16' x 61/64"
CAPSCREW, 3/8'" NC x 1-1/2"
LOCKWASHER, 3/8"
NUT, 3/8" NC
YOKE
NUT, 3/8" NC
PIN, connecting, lever
PIN, cotter, 1/8" x 1"
CYLINDER ASSY., master (Includes items 9 thru 21)
CAPSCREW, 3/8'" NC x 3-3/4"
LOCKWASHER, 3/8"
NUT, 3/8" NC
ROD
BOOT
LOCKWIRE
PLATE (Order item 22)

PISTON ASSY. (Includes 1 O-RING 70929194) (Order item 22)
O-RING

CUP
SPRING ASSY.
VALVE ASSY. (Order item 22)
HOUSING (Order item 8)
GASKET
ADAPTER
DIAPHRAGM
CAP
REPAIR KIT (Consists of items 10 thru 14 and 16)
COVER
WASHER, plain, SAE std., 3/8"
NUT, 3/8" NC
TUBE (Order 108" of part no. 73059021)
ELBOW ASSY., compression type (Includes nut, sleeve
and o-ring indented below)
SLEEVE, 1/4"
NUT,1l/4" NF
O-RING, 11/32" 1. D.
CLIP

(Continued)
(Revised June 1979)
201



ITEM

26
27

PART NO.

70912765
73057432
70916272
70910287
70910324
70913105
70913177
70927218
70911115
70619260
70918308
70067487
70927694
73058960
73058959
73058962
73058963
70927783
70638413
73058961

73059021
73048123

AUTOMATIC BOOM KICK-OUT (Continued)

QTY.

b b b b b e e e DO DN R DN DO DN DD

(Single Lever Control)
DESCRIPTION

GROMMET
CYLINDER ASSY. (Includes items 28 thru 37)
CAPSCREW, 3/8” NC x 1-1/4” Original equipment (Order
LOCKWASHER, 3/8” } service replacement
NUT, 3/8” NC parts below)
CAPSCREW, 1/2” NF x 1-1/2”
NUT, 1/2” NF

CAPSCREW, 3/8”” NC x 2-3/4” .
WASHER Service replacement

SPRING for items above.

NUT, lOCk, 3/8” NC (NOt illustrated)
O BOOT
ORING
ROD ASSY. (Serviced only as a unit)
PISTON ASSY. (Includes items 32 thru 35)
PISTON (Order item 31)
OCUP, primary
DORETAINER
ORING
HOUSING (Order item 27)
SCREW, bleeder
REPAIR KIT (Consists of items 28, 29, 33, 34, 35 and lockwire)
(Lockwire not required for this application)
CHANNEL, 7” long (Refer to item 41)
TUBE (100’ length - use as required)
CHANNEL (25’ length - use as required)

(Revised June 1979)
202



SPECIAL EQUIPMENT

TEM

BUCKET LEVEL INDICATOR

PART NO. QTY. DESCRIPTION

73045248 1 BEARING

70904208 1 LOCKWASHER, 1/2"
70910244 2 WASHER, plain, 1/2"
70910195 2 NUT, 1/2" NF

73057583 1 ROD, bucket, level indicator
70910325 2 NUT, 1/2"NC

73057966 1 PIPE ASSY., bucket position
70916271 2 CAPSCREW, 3/8" NC x 1"
70904206 2 LOCKWASHER, 3/8"

NOTE: The following items Special Equipment for use with Multi-Purpose Bucket
70664550 1 TUBE ASSY., position indicator (Includes hardware indented below)
70070960 2 CAPSCREW, 3/8" NC x 1-1/2"

70904206 2 LOCKWASHER, 3/8"
70911026 2 NUT, 3/8'" NC

-------- 1 TRANSFER, position indicator (See PAINTING AND MARKING)

203



ﬂ

2 SPOOL VALVE WITHOUT

43

BOOM KICKOUT

@

:@/p@

43

2 SPOOL VALVE WITH
BOOM KICKOUT

36/%

@

)

41"‘"

1

3 SPOOL VALVE
WITHOUT BOOM KICKOUT

E3—
& 15

4——14

O/
€ oo@ P

12 H 10987654

3 SPOOL VALVE
& BOOM KICKOUT

B

@\A

849 50 1.{@3/

5153 54 60

WE/W 7

52 5958575655

AUTOMATIC BUCKET LEVELER

204

T-76654

(Revised July 1978)



USAGE:

ITEM

21

22
23

Special Equipment

PART NO.

73058457
73045248
70912441
70910195
70910325
70910244
73057523
70915408
70910287
73057431
70920275
70910287
73058980
73058979
73058978

70929194
73058975
73058974

73058981
73058982
73058983
73058984
73058985
73057547
73059213
70910244
70928434
70684010
70912298
70911042
70916584
70900806
70917200
73059021
70928625

70930350
70930351
70921883
70925094
73048123

QTY.

bt b QO = R e b e e e e p e e e et ek ped e e e NN R R N DN DN R

N !

NN

I I

*

AUTOMATIC BUCKET LEVELER

DESCRIPTION

ROD
BEARING
LOCKWASHER, 1/2”

NUT, 1/2” NF
NUT, 1/2” NC
WASHER, plain, 1/2”

TUBE ASSY.

CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”

CYLINDER ASSY., master (Includes items 4 thru 16)
CAPSCREW, 3/8°NC x 3”
LOCKWASHER, 3/8”

ROD

BOOT

LOCKWIRE

PLATE

PISTON ASSY.

O-RING

CUP

SPRING ASSY.

VALVE ASSY. (Order item 17)

HOUSING, master cylinder (Order item 3)

GASKET

ADAPTER

DIAPHRAGM

CAP

REPAIR KIT, master eylinder

BELLCRANK ASSY. (Includes items 19 and 20)
CAPSCREW, shoulder, 1/4” hex socket
WASHER, plain, 1/2”

BEARING

FOLLOWER
WASHER, plain, 7/16”

NUT, 7/16” NF

PIN, clevis, 5/16” x 1-1/4”

PIN, cotter, 1/8”"x 1”
FITTING, lube 3/16” drive type

TUBE (100’ length - use as required)
ELBOW ASSY., (Includes NUT, SLEEVE and

O-RING indented below)
SLEEVE, 1/4”
NUT, 1/4” NF
O-RING, 11/32” 1. D.
TIE
CHANNEL (25’ length - use as required)

included with item 17

(Continued)

Revised July 1978
905 (Revised July )



ITEM
24

AUTOMATIC BUCKET LEVELER (Continued)

PART NO. QTY. DESCRIPTION

73057432 1 CYLINDER ASSY., slave (Includes items 25 thru 34)
70916272 2 CAPSCREW, 3/8” NC x 1-1/4” Original equipment (Order
70904206 2 LOCKWASHER, 3/8” } service replacement
70910324 2 NUT, 3/8” NC parts below)
70913105 1 CAPSCREW, 1/2” NF x 1-1/2”
70913177 1 NUT, 1/2” NF
70927218 2 CAPSCREW, 3/8” NC x 2-3/4” Servi I i
70911115 4 WASHER . g{"i‘t%‘;lfs"gbagf;“e"
70619260 2 SPRING . N
70918308 2 NUT, lock, 3/8” NC (Not illustrated)
70067487 1 +BOOT
70927694 1 FRING
73058960 1 ROD ASSY.
73058959 1 PISTON ASSY., (Includes items 29 thru 32)
-------- 1  PISTON (Order item 28)
73058962 1 {CUP
73058963 1 {RETAINER
70927783 1 FRING
-------- 1  HOUSING (Order item 24)
70638413 1 SCREW
73058961 1 REPAIR KIT, slave cylinder
73057869 1 SHAFT
70910255 1 WASHER, plain, 3/4”
73057188 1 SPACER, 11/16” long
73057875 1 LEVER ASSY. (Includes one item 39)
73057872 2  BUSHING
73057197 1 SPACER, 3/4” long
73057876 1 LEVER ASSY. (Includes gqty. 1 item 39)
73057198 2  SPACER, 1-5/8” long
73057868 1 TAB
70916284 1 CAPSCREW, 1/4” NC x 1/2”
70904204 1 LOCKWASHER, 1/4”
73058106 1 SPACER, 2-15/16” long
-------- 2 RETAINER
-------- 1 SPRING
________ 1 SPACER See page 216
-------- 1 WASHER
73068882 1 STUD
73059028 1 SPACER
73058497 2 SPACER
73058492 1 CAP
73058498 2 CLAMP
73058499 2  CAPSCREW
-------- 1  PLUG (First type)
73069094 1 PLUG (for initial replacement also order item 60)
73058495 1 SPRING
73051812 1 CAM
73051813 8 BALL
73063558 1 WASHER
73069093 1 WASHER
1

73058307 DETENT ASSY., bucket spool (Includes items 45 thru 60)

FIncluded with item 35

(Revised June 1979)
206



L0g



30 35 36
27 2829 m / 38 39 4038414243 44\4;5 /47 53
\ ’ BRI = ‘
' &Y
] @m@@mj@@[}i)ﬁ@\ \Qﬁ?
4552515049 48
T-76654

AUTOMATIC BUCKET LEVELER

(Single Lever Control)
USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION
1 73045248 1 BEARING
‘ 70912441 1 LOCKWASHER, 1/2”
70910244 2 WASHER, plain, 1/2”
70910195 2 NUT, 1/2” NF
(Continued)

208. (Revised July 1978)



ITEM

22

23
24

26

AUTOMATIC BUCKET LEVELER (Continued)

PART NO.

73058457
70910325
73057523
70915408
70910287
73057431
70920275
70910287
73058980
73058979
73058978

70929194
73058975
73058974

73058981
73058982
73058983
73058984
73058985
73057547
73059213
70910244
70928434
70684010
70912298
70911042
70916584
70900806
70917200

73059021
70928625

70930350
70930351
70921883
70925094
73048123
70921230
73057432
70916272
70910287
70910324
70913105
70913177

QTY.

VGG U J g S gy gy Gy gy g i g S g B g g s L I U T g S QU grirgy Uy

()

== N NN B = = NN DN

X K K K ¥ *

*

DESCRIPTION

ROD
NUT, 1/2” NC
TUBE ASSY.
CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
CYLINDER ASSY., master (Includes items 5 thru 17)
CAPSCREW, 3/8” NC x 3”

LOCKWASHER, 3/8”
ROD
BOOT
LOCKWIRE
PLATE
PISTON ASSY.
O-RING
CuP
SPRING ASSY.
VALVE ASSY. (Order item 18)
HOUSING, master cylinder (Order item 4)
GASKET
ADAPTER
DIAPHRAGM
CAP
REPAIR KIT, master cylinder
BELLCRANK ASSY. (Includes item 20 and 21)
CAPSCREW, shoulder, 1/4”" hex socket
WASHER, plain, 1/2”
BEARING
FOLLOWER
WASHER, plain, 7/16”
NUT, 7/16° NF
PIN, clevis, 5/16” x 1-1/4”
PIN, cotter, 1/87x 1”
FITTING, lube 3/16” drive type
TUBE (100’ length - use as required)

ELBOW ASSY. (Includes NUT, SLEEVE and O-RING
indented below)
SLEEVE, 1/4”
NUT, 1/4” NF
O-RING, 11/32”1.D.
TIE
CHANNEL (25’ length - use as required)
GROMMET
CYLINDER ASSY., slave (includes items 27 thru 36)
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
NUT, 3/8” NC
CAPSCREW, 1/2” NF x 1-1/2”
NUT, 1/2” NF

included with item 18

(Continued)

Revised July 1978
909 ( y )



ITEM

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

42

44
45
46
47

4

o]

50
51
52
53
54

AUTOMATIC BUCKET LEVELER (Continued)

PART NO.

70067487
70927694
73058960
73058959
73058962
73058963
70927783
70638413
73058961

73068882
73059028
73058497
73058492
73058498
73058499
73069094
73058495
73051812
73051813
73063558
73069093
73058307

QTY.

R QO HNNENERE SRR R

DESCRIPTION

+ BOOT

+ RING
ROD ASSY. (Serviced only as a unit)
PISTON ASSY., (Includes items 31 thru 34)
PISTON (Order item 30)

t CUP

t RETAINER

T RING
HOUSING (Order item 26)
SCREW
REPAIR KIT, slave cylinder
RETAINER
SPRING
SPACER
WASHER

STUD

SPACER

SPACER

CAP

CLAMP

CAPSCREW

PLUG (First type)

PLUG (for initial replacement also order item 53)
SPRING

CAM

BALL

WASHER

WASHER

DETENT KIT, bucket spool (Includes items 38 thru 53)

See page 216

+ included with item 37

210 (Revised July 1978)



MEMO

911 (Revised July 1979)



ﬁLIFT e
(< CYLINDER \&

N

®
TO BUCKET
HYDRAULICS

T-73992

FRONT PIPING

USAGE: Special Equipment — for use with Multipurpose Bucket. Also see page 182,

ITEM PART NO QTY. DESCRIPTION

1 73066471 1 TUBE ASSY. (For first replacement order item 18)
70923664 1 O-RING
70924180 4 CAPSCREW, 7/16” NC x 2”

2 73066470 1 TUBE ASSY. (For first replacement order item 18)
70923664 1 O-RING
70924180 4 CAPSCREW, 7/16”” NC x 2”

3 73048125 1 TUBE ASSY.

4 73048121 1 TUBE ASSY.

5 73045733 4 CLAMP
70919015 2 CAPSCREW, 3/8” NC x 3-1/2”
70911115 - WASHER, plain, 3/8” (use as required)
70910287 2 LOCKWASHER, 3/8”
70918308 2 NUT, 3/8” NC

6 73050092 2 HOSE ASSY. (Crimped type)(See page 6)
73050101 1 BRACKET, left
73050102 1 BRACKET, right
70916271 2 CAPSCREW, 3/8°NCx 1”

70911115 - WASHER, plain, 3/8” (use as required)
70910287 LOCKWASHER, 3/8”

N

(Continued)

(Revised November 1977)
212



FRONT PIPING (Continued)

ITEM PART NO. QTY. DESCRIPTION

8 73019133 12 CLIP
70916272 4 CAPSCREW, 3/8” NC x 1-1/4”
70915408 8 CAPSCREW, 3/8” NC x 3/4”
70911115 - WASHER, plain, 3/8” (use as required)
70910287 12 LOCKWASHER, 3/8”
70918308 4 NUT, 3/8” NC

9 73050100 2 BRACKET
70916271 2 CAPSCREW, 3/8” NCx 1”
70911115 2 WASHER, plain, 3/8”
70910287 2 LOCKWASHER, 3/8”

10 73050090 1 TUBE ASSY., left

11 73050091 1 TUBE ASSY., right

12 73048016 2 HOSE ASSY. (See page 6)
70921116 8 FLANGE
70916272 16 CAPSCREW, 3/8” NC x 1-1/4”
70910287 16 LOCKWASHER, 3/8”
70923718 4 O-RING, 1-5/16” '

13 73048117 2 HOSE ASSY. (See page 6)
70924851 2 FITTING, bulkhead, 1”
70919621 2 NUT, locking, 1-5/16” NF

{ 73048354 1 TUBE ASSY ., left

14 73058569 1 TUBE ASSY., left (Use with Extended Boom only)

70922195 1 CAP
{ 73048352 1 TUBE ASSY., right

15 73058568 1 TUBE ASSY., right (Use with Extended Boom only)
70922195 1 CAP

16 W -e--a--- 1 TUBE ASSY. (See page 192)

17 73054723 1 BRACKET (Support item 5)
70916271 3 CAPSCREW, 3/8” NCx 1”
70910287 3 LOCKWASHER, 3/8”

18 73067751 1 KIT (Includes items 1, 2; items 10 and 12 on page 182 and 6

O-RING 70924192)

913 (Revised November 1977)



T-75237

HYDRAULIC TANK
214 (Revised June 1979)



ITEM

IO Ut W

(o]

10
11

12

13
14
15

16
17
18
19
20
21
22
23
24

PART NO. QTY.

73053700
70920583
70677008
70915972
70666421
73053604
70663977
73045861
70926821
73045324
70916272
70910187
70665726
70923950
73053697
70916272
70910287
73044791
70926274
70919262
70923565
70678984
70915956
70906961
73053695
70916272
70910287
73010159
73010158
73053806
70912772
70916004
70910287
70185203
70185202
73053459
73044225
73046508
70923559
70923719

73064043

RO i b e = L N H R R OO R HN DN S R R W N s

HYDRAULIC TANK
DESCRIPTION

TANK
CAPSCREW, 1/2” NC x 1-1/2”
WASHER
NUT, 1/2” NC

ELEMENT

cup

GASKET

VALVE ASSY. (Serviced only as a unit)

RING

COVER
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

CAP
O-RING

COVER
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

STRAINER

RING, snap

GAUGE ASSY. (First type - see page 220 for parts)
NUT, 1/2” NF
O-RING

GAUGE ASSY. (Second type - serviced only as a unit)
NUT, 1/2” NF
LOCKWASHER, 1/2”

TUBE
CAPSCREW, 3/8" NC x 1-1/4”
LOCKWASHER, 3/8”

PLUG ASSY. (Includes item 14)

GASKET

ROD
NUT, jam, 3/8” NC
PIN, roll, 3/16 x 2 long
LOCKWASHER, 3/8”

STRAINER

MAGNET

CANISTER

VALVE ASSY. (Includes items 20 thru 23)

FILTER

O-RING, 5/16” 1LD.

O-RING, 3/4” 1.D.

RING, lock (order item 24)

KIT, relief (includes items 20, 21, 22, and 1 of 23)

(Revise June 1979)
215



ITEM

EN e rNG I GUN V]

[ee]

10
11

12

13
15

16
17
18
19
20
21
22
23
24

PART NO. QTY.

73053700
70920583
70677008
70915972
70666421
73053604
70663977
73045861
70926821
73045324
70916272
70910187
70665726
70923950
73053697
70916272
70910287
73044791
70926274
70919262
70923565
70678984
70915956
70906961
73053695
70916272
70910287
73010159
73010158
73053806
70912772
70916004
70910287
70185203
70185202
73053459
73044225
73046508
70923559
70923719

73064043

bt DN bt b b i 1 A DN S OO O = DN = DD DD R S S R G0 N s

HYDRAULIC TANK
DESCRIPTION

TANK
CAPSCREW, 1/2” NC x 1-1/2”
WASHER
NUT, 1/2” NC

ELEMENT

cup

GASKET

VALVE ASSY. (Serviced only as a unit)

RING

COVER
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

CAP
O-RING

COVER
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

STRAINER

RING, snap

GAUGE ASSY. (First type - see page 220 for parts)
NUT, 1/2” NF
O-RING

GAUGE ASSY. (Second type - serviced only as a unit)
NUT, 1/2” NF
LOCKWASHER, 1/2”

TUBE
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”

PLUG ASSY. (Includes item 14)

GASKET

ROD
NUT, jam, 3/8” NC
PIN, roll, 3/16” x 2” long
LOCKWASHER, 3/8”

STRAINER

MAGNET

CANISTER

VALVE ASSY. (Includes items 20 thru 23)

FILTER

O-RING, 5/16” 1.D.

O-RING, 3/4” 1.D.

RING, lock (order item 24)

KIT, relief (includes items 20, 21, 22, and 1 of 23)

(Revise June 1979)
215 ,



ISAGE:

T'EM

SQOW\]G’U‘ > w

11
12

13
14
15
16

17
1

19
20

2

[0 2]

—

2
23

N

24
25
26

27
28
29
30

{

{

See page 182

CONTROL VALVE PARTS

*  Standard equipment - 2 spool
**  Special equipment - 3 spool

PART NO.

73058209
73058210
70928605
70924621
73044216
70923578
70915987
70912441
73058504
70923571
73044690
70923813
73052661
73058496
73044692
73058494
73068881

73067342
73058492
73058499
73063558
73051813
73051812
73058495

73069094
73044733
73048330
73044734
73044735
70926611
70923566

70926612
70923988
73046520
70921214
73058480
73058482
73058479
70921206
73058503
73058500
73058501
73058502

QTY.

1

[y

H R OFNFNMNNEFRFWRFFEDNDN

Pt et ek ek ek pd b DN = e e e Q0 S T R

L e G S S

NN H A NWWOH OO R HHEOFNENNRFERFOH R WWR -

DESCRIPTION

VALVE ASSY. (Includes items 1 thru 83 except 70 and 78)
VALVE ASSY. (Includes items 1 thru 83 except 2 and 78)
BODY (Order VALVE ASSY.)
PLUG ASSY. (Includes 1 O-RING 70921884)
PLUG ASSY. (Includes 1 O-RING 70921206)
COVER
O-RING (1-1/2” 1. D.)
CAPSCREW, 1/2NC x 1-1/2”
LOCKWASHER, 1/2
SLEEVE
O-RING (1-3/4” 1. D.)
RETAINER
O-RING (1-3/871.D.)
RETAINER
SPRING
RETAINER
RETAINER
STUD
SPACER (Order item 11)
CLAMP
COVER
SCREW, 3/16” NCx 1”
WASHER
BALL
CAM
SPRING

PLUG (Also order item 86)
SEAT (Short)

SEAT (Long)

POPPET

SPRING

RING, back-up

O-RING (7/8”1.D.)

RING, back-up
O-RING (15/16”1.D.)
CAP
O-RING (15/16”1.D.)
POPPET
SPRING
END
O-RING (59/64” 1.D.)
SPACER
SPRING
WASHER
SCREW

(Continued)
217

(Revised June 1979)



CONTROL VALVE PARTS  (Continued)

ITEM PART NO. QTY. DESCRIPTION
*  kk

31 73044695 1 2 COVER
73044696 2 4 SCREW, 5/16” NC x 3/4” (Includes LOCKWASHER)

32 73061981 11 CAP

33 .- - - Not used in this application

34 70929870 2 2 RING, back-up

35 70923379 2 2 O-RING
70929104 2 2 RING, back-up

36 70923945 2 2 O-RING (3/4”1.D.)

37 73061197 2 2 POPPET ASSY. (Includes screen, ring and items 34 and 35)

38 73061198 2 2 SPRING

39 73058488 2 2 TUBE

40 @ e 2 2 SEAT ;

41 5 9 PLUN GER} (Order item 42)

42 73058294 2 2 KIT ASSY. (Consists of 1 each of items 40, 41 and 81)

43 73046117 2 2 SPRING

44 73061792 11 CAP
70921214 11 O-RING (1-3/16”1.D.)

45 73054377 2 2 SCREW

46 73069409 4 4 WASHER
70923559 4 4 O-RING (.301”1.D.)
70924236 2 2 NUT, acorn, 5/16” NF
70910980 2 2 NUT, jam, 5/16” 1. D.)

47 73044744 11 SEAT

48 73044745 11 HOLDER

49 73044746 11 SPACER

50 70928604 11 PLUG (Includes O-RING)

51 73058478 1 1 EYE
70921206 11 O-RING (1-1/16”1.D.)

52 73044730 2 3 RETAINER
70919785 2 2 CAPSCREW, 5/16” NC x 1-3/4” (Boom Spool)
70921332 2 4 CAPSCREW, 5/16” NC x 3/4”
70904205 4 6 LOCKWASHER, 5/16”

53 73044729 4 6 WIPER

54 73058484 11 RETAINER

55 70924038 2 2 O-RING (15/16”1.D.)

56 70923813 2 3 O-RING (1-3/8”1.D.)

57 73062354 11 SLEEVE

58 ... 11 SPOOL (Order VALVE ASSY.)

59 70921204 11 PLUG (Includes O-RING indented below)
70921206 11 O-RING (1-1/16”1. D.)

60 73058487 11 SPACER

61 73058687 11 SPRING

62 73058688 11 SEAT
70923561 11 O-RING (5/8”1.D.)
70928583 11 RING, back-up

63 73058689 11 POPPET
70910244 1 1 WASHER, plain, 1/2”
70917415 2 2 NUT, no. 10NC

64 73058486 11 CAP
70921214 11 O-RING (1-5/16”1.D.)

(Continued)

Revi
918 (Revised July 1978)



EM

65

66
67
68
69
70
71

85

86

PART NO.

73058478
70921206
73058481
73105283
70927026

--------

73044758
70913463
73044759
70927295
70921235
70926617
70923811
73044754

73054770
73044749
73044748

70921886
73062355
73062356
73062176
73062178

73062177

73069093

QTY.

k%

*

N N Y Y g e Y = e S T Ll A W e o e

N R Y Y G R s e e e o L N O R e

CONTROL VALVE PARTS (Continued)

DESCRIPTION

EYE
O-RING (1-1/16”1.D.)
SPRING
RETAINER
O-RING (1”1.D.)
SPOOL
SPOOL, (Order VALVE ASSY)
SEAL
NUT, acorn, 1/2” NF
NUT, adjusting screw
SCREW
CAP (Order item 78)
O-RING (1-1/2”1.D.)
RING, back-up
O-RING (1-1/8”1.D.)
SPRING
PLUNGER

SEAT (Order item 78)

KIT ASSY. (Consists of 1 each: CAP from item 73 and 76, 77)

SPRING
PLUNGER

CAP (Order item 42) (Also order O-RING indented below)

O-RING (13/64” 1.D.)
EXTENSION
SPACER

VALVE ASSY. (bucket dump - 1000 psi) (Includes item

18 thru 22, 34 thru 46 and 81)

VALVE ASSY. (bucket dump - 950 psi) (Includesitem 18

thru 22, 34 thru 46 and 81)

VALVE ASSY. (bucket retract - 2400 psi) (Includes 18

thru 22, 34 thru 46 and 81)
WASHER

219

(Revised July 1978)



2=

4_,,——»@ 4 —-
j i

4 4

USAGE:

ITEM

o7} ot > DN =t !

-3

(30 H00 e d
OIL RITE TYPE LUBE DEVICES TYPE
T-77341
SIGHT GAUGE ASSEMBLY
* Qil Rite
** Lube Devices
PART NO. QTY. DESCRIPTION
* k%
-------- 1 1 GAUGE ASSY. (Order GAUGE ASSY. 70678984)
-------- 1 1 CAP(Order GAUGE ASSY.)
70924003 1 - O-RING
70923560 - 2 O-RING
-------- 1 1 CAP(Order GAUGE ASSY. 70678984)
70926835 1 - O-RING
73061913 - 2 O-RING
73054571 1 - GAUGE
73061912 - 1 GAUGE
70919262 2 2 NUT, 1/2” NF
........ 2 - LOCKWASHER, 1/2”
70909589 - 2 LOCKWASHER, 1/2”
70923565 2 - O-RING
70923645 . 2 O-RING
-------- ST
________ % % BO%]%' } Order GAUGE ASSY. 70678984

(Revised June 1979)
220



1ee

OWENW



HYDRAULIC CONTROLS
(2 Spool Valve)

ITEM PART NO, QTY. DESCRIPTION
1 73057860 1 SUPPORT
70915987 4 CAPSCREW, 1/2" NCx 1-1/2"
70926192 4 WASHER, plain, 1/2"
70904208 4 LOCKWASHER, 1/2"
2 73007065 3 BUSHING
70910255 1 WASHER, plain, SAE std., 3/4"
70915874 1 WASHER, shim (. 020" thick Use as required)
3 73057312 1 LEVER ASSY. (Includes 1 Bushing 73007065 and items
indented below)
70917666 1 YOKE, adjustable, 1/2" NF
70922419 1 PIN, roll, 1/2'"x 1-1/8"
4 73001171 2 KNOB
(Continued)

222



HYDRAULIC CONTROLS (Continued)
(2 Spool Valve)

‘TEM PART NO. QTY. DESCRIPTION

5 73057310 1 LEVER ASSY. (Includes 1 Bushing item 2 and items
indented below)

70917666 1 YOKE, adjustable, 1/2" NF
70922419 1 PIN, roll, 1/2" x 1-1/8"

6 73057869 1 SHAFT

7 73057879 1 COVER
70915343 3 CAPSCREW, 1/4" NCx 1/2"
70911114 3 WASHER, plain, SAE std., 1/4"
70904204 3 LOCKWASHER, 1/4"

8 73067620 1 STICKER

9 73057866 1 COVER
70915406 3 CAPSCREW, 1/4" NC x 3/4"
70911114 3 WASHER, plain, SAE std., 1/4"
70904204 3 LOCKWASHER, 1/4"

10 73043676 2 YOKE

11 73057870 1 ROD
70913177 2 NUT, jam, 1/2" NF

12 73057305 1 ROD
70913177 2 NUT, jam, 1/2"" NF

13 73025958 2 PIN
70900806 2 PIN, cotter, 1/8" x 1"

14 73057868 1 TAB
70915406 1 CAPSCREW, 1/4" NC x 3/4"
70904204 1 LOCKWASHER, 1/4"

15 70688188 1 DECAL (Starting Instruction)

16 73054504 8 NUT, 1/4'" NC (Inside of Cover) (Not Illustrated)

(Revised November 1977)
223



USAGE:
ITEM

1

Special Equipment

PART NO.

73057860
70915987
70926192
70904208

73007065
70910255
70915874
73057312

70917666
70922419

QTY.

Ll o

— W

T-75697

HYDRAULIC CONTROLS
(3 Spool Valve)

DESCRIPTION

SUPPORT
CAPSCREW, 1/2" NCx 1-1/2"
WASHER, plain, 1/2"
LOCKWASHER, 1/2"

BUSHING
WASHER, plain, SAE std., 3/4"
WASHER, shim, (. 020" thick - Use as required)

LEVER ASSY., (Includes 1 Bushing 73007065 and items
indented below)
YOKE, adjustable, 1/2" NF
PIN, roll, 1/2"x 1-1/8"

(Continued)

224



HYDRAULIC CONTROLS (Continued)
(3 Spool Valve)

ITEM PART NO. QTY. DESCRIPTION

4 73001171 3 KNOB
5 73057310 1 LEVER ASSY. (Includes 1 Bushing item 2 and items
indented below)
70917666 1 YOKE, adjustable 1/2' NF
70922419 1 PIN, roll, 1/2"x 1-1/8"
6 73057869 1 SHAFT
7 73057879 1 COVER
70915343 3 CAPSCREW, 1/4'" NCx 1/2"
70911114 3 WASHER, plain, SAE std., 1/4"
70904204 3 LOCKWASHER, 1/4"
8 73067620 1 STICKER
9 73057866 1 COVER
70915406 3 CAPSCREW, 1/4'" NC x 3/4"
70911114 3 WASHER, plain, SAE, std., 1/4"
70904204 3 LOCKWASHER, 1/4"
10 73043676 3 YOKE
11 73057870 1 ROD
70913177 2 NUT, jam, l/2" NF
12 73057305 1 ROD
70913177 2 NUT, jam, 1/2" NF
13 73025958 3 PIN
70900806 3 PIN, cotter, 1/8" x 1"
14 73057868 1 TAB
70915406 1 CAPSCREW, 1/4" NC x 3/4"
70904204 1 LOCKWASHER, 1/4"
15 73057311 1 LEVER ASSY. (Includes 1 Bushing item 2 and items
indented below)
70917666 1 YOKE, adjustable, 1/2" NF
70922419 1 PIN, roll, 1/2" x 1-1/8"
16 73057304 1 ROD
70913177 2 NUT, jam, l/2" NF
17 70688188 1 DECAL (Starting Instructions)
18 73054504 8 NUT, 1/4" NC (Inside of cover) (Not Illustrated)

(Revised November 1977)
225



HYDRAULIC CONTROL (Single Lever)
226

T-76687




USAGE:

ITEM

10

11

12
13

14

Special Equipment
* 2 Spool VALVE ASSY.
*% 3 Spool VALVE ASSY,

PART NO.

73058588
70916284
70904204
70911114

73058567
70916284
70904204
70911114

73001171
73057085

70661454
70914847
70904206
70910324

73057081
70653570
70904206
70910329

70661455
70915797

73058599
70928434

73058439
70916272
70904206
70910324

73057338
70653570
70910329
70904206
70910195
73043676

73057340
73043676
70910195

70925042
70904208

73058211

73058593
70928434

W W W e (=]

et w W NNV

AN

[ S ] bt = et DN e e

—

BNV e W W W — W W W - BB

= w W

RN

= b e N

el i ]

HYDRAULIC CONTROL
(Single Lever)

DESCRIPTION

COVER
CAPSCREW, 1/4" NCx 1/2"
LOCKWASHER, 1/4"
WASHER, plain, SAE std., 1/4"

COVER
CAPSCREW, 1/4" NCx 1/2"
LOCKWASHER, 1/4"
WASHER, plain, SAE std., 1/4"

KNOB
LEVER

BRACKET
CAPSCREW, 3/8"NC x 1-1/2"
LOCKWASHER, 3/8"
NUT, 3/8'" NC

ROD
STUD ASSY.
LOCKWASHER, 3/8"
NUT, 3/8"

SHAFT
PIN, roll, 3/16" x 1-1/4"

LEVER ASSY. (Includes 2 Bearings 70928434)
BEARING

BRACKET
CAPSCREW, 3/8" NCx 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8" NC

ROD
STUD ASSY,
NUT, 3/8" NF
LOCKWASHER, 3/8"
NUT, 1/2" NF
YOKE

ROD
YOKE, 1/2""NF
NUT, 1/2" NF
JOINT, ball, adjustable
LOCKWASHER, 1/2"
VALVE, hydraulic control (See page 216)
CONSOLE

LEVER ASSY. (Includes 2 Bearings 70928434)
BEARING

(Continued)

227



ITEM

15

16

17

18

19

20

21

22

23
24

25

PART NO.

70639916
70914847
70904206
70911115
70910324
70910329

70617932
70916272
70904206

70661456
70915797

73057108

73057106
70917648
70900806

73057345
70917666
70910195
73043676

70655718
70915987
70904208
70910325

70655712
70915797

73054504
73067622

73057339

HYDRAULIC CONTROL (Continued)
(Single Lever)

QTY. DESCRIPTION

03 e

BEARING
CAPSCREW, 3/8" NCx 1-1/2"
LOCKWASHER, 3/8"
WASHER, plain, SAE, std., 3/8"
NUT, 3/8'" NC
NUT, 3/8'" NF

b
— e

1 1 BEARING
1 CAPSCREW, 3/8" NCx 1-1/4"
1 1 LOCKWASHER, 3/8"

1 1 SHAFT
1 1 PIN, roll, 3/16" x 1-1/4"

1 1 LEVER

- 1 LEVER

- 1 PIN, 1/2" SAE std., x 1-3/8"
- 1 PIN, cotter, 1/8"x 1"

- 1 ROD

- 1 YOKE, 1/2" NF

- 2 NUT, 1/2'" NF

- 1 YOKE, 1/2" NF

- 1 BRACKET

- 2 CAPSCREW, 1/2" NCx 1-1/2"
- 2 LOCKWASHER, 1/2"

- 2 NUT, 1/2" NC

- 1 SHAFT

- 1 PIN, roll, 3/16'" x 1-1/4"

7 7 NUTSERT, 1/4'" NC
1 1 STICKER, bucket control (not illustrated)

1 1 SPACER, 7/16" 1.D. x3/4" O.D. x 1/2" long.

(Revised November 1977)
228



T-75246

T-76632

LADDER, HAND RAIL AND FENDERS

ITEM

1

[\

w

S

ot

USAGE: Special Equipment

ITEM

PART"NO.

73051703
70916271
70910287
70910324
73052024
70916271
70910287
70910324
73061774
70916385
70910287
70910123
73061897
70915408
70916225
70900817
70910287
70910123
73050232
73050233
70915987
70904208
70910325

QTY. DESCRIPTION

RAIL
CAPSCREW, 3/8” NC x 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC

HANDLE
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC

LADDER
CAPSCREW, 3/8” NF x 2”
LOCKWASHER, 3/8”
NUT, 3/8” NF

BRACKET
CAPSCREW, 3/8” NC x 3/4”
CAPSCREW, 3/8” NF x 1”
WASHER, plain, 3/8”
LOCKWASHER, 3/8”
NUT, 3/8” NF

FENDER, left

FENDER, right
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2”NC

HEENARNNDNNNEARRRRNDNDNDHEOWWWE

[
[N eNw)

LADDER - RIGHT SIDE

PART NO.

73061774
70916225
70916385
70910287
70910123
73061897
70915408
70900817
70910287
73062921
70916225
70910287
70910123
73066552

229

* Without Cab
** With Cab

£
—
=2

NN R R DN k!

DESCRIPTION

LADDER
CAPSCREW, 3/8” NF x 1”
CAPSCREW, 3/8” NF x 2”
LOCKWASHER, 3/8”
NUT, 3/8” NF
BRACKET
CAPSCREW, 3/8” NC x 3/4”
WASHER, 3/8”
LOCKWASHER, 3/8”
RAIL
CAPSCREW, 3/8” NF x 1”
- LOCKWASHER, 3/8”
- NUT, 3/8” NF
1 DECAL, stay off ladder

HWWWHENNNFEBRABRNDNDRE %

(Revised March 1978)



ITEM

= O 00 30 Ot

PART NO.

73059461
70921178
70927532

70927328

70926712
73059481
70923683
70916271
70904206
70910324
73059492
70923683
70916271
70904206
70910324
73058162
70923683
70911115

74255329
73047354
73064106

QTY.

N N

DN =t OO0 = NN N U b QOO O =T = = = QO HS

U e

COWL AND PLATFORM

T-75229

DESCRIPTION

PLATFORM
CAPSCREW, 5/8” NF x 2-3/4”
CAPSCREW, 5/8” NF x 3-1/2”
WASHER, 5/8”
NUT, 5/8” NF

COVER,left
CAPSCREW, self-tapping, 3/8”’ NC x 3/4”
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC

COVER, right
CAPSCREW, self-tapping, 3/8”’ NC x 3/4”
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC

COWL
CAPSCREW, self-tapping, 3/8” NC x 3/4”
WASHER, 3/8”

CHANNEL, 33 (Refer to item 9)

BUTTON

SEAL, 55”° (Refer to item 10)

GROMMET

CHANNEL (25’ length - use as required)

SEAL (10’ length - use as required)

(Revised July 1977
230 Y )



USAGE:

ITEM

SO TN

COUNTERWEIGHT

T-77268

Special Equipment - Logging

PART NO.

73058598
70928802
73044048
70914488
70633730
70694438
73107885

QTY.

O O O

DESCRIPTION

COUNTERWEIGHT
CAPSCREW, 7/8” NF x 13”
WASHER

NUT, 7/8”

PIN

DECAL, Fiat-Allis

DECAL, towing

231

(Revised March 1978)




T-73972

ITEM

U N

PART NO.

73056880
73046149
73045039
73045038
73045041
73045111
70933699
70921342
70915274

QTY.

DN = NN

FRAME
DESCRIPTION

FRAME, weld assy.

PIN

COLLAR, inner

COLLAR, outer

BOSS

RETAINER ASSY. (Each includes 1/2 Qty. items 7 thru 10)
CAPSCREW, 5/8” NF x 3-5/8”
LOCKNUT, 5/8”
FITTING, lube, 45°, 1/8”” NPT

(Continued)

939 (Revised July 1978)




EM

10
11
12
13
14
15
16

17

18

PART NO.

73045043
73045045
70922211
73045054
73045085
73045027
70925751
73045033
73046710
73062378
70916363
70914488
73044048
73046252
73056896
70916375
70910916
70911047
73061790
73061895
73061793
70919116

70694430
70633730
73107885
73051332

QTY.

Ve et ek COND b bk et b el DNODNO DN = R CTOTOT = N = = NN NN &N

DESCRIPTION

SEAL

RETAINER
CAPSCREW, 3/8” NC x 1-1/4”

BUSHING

RETAINER

SPACER

NUT, 2-1/4” NC

BUSHING

FRAME, weld assy. (Includes items 13 and 17)

STRIP, rubber, 8”’(refer to item 25)

COUNTERWEIGHT (Special equipment)
CAPSCREW, 7/8” NF x 6”
LOCKNUT, 7/8” NF
WASHER

BUSHING

BAR (Used prior to unit no. 03200)
CAPSCREW, 1” NF x 3-1/4”
LOCKWASHER, 1”
NUT, 1” NF

BAR WELD ASSY. (Effective with unit no. 03200)

PIN, detent

PIN, pivot

PIN, spring, 1/4” x 2-1/2”
DECAL, serial
DECAL, warning } see page 282
EMBLEM, “745B”
DECAL (Fiat-Allis)
PIN
DECAL, towing
STRIP (25’ length - use as required)

233

(Revised March 1978)



FRONT FRAME

FRONT SECTION GUARDS

REAR FRAME

i W

6 3 REAR AXLE HOUSING

REAR SECTION GUARDS

T-77331

UNDERCARRIAGE GUARD

USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION
1 73059281 2 GUARD
70916301 12 CAPSCREW, 1/2" NC x 1"
70904208 12 LOCKWASHER, 1/2"
2 70648180 16 NUT, 1/2" NC x 3/4" (Requires welding to install)
3 73059350 1 GUARD, rear
(Continued)

234



"EM

10

11

12

13

PART NO.
73059352
70916271
70904206
73058809
70916271
70915408
70904206
73058807
73059278
70915408
70904206
70646631
73059153
73059255
73059256

70916310
70904208

73059252
73059260
70915408
70904206

70647418

UNDERCARRIAGE GUARD (Continued)

QTY.

1
12
12

oo W i 0

(o]

10
10

10

12
12

o o IV

DESCRIPTION
PIATE
CAPSCREW, 3/8"NC x 1"
LOCKWASHER, 3/8"
LUG (Requires welding to install)
CAPSCREW, 3/8" NC x 1" {(Used in rear installation)
CAPSCREW, 3/8" NC x 3/4'" (Use in front installation)
LOCKWASHER, 3/8"
PIN
PLATE
CAPSCREW, 3/8" NC x 3/4"
LOCKWASHER, 3/8"
NUT, 3/8'" NC x 3/4" (Requires welding to install)
GUARD, front
GUARD, left
GUARD, right

CAPSCREW, 1/2" NCx 1"
LOCKWASHER, 1l/2"

BAR

PIATE
CAPSCREW, 3/8'" NC x 3/4"
LOCKWASHER, 3/8"

NUT (Requires welding to install)

235



ITEM

11a

(18—
e~

| SPECIAL
EQUIPMENT

T-75223

RADIATOR SUPPORT, HOOD AND FENDERS

PART NO.

73042646
70915480
70910287
{ 73048917
73066541
73057671
70925809
70911159
70922421
{ 73061794
73056654
70916271
70911993
70910287
70910324
70924535
70924553
70694432
73059113
70916225
70910287
70910123
73067606
73067621
73067712

73056967

QTY.

DO DD =

DO b e ok DOCOY OO = DD DD DD QO QO QOO ek !

DESCRIPTION

CLIP
CAPSCREW, 3/8” NC x 1-3/4”
LOCKWASHER, 3/8”
GRILL (Used without back up alarm)
GRILL (Use with back up alarm)
SUPPORT
CAPSCREW, 1” NF x 2-3/4”
WASHER
NUT, 1” NF
STICKER (see page 282)
HOOD (Includes instruction sheet)
HOOD (Special Equipment - use with Side Panel)
CAPSCREW, 3/8”NCx 1”
WASHER, plain, 7/16”
LOCKWASHER, 3/8”
NUT, 3/8” NC
DECAL, “A-C”
DECAL, “ALLIS CHALMERS”
DECAL, “F-A FIAT-ALLIS”
BONNET ASSY. (Includes item 14)
CAPSCREW, 3/8” NF x 1”
LOCKWASHER, 3/8”
NUT, 3/8”” NF
DECAL, clutch release
DECAL, restrictor indicator
PLATE
HINGE (order item 12)
BAR, hinge support

(Continued)

(Revised November 1977)
236




ITEM

12{

13
14

15
16
17
18
19
20

RADIATOR SUPPORT,HOOD AND FENDERS (Continued)

PART NO.

73056965
73056966
70915228
70911115
70910287
70910123
70915987
70900703
73061888
70926339
73104936
70930998
73057513
73058015
70931742
73050298

QTY.

TN b e e et €O = N DN N C0 00 OO0 QO = =

DESCRIPTION

FENDER, left
FENDER, right

CAPSCREW, 3/8” NF x 1-1/4”

WASHER, plain, 3/8”

LOCKWASHER, 3/8”

NUT, 3/8” NF

CAPSCREW, 1/2” NC x 1-1/2”

WASHER, plain, 21/32”
STRIP, rubber (Order 48-1/2” of item 20)
COVER

CAPSCREW, No. 10 NC x 5/16” (Includes Lockwasher)
DECAL, battery instruction (see page 283)
PADLOCK (Special Equipment)(Includes item 19)
COVER ASSY. (Special Equipment)
LOCKWASSY. (Special Equipment)(Includes item 19)
KEY
STRIP (Supplied in 25’ roll)

(Revised November 1977)
237



USAGE:

ITEM

1

{

Special Equipment

PART NO.

73057640
70923683

73057638
73057639
73058383
73058910
73057635
70916285
70911114

70904204
70916622

QTY.

2
4

00 00 00 00 H™

SIDE PANELS

T-76637

DESCRIPTION

BRACKET
CAPSCREW, self-tapping, 3/8' x 3/4"

PANEL, side (left)

PANEL, side (right)

HANDLE ASSY. (Includes item 4)
KEY

CLIP, side panel mounting
CAPSCREW, 1/4" NC x 1"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"
NUT, 1/4" NC

238




T-76626

SEAT BELT

USAGE: Special Equipment

NOTE: Use of Seat Belts on roll over protection structure (ROPS) equipped vehicles is recommended.
FASTEN SEAT BELTS SECURELY.
ITEM PART NO. QTY. DESCRIPTION
1 70680080 1 BELT ASSY. (Includes 2 eyebolts, 2 nuts and 2 lockwashers)
2 73057770 2 SPACER

(Revised November 1977)
239



T-73132

SEAT AND MOUNTING

USAGE:  * Used prior to loader s/n 45S(3484.
** Effective with loader s/n 45503484 except 03487

ITEM PART NO. QTY. DESCRIPTION
xRk
{ -------- 1 - SEAT ASSY.

73068244 -1 SEAT ASSY. (includes items 2 thru 8)
2 73100879 1 1 B ACKREST ASSY.

70922586 5 CAPSCREW, 3/8” NC x 5/8”

70916956 5 - WASHER, plain, 13/32”

70921311 - b CAPSCREW, 5/16” NC x 5/8” (includes washer)
3 73100880 1 1 CUSHION

70922586 2 - CAPSCREW, 3/8” NC x 5/8”

70916956 2 - WASHER, plain, 13/32”

70921311 - 2 CAPSCREW, 5/16” NC x 5/8” (includes washer)
4 e 1 1 SHELL ASSY. (order item 1)

70921332 4 - CAPSCREW, 5/16” NC x 3/4”

70904205 6 LOCKWASHER, 5/16”

70910323 4 - NUT, 5/16” NC
5 73060174 -1 ADJUSTER

70921311 - 2 CAPSCREW, 5/16” NC x 5/8” (includes washer)

70904205 - 3 LOCKWASHER, 5/16”

70910323 - 3 NUT, 5/16” NC

70921566 - 2 CAPSCREW, 5/16” NC x 1” (use for replacement of stud)
6 73060175 1 ADJUSTER

70921311 2 CAPSCREW, 5/16” NC x 5/8” (includes washer)

70904205 3 LOCKWASHER, 5/16”

70910323 - 3 NUT, 5/16”” NC

70921566 - 2 CAPSCREW, 5/16” NC x 1” (for replacement of stud)

(Continued)

i 97
240 (Revised March 1978)



ITEM

11

PART NO.

73061060
73108441
70916081
73068320
70912307
70923212
73109131
73058049
70916311
70915987
70912441
70910325
73108840

SEAT AND MOUNTIN G (Continued)

QTY.

*  kk

1

o Q= T N
[ ey e I

DESCRIPTION

SPRING
POUCH
SCREW, rd. hd., 1/4” NC x 1/2”
POUCH (Velcro closure)
SCREW, no. 8 x 1/2”
WASHER, no. 10
DECAL, operators manual
PEDESTAL ASSY.
CAPSCREW, 1/2” NC x 1-1/4”
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2” NC
CHAIN ASSY. (secures O.M. to item 8)(not illustrated)

(Revised March 1978)

240a



S~

2 1 8 N
SO
S
T-70711
BUCKET
USAGE: First type - also see page 241.
ITEM PART NO. QTY. DESCRIPTION
1 e 1 BUCKET ASSY. (3-1/2 cu.yd.)
-------- 1 BUCKET ASSY. (4 cu. yd.) See page 241 for
-------- 1 BUCKET ASSY. (4-1/2 cu. yd.) service replacement
-------- 1 BUCKET ASSY. (5 cu. yd.)
2 73054657 1 EDGE, heat treated, 3/4°° thick x 115 (10 holes drilled for bucket
teeth - requires welding to install)
3 73033513 20 CAPSCREW '
4 73032628 10 TOOTH ASSY. (Includes items 5 thru 7)
5 73032200 10 SHANK
6 73033441 20 NUT
7 73020853 10 *POINT
73062624 10 *POINT (Special equipment)
8 73062294 4 STOP ; lding to install
9 73062295 4 BOSS } Requires welding to insta

*Use as required

(Added June 1979)
240B



&

T-80367

USAGE:

ITEM

[\

T W

12

BUCKET

Second type - complete service replacement BUCKET ASSY. is a Machinery Item. See your

Fiat-Allis dealer.
PART NO.

73066540
73066520
73066530
73066524

70648977
73065078
73065026
70927470
70932930
73065066
70679206
73109898
73066600
70666983
73064504
73068280
70933028
70929611
73064553
70921174
70677010
70911029
73064471

IR
=

(I

=

—
NI =-IJHOTTUTTHRNOOOOWOPRPOOR

DESCRIPTION
BUCKET ASSY. (3-1/2 cu.yd.) .
BUCKET ASSY. (4 cu.yd.) } Includes items 2, 3
BUCKET ASSY. (4-1/2 cu.yd.) an
EDGE (Heat treated) 1-1/2” thick x 118” (Requires welding to
install - 18 holes drilled for bucket teeth)
STOP
TOOTH ASSY. (Special Equipment - includes items 5 thru 7)
SHANK
CAPSCREW, 7/8” NC x 3-3/4”
NUT, high, 7/8” NC
POINT
gg%g% Zif:lar Optional Equipment
PIN ASSY. (Serviced only as an assy.)
PIN ASSY. (Serviced only as an assy.)(Optional equipment)
EDGE
EDGE
BOLT, plow 1” NC x 3-1/2”
NUT, 1” NC
PLATE, spill (Special Equipment)
CAPSCREW, 5/8”” NC x 2-1/2”
WASHER
NUT, 5/8” NC
BIT (requires welding)

heat treated - Special Equipment

(Revised June 1979)
241



ITEM

(SN o)

()]

[oBEN N o))

PART NO.

73046271
70925751
73031012
73045027
73055173
73057790

70915274
70914465
73013568
70900811
73046273
73046249

QTY.

— = DN DN

00 W IV W W IV

LINKAGE GROUP

T-75211

DESCRIPTION

PIN
NUT (Special)
BUSHING
SPACER
BOOM ASSY. (Includes items 2 and 8)
BOOM ASSY. (Includes items 2 and 8)(Special
Equipment)
FITTING, lube, 450, 1/8" NPT
FITTING, lube, straight, 1/8'" NPT
PIN
PIN, cotter, 3/16""x 1-1/2"
PIN (See page 192)
PIN
BUSHING

(Continued)

(Revised June 1979)
242



ITEM

10
11
12
13

14 {

15
16

17

LINKAGE GROUP (Continued)

PART NO. QTY. DESCRIPTION

73047646 2 LINK ASSY., dump (Includes item 8)

70914465 4 FITTING, lube, straight, 1/8' NPT

73057784 2 LINK ASSY., long boom (Includes item 8)(Special
Equipment)

73047640 1 LINK, right outer

73047638 1 LINK, right inner

73047637 1 LINK, left inner

73047639 1 LINK, left outer

73046315 - WASHER, spacing (. 0359" thick. Use as required)

73046317 - WASHER, spacing (. 059' thick. Use as required)

73046260 4 PIN

73044963 4 WASHER

70924130 4 NUT, safety, 1-3/4"" NC

73012494 4 WASHER (Use as required at dump cylinder rod

end)

(Revised June 1979)
243



T-74196

MULTI-PURPOSE BUCKET

USAGE: Special Equipment

ITEM PART NO., QTY. DESCRIPTION .

1 70664536 1 MOLDBOARD ASSY. (welded) (Includes item 2 thru 4)
70654127 2 TRANSFER, ''clean daily" (Applied to Moldboard)
2 70664541 1 EDGE, moldboard cutting
70924797 15 BOLT, plow, 3/4'" NC x 2"
70910923 15 NUT, 3/4" NC
3 70664540 2 BIT, moldboard end
70924797 6 BOLT, plow, 3/4'" NC x 2"
70910923 6 NUT, 3/4"
4 70664551 4 SHOE, moldboard skid (welded to Moldboard)
5 70663356 2 PIN ASSY. clam pivot (Includes Fitting indented below)
70914465 2 FITTING, lube, straight, 1/8" NPT
6 70663455 2 PIN, retaining, clam pivot pin
70900806 2 PIN, cotter, 1/8" x 1"

(Continued)

(Revised June 1979)
244



MULTI-PURPQSE BUCKET (Continued)
ITEM PART NO. QTY. DESCRIPTION

7 70664537 1 CLAM ASSY. (welded) (Includes items 8 thru 11)
8 70664538 1 EDGE, bucket cutting
9 70664539 1 EDGE, clam cutting
{70663279 1 HINGE, clam, L. H. Welded to Clam Assy.
10
70663280 1 HINGE, clam, R.H.,
11 70663278 4 BUSHING, clam hinge y
12 70664549 10 SHANK, bucket tooth
70925631 10 CAPSCREW, 7/8'" NC x 4"
70916262 10 CAPSCREW, 7/8" NC x 4-1/4"
70900372 20 NUT, 7/8" NC
13 70664548 10 TIP, bucket tooth
70920145 10 PIN, spring, 1/2" x 3"
14 70664546 1 TRANSFER, clam opening indication (applied to rear of mold-
board)

(Revised June 1979)
245



USAGE:

ITEM

1

2

3

Special Equipment.

PART NO.
70663354

70663455
70900806

70663355

QTY.

2

2

T-74197

BUCKET HYDRAULICS

For units with multi-purpose bucket.

DESCRIPTION
CYLINDER ASSY., clam operating (see page 248)
PIN, clam cylinder to moldboard

PIN, retaining, cylinder lower pin
PIN, cotter, 1/8'"x 1"

PIN, clam cylinder to clam

(Continued)

246




CEM

10

11

12
13
14
15
16
17
18
19
20

21

22

23

24

25

PART NO.

70663456
70900806

70663459
70919342

70664545
70919615

70654125
70911026
70910287

70656899
70664543
70920751

70664544
70920751

70654121
70911026
70910287
70664542

70684391

QTY.

A NN

>

[SSIIANTN 3V

BUCKET HYDRAULICS (Continued)
DESCRIPTION

PIN, retaining, cylinder upper pin
PIN, cotter, 1/8"x 1"

HOSE, clam cylinder
CONNECTOR, male, flare type, 3/4'" tube,
(at Cylinder)

TUBE, horizontal
CONNECTOR, male, flare type, 3/4" tube,
(at Valve)

CLAMP, supporting, horizontal tubes
NUT, 3/8'" NC
LOCKWASHER, 3/8"

TUBE ASSY., front piping (See page 212)

1-1/16" str. thd.

1/2" NPT male

VALVE ASSY., safety (Consists of items 11 thru 20)

BODY, relief valve (Order item 10)
PLUG, hex-socket, 1/2'" NPT

RING, back-up, valve seat o-ring

PLUNGER ASSY., relief valve (Includes seat)
O-RING, relief valve plunger

RING, back=-up, plunger o-ring

SPRING, relief valve

SCREW, relief valve adjustment

> > > > > b B> Db

GASKET, relief valve cap
CAP, relief valve screw

TUBE, vertical, left side

O-RING, relief valve seat R

item

> Order
25

ELBOW, flare type, 90°, 3/4'" tube, 1/2'"" NPT male (at

Valve)

TUBE, vertical, right side

ELBOW, flare type, 90°, 3/4'" tube, 1/2" NPT male (at

Valve)

CLAMP, supporting, vertical tubes
NUT, 3/8'" NC
LOCKWASHER, 3/8"

HOSE, bucket lines to boom lines

A REPAIR KIT, valve (Consists of items 12 thru 19)

(Revised June 1979)

247



USAGE:

ITEM

10

11

12

13

14

Special Equipment for Multi-Purpose Bucket

PART NO.

70663269

70663231
70914465

70663283
70652890

70654169
70924796

70654168
70663282
70923856
70663229
70663228
70923664
70663216
70663227
70917778

70663230

QTY.

DESCRIPTION

NOTE: Quantities shown are for only cylinder only.
CYLINDER ASSY., bucket (Includes items 1 thru 14)

13

BUCKET CYLINDER ASSEMBLY

ROD ASSY., piston (Includes item 2)

FITTING, lube, straight, 1/8" PT

BUSHING, piston rod
SEAL, flange

FLANGE

T-75226

CAPSCREW, hex-socket with nylon plug, 3/8'" NF x 1"

PACKING SET, cylinder head
HEAD, cylinder

O-RING, 5" I.D., cylinder head
PISTON

PACKING SET, piston

O-RING, 1-1/2"1.D., piston
PISTON

RING, piston

NUT, elastic stop, 1-1/2'" NF, piston rod

TUBE ASSY., cylinder (welded)

248




USAGE:
NOTE:
ITEM

o

O 00 ~1 O Ul hWNN

T-39634

WHEEL

For use with 23.5 x 25 tire (Standard Equipment)

Quantity indicated is for one wheel assembly only.

PART NO.

73046881
73058453
73052021
73047482
73029971
73027549
73041531
70183297
73034382
73069471
73047477

QTY.

= o bt b b et N et el et b

DESCRIPTION

TUBES (Qbtain Locally)

TIRES (Obtain Locally)

WHEEL

WHEEL (Use with tube type tire)
VALVE ASSY. (Serviced only as a unit)
EXTENSION VALVE (Not Illustrated)
FLANGE

O-RING

BAND

DRIV ER

RING

CAP, valve
FLAP, (Not Illustrated)

249

(Revised June 1979)



ITEM

PART NO.

73061395
2 73048112
70921706
73061398
70911115
70918308
3 70695471

{ 73048106

*70243527

3b *70243528
4 73024383
70915408
70911115
70904206

5 73059270
74254646
70916270
70904206

6 73043418
74254646
70916272
70904206
70910324

{ %* 70243526
3a

QTY.

N TGN

et pd el el b fed femd b 2 NN NV DN e e

BATTERIES AND CABLES

DESCRIPTION

PLAT E (Used prior to unit no. 03300)
BAR (Effective with unit no. 03300)
ggET, 3/8" NC x 5" (Used prior to unit no. 03300)
ROD (Effective with unit no. 03300)
WASHER, plain, 3/8"
NUT, 3/8'" NC
BATT ERY {Requires 14.0 gts. Electrolyte) (20 hr. rating of
1 ampere hours)
ELFCTROLYTE ("Z" Pack) 6.1 gts.
ELICTROLYTE ("F" Pack) 5.0 gal. } Not Illustrated
HOSES (For use with 5 gal. pack)
CLiMP
CAPSCREW, 3/8" NCx 5/8"
WASHER, plain, 3/8"
LOCKWASHER, 3/8"
CABILLE (Starter to battery ground)
CLAMP
CAPSCREW, 3/8" NC x 1/2"
LOCKWASHER, 3/8"
CABLE (Includes terminal cover)
CLAMP
CAPSCREW, 3/8" NC x 1-1/4"
LOCKWASHER, 3/8"
NUT, 3/8' NC

#Order from Construction Machinery Depot

(Continued) .
(Revised June 1979)

250



ITEM PART NO.

73043416
73062325
8 73008046
9 ________
10 memeeeeme-

BATTERIES AND CABLES (Continued)

NN

DESCRIPTION

CABLE, 58" long (Used prior to unit no. 03300)
CABLE, 67" long (Effective with unit no. 03300)
WASHER

STRIP (See page 233)

CHANNEL (See page 47)

ITEM PART NO.

73043427
73043428
70916225
70911115

1 70910287
70910123
73061404
73061405
70923470
70911115
70918308

2 73043841
70923703

3 73104936

QTY.

NERNBRBRMBR—~HRHOONO — M

BATTERY COVERS

T-70691

DESCRIPTION

COVER, left (Used prior to unit no. 03300)
COVER, right

CAPSCREW, 3/8" NFx 1"
WASHER, 3/8"
LOCKWASHER, 3/8"
NUT, 3/8" NF
883?;: ﬁfgtht (Effective with unit no. 03300)
CAPSCREW, 3/8"NC x 1-1/2"
WASHER, 3/8"
NUT, 3/8'" NC
LATCH
SCREW, tapping, #10 NC x 1/2"
DECAL, battery instruction (underside of cover)

(Revised June 1979)

251




TO HOUR METER

oz
30 29
fo {28 27
291,
-/ .
o
T
- _ _ g
ELECTRICAL SYSTEM = LTIt
ITEM PART NO. QTY DESCRIPTION
1 [CRRRN - INSTRUMENT PANEL (See page 258)
2 70928623 2 CLIP
70916271 2 CAPSCREW, 3/8” NCx 1”
70904206 2 LOCKWASHER, 3/8”
70910324 2 NUT, 3/8”
3 73057977 1 BOX ASSY., junction, 24 volt. (Includes items 4 thru 9)
70916285 2 CAPSCREW, 1/4” NCx 1”
70904204 2 LOCKWASHER, 1/4”
70916622 2 NUT, 1/4”
4 e 1 BODY (Otrder item 3)
5 73058528 2 GROMMET
6 73058527 2 GROMMET
7 73058651 1 COVER
70929117 2 SCREW, No. 10
70917365 2 LOCKWASHER, No. 10
8 73058531 4 BREAKER
70916880 8 NUT, No. 10
70922711 8 LOCKWASHER, No. 10
70924237 8 WASHER, plain, No. 10
9 73058529 2 BREAKER, circuit, 15 amp.
70916880 4 NUT, No. 10
70922711 4 LOCKWASHER, No. 10 ext. tooth
70924237 4 WASHER, plain, No. 10

(Continued)

(Revised June 1979)
252



TEM
10
12

13
14

15
16
17

18

19
20

21

22

23
24
25
26

27

28

29
30

31

PART NO.

73057767
73061193
73057506

73057402
73048011
70904204
70911040
70911114
73061021

73066480
73057622
70912765
70925620
70910287
70915408
70926049
70910287
70915408
73057620
73066481
70926049
70910287
70916270
70926049
70916271
70910287
70910324
70925620
70916270
70910287
70926049
70926917
70925613
70910335
70926917
70910287
70916270
73058587
70915987
70912441
70910325
70621429
70900703
70912441
70910195
73044008

ELECTRICAL SYSTEM (Continued)

QTY.

P

o BN

RFMNHHRRERFREREENMNNERENDNNDND DN DN N -

DD DO DN S

DD DN N

DESCRIPTION

DECAL
BOOT
SWITCH, starting, safety (Includes mounting nuts and
washer)
BRACKET, switch, mounting
U—BOLT
LOCKWASHER, 1/4”
NUT, 1/4” NF
WASHER, 1/4”

HARNESS (Used without back up See page 265 for
alarm) } High output alter-
HARNESS (Used with back up alarm) nator HARNESS
HARNESS
GROMMET
CLAMP

LOCKWASHER, 3/8”
CAPSCREW, 3/8”” NC x 3/4”
CLAMP
LOCKWASHER, 3/8”
CAPSCREW, 3/8” NC x 3/4”
HARNESS (Used without back up alarm)
HARNESS (Used with back up alarm)
CLAMP
LOCKWASHER, 3/8”
CAPSCREW, 3/8” NC x 1/2”
CLAMP
CAPSCREW, 3/8” NCx 1”
LOCKWASHER, 3/8”
NUT, 3/8” NC
CLAMP
CAPSCREW, 3/8” NC x 1/2”
LOCKWASHER, 3/8”
CLAMP (Use existing capscrew)
CLAMP (Use existing capscrew)
BATTERIES AND CABLES (See page 250)
CLAMP (Use existing capscrew)
WASHER, 11/32”
CLAMP
LOCKWASHER, 3/8”
CAPSCREW, 3/8” NC x 1/2”
BRACKET
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2
CHANNEL, rubber, 8” (refer to item 44)
LIGHT ASSY., rear (see page 256)
WASHER, plain, 1/2”
LOCKWASHER, 1/2”
NUT, 1/2”
LIGHT ASSY., tail-stop (see page 256)

(Continued)

253 (Revised June 1979)



ITEM

32
33
34

35

36

37

38

39
40

41
42

43

44
45

46

47
48

PART NO.

70650944

70916285
70904204
70916622
73044810
70900703
70912441
70910195
73052615
70915987
70912441
70910325
70621429
70900818
70912441
70910195
73052615
70915987
70912441
70910325
73104283
70912765
70917415
70917365
70917376
70921880
73050495
70246171

74254646
70916270
70916272
70910287
70910324
73048123
73066233
70915987
70912441
70910325
70699053
70918237
70911114
73066429

73054504

ELECTRICAL SYSTEM (Continued)

QTY.

—t !

O WWHMNMMNMNFH ' RNREREN HWHRERFRERRRRHBSWWWOHWNNNNNNDNNN NN

DESCRIPTION

ALTERNATOR (See page 264 or 265)
STARTER (See page 263)
REGULATOR, voltage (DELCO REMY. 24V-N119518.
Obtain parts from local service agency)
SCREW, 1/4”NCx 1”
LOCKWASHER, 1/4”
NUT, 1/4”
LIGHT ASSY., head (See page 255)
WASHER, plain, 1/2”
LOCKWASHER, 1/2”
NUT, 1/2”
BRACKET
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2” .
LIGHT ASSY., flood (See page 255)(Special Equipment)
WASHER, plain, 1/2”
LOCKWASHER, 1/2”
NUT, 1/2”
BRACKET (S:pecial Equipment)
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2”
WIRE ASSY. (Special Equipment)
GROMMET
NUT, No. 10
LOCKWASHER, No. 10
NUT, No. 12
LOCKWASHER, No. 12
CLIP
SWITCH, pressure (Use with electric hour meter)(Effective
with engine s/n 11-24213, loader s/n 45S03186)
CLIP :
CAPSCREW, 3/8” NC x 1/2”
CAPSCREW, 3/8” NCx 1-1/4”
LOCKWASHER, 3/8”
NUT, 3/8”
CHANNEL (25’ roll — use as required)
PLATE ASSY. (Includes item 48)
CAPSCREW, 1/2” NC x 1-1/2”
LOCKWASHER, 1/2”
NUT, 1/2” NC
HORN
CAPSCREW, 1/4” NC x 1-1/4”
WASHER, 1/4”
SWITCH.back up alarm
NUTSERT (Not Illustrated)

954 (Revised June 1979)



USAGE:

ITEM

LIGHT ASSEMBLY PARTS

T-70750

* FLOOD LIGHT ASSEMBLY 70621429

#% HEAD LIGHT ASSEMBLY 73044810
*%% FLOOD LIGHT ASSEMBLY 73059873 (ROPS CAB & CANOPY)Special Equip.

PART NO. QTY.

*

70182763 1
73046497 -
73061207 -
{70621428 1
70621821 -
70621724 2
70912731 1
70912739 1
{73061208 -
———————— 1
70912731 1
70912739 1
71006992 -
73061210 -
70919440 -

x

e
-

3% %

DESCRIPTION

NOTE: Quantity shown are for one light only. See page 252)

SEALED BEAM (24 volt)

SEALED BEAM (24 volt)

SEALED BEAM (24 volt)

RETAINER (rubber)

RETAINER (rubber)

CABLE, sealed beam (Includes terminals)
SCREW, machine, #8 NC x 5/16"
LOCKWASHER, #8

SHELL ASSY.

BODY ASSY. (Not serviced separately)
SCREW, machine, #8 NC x 5/16"
LOCKWASHER, #38

BUSHING

WASHER

NUT, safety, 1/2" NF

255



% T-70713

TAIL LIGHT ASSEMBLY

USAGE: First Type — Uses 3 Lens Mounting Screws
ITEM PART NO. QTY. DESCRIPTION
- e 1 LIGHT ASSY. ASSY
L ! LIGHT ASSY } (Order Second Type LIGHT ASSY.)
2 73039643 1 BULB, 24 volt
3 73036242 1 REFLECTOR
4 73036241 1 GASKET
5 73036240 1 LENS
% T-70713
TAIL LIGHT ASSEMBLY
USAGE: Second Type — Uses 2 Lens Mounting Screws.
ITEM PART NO. QTY DESCRIPTION
- 73069238 1 LIGHT ASSY. (Includes items 1 thru 6)
70906985 1 WASHER, 7/16”
70914678 1 LOCKWASHER, 7/16”
70912201 1 NUT, 7/16” NC
1 e 1 BODY (Order LIGHT ASSY.)
2 73069241 1 PAD ‘
3 73069240 1 WIRE ASSY. (Includes terminals)
4 73039643 1 BULB, 24 volt
5 73069196 1 GASKET
6 73069239 1 LENS

(Revised July 1977)
256



USAGE:
ITEM

1

Special Equipment

PART NO.

73057512
70916284
70916622
70904204

73058015
73058910
73057642
73058056
70916079

70901310
70904203

QTY.

Wwwe

—

(a0 SV NS

COVER ASSEMBLY
SHOWN IN
STORED POSITION

\\
INSTRUMENT PANEL COVER

T-76638

(Vandalism Protection)

DESCRIPTION

COVER ASSY. (Serviced only as a unit)
CAPSCREW, 1/4" NCx 1/2"
NUT, 1/4" NC
LOCKWASHER, 1/4"

LOCK ASSY. (Includes item 3)

KEY, lock assy.

TAB

STRIP, cover support for storing
SCREW, #10 NC x 3/8"

NUT, #10 NC
LOCKWASHER, #10

257




SO Ot W

PART NO.

73057504
70923683
73048712
70925093

70925161
70697266
73064069
73064083
70691745
73067681
70928800

70928799

70928923
70918960
70915399

QTY.

[ Y

O T W Wy WY

T-75642

INSTRUMENT PANEL AND GAUGES

DESCRIPTION
PANEL
CAPSCREW, 3/8” NC x 3/4”
TUBE
ELBOW, compression, 3/16” tube, 3/8" st. thd. female
(gauge end)(Includes 1 Sleeve 70927257)
CONNECTOR, compression, 3/16” tube, 3/8” st.thd. male
GAUGE ASSY., air pressure
GAUGE ASSY., converter temperature
GAUGE ASSY., transmission pressure
GAUGE ASSY., engine oil pressure
TUBE (100’ length - use as required)
ELBOW, compression, 1/4” tube, 7/16” str. thd. female (gauge
eng)(Includes 1 Sleeve 70927257)
CONNECTOR, compression, 1/4” tube, 7/16” st. thd. male
(engine end)
ELBOW, 1/4” tube, 1/8”” NPTF male (Used prior to engine
s/n 11-24213)
TEE, 1/8” NPT (Engine s/n 11-24213 thru 11-25688 with hour
meter sending unit)
ELBOW, 1/4” tube, 1/8”NPT (Engine s/n 11-25689 and up at
engine block)

(Continued)

i 979
958 (Revised June 1979)



I'EM

10
11

12
13

14
15
16
17

INSTRUMENT PANEL AND GAUGES (Continued)

PART NO.

73059078
70925093

70919127

70926908
70901834
70928474
70925161
73050105
70920992
73066487

QTY.

1
1

e

b ok Uk ek ek

DESCRIPTION

TRIM, 41” (refer to item 15)
GAUGE ASSY., water temperature
AMMETER (See page 260)
TUBE
ELBOW, compression, 3/16” tube, 3/8” NPT female
 (gauge end)(Includes 1 Sleeve 70927257)
CONNECTOR, compression, 3/16” tube, 1/2” NPT male
(tank end)
PLUG
BUSHING, 1/4” to 1/8” NPT
ELBOW, compression type, 3/16” tube, 1/8” NPT male
CONNECTOR, compression, 3/16”’ tube, 3/8” NPT male
TRIM, plastic (25’ length - use as required)
TEE, 1/8” pipe
SWITCH, hour meter

(Revised June 1979)
259



=49 -0=B

2

ITEM

SEUNEOLE S

14

15
16
17

T-76648

INSTRUMENT PANEL ELECTRICAL COMPONENTS

73067618
73058073
70917365
70917415
70231713
73064081
73034558
73034566
73050281
73057505
73057960

70917393
70917395
73058917
70928595
73058919
70922088
73057952
70923341
70916964
70916622

QTY.

P b e e DD GO QO DD DD

DO DD DN k=t et b QT R

DESCRIPTION

PANEL (See page 258)
LIGHT ASSY., panel (Includes item 3)(See page 262)
BULB, 24 v. (See page 262)
PLATE
SWITCH, key (Includes item 6)
LOCKWASHER, No. 10
NUT, No. 10 NF
KEY, switch
AMMETER ASSY.
VALVE ASSY. (See page 157)
LIGHT ASSY. (Does not include item 10)
BULB
DECAL
PLATE
SWITCH, light (Includes items 14, 15 and 16 and items
indented below)
SCREW, NO. 8 NC x 3/8”
LOCKWASHER, No. 8
KNOB
SCREW, No. 8 NC x 5/8”
NUT, 11/16” NC
WASHER, plain, 11/16”
BUZZER
CAPSCREW, 1/4” NC x 3/4”
LOCKWASHER, 1/4”
NUT, 1/4” NC

(Continued)

(Revised November 1977)
260




ITEM
18

19
21

INSTRUMENT PANEL ELECTRICAL COMPONENTS (Continued)

PART NO.

73058052
70925369
70917415
70917365
73057436
70925094

QTY.

TN e OO

DESCRIPTION

CLIP
SCREW, rd. hd., No. 10 NF x 5/8”
NUT, No. 10 NF
LOCKWASHER, No. 10

WIRE ASSY., switch to ammeter

CLIP, wire harness support

HARNESS (See page 252 item 15)

(Revised November 1977)
261



T-75233

DASH LIGHT ASSEMBLY

USAGE: See page 260
ITEM PART NO. QTY. DESCRIPTION

NOTE: Quantities are sufficient for one light only.

- 73021334 1 LIGHT ASSY., instrument panel (Includes items 1 thru 3)
I 1 BASE ASSY. (Order complete assy. )

2 73040937 1 BULB, incandescent, single contact, 3.5 C.P., 24 V.

3 73037183 1 SHIELD, instrument panel light

262



JSAGE:
TEM

See page 252.
PART NO.

73117237

70914876
70912942
70621278
73035268
70922726
70920428
70914487
73039072
73039071

QTY.
1

[ g S JU o)

T-73996

STARTER

DESCRIPTION
MOTOR, starting (Delco-Remy No. 1113898)(See
Electrical Components Parts Catalog for service
breakdown)
CAPSCREW, 5/8” NC x 2-1/2”
LOCKWASHER, 5/8”
ADAPTER
CABLE
CAPSCREW, 1/2” NF x 1-1/2”
LOCKWASHER, 1/2”
LOCKNUT, 1/2” NF
GASKET
GASKET

(Revised November 1977)
263



T-75235

ALTERNATOR —

ITEM PART NO. QTY. DESCRIPTION

1 73059309 1 BELT
2 74023007 1 BRACKET »
70916272 1 CAPSCREW, 3/8" NC x 1-1/4"
70904206 1 LOCKWASHER, 3/8"
3 73117662 1 ALTERNATOR (24 volt, 30 amp. ){Delco-Remy No.1100074)(See
E Electrical Components Parts Catalog for service breakdown)
70919015 1 CAPSCREW, 3/8" NC x 3-1/2"
70904206 1 LOCKWASHER, 3/8"
70914670 1 CAPSCREW, 5/16" NC x 1-1/8"
70927454 2 WASHER, 5/16"
4 74388568 1 PULLEY
5 73105127 1 DECAL
6 73059195 1 BRACKET
70915987 3 CAPSCREW, 1/2" NC x 1-1/2"
70904208 3 LOCKWASHER, 1/2%
7 70925613 1 CLAMP (Not illustrated)
70915809 1 CAPSCREW, 5/16" NC x 3/4"
70904205 1 LOCKWASHER, 5/16"

(Revised June 1979)
264



HIGH OUTPUT ALTERNATOR

W\ o
RS
(1]
ihn
[}

I
i1

MImin

JSAGE:

- TEM

O 0

10

3%

™YY

_/

ALTERNATOR AND MOUNTING

Special Equipment
* High output alternator

o,

PART NO.

74320779
74320780
70916311
70912441
70915521
70910325
70677008
70699268

70660144

74320782
70915987
70910325
70912441
70915987
70677008
74320781
74516432
73068679

70925094

QTY.
1 1
1 1
2 2
2 2
1 1
1 1
2 2
1 -
- 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 -
- 1

[a—

—

ENCLOSED ALTERNATOR

T-77303

* Enclosed alternator

DESCRIPTION

BRACKET

BRACKET
CAPSCREW, 1/2" NC x1-1/4"
LOCKWASHER, 1/2"

CAPSCREW, 1/2" NC x 6-1/2"
NUT, 1/2" NC

WASHER, plain, 1/2"
ALTERNATOR(Delco-Remy
No. 1117248)
ALTERNATOR(Delco-Remy
No. 1100062)
BRACE
CAPSCREW, 1/2"NCx 1-1/4"
NUT, 1/2"NC
LOCKWASHER, 1/2"
CAPSCREW, 1/2"NC x 1-1/4"
WASHER, 1/2"
PULLEY
BELT
WIRE HARNESS
WIRE HARNESS (Existing wiring, refer to
page 253, item 19)
CLIP

See Electrical

Catalog for ser-
vice breakdown

(Revised June 1979)
265

Components Parts



USAGE:
ITEM

1

Optional Equipment

PART NO. QTY.
73059890 1
70925369 4
70909055 4
70917415 4
73059891 4
73059893 1
74791157 5
73040013 4
73059920 1
73059894 5

INSTRUMENT PANEL —

7
5 865
Ol\ £ 1\ 5 4
QB A Y
600006 !
“"&\'11"
3
7;

INSTRUMENT PANEL & WIRING

(ROPS CAB)

DESCRIPTION

PANEL, instrument

T-77288

SCREW, #10 NF x 5/8"
LOCKWASHER, #10

NUT, #10 NF

SWITCH (Includes hex nut and round nut)

SWITCH (Includes hex nut and round nut)

HOLDER, fuse
FUSE, 3 Amp.
FUSE, 10 Amp.

WIRE

(Continued)

266

(Revised June 1979)



ITEM

8

11
12

13

14

15

16

17

18
19

20

PART NO.

73058052
70925369
70909055
70917415

73021334
73040937
73037183
73059919

70925617
70916284
70900816
70904204

70928931
70916284
70900816
70904204

70928176
70916284
70900816
70904204

73059888
73059875
70926308
70925369
70923212

70917365
70917415

73045633

73059879

73059873

73059884

INSTRUMENT PANEL & WIRING (Continued)

QTY.

NNV

—

1 NS AVER S S AN [S2 30,30, 148, ) wwww —

NN N

DESCRIPTION

CLIP
SCREW, #10, NF x 5/8"
LOCKWASHER, #10 (Internal Tooth)
NUT, #10 NF

DASHLIGHT, (Includes items 10 and 11)(See page 262)
BULB, (24 volt)

SHIELD

HARNESS

CLIP

CAPSCREW, 1/4" NC 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

CLIP (Harness, left side and rear)
CAPSCREW, 1/4'" NC x 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

CLIP, (Harmess, right side)
CAPSCREW, 1/4'" NC x 1/2"
WASHER, plain, 1/4"
LOCKWASHER, 1/4"

DEFROSTER FAN GROUP (Includes items 16 and 17) (Special
Equipment)
FAN ASSY. (24 volt) (See page 267a)
CAPSCREW, #10 NF x 3/4" (Front Fan)
CAPSCREW, #10 NF x 5/8"
WASHER, plain, #10

LOCKWASHER, #10
NUT, #10 NF (Rear Fan)

GROMMET

FLOOD LIGHT GROUP (Includes items 18 and 19)(Special
Equipment)

LIGHT ASSY., flood (24 volt) (See page 255)
CLIP
LIGHT ASSY., turn signal (See page 268 )(Special Equipment)

NOTE: See page 267a for Defroster Fan Assy.

(Revised June 1979)
267



T-80444

USAGE:
ITEM

w N

DEFROSTER FAN ASSEMBLY

Effective with ROPS CAB. See page 266

PART NO. QTY. DESCRIPTION

73059875 1 FAN ASSY. (Includes item 1 thru 6)
73069010 1 MOTOR, 24V

73052008 2 TERMINAL

73069015 1 BASE

73069004 1 U-BRACKET

70932844 1 WASHER, nylon, 13/32”
70900816 1 WASHER, plain, 1/4”
70922932 1 LOCKNUT, 5/16” NF
73069020 1 BRACKET, motor mtg.

70929008 1 CAPSCREW, 1/4” NF x 1-3/4”
70929932 1 WASHER, 13/64”

70921702 1 LOCKNUT, 1/4” NF
73069007 1 FAN

70917570 1 SETSCREW, no. 10 NF x 1/4”
73069011 1 GUARD

70928919 2 NUT, no. 10 (Includes washer)

(Added December 1977)
267a



qL9¢

ONHIN



T-77271

USAGE:
ITEM

1

Special Equipment

PART NO.

73058712
73057142
70917443
70917395
70923906
70929158
70926919

QTY.

1
1
2
2
2
1
1

TURN SIGNALS

DESCRIPTION

SWITCH ASSY. (Includes Bulb, items 4 and 5 and Strap)
HARDWARE PARTS REPLACEMENT
SCREW, #8 NC x 3/4"
LOCKWASHER, #8
WASHER, plain
BULB, indicator (24 Volt)
CLIP (Secure harness to steering column)

(Continued)

268



ITEM

2

10
11
12
13
14
15
16

PART NO.
73058298
70923341
70904204
70916622
70925094
73058879
73058880
73055535
70917452
70917415
70917365
73052008
73058713
70910195
70904208
70913697
70929157
73055537
73055536
73056676
73059832

73059884

QTY.

NIV = — o NNV =

RN

TURN SIGNA L (Continued)

(ROPS CAB)
DESCRIPTION
BRACKET, turn signal mounting
CAPSCREW, 1/4" NC x 3/4"
LOCKWASHER, 1/4"
NUT, 1/4" NC
CLIP, plastic (to secure wire harness)
FUSE, 14 Amp. (Between flasher and key switch)
FLASHER, turn signal
STRAP, mounting for flasher
SCREW, #10x1/2"
NUT, #10
LOCKWASHER, #10
TERMINAL, connector
See ELECTRICAL SYSTEM, item 15
LIGHT ASSY., turn signal (Includes hardware indented below
and items 10 thru 13 and 16)
NUT, 1/2" NC
LOCKWASHER, 1/2"
WASHER, plain, 9/16"
BULB, (24 Volt)
LENS KIT, amber (Includes gasket and 3 screws)
LENS KIT, red (Includes gasket and 3 screws)
WASHER, rubber
PLUG, plastic
CLIP

BODY (Order item 9)

269



T-77289

CAB AND WIPER ASSEMBLY

(ROPS CAB)
ITEM PART NO. QTY. DESCRIPTION
1 73059455 4 PIN
70912299 4 WASHER, plain, 1-1/4”
70915408 4 CAPSCREW, 3/8” NC x 3/4”
70910287 4 LOCKWASHER, 3/8”
70911115 4 WASHER, plain, 3/8”
2 73059477 4 BUSHING
R - STRIP, rubber, 62 (refer to item 30)
4 0 e . CHANNEL (refer to item 29)

(Revised March 1978)
270



ITEM

[
= OWOo-I0 U1

12
13
14
15
16

17

18

70922287
70911115
70918308
73059832
73059831
73059832
70921113
70927541
70677004
73066804
70916282
70900816
70904204
70916622
70918237
70910880
73063621
73063622
70915406
70900816
70904204

73059832
73061582
73066554
73066555
73066556
73066562
73059954
73063053
73063489
73070266
73059951
73059952

CAB AND WIPER ASSEMBLY (Continued)

QTY.

OO HNNNEARNPROOIHEHENNDNNEAEOPRNNDND -

O e s oY

(ROPS CAB)
DESCRIPTION

PANEL ASSY. (See page 266)
WIPER GROUP (See page 276)
GLASS (part No. 73059610)(See NOTE below)
CHANNEL, rubber, 130" (Refer to item 31)
GLASS (Part No. 73059611)(See NOTE below)
CHANNEL, 100” (Refer to item 31)
DOOR ASSY. (See page 272)
CAPSCREW, 3/8” NC x 1-3/4”
WASHER, plain, 3/8” (Use as required)
NUT, safety, 3/8”” NC
PLUG
PLUG (Not required with FLOOD LIGHTS)
PLUG ‘
PLUG, (Not required with REAR WINDOW WIPER)
PANEL ASSY., rear (See page 274)
CAPSCREW, 1/4” NC x 3/4”
WASHER
BUMPER
CAPSCREW, 1/4” NC x 7/8”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
NUT, 1/4” NC
CAPSCREW, 1/4” NC x 1-1/4”
NUT, 1/4” NC
PLATE, left
PLATE, right
CAPSCREW, 1/4” NC x 3/4”
WASHER, plain, 1/4”
LOCKWASHER, 1/4”
CHANNEL (refer to item 29)
CHANNEL (refer to item 29)
PLUG
PAD, mounting (Use as required)
DECAL, start up-shut down
DECAL, operation
DECAL, bucket
DECAL, ROPS
ADHEXIVE, 5 ounce tube (used as required)
HEADLINER, rear
FASTENER, 1/4” NC x 5/8”
CHANNEL, rubber (25’ length - use as required)
STRIP, rubber (50’ length - use as required)
CHANNEL, rubber (100’ length - use as required)

Not illustrated

NOTE: GLASS is not serviced. Refer to CAB GLASS DATA
catalog for pattern.

(Revised July 1978)
271



-3

L
7

ps
2/

T |

121 14 13

- - “"Gcw

‘&

USAGE:
NOTE:

ITEM

R wWN =

{

DOOR ASSEMBLY

SLIDE WINDOW

’ T-77272

(ROPS CAB)

Optional Equipment . See page 270
Quantity shown is for (1) door only.

PART NO.

73064447
73064448
73070449
73070450
73064449
73064450

QTY.

U b et e

DESCRIPTION

gggg ﬁggg: }r(:glt } includes items 1 thru 17
DOOR ASSY., left includes items 1, 2, 3 and
DOOR ASSY ., right } 5 thru 18

DOOR, left

DOOR, right

STRIP, 144 required per DOOR (Refer to item 24)
CHANNEL, 102 (Refer to item 25)

GLASS (Part No. 73061150)(See NOTE on page 273)
CHANNEL, 64” (Refer to item 25)

(Continued)
272

(Revised July 1978)



TEM

el )

10

11
12

13

14
15

16

17
17A
17B
18
19
20
21

23
24
25

PART NO.

73062190
73061191
73061731
73061732
70922704
70904203
70926024
73059670
73059627
70900559
70910243
70904203
70917415
70920523
70911114
70918194
73059621
73064445
73064446
70929915
73061234
73065099
73059604

70085559
70085558
70906759
73061253
73059952

DOOR ASSEMBLY (Continued)

QTY.

DO M = DO DO DO S R R b b DN DD DD e DD e e

Pk ek ek b b !

(ROPS CAB)
DESCRIPTION

GLASS (Part No. 73059605)(See NOTE below)
KIT, latch (includes items 21, 22, 23 and 17 on page 270)
KEY (PK 509)
HANDLE, left
HANDLE, right
SCREW, No. 10 NF x 3/4 flat-hd.
LOCKWASHER, No. 10
NUT, No. 10 NF
STRIP
BAR
SCREW, No. 10 NF x 5/8”
WASHER, plain, No. 10
LOCKWASHER, No. 10
NUT, No. 10 NF
PIN, clevis, 1/4”
WASHER, plain, 1/4”
PIN
BAR
LOCK ASSY., left (Serviced only as a unit)
LOCK ASSY., right (Serviced only as a unit)
SCREW, No. 10 NF x 3/4”
PLATE
SHIM (Use as required)
WINDOW ASSY ., slide (Optional Equipment)
GLASS (Part No. 73061377)(See NOTE below)
GLASS (Part No. 73061376)(See NOTE below)
NUT, wing, 5/8” NC
HOOK, 5/8” NC
SCREW, No. 4 x 1/4”
STRIP (100 length - use as required)
CHANNEL (100’ length - use as required)

NOTE: GLASS must be procured locally. Refer to CAB
GLASS DATA Catalog for pattern.

+ Order item 7 only for cabs prior to unit no. 02924

973 (Revised July 1978)



T-77274

ITEM

bW

[0 3N o]

PART NO.

73059774

........

73061276
73061275
70911115
70929613
73059952
73061253

QTY.

'NNODNNE

REAR PANEL ASSEMBLY
(ROPS CAB)

DESCRIPTION

PANEL ASSY. (Includes items 1 thru 6)
CHANNEL, 125” (Refer to item 7)
GLASS (Part No. 73059606)(See NOTE below)
PANEL (Includes hinge)(Order PANEL ASSY. above)
KNOB
ARM
WASHER, plain, 3/8” (Use as required)
SCREW, 3/8” NC x 3/8” (Shoulder bolt, hex. socket head)
STRIP, sponge, 100” (Refer to item 8)
CHANNEL (100’ length - use as required)
STRIP (100” length - use as required)

NOTE: GLASS must be procured locally. Refer to
CAB GLASS DATE Catalog for pattern.

(Revised June 1979)
274



USAGE: Optional Equipment

ITEM

ST O N

10
11
12
13
14

PART NO.

73059831
73059832
73059477
73059455
70915408
70910287
70911115
70912299
73061582
73063053
73063489
73066554
73066555
73066556
73066562

QTY.

et e ek et O = R R R R DNDDND =

CANOPY ASSEMBLY
(ROPS)

T-77304

DESCRIPTION

CANOPY ASSY. (Machinery Item)

PLUG

PLUG

BUSHING

PIN

CAPSCREW, 3/8” NC x 3/4”
LOCKWASHER, 3/8”
WASHER, plain, 3/8”

WASHER, spacing, 1-1/4”

PAD (rubber)

HEADLINER

FASTENER, 1/4” NC x 5/8” (1-3/4” long)

DECAL, start up, shut down

DECAL, operation

DECAL, bucket

DECAL (ROPS)

275 (Revised March 1978)



20 1918 17 16 15 14

FRONT WIPER

USAGE:

NOTE:

ITEM

DN W N =

~N o~ n

)

3
sle ste
(RN

See page 270

PART NO.

73059930
73059929
73051895
73059938
70900558
70904203
70917415
73057227
73059939
73057225
70927340
70924204
70910880
73059683
73059942
70639073
70639074

WIPER GROUPS

REAR WIPER

T-77270

(ROPS CAB)

First Type - used prior to Cab s/n 3447.
Second Type - effective with Cab s/n 3447.

ROPS Cab includes FRONT WIPER.
Order Special Equipment REAR WIPER separately.

QTY.
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
2 2
2 2
1 1
1 1
2 2
2 2

DESCRIPTION

BLADE

ARM

NUT, 5/8'"" NF

MOTOR (24 volt)
SCREW, #10 NF x 1/2"
LOCKWASHER, #10
NUT, #10 NF

BLADE

ARM

ADAPTER ASSY. (Includes gasket)
CAPSCREW, 1/4"NC x 3 /4"
LOCKWASHER, 1/4"
NUT, 1/4"NC

PLATE (Early units)

LINK
WASHER, spring, 1/4"
CLIP, spring, 1/4"

(Continued)

276

(Revised July 1979)




TEM

10

11

12

13

14

15

16
17
18

19

20
21

AI_/\ ~ A~ A

PART NO.

73059633
70916282
709004204
70900816
73061907
70923510
70914120
70914105
73061046

73066384

70922121
70909055
73066417
70923300
73066426
70916803
73066419
73066427
73066415
73066424
73066428
70913540
70922088
73066416
73066425
73066418
70924958
70920437

WIPER GROUPS

o= = NN

[ o N B e

bt bt i b | b= ] =

= WWH =N~

ot

[N

[ R T R T v N e N e T T |

(Continued)
(ROPS CAB)

DESCRIPTION

BRACKET, weld assy.
CAPSCREW, 1/4'" NC x 7/8"
LOCKWASHER, 1/4"
WASHER, 1/4"
MOTOR (24 volt)
GROMMET
SCREW, 1/4'" NF x 3/4"
LOCKWASHER, 1/4"
ARM
SHAFT & PIVOT ASSY. (5/8'' dia. shaft)(In-
(Order 73066384 SHAFT and item 17)
SHAFT & PIVOT ASSY. (11/16'' dia. shaft)(In-
cludes items 14 thru 21)
SCREW, #10-32 x 3/8"
LOCKWASHER, #10
CAP NUT
LOCKWASHER, 5/16"
CAP NUT"'
LLOCKWASHER, 3/8"
DRIVER
DRIVER
CAP, rubber
CAP, rubber
NUT
WASHER, plain, 21/32"
WASHER, plated, 23/32"
WASHER, fiber
WASHER, fiber
SHAFT ASSY. (Order item 13)
STUD
LOCKWASHER,
NUT, 1/4'" NF

1/4n

(Revised March 1979)
277



T-77318

CAB HEATER

USAGE:

ITEM

(VU

Special Equipment

PART NO. QTY. DESCRIPTION

73058731 1 HEATER ASSY. (See page 279a)
73057773 2 BRACKET

70915809 4 CAPSCREW, 5/16” NC x 3/4”
70904205 4 LOCKWASHER, 5/16”
70910335 4 WASHER, plain, 5/16”
70915408 4 CAPSCREW, 3/8” NC x 3/4”
70910287 4 LOCKWASHER, 3/8”
70928176 1 CLAMP

70925094 5 CLIP

73058126 1 WIRE ASSY.

70925063 2 NIPPLE, 3/4” NPTF, 3/4” hose
70921911 4 CLAMP

-------- 1 HOSE, 8/4” 1. D. x 106” ,
-------- 1 HOSE, 3/4” L. D. x 46” } Refer to item 19
70927175 3 CLAMP

73055272 1 CLAMP

70916315 1 CAPSCREW, 1/2” NC x 2-1/4”
73045513 1 SPACER

70917430 1 BUSHING, 3/4” x 1/2”

70901724 1 ELBOW, 1/2”

73058884 1 VALVE

70930213 1 ELBOW, 1/2” NPTF

73069299 - HOSE (25’ length - use as required)

(Revised December 1977)
278



6L3

ONHIN



T-80443

USAGE:
ITEM

W N

o

O 00 =

HEATER ASSEMBLY

Special equipment. See page 278

PART NO. QTY. DESCRIPTION
73058731 1 HEATER ASSY. (Includes items 1 thru 12)
73058341 1 COVER
70928919 6 NUT, No. 10-32
73069267 1 WIRE ASSY.
70925442 1 TIE
73058342 2 SPACER
73069009 2 MOTOR, 24v.
70924353 4 WASHER, plain, 13/64”
70928919 4 NUT, No. 10-32
73070464 2 TERMINAL
73069006 2 FAN (includes SETSCREW indented below)
70917570 2 SETSCREW, No. 10 NF x 1/4”
73058345 1 SHROUD
70926020 4 SCREW, No. 10 x 5/8”, self-tapping
73058348 1 VALVE, bleeder
73058346 1 CORE
73058340 1 CASE
Continued

9794 (Revised July 1978)



HEATER ASSEMBLY (Continued)

TEM PART NO. QTY. DESCRIPTION
10 73069269 2 PLATE
73070468 2 RIVET
11 73058347 2 SWITCH (Includes mounting hardware)
12 73069001 2 PLATE

(Revised July 1978)
279b



T-75245

TOOLS
USAGE: Special Equipment

ITEM PART NO. QTY. DESCRIPTION

1 73062086 1 BOX, tool,

2 70916271 2 CAPSCREW, 3/8"NC x 1"
70911115 2 WASHER, plain, 3/8"
70910287 2 LOCKWASHER, 3/8"
70910324 2 NUT, 3/8" NC

(Continued)
(Revised June 1975)

280



PART NO.

73062087
70012389
70012387
70036268
70914732
70052371
70050611
70050610
70050609
70050608
70050607
70914709
70914710
70914711
70914712
70914713
70914714
70914715
70914716
70914717
70914718
70050612
70914719

QTY.

TOOLS (Continued)

DESCRIPTION

BRACKET (Requires welding to install)

PLIERS, 6"
HAMMER, 1 1b.

SCREWDRIVER, 9-3/4" long
SCREWDRIVER, Phillips #2

BAR, 16" long

WRENCH, 15°, 15/16" and 1-1/16"
WRENCH, 15°, 3/4'" and 7/8"
WRENCH, 15°, 5/8' and 3/4"
WRENCH, 15°, 1/2'" and 9/16"
WRENCH, 15°, 3/8'" and 1/2"
SOCKET, 1/2" sq.dr., 1/2" hex

SOCKET, 1/2'" sq.dr.
SOCKET, 1/2" sq.dr.
SOCKET, 1/2" sq.dr.
SOCKET, 1/2" sq.dr.
SOCKET, 1/2" sq.dr.
SOCKE7, 1/2'" sq.dr.
SOCKET, 1/2'" sq.dr.

BAR, 1/2'" dr., 2'" long
BAR, 1/2"dr., 5'" long

H

H]

’

)

)

3

9/16" hex
5/8'" hex
11-1/6" hex
3/4" hex
7/8" hex
15/16'" hex
1" hex

HANDLE, 1/2" sq.dr., 15" long

HANDLE, 1/2" sq.dr.

281



ITEM

-

HOW-IH Tk W N

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

28
29
30
31
32
33
34
35
36
37

39
40
41
42
43
44
45
46
47
48

PART NO.

70698037
70698038
70925108
70925110
70925433
73067501
70694425
70694432
70694438
70694461
73057767
73061463
73062406
73064242
73062868
73066551
73066552
73066553
73066554
73066555
73066556
73066557
73066816
73067294
73067352
73067606
73067607
73067611
73067712
73067618
73067621
73067625
73067626
73107881
73107882
73107884
73107885
73107886
73107889
73107890
73107894
73107895
73107897
73108722
73108728
73108815
73108820
73109131
73109134
73109796
73109818

PAINTING AND MARKING

QTY.

et BN RO bk ek DN bk ok ek ek N bt b b DO DD R e e ek e e ek e DN R et et N b b e e e e QO B DN

(not illustrated)

DESCRIPTION

ENAMEL, F-A yellow orange (12 oz. aerosol)
ENAMEL, F-A yellow orange (gallon can)
ENAMEL, A-C yellow (12 oz. aerosol)

ENAMEL, A-C yellow (gallon can)

ENAMEL, black ( quart can)

KIT, decal (includes items 5 thru 48 except 10)
DECAL, F-A trademark (front of machine)
DECAL, F-A Fiat-Allis (hood)

DECAL, Fiat-Allis (counterweight)

DECAL, 745-B

DECAL, breaker box

ACTIVATOR, 16 oz can

DECAL, lube & service (English) L. H.
DECAL, lube & service (German) fender
DECAL, stripe (25’ roll - use as required)
DECAL, low air pressure (instrument panel)
DECAL, ladder (platform)

DECAL, emergency brake (instrument panel)
DECAL, start up - shut down (R. H. cab/canopy post)
DECAL, operation (L. H. cab/canopy post)
DECAL, bucket (R. H. cab/canopy post)

DECAL, articulation (sides of front frame)
DECAL, trans. instruction (trans. shift control cover)
INSTRUCTION (location of decals)
INSTRUCTION , decals and handrail

DECAL, clutch release (bonnet)

DECAL, oil level (L. H. side bonnet)

DECAL, hydraulic tank (underside of tank cover)
DECAL, patent (bonnet)

PLATE, key switch instruction (instrument panel)
DECAL, air restriction indicator (bonnet)
DECAL, fuel shut-off (bonnet)

DECAL, rear axle disconnect
DECAL, rotating blades

DECAL, batt. vapors } radiator support
DECAL, fluid under pressure

DECAL, towing (counterweight)
DECAL,engine starting (hydraulic console)
DECAL, pressure leaks (left fender)

DECAL, scissors point (dump cylinders)
DECAL, air cleaner

DECAL, operator warning (instrument panel)
DECAL, brakes (L. F. side rear frame)
DECAL, starting fluid (air cleaner stack)
DECAL, lube oil filter

DECAL, check air tanks :

DECAL, brake fluid } L. H. side platform
DECAL, operator manual (seat)

DECAL, disconnect battery (radiator support)
APPLICATOR (for smoothing decals)
INSTRUCTION, decal storage/application

(Continued)
282

(Revised July 1978)



PART NO.

70688188
70924535
70924553
73024429
73048855
73058875
73103256
73105127

PAINTING AND MARKIN G (Continued)

QTY.

e GO GO b GO DN

(not illustrated)
DESCRIPTION

DECAL,

TRANSFER, A-C trademark (hood)

DECAL, Allis-Chalmers (hood & counterweight)
STICKER, engine stop (instrument panel)
STICKER, 745-B

EMBLEM, “series B”’ (radiator support & cowl)
STICKER, lube & service (R. H. fender)
STICKER, caution (alternator)

(Revised March 1978)
283



©
REAR VIEW

3

¢_J FRONT VIEW
CAB

9
— TYPICAL VIEW —

Y PARKING BRAKE
cm::u:::g
8

22 22 21 19 18

T-78761

SOUND SUPPRESSION GROUP

2832 (Revised March 1977)



SOUND SUPPRESSION GROUP

JISAGE:  Special Equipment
I'EM PART NO. QTY. DESCRIPTION
-------- 1 SOUND SUPPRESSION GROUP (See Machinery Manual)
(Includes items 1 thru 24)
1 73063052 1 HEADLINER, front
2 73063053 1 HEADLINER, rear
3 { 73063197 1 CLOSURE PANEL LINER, left
73063198 1 CLOSURE PANEL LINER, right
4 { 73063139 1 CLOSURE PANEL LINER, left
73063140 1 CLOSURE PANEL LINER, right
5 { 73063137 1 COWL LINER, left
73063138 1 COWL LINER, right .
6 73063882 1 CONSOLE LINER ASSY. (Standard) fﬁ;‘}%ﬁ}fﬁg‘e“)
73063883 1 CONSOLE LINER ASSY. (Single lever) J ;.4 MARKING)
7 73063072 1 FLOORMAT
8 73063343 1 PARKING BRAKE MAT
9 73063375 1 BARRIER, kick-out line
10 73063881 1 BONNET LINER ASSY. (Also order stickers)(See PAINTING
and MARKING)
11 73063170 1 BARRIER, clutch cut-off
12 73063169 2 BARRIER, seat belt
70931398 2 PLUG (For machines without seat belts)
13 73063168 1 BARRIER, control valve
14 73063171 1 BARRIER, sight gauge
15 73063132 1 BARRIER, air inlet
16 73063131 1 TUBE, weld assy. (Does not include CAP)
17 73063185 4 ANGLE
18 { 70922028 9 SCREW, 1/4” NC x 1-3/4”
19 70917451 52 SCREW, 1/4” NCx 1”
70911114 61 WASHER, 1/4”
20 73063605 61 WASHER, rubber
21 73063513 61 TENSION NUT
73063489 13 FASTENER, 1/2”° x 1-3/4”
22 73063488 45 FASTENER, 1/2” x 3/4”
70687557 3 FASTENER, 1/2” x 3/4” (Use at top of console)
23 73067022 1 PLATE, decal mounting
24 73107886 1 DECAL starting instruction

283b (Revised viarch 1977)



USAGE:

ITEM

[ - I )

PART NO.

70922763
70900367
70921203
70921206
73064290
70921227
70921214
70921217
70921206
73064638
70927174
70677006
70647418

TO HYDRAULIC TANK

N
TO SAFETY SW.

AIR HEATER INSTALLATION

T-78791
EMERGENCY STEERING GROUP
Special Equipment — requires high output alternator page 265.
QTY. DESCRIPTION
1 EMERGENCY STEERING GROUP (See Construction
Machinery Manual)
1 MOTOR DRIVEN PUMP (See page 283E)
4 CAPSCREW, 3/8” NCx 1”
4 NUT, 3/8” NC
1 ELBOW, 3/4” tube, 1-1/16” str. thd. (Includes O-RING below)
1 O-RING
1 HOSE ASSY.
2 ELBOW, 1” tube, 1-5/16 str. thd. (Includes O-RING below)
2 O-RING |
1 CONNECTOR, 3/4” tube, 1-1/16” str. thd. (Includes O-RING)
1 O-RING
1 FLOW SWITCH
2 CAPSCREW, 3/8” NC x 2-1/2”
2 WASHER
2 WELDNUT, 3/8”
(Continued) (Revised March 1978)

283C



TEM

10

11
12
13

14

15
16

17
18
19
20

21
22
23

24

25

26
27

28

29
30

EMERGENCY STEERING GROUP (Continued)

PART NO.

73064304
70921913
70914678
70923664
70921117
73064582
73064739
70925094
73064294
70916272
70910287
70921116
70923718
73065213
73034558
73034566
73057952
70927401
70900365
71005917
70928182
70677004
73064635
73064636
73064220
73066609
70928182
70677004
73066077
73066051

73064361
70922763
70923683
70677006
70900367
73065202
70927400
70677006
70900367
73067623
70924026
70921206
73068623
70928182
70677004
73057436
73066564

QTY.

I el e N T . R N N S S N S N O N Y e Ul U U JUN I (R Sy Sy Wy gy gy Wy -GN S gy S gy iy Sy QY N Nt

DESCRIPTION

HOSE ASSY.
CAPSCREW, 7/16” NC x 1-1/4”
LOCKWASHER, 7/16”
O-RING
FLANGE, 1-1/4”
WIRE ASSY.
WIRE HARNESS
TIE
TUBE ASSY.
CAPSCREW, 3/8” NC x 1-1/4”
LOCKWASHER, 3/8”
FLANGE, 1”7
O-RING
WIRE ASSY. (Item 12 and 13 ground)
VALVE ASSY., demand (see page 173)
LIGHT ASSY. (Does not included LAMP below)
LAMP, 24 v.
BUZZER
CAPSCREW, 1/4” NCx 1”
NUT, 1/4” NC
PUMP ASSY., steering (see page 172)
RELAY
CAPSCREW, 1/4” NC x 1/2”
WASHER
WELDNUT, 1/4”
WIRE ASSY.
CABLE (solenoid to motor)
CABLE
SOLENOID (Serviced only as a unit)
CAPSCREW, 1/4” NC x 1/2”
WASHER
WELDNUT, 1/4” NC
HOSE ASSY.
TUBE ASSY.
HOSE
CLﬁdﬂ%} See page 170
TUBE
COVER, weld assy.
CAPSCREW, 3/8” NCx 1”
CAPSCREW, 3/8” NC x 3/4”
WASHER
NUT, 3/8” NC
PLATE
CAPSCREW, 3/8” NC x 5/8”
WASHER
NUT, 3/8” NC
DECAL, “emergency steering”
ELBOW, 1” tube, 1-1/16° x 1-5/16’ (Includes O-RING below)
O-RING
DIODE ASSY.
CAPSCREW, 1/4” NC x 1/2”
WASHER
WIRE ASSY.
DECAL, “warning” (not illustrated)

(Revised March 1978)
283D



USAGE:
NOTE:

ITEM

B W N~

[« NeR 0 BEN]

11

12

EMERGENCY STEERING MOTOR AND PUMP

Special Equipment
See page 283C
PART NO.

73065638
70918397
70931653
70918594
70904204
70916282
70904205
70920647
70904204
70913599
70904205
73065660
73038927
70236837
70921396
73039013
70905122
73038933

QTY.

—

— N N N =N RN -

T-78790

DESCRIPTION

MOTOR DRIVEN PUMP (Not serviced as an

assembly)(Order items below)

MOTOR (Serviced only as a unit)

SOLENOID (See page 283C)

PUMP ASSY. ({(Includes items 5 thru 12)

CAPSCREW, 5/16" NC x 3" (pump to motor)
LOCKWASHER, special, 5/16"

BODY ASSY. (Includes 2 bearing)(Order item 3)
CAPSCREW, 1/4" NC x 2-1/4"
LOCKWASHER, 1/4"
CAPSCREW, 1/4" NC x 7/8"
LOCKWASHER, 5/16"

COVER ASSY. (Includes 2 bearing)(Order item 3)
CAPSCREW, 1/4" NC x 2-1/2" '
LOCKWASHER, 1/4"

CAPSCREW, 5/16'" NC x 2-1/2"
LOCKWASHER, 5/16"

PLATE

SEAL, oil

PIN, dowel

IDLER GEAR ASSY. (Order item 3)

KEY, woodruff, 1/8'' x 3/8"
RING

SHAFT, drive (Order item 3)
KEY, woodruff, 1/8'" x 3/4"
RING

GEAR (Order item 3)

(Revised March 1978)
283E



PART NO.

70012387ccesse281l
7001238%«cwees281
700352500 eae"e35
7003525000209

700362680 000281
70044973 cencsal

70049487 ceveesl23
700506072 aes0281
70050608cev002281
700506092 cesae2281l

700506 10cses0s281
7005061leeenea281l
70050612+ c»ees281
70051998c0000.123
700523 71essees281
70052662e2<ess1006
70063890e 2020350
70063891 ceneee35D
7006T48Tevceesl98
70067487« eeeas202

70067487 aesass 206
T0067487eeess2210
70067508anese.137
70067508e 00004138
700709602 00202203
70076489 2nesel43
70078810ceassse5l

700807584 c0nes35D
70082443 ¢ eeese35D
7008244%2eeee035D

70082449 eeeee35D
70082487ceeese35D
700824884 ces0.e35D
70082489« ees2035D
700824904¢ ee e+ 35D
700848972 eeee235D
70084899224 +2.35D
70085558¢ 0000273
70085559 e0ee2273
70087528 0022.83

70088561 0eess80A
70096815¢cees235D
70096816+ 20222350
70160425020e..154
70166222ceeeee153
701666970 ee=eel29
T0181478ccaessltts
701817420 00020127
701824400uesesll9
701827632 eeees255

70183297cceeea49
70183812e00ase140
70183824wceeseldl
701845500 a0eeslT7
70185202¢004+2+215
7G18520300cees215
70185220c000e0129
701852394424..128
701852424 e0eeal29
TO185243 00000129

70185245200s00129
70185966cees0+159
701859670 wnesels9
70189311leseeesal29
701919954240..176
701945334 0000101
70194551l e nneee93
701945854 00ese8
701945850 0eees89
701946794 ce...101

PAGE

PART NO.

70194679 cemae8
70194680eneese101
701966064 ceane52
701967350 00vee153
701967592 00ee4153
7019721 leeeese52
70197810ceewss?2
701987752 ceeealb?
70199247cenessllb
7019987 1eeeese173

701999332 02ees135
702082530 2220.106
70229210+ ce2+435D
T0231713c0neee260
T70236837awvess283E
7024203 8Bewees253

70243526000e0+250
702435272 vees250
702435280 eee4+250
70246171acecee254

702518880 ene2463

7051031 3eceseslbsd
7061793 2e000e2228
70619260e0s222198
706192602 eeee.202
70619260esees206
7062072 1leenese 2

T0621278canse2263
7062142Beeneee255
70621429<2292+253

70621429 222ee254
70621530cnseeaTl2
706217240 000e0255
7062182lececsa255
70624584000 +0+51
706287364022 eee51
70628738u0eeens52
7063054042222+350
70633730200es2231
706337300 00e0e233

70636102.202+.173
7063841300eseelsl
70638413c0es2+198
706384132c0020202
70638413c0v0++2006
70638413c0ees2210
70639073 ceness 2?6
70639074 2000276
70639916c0e222228
70645028000 eesTl

70645029 ceveall

7064663 1leenses235
T064741800uaeae235
T0647418400004283C
70648180402222234
7064897 7Tecneaan2bl
70650944+ 00ee2254
7065289000 eceus248
7065357 0eseves227
7065412 1lcacass24]

706541230 casea24T
T065412500unse247
T0654127cecsealib
706541684 00002248
7065416%e20ees248
7065571 2400222228
7065571 Beaesan228
70656899 c2neee247
706577070 seess53

70657709 eeees53

PAGE

NUMERICAL INDEX 0073064655

PART NO.

7065875% ceveel0
7065878leseeee?0
70659494 cwceeel?2
706594942 220+2187
T066014400eeae265
7066116200 c0al2
70661163c0eesal?
706614540 00222227
706614550 00eee227
706614560ne0s.228

1066247 700eesasl2

70662618000 asel2

706632160 20eee248
706632270 s0eee248
706632280 caves248
7066322% aceee248
70663230020 0++4248
70663231cceese248
706632694 22002248
T066327Beaceeel45

T066327% cnssa245
70663280c0v0es245
70663282400 000248
70663283 caese2248
706633544 cnvee246
706633550 00ese246
T066335600snesl2bs
70663455002 c0e244%
706634550 00022246
706634562 00ese247

71066345% cevae24?
7066397 Teess4215
70664343400 veel2

706645360 en0ee24%
T066453Teneasel245
70664538c 00200245
706645390 0002245
T0664540a00eea244
70664541l neanes2bs
706645424 000ee241

70664543 cenees24T
7106645440 anses247
T06645454 000247
70664546000 es245
706645484 0002245
70664549 20204245
706645500 020.0203
T0664551ceesea24b
106657260 000e2215
7066612840es.4187

70666243 002esa1ll
106662442 eawsslll
706662450 eeeaslll
706663592 0222253
70666421laeese215
706669834 00ees24l
10667252 e2=+235
70667252 00ees9

706672524 mee2e9A

T1066T6T6aeewaa35B

706695260 20es463
70669623 0asveel72
T066962340e00.186
T0677004%c 20aea2T7l
710677004 cee=e+283D
T0677000eaese2193
TO6T70064 0w e0e283C
706770064 222.2.283D
T0677008eeevee215
TO6TT7008e 0eeees265

PAGE

PART NO.

706770100 0ecass24l
71067898%cas0es215
T067920600ceee24l
70679513 enesnslll
70680080c0ees239
706805804 402253

7068058leceesab3

70684010eees0+197
706840104 esese2200
70684010eeeeea205

706840100 00000209
7068439l cenees2a?
7068473%0cenesl2

70687557 ceeees283B
7068818Beacwes223
70688188e00es+225

70688188eccews283

7069174500 ce02258
706944254 00042282
70694430cesse0233

70694432400e02236
T0694432.00ese282
70694438 0ense23l
706944380 00000282
7069446lacecee282
70695471 eaceese250
T069726642202+258
7069803 Tcensea282
T0698038e0neee282
706990530 0eeea254

70699126400easll
706992684 20002265
709003654 022242830
709003674 ceee2283C
70900367ceeeas283D
709003720enese245
T7090055Bve0asa276
7090055922 c0e2273
70900703 0nesssl?4
709007030 cesese237

70900703 +0es++253
70900703ceaee254
709008064 ce0eal07
70900806e+0222135
70900806c2easse169
70900806eceeaslT4
70900806 ce0e197
70900806<eees.201
T0900806c222+2205
7090080 6cceesa209

709008060 cews223
70900806ceece 225
70900806ce0es2.228
70900806+ ee2224%%
709008060 caees246
70900806000ees247
70900808Beceasalb0
T709008llecws=a193
709008l laaseee242
7090081 600esse267

T090081l6ecenssl2bA
7090081l6acesee27l
70900816c00eee277
7090081 TaveewslB2
7090081 Teaeeese229
70900818eeeee254
70900970+c.0.452
709009704eeeaa53
70901310e0aee~257
70901479 2ee<s93

PAGE

PART NO. PAGE

709015000 eeeee159
T0901651laceses140
70901651leceeansT0
709016524 e een4l
70901653400 0ealll
70901653 20eeee?7
709016660eseee22
70901667caeeeal2l
70901667 <eeeea125
709016770cenee93

70901705400 222159
709017160 ceaealb3
70901724%e0vee278
70901763 0cceee?l
709017642 c02ee93
7090178laeseea52
709018260 eeeeslt2
70901826ceecesT5
70901834c0nceal54
709018340 ces24259

7090183442 2+2+..50A
70901835400 se2146
709018354 00222153
7090217 4ecceeca45

70903574ceees+30

70904001lacec.s.51

709040042 0cceel64
709042030 eases139
70904203 caeeea257
70904203 002022273

709042030 ceeee276
709042030 00e0+45

70904204 e 000109
709042042 0acaell

7090420%e 20 <ve 144
709042042 e220+149
70904204222 e0e154
T0904204222++2198
T7090420%0 02224206
709042040 0000222

7090420%eeee.+223
70904204200 2ee225
T0904204eeees2227
7090420% 2200238
7090420%4c00eea252
T0904204%ce0se0253
T090420%c000e2254
70904204eeseee257
709042040 eese267
70904204020 222269

709042040 202222T1
709042042 ve20+276
T0904204%n 00002277
709042040 s eeee283E
70904204eeaes229
70904204%00000451
70904204000 0e:55
709042042 s024257
70904204%ccesss57B
70904204%0s0eeeTl

709042052002 135
709042050 caeea142
70904205200002152
7090420540220« 160
70904205ece2se164
7090420540020 166
709042054 00e02181
70904205e202.218
70904205204 222240
7090420500 e2+264




PART NO.

709042054 22444278
70904205« «0++283E
709042054 2004429
709042054 eaee30
709042050 0234
709042050 ewesatl
TU904205c ensss45
709042050 0waea49
709042054 cas2252
709042050 vass455

70904205 w057
70904205 22+2+578
709042054 444.61
T0904205¢ ceese67
709042054 2022473
7090420542000 77
709042050 cees=83
709042060 0ee.-104
709042064 a0ees107
709042060 eaees.109

709042060 co 22137
709042062 eessslél
709042064 20 0ee143
709042060 0oseels?
T090420600044153
709042064+ 4020e155
709042060 0ess+156
709042060 00es.163
709042060000+ 170
709042060 s0seslT7l

7090420600 000183
709042 0620004189
709042060 cee0.19

709042060 20020190
709042064 ¢ve22200
709042064+ ee 02201
709042060 00e22203
709042060 24002206
709042060 eveee22T
70904206e0ece0.228

709042060 0002230
7090420600 <202235
709042060 «eeee250
709042060 avees252
T0904206¢seeee253
T0904206e anes+264
709042060 0ee2229
70904206cc0 02435
709042060 cvesa3?
709042062 +404453

709042064 ee24455
709042060 ee0es64
70904206+ 20066
709042060 aseeab7
7090420602000 70
709042060 ceveaTl
709042000 cnese T4
709042060 e0eea78
709042060 ceeesT9
709042060+ 2eese82

709042064 0es9+9
709042072 aeeealdl
709042072 4eeeel55
7090420Teesceaslbb68
70904207caes+2170
70904207 e 0eeee200
70904207 e eeses5l
70904207cecaeed?
T0904207eee22e82
70904208¢ a0ees109

PAGE

PART NO.

70904208eeeeeall2
70904208e0se0s127
709042082 eee..133
709042080 0es..170
709042082 22022194
709042080 00e22203
709042080 eas00222
709042080 00ve0224
T0904208eceaaa22?
70904208ececesl28

70904208 20004229
709042080 0eeee234
709042080eeee2235
70904208cennes264
70904208c 00000269
709042080 20e9430
70904208440 4+24358
T0904208cene=e3T
709042084+ 2000e4l
70904208e02eee55

709042084 000264
70904208 cnnasebbd
70904208en0see b7
709042080 00eseB84
70904209 0e+24109
709042092eeeesl25
70904209 e0m«30
709042092002+ 84
T09042234c0eeal2
T70904224000022120

709042240 00000122
T70904224em0e++89
T09042Tlaswecas Tt
70905122« 4000107
709051224 002++283E
709051260 00aee24
70905127 ceneeelb
70905261eceeee180
7090534 T0easeelldl
7090534 Taeeessl80

70905661 e00ceal2
70906759 ceese273
70906959 eeweslal
70906961cseeea2l5
70906985 ense <256
70907070000 02127
7090707240ea0.2125
7090780 lececesslad9
70907856c eeeeel139
70907863 cs0eae3l

709078634 400s0.31A
70907863000 e .32
709078630 000009
7090894%200a0e247
70909055+« «ea«266
70909055.000.2267
10909055200 00.277
70909589+ ¢ 0 000220
709100024 e ves25
70910017c0enesl2

7091012340aesa 107
70910123c00004109
70910123eees22143
T709101230eceee229
70910123cceeee236
7091012300 se22237
7091012300 2a0.251
70910123.0c 0250

70910123.0es.071

T0910128eceassb3

PAGE

NUMERICAL INDEX 0073064655

PART NO.

7091018Teeseee2l5
709101952e24+4.109
70910195420 044135
709101954 acea sl
TO91019542c0ealTs
70910195cases«175
70910195. ceees203
709101952 2+« +205
70910195400 wses227
70910195220024228

709101950 0222253
709101952 ccece<254
70910195000 ese269
709101950 a0 eee57
70910195« ve 42578
709102240 e0s+a29
70910224%en0wee50
T70910231eeeees187
7091023 1lceeees93
709102330 cness181

70910233 42002298

7091024300 00s+273
70910244%e2es+2107
709102444 000e4109
70910244 eaasealTl
709102442 00002172
T0910244c00ee..174
7091024%c0ees.175
70910244c 20004186
709102440 aeeee203

70910244%c 2ee222205
709102442 0e242209
709102440 0eee+218
709102442 csessb4

709102554 222+4107
709102550 c0enslT4
T09102552 02022198
709102550 04020206
7091025500 eee222
7091025524 20+224

7091026 Teeennadl

70910286csensst2

T09102860scasett

709102872 c2s24103
70910287 veeesl35
7091028Tenssaeléb
7091028Teeeeesl52
7091028 7cewsesl60
70910287eaneeslbl
7091028Teesweal?

709102870 ss 202192
709102870 eeeeal93
7091028 T0aacwsasl9?
70910287 +es+2198
70910287+ 0000202
70910287<neee+205
709102872 wees<209
70910287 cmeeea2l2
709102870s2s2213
709102874 c0ee=215

709102870 eseas229
7091028Teecaen236
709102870eeense237
7091028Tceasee2t?
70910287casees25l
70910287ceeeee253
709102870 sesee25%
709102870 aeens2b

709102870 eenes2?

70910287ceeess270

PAGE

PART NO.

T0910287eseees275
7091028 Teneeea2T8
70910287 eeveee280
70910287weeee283D
70910287aaees233
70910287 ceasea3s
7091028 7eveeee358
709102872 eees39
70910287aceeea43
709102872 eseea48

70910287 eeeces49
7091028Teeense50
7091028Taveeee57
7091028 7eeeess5TB
709102872c0ess 15
7091028Taseeeaslb
T7091028Teeesesl7
T091028T7aeveee9

70910287 0eesse93

70910323400 s00135

709103230es002140
7091032300ee20160
70910323c0cees240
70910323 ceens430
70910323 c0ewes43
709103232cesae55
70910323 e0eee57
709103234e22..578
709103230 0eeaab?
709103232 400..73

70910323404...83
709103244 c0000109
709103242we=sel35
709103240nes0s146
70910324400 0e.155
T09103240ens02156
70910324400 201060
70910324 ccaees197
70910324¢22224+198
70910324 0eee2200

709103244 20222201
7091032442 caeee202
709103244 22242206
709103244000.2209
709103240 00es0227
70910324c00a..228
TO910324%4 enee2229
709103240 0eee+230
709103240 evese236
709103242 0ee0+250

709103240 0veee252
70910324%c00ees253
709103240 wesee254
70910324c0eee+280
70910324+2024+4358
709103240cee2.39
709103240 ceeea48
70910324%c0eeee5l
7091032440064
709103242 00eaeT0

709103250 204222203
709103254 9424+2205
70910325. ¢4 404209
70910325 0240+228
70910325ce2a02229
709103252 0ee+2240A
709103254 002253
709103254 e0s254
T0910325.00e=2265
70910325« e===358

PAGE

PART NO.

70910325¢02064

70910329%20<+2109
709103294 20002227
709103290 02204228
709103294 aes0251

70910335.0424.04135
70910335.02204146
709103350 42242253
709103350040422278
70910335400 22452

PAGE

709103450 0ewss136
709103454+202+138
709103452 00022193
T70910365ec0aeal31
70910545c00eaelbdd
7091054540400 1668
7091084Teeeeselt
7091084 TeacesslT4
7091084 TccaeesT7
70910867 ceseesl?5

7091087 642es22180
T70910876ceesse5l
70910880e 00004154
70910880c00ee2271
70910880eweese55
70910880000 0a257
70910880ceeeea57B
70910916ces000233
709109192 eeeee25
709109192 caeee15

709109234 ccaea24b
7091094820e20.103
70910948¢ 00204129
70910948c+0ee0l61
70910980e2e0e2135
70910980e02204218
T0910986e 0000161
709109862 000e2197
7091098600 200025
7091101 Twesess152

70911017eeeneel5?
70911024 200035D
70911026easss2203
70911026n0ase247
7091102%<cesees24l
70911040420002109
70911040<00002253
709110400 eesss51
70911040200 eeaTl
70911041leccces4

70911042420222200
709110422002+2205
709110420 nanee209
70911047ecesee233
70911049 0000a125
70911049c+e2es35D
7091111400e242109
7091111 4anceea223
709111140 00e00225
70911114000 000227

T0911114ces2e2238
70911114000222253
70911114000 ese25%
70911114000ee2273
T0911114eeaees2838
70911115402004138
7091111540 eeeléa?
70911115400 202152
70911115c0c0eel53
T0911115c0020.171




PART NO.

T09111152ceceel75
709111152 c2002183
70911115.2¢.2.189
709111150 c0c02193
70911115 0esee198
70911115202.2.201
709111152 00004202
709111152 ¢04..206
709111150 cccae212
70911115.c0e00213

T0911115<202..228
70911115.¢0202230
7091111500 2200237
7091111520e024250
7091111500 0002251
70911115c00002270
70911115020000271
TO911115e0seee274
TO9L1115ecaeee275
70911115cewee0280

709111152 cacsebh
7091111542c0.271
70911115cces2.82
70911159 cee02236
70911169<ccesallé
709111694 ceeealld
70911327 cceessl4d
709114130 0eeea 67
7091141%cense255
70911414%ceeese57

T09114 140 00eee5TB
709114224 00e+30
7091184leveecab63
709119934 cees.182
709119934 ceeee236
70911993 caces.48
70911993cceces.51
709119934 c2e-.82
709120694 22.0+104
709120692 eees19

70912188.0ee..88

70912201levecee256
70912201lcweeeaT5

709122982 aeeee155
709122984 swes 205
709122984 2 ee2.209
70912299 ce=+2270
709122992 ceee275
T0912307cewsse24DA
709123330 c0eesbl

T0912333c0cees43
709123330 0ceents
70912333, 000eab6
70912369.2002235
709123692 000049
709124150 0020413
7091241540 ces39
709124150 0020e.82
7091244lceeeesl22
70912441lceeeeel29

T091244leeewesl3l
T091244lecccaelsd

7091244l cnnesal6l
70912441 0eseel?4
70912441ceeasel?5
T091244leeassal83
70912441leeeeee193
T091244leeaeea205
7091244)leeeens217
T0912441eeeeae240A

PAGE

PART NO.

70912441c0eees253
70912441lecneece254
70912441leceaes26
T0912441ecanee265
T70912441ecnses2?
7091244 1censae38
70912441lcc0eee39
70912441cvesest3
T70912441c002e.50A
70912441c0eees57

70912441ceaeee578
7091244 1eee=es80

70912589 ens0e63

70912731eeeee+255
70912739¢ eeeee255
70912765¢0222+198
709127650 2eee+202
T70912765e 20222253
T091276500eees254
70912772ceeeee215

T09127T20eeeeasb67

70912808¢eese2125
70912808c0c04.193
70912942e0000193
70912942 0e0e2263
70913039 20eee25

T70913105c00es198
709131054 000.202
7091310520 2220206
70913105¢ 00024209

T70913177ceeeaelB7
70913177ceee--109
T70913177eeeass 135
7091317722eees18l
709131 77cc0aes198
70913177eeneee202
7091317 7ecaeea206
70913177 cceas209
T0913177eceese0223
7091317 Tevseee225

7091325T7cceeaeel54
709134320 0e22+80
709134630acaee2l9
709135284n0s0s114
7091353540c00137
709135400 0aee 277
70913 564%c0eeee35
709135440 000eabT
7091354 4c00ese9
7091356% eeeeal3l

70913599« ceeeel3

7091359% e s <283E
70913697cseees269
70913704cceesal37
T0913730eeeceeel3

70913827ceesss30

7091383040020 176
70914086cc02ee153
70914087 ceeeee153
70914105¢0cess277

70914120000 42277
7091439200 ese2152
709143920 0002434
709143924 ceeas45
70914392e00s2257
70914392ceees578
T7091439200eses73
70914398.veeen143
7091446500020+ 109
70914465¢002e.115

PAGE

NUMERICAL INDEX 0073064655

PART NO.

70914465400 00.123
70914465cacee2125
70914465420 004169
70914465 cceeel88
709144650 0004190
709144650 2auealfl
70914465420eee193
709144650 cceeel94
709144654 ceeee242
70914465c00es4243

70914465c0cea0244
709144650 0000248
T09144650cncsalb

7091446502« 02-80A
70914465< +242..808
70914487cces"e263
709144880 ceees23l
70914488c 0000233
70914498e0e e

709144980 eesee45

70914541cceees86
709146264+ ceeaslbs
70914626c000e+152
70914670cccese26%
709146700 acnse4l
70914670c 4020252
70914670ceaeses55
70914670ceeeesd7
709146T0eceeee57B
T09146T8eenasralbl

709146782 0ee0e183
70914678cecesal8s
70914678caeeeald7
70914678c0eesa2l
709146T78eeseee256
70914678caees.283D
T709146T7820csa0e38
70914678c 00 40.39
70914678casees42
T0914678eccccatts

709146782 eeseaal5
70914678caes..88
709146780 e0ees93
7091468620002253
709147092 wease.281
709147102 evee.281
7091471leeeeea28l
70914712ceeeee281
709147130 eeeee281
709147142 000e0281

709147150 00022281
70914716eaes0.281
7091471 7ceveea281
T70914718cavaee281
70914719cvanse281
70914732c220e.281
7091484Tceccenaléd3
7091484Tneeees190
709148470neees193
7091484 Taaeessl97

70914847 cewes200
70914847 eese2201
T091484Teeeeee227
T70914847cveeee228
70914847c es2es35
70914847 c0cneat8
7091484Tacecee55
70914847eceees57
70914847 eeeees57B
709148470 c0ee.78

PAGE

PART NO.

70914847 eseee9

70914875ce0aa0133
709148760 ceeeca263
70914900 ccceee48
70915228 ceeees107
709152280 00204237
70915274 enceee232
70915274 ceees242
70915276cnensellsd
70915343 c00020223

70915343 0ceees225
7091539%c2se24.258
70915406e0eeee223
T0915406c00200225
709154060 cenes271
709154064 42020.35D
70915408cc0eael52
709154080c022.153
T0915408cceess160
70915408aeeesel?l

70915408cc02+2189
709154082 0ess205
709154080 ceeee209
70915408caeees2l3
70915408020 0e0229
70915408 000002235
70915408eeeeee250
70915408¢ sses253
70915408c00ee.270
70915408ceccee2?5

709154084 00e0.278
709154080 caveea49
70915408<eeeee53
70915408cceee.55
70915408c00cesTl
70915480 eveee236
7091551 4ecnnesl’bd
70915521c0evee265
70915788eunceeb?
70915789 acesslT4

T0915790ecnesebl
70915790e e ee.84
70915797 ceese227
70915797 aeeeee228
70915807eeeess30
7091580 Tewecen42
T7091580Tecaceettd
7091580 Tceeees57B
70915807 ceessa83
709158094ce0s+160

T70915809<c00e.164
70915809 cceea264
70915809« c0es278
70915809cencee30
70915809 ceceeb?
T70915809+0ea0283
70915813cecee=l5l
70915813 00enee164
70915813 ceceee29
70915841ceeeeal38

70915842< 00000137
70915842c0000.138
T09158T400eeee222
T70915874%ccece22%
709159052 ceee.101
70915956cweses215
709159692 220026

70915969¢ ceeee37

7091596942 ccex080

70915972¢40ee.138

PAGE

PART NO. PAGE

709159722c002.155
T70915972cceesa182
709159724 0nees2l5
T7091598Teeeeas138
70915987 ceaesa182
7091598 Teeasss183
70915987 cnseeslds
70915987 censes217
70915987 ecneea222
T091598Tcenons224

7091598 Tceeee=228
7091598Tenanes229
7091598 Taceese237
T091598Teeeseea240A
70915987 eeeeea253
70915987 ceeese254
7091598 7c caese264
7091598 T2 cees2265
70915987 2neess40
70915990cecess 17

70916001c2cee=29
70916001laacwse32
70916004cs0aee215
70916009ccceea27
70916019« 022.2158
70916079 necee257
7091608leee=ss240A
70916191eceecs155
70916191cceesa2l
70916197+42+2.183

70916197ecacea184
70916197acee..39
T091619Tanceaaé2
T091619Tccanvesébd
70916197ecnceab?
70916197eew=eal5
70916197 .2ee.e88
70916197c0ce.293
70916206ecce=e 7
709162224 2eees166B

709162252 22022193
709162252 022229
7091622522 e022236
709162254 00e00251
709162530 c00e21668
70916254 cesee1ll3
709162550c00e238
709162620 ees=245
70916268ccceee39
70916269¢e2022177

T0916269<ceeee2T
T70916269<cacss34
70916269« 2ece66
709162692 0eaeebd?
70916269 <ees293
70916270000 004137
70916270eeeee2250
T70916270ee22++253
70916270ceeees254
7091627 1leceess104

7091627 1lacases 107
T70916271eesceslsl
7091627 1lencessl4b
T70916271eceeesla?
70916271laenese155
70916271asesse156
T70916271lecsssel63
70916271eceess175
7091627 1lenes0e189
70916271eceese19




PART NO. PAGE

70916271eesse2203
70916271eeneea212
709162Tleeaces213
70916271 cee cee229
70916271leewee230
70916271lecasee235
T0916271cceese236
70916271lewnase252
709162714 e0ee=253
70916271 ecceeab

7091627 laenssa27
7091627 1cveqss0280
T70916271leeeese34
T091627leeeeee35
70916271ceneea358
70916271leceeae0
70916271lcwaeee16
70916271lceecees82
70916271cesees9
70916271leecessa93

709162720eces=170
709162720 eeseal7l
709162720 2weaal??
709162720 cav22189
70916272020 e192
70916272ceeees193
70916272c0s0.4198
70916272c0ec242202
709162722 ee00.206
709162720 00220209

709162720 eeesa213
70916272ce20.+215
70916272 cweeee227
T70916272e 00202228
709162724 02002250
T0916272¢ 002254
709162722 cceee2b64
T0916272 4 eaees283D
709162722 e enee29

T0916272¢ caves39

709162724 ccese b4
709162722 0eee 70
709162730 eeeesl35
70916273cceees193
709162734 eaese 5l
709162740 eass+189
709162744 ecese2b
709162740 0eneel
709162752 e2004197
T0916275¢ 02204201

T0916275c00s0.48
709162750 cesee 18
709162 77eeaeaslél
709162772 0eeea2b
70916277 cencee2?
7091627700 neee49
709162772 eeees5TB
709162770 0neeebl
70916278uesees57
709162792 20++435

70916279 caeeaa43
709162792 2eas2455
709162792 w0eee9
709162804 0ceee161
70916282022
T70916282cc0eas271
T0U9162824 cneee277
7091628240 20+0283E
709162824 ceees29
709162840 <ee22109

PART NO. PAGE

7091628%eceees198
709162B4cceeces 206
709162840 veese22

7091628400227
709162840 ceeaa257
709162840 ceewee267
7091628%4cveees55

T09162B4%4ewesse 57

T091628%< ea0e578
70916285.cc0esl44

70916285cc0ese154
70916285c 22294182
709162854 22224238
709162854 02222252
709162854 02204254
70916301cveecesa234
70916309 eeessl13
70916309 eeeee50A
70916310eeeses235
T0916310c 0w ee <30

70916310caeeea4d3
70916310 esess44
70916311leacasall2
7091631lececssl4
70916311lceeess 170
70916311leeeess183
70916311c00...240A
T70916311cnnnes265
70916311cceenre37
7091631l1lceee.e39

70916311leneseab?
709163134 0000155
70916313400002+38
7091631400004+358
7091631 4%c00eee8%
709163150 e22..278
70916317cee.e.80
709163194 caeea2b
70916333c0cces 174
7091633 8ase222115

70916363cceee0233
709163750 0ve+233
7091638leceeee138
7091638leenssal52
T0916385c0cesa107
709163854 00204109
70916385 eaeee229
7091638% eseesTl

709163952 ce0ee140
709164000 ceees276

70916 400ecaesaTl

7091640%¢eeeee 109
709164140 0eseall
70916421ceeessl?5
109164220 4422.193
70916523 ca0ese149
70916543 0asee.32
709165430 eeeas33
709165430 a0ees9

T7091658%¢ anes»205

709165842 ceeee209
70916589 c2easall

70916589 cceselT4
709165892 casss 47

70916583 cewaseB84

T0916622c0cecelbd
T0916622.220+2238
T7091662200ae0+252
70916622400 e2+254
70916622 caeee257

NUMERICAL INDEX 0073064655

PART NO. PAGE

709166222 0e204260
709166224 200e2269
70916622 c00202271
709166224e0cee063
70916630c00e22153
70916803+ vaees277
7091686Taws0aee82
7091686 Teweee+88
70916871leceese32
T0916871ececcns?

T70916880ecacee252
7091693 7aaesee107
709169560 0esee240
70916964220 0¢ <260
709169640 caveeb3
70916965 aes0+84
709169660 20e0e2113
T0917021leceees22
709170270 aeeeel57
7091720000205

70917200c 00 e«+209
70917209ce0e2.158
709173300 0c0ea161
70917330 ceves27

70917351le0ese. 146
T70917351ccccealt?
70917351ccesesal54
7091735240 aeeeal54
70917354000 0ee l47
709173540 ees22154

709173560 00es4151
1091736502222 157
709173650 0e000252
709173654 ceeee254
709173650 eeese260
70917365+ eeees26l
709173650 eneee267
70917365« ca0e269
70917368Bacenselbb
70917368e aveasltd

T0917370cveeaela?
7091737640 aveee254
70917393, 0ce04260
709173950 0204+260
709173950 2020.268
70917415« c0 222139
70917415c00aesal5T
709174152 022242218
T09174150 0022254
T09174154 0022260

709174150 c0wese261
T0917415eenees266
T0917415c e eea267
70917415cc00ea269
7109174152 000ee273
70917415 eesee276
709174150 002053

709174254 00154
709174304 020..278
T0917443ccaes.268

TO91T451eeeeee2838
709174522 2222+269
709174670 e0esel??
709175030 eese2153
709175032 cses+159
TO9175460 0200029

709175460 20ees33

709175540 eneea29

TO917570caesea26TA
T0917570ceecsas279A

PART NO. PAGE

70917580c00vs2105
709175854 00e0e136
70917646000ses 110
70917648B.000.4135
70917648ccesea197
7091764820s+2.201
T091764820eees228
70917663 .00s2.2135
T0917666aeeees107
709176664 00404135

70917666000000222
709176660c00e20223
T09176660ceees224
70917666000222225
709176660c0e0.0228
709176730 cesasl2

70917673 eseeealb64
70917673 cacecaslb
70917673 caes+-166B
70917673 cveeacs2l

709176730 002029
709176800 saess 17
70917705ewse0e39
709177580 ucasnelT4
T0917778eaeeces 248
709178064veee259
70917806cese2460
T0917806cceseabl
7091780 Tewcssetl
70917807ceceese43

70917807 cncese45
7091780 7Tsanaee49
709178072 cess66
70917807 cacaes?5
709178080 ceees160
70917808eeeesalbl
709178090 e2e2259
709178092 es00260
7091780%eenssbl
70917810ccaveetl

70917810cs0ee+43
7091781l02ceces4d5
70917810ceseee49
70917810ee0ess66
7091781022eese75
7091781lleecees 160
T709178lleeeessalbl
70917889 ceeeaulI?
70917889¢c0eees200
T091796Tecceesl23

70917970 eeee=l66A
70917970acess=26

70918194 ceeaes273
7091823 7ceeeee254
70918237eeeess271
70918308ee2se-182
70918308ewe++.183
709183080 2uese184%
T70918308sves.+.188
70918308c0ev..189

70918308e00ee.193
70918308eeaese198
T0918308ecee2202
709183084 0nse2206
70918308e0ce0s212
70918308cece=e213
709183080 eeees250
70918308eeees0251
70918308ceceee271
70918308cveeesT0

PART NO. PAGE

709183T4ecewas50A
70918397 cae0-2+283E
70918448c00e00110
709184484 ceeeel30
709184480 ceeee5l
70918454202 ++80A
70918594 .44+.0283E
709186270 eeesa129
709186830cecsals
70918683 cceccatl

70918802c000--161
709188020cesee46
70918804 cceassib
70918849aeses?5
70918850e0veeal2
70918850cace.+163
70918850 cesees93
70918851lenaeasl2
70918887eevs0es151
7091888Tenceasl63

70918887 aeecee 165
70918887 ecewes49
70918888c2asee12
7091890 6encasa’2
70918951levesse 146
70918951c 000037
709189604 cees+258
70918960 cceesat9
70918981lccee..131
70919005c0ceesT5

70919015000 02184
709190152 040022193
70919015450 e20212
7091901 5+0020+264
T7091904Besasesl?2
709190484cse-2186
70919048Bacece66
T091906%aeeraal7l
T0919076aceeseb6 E
7091908leseeeab6 E

70919116.400024233
70919127 exes2259
70919127..240.358
7091913 %c00ece.104
70919134400002105
70919134%00cneal2
70919134ce00e0158
709191340 0ases26
70919134400 00.49
70919134.0000.75

709191 72e0eeee35B
70919173 20eseell
70919183cceccealbl
7091922400109
70919224000 s0e19
709192262 cee229
70919226¢02e+84
109192270 ncenel9
7091922842e0a282
T70919230c00saalsd

70919230cass0=161
70919230400 es266
7091923240eaes26
709192624 00eea215
70919262020 222220
70919277.eneeab6 E
7091928leseeesb E
70919282400 eee6 E
70919287 ccccee26
709192904 2e2+.30




PART NO.

70919293cccee.183
70919293 ccecee3?
70919332¢02020133
7091934220ecee247
7091934Teeecesl?
7091935lceeace 149
70919423cceeealbl
70919423c00eee193
70919423 cenesa27
709194232 eea55

70919440ceesee255

7091949 Tcacnesl s
7091949Tececaaaldbd
70919503ecee=2155
70919546c0cc.q 14
70919615¢2ceee247
7091962lcceses 188
7091962lemeeee2l3
70919768ceess6 E
70919784cecess35

709197842 e2eee9
709197850 22es.135
70919785¢ 22 ...218
70919800cecse259
70919800ceeeeabl
70919801¢ eeeeo 183
709198400 enceelb
70919840ceesesl?l
709198400 ceceed0
70919840ccecse48

709198400 eeese67
70919840cececee78
70919840c eevss79
70919840 ceeee293
709199820 20e0+137
70919982e4000.138
7092013 leweees?3
709201 44evesesb6 E
709201 45eeccee245
70920155 0eeesb6 E

70920221eseeebd E
709202632 ceeaa 1668
70920275+ e« +4+205
70920275 <. <209
70920279+ e 2+ +49
709202800 eseetl
709202804 cesee43
709202800 eecee45
70920280+ 0anes49
T0920303ceees6 E

70920333 ¢ eeeesl2
709203330 ceseel4
709203330 2022239
70920333.c0ees78
7092034%eneees6 E
70920390 < eesse161
70920399 00eee 160
70920399 2sa.e.161
709204032 cwseeslbd
709204032 c20++1668

7092041lleeeasssbl
70920416cesesel3
709204162 0es0026
709204 160022e.34
70920416ceneee35
709204280 c0es.263
70920437Tcenees 277
709204500 cases46
70920469c easeaeb?
70920473 e eecesl

PAGE

PART NO.

70920473 ceacee49
7092052300 00..273
7092052 5c2ecee.78
70920530eceees6 E
709205400 ceaee37
7092054 leccee o337
70920574 caweee37
709205832 c0esa215
709205842 eses+119
709205844 e vaael2?

70920594cveee=3l
70920594¢caeea31A
70920601lcevecesl40
70920612<0ceee42
70920612ca0eeds
70920613cenesall4
70920647« esee+283E
70920648eweseelll
70920649« wese=161
T0920682cc0ee.37

70920700c e eee66
7092072822226 E
7092075 leanss 247
709207752 cecee 15
70920790 ceves49
T70920795ccnsesb
7092084 8eacneed
T092085Ce aseesb
70920852¢ac2eebd
709208630 c0eesb

mmmmm

70920865¢0cceeb
7092086T2veessbd
T70920868uc0veeb
7092094 4eneessb
70920945 ceeseb
7092094 6ccceeebd
70920952 229+s6
70920953ceecseeb
70920972c cacesb
7092097 3cceeeebd

mmmmmmmmmm

709209782 ceessb
70920986ccees b
70920992c 00222259
70921024<ccesseb4
7092103320006 E
70921034ceaeesd E
70921076c0e 2433
709210760 cesae39
709210760 ceese9
T70921104%essss2153

mm

709211130 00004271
70921116e20e2-170
70921116c0eesalTl
709211160 0e0.2193
70921116000204213
70921116e0e0422830
7092111 7eenessl70
70921117 wses.183
7092111 7cceesa184
7092111 T7eceaeea283D

T0921118ec0e022170
70921118c0e222183
70921140ceeeasll5
7092114320 ee.161
70921173eeees2120
709211740 0cees24l
70921178ceeeesl0

70921178eeeees230
709211780 cnwadT?

70921 18%ceases 152

PAGE

NUMERICAL INDEX 0073064655

PART NO.

70921184c00ec2al53
70921185. c0veeldéd
70921185.ceeeelé?
70921185.0cese153
70921186c000e2152
70921186c00cee153
70921186c22weel55
70921203ceeese 167
709212030 002+.283C
7092120%eveees218

70921204c0eeee9
709212060 0ee=alb?
709212060ae+2<175
709212060200 ea217
709212060 ceeee218
709212060 s2++4219
709212064+ c0+4283C
709212060 s2e2+2830
70921206ceeee34
70921206cseves35

7092121%c0es22113
70921214cenasal7l
7092121 %0eeeeslT5
709212140 200217
709212140 20224218
70921214ce2024283C
70921214%4caseeat?
7092121600nesaT
7092121Teeeeesll2
7092121 Teeaesalb?

70921217ceee24283C
70921227eeeeeslTl
709212272 eeas283C
70921230eee20+209
70921235¢ 20202219
70921299« ccae226
70921311leeeees240
70921318000 eeelb?
709213320 0e0.2218
70921332c 20ee+240

709213334 enee+135
709213330 00e0a146
70921339 e22.160
709213392 cae-.l6l
70921342¢ ewee+232
7092134302000.115
70921343 cecccelT4
7092134920 seees?
7092137240 esees49
709213964 04+++2283E

7092141leacessl2?
T70921441leneesett
709215200 eacee50
70921556cccees39
709215650 c000e32
70921565000 029
70921566 nnees240
T0921702+000+226TA
709217060 cee22250
70921855.2c00e6 E

70921865¢0e20a37
70921880cveeece25%
709218834 202.-198
70921883 0.222++201
70921883 ¢c2202+205
709218832 eavas209
70921885000 cestl
70921885 neeee42
710921 885c2c00e43

70921 885c 00 ese4b

PAGE

PART NO.

70921 886caeases2l9
70921903ccse20153
7092191 0eceaeas50A
70921911leccees278
70921911lcaccecaT4
70921912ce0esell3
70921912420002171
70921913 ccecssl70
70921913ceevse183
70921913202220283D

70921913c0c2e282
70921914ccceeaB2
70921915200t ?
70922014aeveve52
7092201 %ceeceee53
70922028.020.22838
70922066cceeve38
70922088 0022260
709220880 0000277 .
70922121 eeaeee277

709221354002+2253
70922195c e2as+213
70922198c0cees 79
7092221 1lesees4233
709222380 esee34
70922287cecees2?l
70922300 e =22127
70922304eeeses182
70922355%2cceseb E
70922357aeeceed E

7092241 9cccees222
70922419c0ee22223
70922419 cwe <2224
70922419 eeeee225
70922421 aeees2236
70922463 c000e149
70922465eneeea37
T709224T1lececne52
70922471eceees53
70922523 e2sese45

70922523 cneeee4b
70922526000 022129
7092257 Teeesen4l
7092257 Taenese43
7092257 Teaneesbt
709225864 00000240
70922632420202112
70922632400 0eell3
7092264%e0evee8%
709226604 ceese 160

70922704 eseees273
70922711esese2252
70922726000002263
7092274 Tesnees49
709227630 0ee0+283C
70922763 cese+283D
7092283 leeeseesbd E
70922832¢0aeeeb E
70922844 eseeee53
70922902<cees+83

70922932c000:267A
7092296Teeseesl53
70922996c2caaslll
70923186c0ceee6 E
70923193 2evsee32
70923193c200es33
T0923193200ee9
70923212ceeese240A
70923212+000267
70923251 eeeeesd E

PAGE

PART NO. PAGE

709232634cee-ab6 E
70923300eveece277
70923341 cne 260
7092334 1leseces269
70923341leceessb63
70923376¢eeee=150
70923376ceeeeel58
709233760cneeel
709233760wceee9A
7092337% eveeall?

70923379ccces-218
70923459 0+024187
709234704 00eee251
70923510cceeea277
7092353942ccce 46
70923558ee02e4150
70923559+ +024+2158
7092355%202+0215
70923559 22+22218
7092356000+ 022220

70923561lececeee218
709235620 caesa 177
70923565c00ess215
70923565c02222220
70923566 00000217
7092357 laweseca2l?
7092357 4awcees16
709235740 2es2039
70923574cennes?

709235784222+.183

70923578eneeee2l?
70923579 aceseli?
709235800cceeel49
70923582400 02ee175
70923584ece=ealll
70923589 00ees9A
70923590c0eeeel26
70923594000 00s123
70923645000 020173
709236452222.0176

70923645002 200220
70923663ccese2139
7092366%eweces128
7092366%ce242+2183
7092366%ceecenl8%
70923664c0aes2212
T092366%2eese0248
709236640 eeee2283D
70923683.0000-125
70923683 cacese136

70923683400 424153
709236834 ce00230
70923683 ceees+238
70923683ccese0258
70923683c2s+242830
7092368300ceaelt
70923703cecsee251
7092371 8aneeeslsd
709237180cees2170
7092371 8eeesso171

70923718ees+2-189
70923718eesee.192
7092371 8eess..193
709237180cese0213
709237184c022.283D
70923718eneeee9A
7092371% wsee.215
7092381lleeeses219
70923813ceveee2l?
7092381300eees218




PART NO.

T0923813c20ese39
709238130+040.78
70923813 00040+9

T092381%eeees29A
70923815020 0ss13
70923815ennees9A
709238164 c0e029A
709238202 0eees27
70923820u 2w es+9A
709238524004.04150

709238560 4000+248
7092390642 c02s4268
70923909 enes.182
70923934c0acsall

709239442 a0ses 150
709239450 000..218
709239500 eeese215
709239884 ees=e21T
70924003 ceesea220
709240264 c22++2830

7092403800e0+..218
70924068.20004115
T09241300aeves0189
709241 30a0cese243
70924136000 42.120
70924139 ceeest9

70924139 0esse50

T092413% «=<s9A

70924180002e00212
70924182020s0a112

7092419244242.2170
709241 9200es04183
T709241 93 ceeeealTO
709241934 eeeee183
709242364 00-22218
70924237 ceeese252
709243530 00444279A
709245350 2ae00236
709245350 00044283
70924553 00224236

70924553 00v0.2283
70924621eveese2l7
70924673 cncese34

709246730 0s22435

709247964 coeee248
709247970 aanes244
709248160 eeees93

70924840caeees 169
7092484Teaeeeal2l
70924851lcees-2213

7092494%cveees101
7092494% 4 e0ns28

709249580 eawea2T7
709250 15e 046
709250400 0eesebl

70925041learess 109
709250422 00024109
709250420 vsees227
709250630 0eees278
70925093 0c0se0258

70925093 cceee+259
70925094 eanessls?
T092509% e ees155
70925094 ceeseel16l
7092509 e e ee0198
70925094 e aeves201
70925094 ceeess205
T092509%% e s eee.209
709250940 vese0261
70925944 emee+265

PAGE

PART NO.

709250942 esass269
T7092509440e0e2278
70925094%c 00+2+283D
70925108ceneee282
709251100ev000282
7092516 1levasea258
70925161aveaes259
70925166ce0eeslTl
709252250 0020197
709252250 20+2+201

70925227 canees 15
70925284%4eseseael25
709253424 aveee 10
7092536 9% eeeasl157
709253692 ces=0e261
7092536 Feueee:266
70925369« «+ 20267
70925433 c004+.4282
709254420 00ess279A
709254534 0aas.173

709256132 40...138
709256130 0evee253
70925613400 ees264
7092561 5000 s2263

709256160aveeal3b
709256164 22222137
709256170 0seeael53
70925617 ewareel2b7
70925620eeev20253
7092563 Llecnceelé5

7092575 eevese233
T70925751en0aaa242
709257584 20ves39
70925761levewasl25
70925767e2ase+195
70925809 cavease236
7092583 Teseses358
7092588leeees.183
70925963000 cse50A
70925995 0eess 169

7092599Teeesse169
70926020c00ase279R
T0926024%0 0ees+273
709260492 e00e4+253
70926164c0s 90120
7092616 40aseasl2b
70926180+00v-0184
70926180e0022.188
70926180c0aes18F
70926180cesessl93

709261904 0 +0053

70926191lceesss 182
70926192c00.4.140
70926192000 esel5%
70926192+ ¢20e.173
70926192e4000s17
709261924 2000018
709261920cwes22!
7092619200002l
7092627 4200ese2l

709263080 caess2b
70926339000ee22]
709263920040l
7092657 7eness <l
70926577 e0nses 1B
70926611ecaces2ll
709266120 0emesl !l
7092661 Teaenaa2l!
70926T12ea0seell
70926 T1240eesa2l

PAGE

NWA ERICAL INDEX 0073064655

Pajr ™NO. PAGE
TOR ©800eeeveal?7
7TQ02 45801evereal?3
U2 6803 0ss02150
W2 68040 eensal50
1G22 68050 es 202150
T2 680Teceneal?3
TH2680Fesseee173
TH268100e0easl??
TH2681300eess172
TH2681400040.187

WP 268160aneeslb6y
WP 2682laaeesa2l5
NP 2682Teeeseal??
NP 268350 0es02220
NP 26840caevaealdd
NP 26865.00eaal9l
NP 269080 ee20+259
NDP2691Ts0e2e.253
DD 26918ecacea578
709 26919'. - ”.268

0D 27026caeses2l9
D271 74000e0a283C
3D 2717500004278
10 927218aveev2198
10 927218eaeeee202
I D272180ceaae206
109272440 c0neal3l
}rcqzrzse......wa
[r092727s......173
10927279 2seeall3

T Q9272954 cea0a2l9
70927303 00eeeal?2
[70927328......[10
T0927328+ 2002230
T 092735%000ael23
T 09274000 0es42283D
T O92740140022.283D
T 09274252000..169
7 092745000e 20459
T 0927450000 20460

T 0927454 eenee 264
T0927470ewsees241
T09274T1Te eeeeal56
T09275320 00110
T0927532.2222+230
T0927541acanes2Tl
709276564 0aase137
T09276940 22222198
T09276942 22222202
10927694%2044+24206

7092764 cenees210
T09277820c0eaall
70927783ccese.198
T09277830uenes202
T0927 783w eeweee206
709277830 caes2210
70927801ls00eseT6
70927802+ ++...808
7092797820283
70928049 «e 0062

70928116.c00ee6 E
70928121e0eeeab E
709281234 e000eb6 E
70928136ceseeel25
70928176cenesee267
709281760 0ee22278
70928182.2+24.283D
709282024 a0 en=69

7092820 Taveaee42

709282074 cewsat5

PART NO.

70928212avvees32

709282120 c00es?9

70928313c0eeeelld
709283144 0eeeell5
70928315200 waslls
70928347eseessll5
709284010veves123
7092843%caees205
70928438 ceeenea209
7092843400veee227

70928454 cee 22508
7092847 %0se=ee259
709284950 ceee+52

709285320 eeasasl23
70928533 000eee122
709285554420 2»4123
709285832 0022218
709285950 2vvae260
7092860429+20.218
70928605c00e00e217

70928623 ceneeale?
70928623+ 00e++153
709286232 c02+2171
70928623 0cenea252
70928624%4c0eevel53
7092862522224+198
70928625c0ve24+201
709286254 c00e+205
70928625« veev2209
70928661cvaee.80

70928740cwense160
709287992 2cee.258
709288004+ cce0ea258
70928802c0ess.231
7092886 eanveelsd?
70928893caces2169

70928923 cncesal258
70928927ceacesla?

7092893 lescese2b?
70928947ecenss?5

7092900820 ses.267A
T70929100eaaces4d5

70929104c0v222218
7092911 7wawaee252
709291254+00+.120
70929157 veeeaalb69
709291584 00e22268

70929194 a0 e++197

70929194 c0ease201
709291940 evee0205
T70929194%cene22209
70929233ceveeel46
709292340 avseeld?
70929241ace0ea197
70929241leeeees201
7092924 Teaesaalll
70929416ensse266
709295480 c0000149

70929611enasen24bl
70929613 uavcnells
709297332 00044120
70929847ceewse39
70929849 ceess39
70929870cess0.218
70929910 cenees55
70929911cceese55
709299150000e273

70929932000 ese26TA

PAGE

70928919 0venss267A
709289194 .0...2T79A

PART NO. PAGE
70930213 0ceese278
70930349 ansesa43
70930350 cewe~198
709303500 ccees201
709303500 000-2205
7093035000 0042209
7093035 ecesesl98
70930351, 00044201
70930351 cucsss205
70930351eeeee+209

70930407 2ccevs84
70930506000 vee62
70930705400 e0031
709307052vcee=31A
70930924400 e0s32
70930924c00eee9

70930984%.00002123
70930984.c00eea127
70930985400 +04127
70930986000 400121

70930986400 s0s125
709309984 v00.237
70930998 ucessst?
70931133......150
70931134400 422150
709311354 02224150
7093118%0ses150
7093123 1eaee0.191
7093139844+4++22838
709316530 0000.283E

T09317424a0022237
70931742 0anaa’?
70932844000 00.26T7A
70932930400s20241
70933010c00202125
70933010400e.+193
70933028e2sves241
70933487 caneea93
709336992ns02232
7100591 Teeewes283D

7100699200 e204255
7300117 1leveees109
7300117 1e0eese22
73001171.cee.s225
73001171e0anee227
73001565000 420107
73001622< a20e=169
7300171 Teaeesel?3
73002737aceeen138
7300388340s2+-180

73003884%eveeesa 180
73003885c 0+ 180
730038860 0040+180
730038884 0022~181
73003891cceeswi8l
730038930c000« 180
730038942 eeeeelBl
73003933 ceveenl8l
73004999<es 22125
73005005+c0.02-183

73006439 caeesl7l
73006439420+ +2183
73006597 eseess181
73006797 ceasse137
7300679 7ceneee138
73006799%ae 0137
73006899« neveealsd
730070652 veees 175
73007065000e00.222

73007065000 c0e22%



PART NO.

73007115 eccesl37
73007145 220125
73007152cc0eee 123
73007152c 00000127
73008046eccenes251
7300813% eeeeall5
73010158c0c...215
730101594 c0cee 215
73010347ccecesl2l
73010347eeeseal91l

730124885 c0eea139
730124900 eeee.139
7301249%ccease243
730135680004..193
730135680a0c.0242
73013909 ceees107
73013937 ceccceléd3
73013940 veseel43
73014042 vves0139
73014043 cceeee 139

7301404%cce0s 139
73014045002000139
73014046cccese139
7301422600avee51
730143100 eeees143
73014311leneesa143
730143120 000..143
73014314c c0ees143
730145490 ceeee51
73014571eeweesl26

730148730 ese.2138
730171184 22244107
73017119¢ 200107
7301814240ce00109
730183974 cevael?3
73018397 ceeesa177
73019133422..2189
730191330 0ee..213
730193300 4ee-064%
730207480 esea110

73020853 e 0002408
73020886«202+2107
73021038 veee293
73021041lavesse8
73021041lacese87
730210532 222..101
730210530 220ee8
73021058+ e0aee 105
730210580 24004+8
730210600 20+++101

730210620 cnveel2l
73021091eeee=s93

730210942 ees2+ 101
730211700 esees 105
730213340 00000262
730213340 e0eee267
73021657 eevses51

730216962 2cs-51

73021833420 e..125
73021840cenvee 125

730218670eeeceall4d
73021871eensselbl
730218734 0eess140
73022043 0aeess 119
73022056e 0224115
73022061ceseeel2?
7302206400 +00127
730220690 +24127
73022070000 404127
73022071eesessl27

PAGE

PART NO.

730220740 e eea 127
73022076eceneel22
73022076e0eess127
7302207 Tevaees 127
73022082c400e.127
73022083cnceeal2?
7302208440 0002127
73022086c00eee127
73022088.e0+.+126
73022110020 <22122

73022112¢00 244120
7302211500 4..121
7302211540++2125
73022116c2002+123
730221160ceeesl27
73022121e 000127
730221224 c0eeel27
73022314%c0eees120
7302244000eeeel43
730240792 ¢ 0 ee 230

7302422 1ev0wes120
730243830 c224+250
73024429 2200283
73024 T64eceessl3l
73025958¢2 2224223
730259582 20220225
73026156020 02s102
730261560 020028

730261T72.02e0282

73026289 22s4+-10

73026289 caveet?
73026352400 e0482
7302636800 +2+6%
7302739Teeceeael76
73027401leceees=176
7302754% a0 ee249
73027613000e0.131
73027620e00+20131
7302839300 ese4?
730292592+ 02153

73029843000e22136
73029930400 e+.152
7302997 1levnasse249
73031012ceevae242
73031609« 2seeaal53
7303166Teceeealsd?
730318460 0eee2105
73031847ceeeaal05
73031847ecoess8

73032165.0204.121

73032200000 -2.2408
730323500004+24193
73032377ceveeslls
730323780 0eeeell4d
730326284 00+022408
73032687ceeessal2l
73032687 0aeess125
7303278leee=es126
7303278% s +as119
73032792c0020+120

73032793cee 120
7303279%4 20022119
73032795¢02002119
73032908e02ee.119
73032914%0ce 202120
7303291 60c0sea119
73032917eensss119
73032925¢ 2222119
73032926ece224119
73032927ceesee119

PAGE

NUMERICAL INDEX 0073064655

PART NO.

73032928+ 22222119
73032929 exeee119
73032930400 e-2119
73032931ceseeel19
73032932cwe~s2119
73032933400 eeel19
73032934c0e00.119
73032935¢0nes-119
73032937eaese0120
7303293800 ees120

7303304%eec0ee87

730333360c0e.2158
73033337<eeve2158
73033340e0024+158
73033342400 .22158
73033441e0ee+2408
7303351300000.2408
73034382c00ee2249

730345580 0 0eea260
730345582 00222830

7303456600 e02+260
73034566040 424283D
730352580 ce2ee263
730357142 e0 28
730357140 0e2es99
73035719 ceeve99
73035739420 022+99
73035745200 2228
73035745+ 0022299
7303586%cees=-101

730359500 e e=etbd
730362404 2ene2256
73036241e2e+2.256
73036242+ 22200256
7303670% e+ 2.2120
730367100 00119
73036711cee 202120
73036712cesee-119
73037183c00eee262
73037183 c0esse267

73037507 aneee=125
730381992 +2-119
73038203400 22120
730382064 v= 00120
73038206000 242127
73038212eneveel22
73038216400 00.123
73038219ceceas123
73038220.ee9+2123
730382214e0400123

73038222402 4+-123
73038224.004024123
73038225000 +e+122
73038226002 2++123
73038227 cnewss123
73038230ece2e0123
73038231ese0000122
73038233 42244.122
73038234400 00123
73038236200 4+00122

73038237ceeas123
7303823844ews0123
7303823% aees.123
73038241leeseeel22
7303824200 ++0123
7303824%000 202123
73038245000 222123
7303824602 20.123
73038251ceees129
7303825%24402+129

PAGE

PART NO.

730382780neees122
73038279%eees122
7303862600vselld
730386260ceensllt
73038627ceneew1ls
7303862T+neceelld
73038633 00essalls’
73038633cceeeallb
7303884340e<eel1b
7303884%00e202116

73038927 eeceas283E
73038933 .22++2283E
73039013 c0eeee283E
7303907 lececee263
730390722 020+2263
73039643000 22+256
73040013ceeeee266
7304036520 00127
73040493 00002127
73040937 cnesee262

73040937 ceneaea2b?
73041456caeeea85
7304153 1laceees249
T730418224000ea63
730419522c0222106
73042151eaeese8

73042151eccaee99
73042335¢ecees125
7304264600 0e0e236
7304269820ee22125

730427960mcsesllé
7304280Teeeasalls
73042808eavsaall5
73043361e00ase120
730433620mes.2120
730433630 0es0s120
73043364 c0000a120
73043365220244120
730433684me.u.120
7304336920nesal20

73043399 avseslT4
73043416e0eecee251
73043418.0002+250
73043427cceeee251
730434284 0e22+251
73043522cc4222115
T30436760cnees223
7304367620e22+225
730436T760nseee227
73043676c0seee228

7304384)eeeess251
73043919eesesel2l
73043919c4222125
7304400Beeces0253
73044030ccesee186
73044031eeeses187
73044036c00022187
730440452 aceea 186
7304404 TeeaeeelB7
73044048<00ese231

7304404840e4+2+233
73044104c0se..183
7304421 600eee.217
73044225220004215
7304436542c422180
73044391lceeese93
7304440%20002-98
73044430cceees89
73044431ceeea289
73044432.0422.286

PAGE

PART NO. PAGE
730444360 c000293
730444380cneea9l
73044449 ce 2289
7304445Tans 0299
73044466000e0291
73044473 c00ees104
T730444T4%2neeeall4
7304447 %encsae8
730444T78aees2.105
730444792 2<+22105

73044480ces++2105
73044485220224105
73044485422 0e0+8

73044486¢avess105
73044487 cweaeeal05
73044489<0eees105
73044489 weees8

73044493 022+2.105
73044546020+.180
73044690e00see2217

7304469200 e00217
73044695ecse..218
730446962022.2218
7304472% 20ee218
73044730cce 22218
7304473300neee2l?
73044734%0ce 20217
730447350 0200217
T7304474%cceees218
7304474520092+218

730447460.20..218
730447482 ceees219
73044749 ceeese219
7304475%0 20222219
73044758ccevs2219
730447594 22222219
73044791ecesse2l5
73044810eesese254
7304494920 222103
73044963accessl2l

730449634420+.189
7304496320e0s+243
73045027 eneaea233
73045027 ceases242
73045033.404+2.2233
73045038.00e00232
730450390 02232
73045041c00s40232
73045043 2neee0233
73045045ene292233

73045054 evevee233
7304508500002233
730450920 ce <190
7304511leeeees232
7304513 72caseel69
73045211eee0es169
730452480 00.24203
7304524820 0004205
7304532%eweece215
73045463c20ee2195

730454952c22++194
730455134 c2.00278
730455152 2v4+22193
73045516c002a0193
73045520000 004s193
730455202e02226 E
73045531ececee?l
7304554200 e0+193
73045542422+426 &
730455430000+.193




PART NO.

73045543 c00seeb6 E
73045633 40aees267
730457 21anesea 189
73045731l cveese189
73045733 ceeceal8?
730457332 0e-+.188
73045733 0c0.2.193
730457330 404000212
73045736ceeses193
730458340ceaeeaTl

73045859c42...183
73045861lceesea2l5
73045864 cwmese182
730459750 20ces 172
730459 7Tewnessl?2
73046029« canas8

7304602%4 00424298

730461 17cnes--+218
73046149 <eweea232
T73046249e0caes242

730462520 200.233
7304625%0 2024189
73046260000 <2189
73046260avesee243
73046262c000ee114
730462650 e ees115
73046271acecsea242
73046273 weeese242
73046279 weeaelT5
73046284 ewceeal93

730463 15cccees243
730463170 cceea2éd3
73046338420 «=a121
73046394 cee <0175
73046489%<0veee 136
73046497 eeeae255
73046508 400200215
73046520c0ee00217
73046521cenansal?2
73046521eeasse187

7304658lacaeeallb
T30466l4cecseallsd
73046703ceu.-.188
730467100 cnss2233
730467T72caensalb6?
730467722eeeseb6 E
730467760wewss 167
130467 T6ennasab E
7304682leeasea138
7304682Llaanesel42

73046822ccecees153
73046823 0000152
7304688lecacea249
73046987ceeeeall?
73046993 c0ecenll?
73046994 ceeeeell?
73047013 ceeeesll4
73047023 ceeescl16
73047028 eee 2285

73047031e0eaese85

730470330ecee.86
73047034c0ees.86
73047036aese++86
73047038ce0aes87
73047040cccase87
7304704leecens87
73047042c0ceee87
73047043 0ceesa87
730470490 c2 <2489
7304714%9c e~ 107

PAGE

PART NO.

73047218000eeel152
73047220+0+402138
730472270 eaeee136
73047228eaeese136
73047229 ee20136
7304723 lecessal36
73047234c00nsal137
7304723500000 137
73047343c20444183
T7304735%000e00230

730473542 e ese4?
7304741502000 1l75
73047421leveeeel53
73047423 ce00ces152
73047450e0ceeeTl
7304747 Teeaese249
73047482+0002249
73047506cceeeslébd
7304751 0cecese 10
73047515¢c0ceadd

73047637ceseea243
73047638c0neee243
73047639 cness243
73047640¢cas2+243
T3047646ececees243
73047664cce20289
73047665000 22289
73047665402 02+93
73047669 e ees89
73047671ecsene89

7304767 2ec20++89
T730476730eaee=89
73047678caeeee9l
7304768%c 00 eea9l
730476852000e291
73047686ccs0ea91
7304768Tennase9l
73047689 2222..91
730476900 ceee.91
73047696000 0092

73047697cen0ee92
73047698c22e228

730476984 <020.93
73047703 c00ee94
730477030 0ceea96
73047706c00ss+94
73047707200 nee94
73047708cceane9%
73047709% e0e-.94
73047709 ae 0297

7304771 0aeseea94
7304771 0ceeansea97
7304771 1ecece9%
7304771 1lenacea97
73047712400 eee95
7304771 200es22297
730477230 enees97
730477242 e0wn<8

7304772%0 2097
73067729 caeee97

73047730c00ana97
7304773 1leneess97
73047733ceeeee98
730477340 0nes298
730477360 00ees99
730477374 2eae=98
7304773920 0e0e99
730477400 0eee.99
73047741lccesee8

7304774)eeeeea93

PAGE

NUMERICAL INDEX 0073064655

PART NO.

730477430 20002493
730477460 202101
73047749020022101
73047761lceeaeal33
73047762« 20 <2133
73047763000 s.2133
73047765024 0+2133
73047770ceeese101
73047771eveee.101
73047772420 022101

7304787 1e0eeeal23
73047880ec0eeea129
7304788leeeeeal29
730478834 c0..128
7304788%00aees128
73047893 00222129
730479330 eese70

73047988eneseal69
7304801l 1cee<22109
73048011lacesee253

730480160 cee0.213
730480162eseee6 E
73048018c02222128
73048019 weess128
730480200 022.2128
73048022+00 004128
730480230a0r0..128
730480240 ce2ea2128
73048026220 +22128
7304802720 00.128

73048028200 42.128
73048029 2+2+2128
73048036acevwal87
730480370 eaeeal8B7
7304803%.00eea187
7304804002+ ee<187
730480702 ceeeel77
73048073 cnuensl?7
7304809%22c.22181
730480952 e0+-.181

73048096¢2++.180
73048097eeecass181
73048099<2+4+22.180
73048106eeeeee250
73048109¢ceseelll
73048112c¢e22250
73048113c02002109
73048117cwceea213
73048l17eecaseeb6 E
73048121lceecee2l2

7304812300 ese198
73048123002e02202
7304812322weee205
73048123000 es.209
730481230 ceeae254
730481242 eeeea110
730481250000ee212
73048128220 +24110
73048259 ee «2+135
73048260002 224135

7304826%2 e 202135
730482692 2n 222181
73048270ceeeeal81l
730482710 ne =181
73048278 ewes2181
73048279% ceesa181
730482820 22wealéd2
730482830 caweal43
730482840 caaeeld3
730482860 enaeal40

PAGE

PART NO.

73048289 aceeeldl
73048290awes02140
73048291lacecasld0
73048292eccess14l
730482930 2esesl4l
73048294 ceescealal
73048295eaccselel
73048296ccee=sl4l
73048297censealél
73048298+ 00s-0141

73048299 cevsaltl
73048299« cee-0143
73048300eeeeaslél
730483000 0ceeald3
73048301lceseealsl
73048301lcaeveald3
730483024 00es0140
73048303c0s0e.140
73048304%4weeee 140
73048309 ceewslal

73048310censeelél
73048311leceeaalsl
7304831420es=al4l
7304831 7eveses149
73048318ceeesal49
73048319 weneal49
730483200 cacesl49
73048321eveneal4d9
730483224 00eesl149
730483300 cecea2l?

7304833%c0eeeel75
730483354m0e2e175
730483360e2veal75
7304833700eaeel?5
73048338eacesal49
730483400 0esee149
73048342c0eeee 149
7304834%0cevesl49
73048345.0000.149
73048346ccewee150

73048347Te0asea150
73048349 ccee=150
73048352c0eee2213
7304835%e0eees213
730483734 eeese150
73048375c20s2150
730483760ccweal50
73048377eawsee150
73048378cceeessl50
730483792 40++2150

73048381lceeesesl50
730483824 weex=150
73048383000 2.2150
7304838%¢eeeaal50
730483860 <0002149
73048387cceeeal49
73048388ceseseld9d
73048389 veess 149
730483920c0020142
730483932 ceweald2

73048394 ceewsel42
730483950 a0see142
7304839620cees142
730483972eesse142
73048398ceacsel42
73048399 2ceecesl43
730484000 cecaal4d3
7304840l cenesl4l
73048402cweees 150

73048407eceees122

PAGE

PART NO. PAGE
730484120ee0es.121
730484124ceee=l25
7304841 %00eeee90
73048418c002..99
73048425402 4448
730484250 00 e85
73048433000 0e2127
73048440ceeesel3l
730484430c22+.130
7304844%cenese130

7304844500eses131
7304844600 ees131
730484470 eesas130
730484480 0e0.0130
73048449 2+0.+130
73048456.00022130
730484580000s130
73048459 c22+2130
73048460ccense130
73048461ceecasl3]

73048562ccases131
7304846%aeees0130
73048465202 922130
730484662<24+4..130
73048521aee 20107
730485980 neess189
73048599 222+.189
7304861%cnensa113
73048630402 0ea51

73048639%2ccesa70

730487070s4as42110
73048708eeeessll0
73048712e0202+258
730487290 o e84
73048730eese.84
73048736400 .2.131
7304874leesesal50
730487480 +0e24156
73048750ce0as+156
73048753 ceaeesl8l

7304875%2s2+-2181
7304878240vesa104
7304878240ecass8

73048788ceecee.l3l
730488364c00eel04
73048839 ceeas105
7304885500+ 4+02283
730488580 cs2080
7304886020vee-109
7304891 Taeneea236

73048945en0eee82
73048968accseul?5
7304897 laceweal?S
730489882 cav+.175
73048989 ceesel?4
73048990ewcceslT4
730500342 c0e.2113
730500552 0e004169
73050090cc0e..213
73050091 .c0evee213

730500924 00es0212
730500920 <0.e26 E
730501000 0022.213
73050101cc00as212
730501020 00020212
73050105000 002259
73050123cc.2..107
73050124cees0.107
73050191la00s..137

73050211leuee..80



NUMERICAL INDEX 0073064655

PART NO. PAGE | PART NO. PAGE | PART NO. PAGE | PART NO. PAGE | PART NO. PAGE
7305023220020 e229 7305388502222.191 73056372.neeesl75 7305743 leeeesa209 73057952e22222283D
7305023320000.229 73053886000e4.191 73056488eesee195 73057432c00e+2198 73057960acevee260
73050249 cceeceltd 73053 906c0wese215 730564930 0eese191 73057432000000202 730579664 222.2203
73050250ccenee T4 73053921eesaeelsé 7305650500 ce0131 730574320020.+206 7305797 Teeeesa252
7305025420020250A 73053921lecceaslsds 7305653020ee..83 T73057432020e+4209 730579830 caeee 147
73050279 accel4 7305397 Tanneeal9l 73056531c ceeee83 73057436c00e0261 73057997c2ees.154
73050281e eneae260 73054055220 se2146 73056536022 422126 73057436eneeeea2830 [73058003.c0eee144
730502820 0ecae4b 7305407 2cc0es=19% 730566540 2204.236 730574800ceaeea82 73058015e00ee2237
73050295¢02204155 730540730 cecee 194 730566760 00 00269 73057485000 +0<82 73058015c0weee257
73050298 c0ees0237 73054108eexe22195 730566850 202+2115 73057492 caesse154 73058049 nenes240A
7305038lecseesl?5 T3054150cc00ee 169 730567582 ecese83 73057504 vesee=258 73058052c20 22261
73050388esecee 174 7305437 7eceeee218 7305675920 ee-83 730575050 cwee=260 73058052000 eee267
7305046%cceceaee85 730544860enve2191 73056793 cceessl?2 730575064 cenes 109 7305805640 0222257
730504 75cencealll 73054488e0eceal94 7305685200002483 73057506%<00424253 7305806320e202155
73050495c 02242254 73054500c00eee115 73056857c ceesa83 7305751 2+0ewes257 7305807 3c0eeee260
73050497ccwse0183 73054504e 00200223 73056863200204.83 73057513 ccceas237 730580900 ceeee190
73050498c2+020183 73054504000vs=225 730568640 e eaa83 730575230 22242205 730580952 0002191
730505672 eeeeeali3 73054504000 02228 73056865404 22283 73057523 ¢cceaea209 73058096000ee0191
730505680 00000173 7305450400002225% 730568664 0042283 7305754 Teweeesa205 73058097c0nees190
730505692 cwesal73 7305457 Llecesee220 7305687002+ +02193 7305754 T eesee209 730580982 caee-190
730505700 eesea 173 730545% e casse Tl 73056873cee+++189 7305758322ee00203 730581D0602242.198
73050571ueceee 173 73054596e0e220115 73056874000 e2=189 73057620eees++253 73058106.00e++206
73050682<002ea173 7305463 8e0eeea189 73056880002 02e232 73057622c0eeee253 73058126cceees278
73050683.00e04173 7305465 Teceess240B |73056896.000ee233 730576230ce+2+180 73058162400222230
73051332cc0e0s233 7305469%cccecee il 73056965+ 0000.237 730576242002.4+181 730582092 0cees217
730517030 00ee0229 73054723 00eese213 73056966c00200237 73057633 cacess157 730582100 000ee217
7305170%¢wee-.188 730547700esv22219 73056967c00e2+236 73057635e0aes0238 73058211lceenee227
730517040 cscesd E [73054808ece000105 73056979 weesa51 73057638202002238 73058282000 ees147
730518002ce02..89 7305487 1cecesel?? 7305698laaseea5l 730576392 eees238 730582894 00202147
73051812c0ese0206 730548720000e.177 73057081laceese227 73057640evee.2238 7305829%<ee=ss218
7305181200 04202210 7305487 3eeeaeelT? 730570850 00e00227 7305764220 0e2257 73058298cccese269
73051812. 009204217 7305487%00eeesl77 7305710600 vees228 730576T1ececeea=236 730582992 20024172
73051813c0ve2+206 73054875e0cesel?? 73057108.0000.228 73057686+wseeellb 730582992++ 2187
730518130 209242210 7305487 600000e177 73057137 caesee52 7305768Tcasessllb 7305830 Taweeee206
73051813 00eaes217 73055076000 eee93 73057138.0000.52 7305776600 eee109 73058307 2es+2210
73051889c0 0020120 73055085000002133 73057142.4ce0.268 73057767eceess253 73058318420ees137
73051895 ecees2?6 7305510600a0s.169 73057188202v0.198 1305776 Tawenea2B82 730583200009+02169
730520080 0cees26TA |73055109cvese=169 730571884044..206 73057770cewene239 73058322c00ees169
73052008 00004269 73055173c0es00242 73057197ceese2198 73057773 0eceee278 730583240 00094169
73052021 canees249 73055228000 e+.89 73057197ceeees206 T30577TTennees52 73058326c0ceeel69
730520240 00022229 7305523%0a00es177 73057198eaveeal98 13057778ecena=52 73058327220e0.158
73052091 ceneeeb3 73055245400 00451 730571982 +2+4+206 730577792 ense52 73058340022222279A
73052340e0ee0%193 73055272e0vees1l3 73057225000 2e2276 73057780ceewes52 73058341aneese279A
7305249340 uncee 169 7305527240 ees278 73057227 eeevee26 7305778lesacae52 730583420020022T79A
730526152 00020254 73055289e0e0aed? 730572830 eewee138 T7305778%c00eae243 73058345e2200.279A
73052661lc 00002217 730552920 0000047 7305730%cee202225 73057790 ccncasl42 73058346cceree279A
73052785400 emal?72 73055321eenees 169 73057305000 e22223 73057841 ceevas84 7305834 7eaee22798
73052879 eeses190 73055363c00000125 730573050 = e0+225 73057860 caeees222 7305834840000 e279A
7305294200 00ee194 7305537 1lencecell4d 7305731040 0002223 73057860navese224 73058383ccene0238
730532244 c0see109 73055420e020a2131 73057310eees2+225 73057866cc0e0s223 7305843%ceee2227
730533 06ceeese 109 73055488acnees? 73057311leesess225 130578660eenee225 730584530 cneee249
73053307ccees2109 7305553502 0+00269 730573120 00ees222 7305786800cess198 73058457 cne 222205
73053308e00004109 7305553600 0000269 730573120 0ceee224 73057868a00e00206 7305845Tc eneee209
730533560 0cess191 7305553 7cceees 269 730573384cases227 73057868accese223 73058478c00e02218
730533572 00000191 73055668020.0.187 73057339 wnvss228 730578680 anees225 730584 78eccees219
73053359cc20..191 7305573 8aseess51 73057340000 000227 73057869<2ss.0198 73058479 aesee217
730534184 000..195 730557892 cces. 194 73057345c0+..228 730578692cecns 206 73058480000 002217
730534330 00e..195 7305581 0ee0ec00.189 73057357<2024+4109 73057869 vn<e+223 7305848leceess219
7305364340 00ese195 73055838e0c200169 7305735820000 109 73057869 20404225 73058482<20vea2l?
7305345920 c2e2215 730558500c022983 73057358.c0ee.174 730578T700eee02223 73058484c00s00218
73053524400000109 73055859 2ces0119 7305736Teceeecstbd 73057870 ceeaves225 73058486cea00.218
73053540 0cees4b 730561040e000.123 730573680 cavse46 73057872c0eee=198 73058487c0ee.2218
730536040 22044215 73056138e000es171 730573954000 115 730578724 c0e22206 730584880e0s+.218
730536952 «e 02215 730561530 esel45 73057398200 ++2115 73057875eee~esa198 7305849220200.206
730536974 0eeea 215 73056154ecesesl45 73057399% eeseall5 730578750 0ee++206 7305849220 0002210
73053700e2eesa215 73056178e000es120 73057400 caeees115 7305787620eses198 730584920 202++217
73053758400 444150 73056180420 020122 73057401c00es0115 73057876eweess206 730584940 0ewea2l?
73053759<0<202150 7305618leceessl23 730574024 4e2+2109 730578790 2eeee223 73058495000 222206
73053765e00se0187 7305618800040e2126 730574022 00+02253 73057879 enees225 73058495022204210
T7305388laesees193 73056313000 ee-119 73057431laeeeses205 73057952 c0e22260 730584952maeea2l?




PART NO.

730584960 200.2217
730584972 es 22206
7305849T0ceeae210
730584980 ce2.2206
73058498020 +22210
73058499 +224++206
73058299« «es0+210
7305849942 440217
73058500e0e000217
73058501eceees217

73058502000 +42217
730585030 00422217
7305850400000.2217
73058527000 ene252
7305852840 20+2252
73058529« 00020252
73058531e0e424252
73058532440 42129
730585670 enee0e227
730585684 0020.213

73058569ceceesa2l3
730585870 n0202253
730585880 caees227
713058593 00e+00227
730585984 00200231
7305859922 «0.227
7305861Tesensal2l
73058651« eaves252
7305868Teeeess218
73058688cee000218

73058689c eae..218
730587000 e0e02183
73058700eeseeeb E
730587122 0202268
730587130 e2200269
73058731levseea278
7305873 1anes22279A
73058782 e2002299
73058783 ca02s.99
73058793 c2ness8

730587932 eeees94

73058800000+22105
73058807e0evee235
73058809 enees235
7305883422000046

730588752 c22422283
73058879 « e 002269
73058880ev20++269
730588824220es157
730588840 00000278

73058894¢ ceess197
7305889 ceeanse200
7305889602002 197
73058895 cves0.201
73058897 e seeseel97
73058897 cceee2201
7305890240002 197
73058902¢ 2« 222200
730589100 s24+22238
730589100 ce0s+0257

730589172 cese260
730589192 cees260
73058931lee0...198
73058931eveee201
73058934 cceeea197
73058934¢c00.2201
730589352 c2ea197
73058935+ wnee2200
7305895% cn 202198
73058959 e c2ee202

PAGE

PART NO.

730589592 02+4206
730589590 0020.210
730589604 e20+2198
730589 0ecesee202
7305896 0cecwese206
730589600 00002210
73058961e0s00.198
7305896 leceeea202
73058901lccaese206
73058961ecesee2l0

73058962.220+2198
T30589622c0420202
73058962cc00e.206
73058962+ c024.210
730589634 e222.198
73058953000004202
730589632 c0ees206
730589632240422210
7305897 40cnees 197
73058974c0ee04201

730589744 0w 2=205
7305897400 ee2e209
7305897500 0222197
73058975222222201
73058975 022+205
730589754 02224209
7305897 8400000197
73058978Bevess.201
7305897Beesees205
7305897 8c0eeces209

73058979 2eees197
73058979 2«04 .201
73058979 ¢ 224205
730589792 e20+2209
730589800 c0=22205
73058980¢ 0022209
73058981000 eas197
7305898lee0e..201
7305898 laceess205
7305898le0e00+209

73058982000 +22197
73058982+ 00222201
73058982c0eee+205
73058982+ 02244209
73058983000 s22197
7305898344 000.201
73058983cc0204205
730589830 e ese+209
73058984%2202..198
73058984..““201

7305898%c0 0022205
73058984c0042.209
73058985c24+-+198
73058985ccce22201
73058985029+ 205
73058985404 +2.209
73059021eeec0e».198
73059021400202202
7305902 1aveess205
730590210 00..2209

73059028, 200.2206
730590282 2nes.210
730590304 004e.156
73059046000 eas 137
73059054000 22.156
73059055e 0222156
7305906 %<ee+22153
7305906540 2224153
730590664200 es 147
7305906 Tecveealéd?

PAGE

NUMERICAL INDEX 0073064655

PART NO.

7305906800 eselés
73059069+ 22222152
7305907 lecesssl57
730590740 esenel57
73059076cceessl57
73059078c0ceea259
73059079« eeeesl97
73059079 22222201
730591130 ceees236
73059146¢0020.106

73059153ceves2235
73059179 0004180
73059193.0204.180
730591950 00 222264
730591962 ee~-+180
730591970 censel8l
730591982 02022181
73059200020 e0-181
73059202424 22181
730592040 0e0+-181

73059213 2ee2+205
73059213424242209
730592140 ee2123
73059216200 -e.123
730592520 e2022235
730592554 2222235
73059256.29222235
73059260e0000e235
73059268220 +22125
7305927002 ees+250

7305927802e20+235
7305928lavasee234
730593092 22000264
73059332c0ees2127
73059335.20422e190
730593500 ce2e0234
730593522202224235
73059354002 022-194
73059401lcenseel58
73059403c0ees2158

730594060 00 22158
73059407+cassa158
730594080 ce 2ase158
73059409< 002157
73059409 400ee158
7305941 Ucaes04158
73059411lcecesal58
7305941 2e0e0.2158
730594554 0+222270
730594552 0024275

73059461leceaes230
73059469 ce <138
730594T0cneess138
730594770 eessa2270
7305947 Tenses+275
7305948leeeees230
7305949224+00230
730596042 ce=ee273
73059621.2000.273
73059627 ccesea273

73059633 000002277
73059670ewsee273
730596760 cceaal37
73059676ca0ess140
73059683ccecee2Tbd
73059700a0e eas 127
7305972% 22224119
7305975% 2e 2+ .358
73059760ees 358

73059761c0022.358

PAGE

PART NO.

730597620 22222358
730597652 cesae155
730597 T4eesne2T4
73059831leeee.e271
73059831lcesees275
73059832420002269
73059832c0000+271
73059832400222275
730598730 anees267
730598752 0000+267

73059875200ee2267A
73059879 evnse267
73059884%200e2e267
73059884000002269
73059888200202267
730598900 00222266
73059891 c00ee:266
73059893 000022266
7305989%000e.+266
73059919c0 200267

73059920 e ee 022266
73059928c0a0e2277
73059929ccees2276
730599300 ve+2276
7305993Beacseali6
730599392 0022.276
73059942cceweea 276
73059951laceess27l
73059952a0s+042171
73059952 20002273

730599520 c0ees274
730599540 00002271
73060174« necese240
73060175ceses-240
73061021caeeeea253
T730610460aneee277
73061060 cwe=ss240A
73061089 esessll?
73061091l canesell?
T3061126000e22145

7306112720eeeel45
73061191lacesaa273
7306119342002 109
73061193.ncese253
73061197 ccneee2l8
730611984nee++218
73061207 veeese255
73061208eveeee255
73061210sewee=255
7306123 4%400eene273

73061253 00ceee273
730612530 20e2+274
T3061275e0ceee274
73061276cccesa274
7306128lesneesl?2
73061282e22222170
730612B83a0e+0.183
73061360+wanseB84
7306136laceeees84
7306139520e224+250

73061398eeesee250
7306140Gewese+251
730614054 00aee251
73061426eenese170
73061427ececealTl
73061463caese0282
7306148400 r2064
73061485000 0e0264
730614860 00eeeb%
73061487enseesbé

PAGE

PART NO.

73061569 c0aas129
730615824 00002271
73061582cenees275
73061731leeceeea2?3
73061732c0e=ee273
73061750 cseees186
730617T4ceeeee229
7306179000 2202233
730617924ae..4218
73061793 0ceees233

73061794 caswee236
73061820 ceeesel?2
730618884 ce2ee237
73061895¢<0002233
73061897 ccenne229
73061907 acecas27
73061912+00442220
73061913 0000..220
73061915c0ss02172
7306191 7aaeesal23

7306191 8ccess129
7306196800svae9l

7306198leces2.218
73062007cees=a154
730620 16a0eceee99
7306201T7caeseeal03
73062021eeeee=105
73062024 e0ee.99

7306202500 22+8

730620252 2024+296

7306202600<eee8
73062026000 209%
73062027 avease0B8
73062027 0es.2e9%
73062027 c0e2es96
73062031ceeees103
73062031lacners8
73062032 00222103
73062032c0e0s.+8
73062033 0ve 02103

73062034 wae2e-9%
730620360e022+95
73062038eaees+95
7306203% 2ceee95
73062040 c0vees95
73062041l enceee96
73062042200 ++2101
730620432wes00101
73062043ccs0se8

73062044%0020+2101

73062045200220101
73062047 eeawealOl
73062048ece2093
73062049%c0ces-93
73062050 een 2092
73062051 caceee8
730620510020.93
73062052ee222293
73062053 c0enea97
73062055¢00229%

73062057 c0neee97
73062058400 2296
73062060200 e+296
7306206l e0eeesd7
73062062000 2+297
730620652 02e2.101
730620664es20-101
73062067 cnanee8

73062067 enese96
730620684 ce20299

PAGE



PART NO.

7306206% c0ee299

730620700 caess101
730620Tleeneee91

73062076eeeess 105
73062078eeece94

73062078eenee+96

73062083cceeee91

730620860 e04+.+280
7306208Tecesess28l
73062091l eeev.e8

730621 662eeess 120
730621Tleveess159
730621 76cvenes219
73062177 aveasee219
730621 78eeeass219
73062190ccneee 273
73062202 c20.+195
730622082 002+0191
73062294 22ees02408
730622950 022..2408

7306231700ee.0131
73062319« 02002131
730623200ceees13l
73062325 02000251
73062354¢02e22218
730623550 00eea219
730623562 00222219
730623 78¢ceeee233
73062406ceeee0282
73062425040 +22129

730626242 ce0ves2408
7306275%4000422175
73062868400 +22282
73062921ecneee229
730630520 c2e2.2838
7306305300027l
730630530 00e.2275
730630534 002242838
73063072¢ a00e.2838
73063131.2....283B

7306313200e0++2838
730631370 2e4..2838
73063138400...2838
730631394 2+.242838
73063140ee-2..2838
73063168+2+4+..2838
730631692 ¢+0..2838
730631 70eees..2838
73063171caes0.2838
730631 85e242...2838

73063187cneesel2?
73063189ccewse 127
730631972 cee..2838
73063198.+22..283B
73063343..2.-.2838
730633650 00e.+169
73063369 cees.191
730633 700 0eess 195
73063375.2e-.22838
73063376wseese105

730633 76evness8
730633784 022..105
730633790 2ce.2 105
T7306338600ee+.89
73063388¢c0eea86
730634884+ 204+2.2838B
7306348% cneea271
T306348% ceeece275
73063489« <«...2838
730635130 00...2838

PAGE

PART NO.

73063558020e0+206
7306355800022+210
73063558e00esa217
7306359600 eess117
73063605¢00002283B
73063621ccceaa2ll
73063622c200.4271
7306362720eese53

7306363800ncas5l

73063682400 ces149

73063683cc00es150
73063 683cceaes8
730636840ecess150
73063690<0v=ee 150
73063694 ccceesld9
730637722weea0ll
73063881les00..2838
73063882cc0e».2838
73063883c0ees.2838
73064043 ceeeee2l5

73064057 ceeeee259
73064069200 ees258
73064081lecesee260
73064083 c2aee.258
73064 106c 0022230
73064220229+22283D
7306424200 0002282
730642900 <wee«283C
7306429%ccee0a 283D
73064299 cnees195

73064300e0e0e2.195
7306430leceeea194
73064302020004194
73064304 c0000.283D
73064361c0vees283D
73064445000 ses273
730644460 000.+273
7306444 Tc ceeea2T2
73064448c0neea272
73064449 asaee272

73064450ce0ees272
730644T1leecees24l
730645044 20ee241
730645530 ccees24l
7306458220 00++283D
730646352 c20+.2830D
T7306463602eve.2830
7306463 8e00202283C
730646632000 ll?
73064665e22022117

7306471500esee117
730647160ee0200117
7306471 Teeeessall?
73064T718eeseasll?
73064T2300ceeall?
73064725e000eell?
73064739c2ve+.283D
7306474 4%00see=93

73064956eneseel72
73064959a0asesl?2

7306497 Te e eee53

73065000 00000102
7306500 1leeesss87

73065002e<2..+88

7306502640 ¢000241
7306506601 0202241
73065078c0ceen24l
73065080ee0022151
73065099 cecea273
7306513 T0ceasalll

PAGE

NUMERICAL INDEX 0073064655

PART NO.

73065137 ceeaeall2
73065150ce0es167
73065202« 022422830
730652132 cae++283D
730652960 20092135
7306531 %2aceselél
73065357cceveslll
730653582 +022111
73065359222002111
73065413 cceeee92

730655230vee2+93
73065638caeeee283E
730656560 « v es+283E
73065660220 +283E
7306577822seee86
7306577% c2e2<89
730657800cece=86
73065780casees91
7306587820ese=188
730658884 0e00e0e63

730659942 cceea129
7306599502 e=-129
73066007eeeess119
730660242 e sse131
73066051leesaes283D
7306607T2aese-283D
73066078cceese85
73066079 ceeea85
73066089 2e 02129
730660900 e ee.129

730661C0ceeeea5l

730661020 a0 eese51l

73066233.c0ee=254
730663640 ceeesl29
7306638340ce=a131
7306638%202eee277
7306641 50aceee277
T30664160weees277
7306641 Tenecees277
T73066418a0cass277

73066419cac o277
7306642%ccaaes277
730664250 caes2T7
730664262 0veee2l7
7306642Teevsea271
730664280 ceee=277
7306642% aeens254
7306644leecee-183
73066442200++2183
730664552 0000.132

7306646520« 0222183
73066466c0+0+-183
730664700 0eeee212
730664T1ceacee212
73066480c2s222253
7306648lceeceea253
73066487ce0eee259
730665200 case241
730665240 nse0ee241
730665300 0eves241

73066540 c0naee241
T73066541lc0eessa236
73066551lccenesa282
730665520 0222229
73066552+ 20s.282
73066553 c0essee157
730665530 e0nee282
730665540 0ess271
130665542 0e22275
730665540 2caee282

PAGE

PART NO.

730665550000+2271
73066555cc0eee275
73066555e0ce2282
73066556c000ea271
7306655600275
730665560 0ce24282
73066557 cccesa282
73066562« evwes271
73066562c00e002275
730665640 02042830

73066600c0ceea24l
73066603 .0cee2193
73066604%eceeeel93
7306660540ee0e125
73066609 020.2283D
T306665Tcaneeed3
7306680%eesees271
73066816cc0cea282
730670224 02222838
730672940 0e020282

7306729600ee20125
73067325420 s+.177
730673420 00e0e217
730673520 0000282
73067501lc0ensa262
73067511lecseneb3
7306751 7cens==8
7306751 Tenaees93
73067533 cceeeeb3
73067536cceeee63

730676060ceess236
730676060000 00282
730676070 0ess.282
73067611c00es.282
73067618202004260
730676184000.2282
73067620 ae 02223
73067620 000002225
73067621aesse=236
730676210 00000282

7306762240e~2+228
73067623400+4.283D
73067625¢00e02282
73067626200 +2282
7306768leessee258
7306771220vee+236
73067712cenee2282
73067749.0e222184
73067751eese==184
T73067751eceee213

73068244 encee240
73068280 ccevve24l
73068320eees+2240A
730683630cee+2102
73068363ceevea88

7306836400ece0.102
73068571evese=103
73068572uvees92

73068584 ceevecel74
730685854000 1T76

73068623 c000222830
T73068642c00222176
7306864%c0000.177
730686450cesesl77
73068648ceceaal?5
7306866Teaesesl5
73068679 evees265
7306888leeesea2l7
73068882c0ve+22006
7306888240ees.210

PAGE

PART NO. PAGE
73069001lceseee2798
7306900 4eeeeee267A
73069006cceses279A
7306900 Tacsees267A
73069009ceees279A
73069010cccceaa267A
7306901 1leeeses267A
73069015ccaeeaa267A
73069020 cccw=e267A
73069093cc0200206

730690930 c0+.2210
73069093 cewse219
73069094 ceces 206
73069094220 4..210
73069094ee0ees217
730690960 cecesll4
73069097cccnes92

7306909822022+ 103
73069168200 22289

730691960 c00e+256

73069238422 vee256

730692392 2+2+256
73069240200 00+256
7306924leecee=256
T306926Tesnsas279A
73069269 2222798
7306929%0ee<.278
730693362000+295

73069336420+2097

73069365+ 20040169

73069409¢c2c2ee.218
73069421lccccqss8
73069421ceees293
73069439« cecee88
730694400 ceneea89
73069442400 022104
7306947 1escesa249
73069663 cceee.50A
73069664022 ¢4+ 504
73069665+0022+50A

730696660 c0 242508
730696670+ ++2508
73069668e022250B
73069685e222++50A
73070022+4+2++126
73070266ue00ss271
7307032%c0e2e0 177
730703854002+177
73070449220e02272
730704500 0ee272

73070464 eve0e279A
7307046802e+222798
730705980cc2228
7307059842+ 22489
73070693 0c20++105
7307108lece 90
73071690eeecee0s135
7307321202e2-+190
73100062+02e2.193
7310008900 esa 177

73100707 2asee97
73100708ecev2289
73100709289
73100710eeeee87
7310072Twwcsee 177
731008792 e ees240
73100880ecee+.240
731031460 es=es 10
731032560e00+2283
7310362 eceecsell2




PART NO.

73103435¢0020.120
73103439 ee~-.119
731034420 00024120
731034%%ececsa131
73103486cceeesl51
73104109ceaeecal?7
73104114000e.s 177
731041150 2e<.176
73104116cceeeeal?6
73104118000e22176

73104119 00sse176
731041200 vas+e0 177
731041220 ceeee 177
731041230 ceses 176
731041244 00eeslT6
731041250 c0saal??
731041262eeasa 177
731041270 aeeselT7
731041280 00022177
73104129 00eeslT7

7310413000177
73104131 c00eeel?7
731041324 caesalT7
731041 3%4e20eecal76
73104135<ceesa176
731041360ceeee 177
73104137 caeeea 177
7310413800ceceel?5
731041392 ceee.l76
73104140caeees 177

731041430 cneeal 7
731041440 ceeaalT?
731041450 a0eeal??
731041460 ceeeaal?7
73104283cexese25%
7310432lacasssb6 E
73104353222 .2.120
731045460 c0eeall3
731045592 2=+ 105
7310458%c00+00192

73104585ccaves 184
73104595 ccne=al84
73104596 ceenee184
73104597« eeee.184
731045984cacee189
731046000 eneceel92
73104640000 s00125
73104653 c0aeea132
731046552 cnses132
73104656 c0vseal32

73104657ccaess132
731046584 20ea.133
731046592 e2ces133
73104660a2neee133
731046610 caeesl33
73104662<0922.133
73104663 20ceeas133
73104664 0ceeeel133
73104665¢ eeesa133
73104666ceeveal33

73104667ccnveel33
73104668eausesl33
73104683c0eseal5l
7310468%00ese0151
73104685c0mees 151
73104692 cemeeall3
73104763 ceeneall2
73104763ccaceab6 E
73104788ccase.138
73104789ceeeea138

PAGE

PART NO.

7310480402200.184%
73104804%ceeecs.188
731048040e0e-2189
73104804%ecvseel93
731048l4caceesld2
731049360ne+ee237
73104936000004251
73104969 sesea171

73104969 cee0e6 E
73105096000 -..51

73105127 ccaces264
73105127ceenae283
73105283 ceese.219
7310591 6c00e175
73107880+4e42.358
7310788 lavesss282
73107882400004282
73107884%400eese282
73107885+022.231
7310788500 ces+233

73107885+neeee282
731078860waees282
73107886c0ues.2838
7310788%eee0.282
73107890.0+0++282
73107894 c0eee.282
73107895c0wes.282
73107897 ccess.282
73108441lcceess240A
731087220 00e+0282

73108728200222282
7310881544n004282
73108819« csesal55
73108820000004282
73108840ccanes240A
73109131lcneses240A
7310913100eeea282
731091340 c0ee.282
731097964020 22282
73109818cccvea282

731098980 cecse 24l
740034900 cnee.16
7400405%cnnees26
74006998ecacesceé2
7401601l 4eeneecal5
74020408ceneas21
74022129 cenes14
74023007ccnnse264
74023570000 ceab62
7402357 lenccee62

74023720caenes45
T4023721lecacee43
T4023721cnneeehS
74024229 ccweect5
7402479240 eees63
740251492 00eee62
740252300cneen45
74025385¢ 022255
740253850057
T74025385400e++578

74025391aceees24
740259250 caves 67
74026614eeee0231
740266140 00eee31lA
74027687ccecesll
740277484 cee+50A
740277480 ceees57
74027 7482veses578
7402807 Teensas3l
7402807 Teaeese3lA

PAGE

NUMERICAL INDEX 0073064655

PART NO.

7402890642 202+264
740289220 00e0a27
7402893 7ceeaee81l
74028940c0022.81
740289450 c0ces4l
74028945c enaece4d3
T74029254c 2222578
740292550 292+57B
7402950000 00022
740295560 cc00222

74035387 2e0eeal3

7403553 0c00es022

74040300 cveea~164
74040302e 40222152

74040302c00024165
74040302+ 00¢0+1668
74040303c20222165
74040303 cecceal66B
740403050 00we.164
74040305+ c0ees166B

740403150 002e4165
74040315¢00+.1668
74040321 ceeees 162
740403230 000+-164
7404032500024+ 1668
74040330ccees-163
74040330cc..0..1668
74040335422022163
74040335+ 0002+1668
740%4033600e0es163

740403360 0e0ee166B
7404033%cees.163
74040340c 00200163
74040340c0e00+1668
74040341lceeee.163
74040342c002e2165
74040343cacs«e165
74040345400 422+166
740403830 cecss-80A
74040383+00.2+808

74040384 c+e=2e+80A
74040385400 0+.80A
74040386« cee-.830A
74040539% aceeelb4s
740405500 0cces 164
7404208leeeee-80A
74044209 weeeel6
74044210caceesld
74044211 ceeee76
74044212000 ees76

740475640 e ces164
T40485964 0022450
74048596¢2eee+50A
74048597c0eae <50
740485980 0022-50
74048649 vanead5
7405045300cess163
740504662 2ceee165
74050467 ceeeecsl65
74050467 eaese. 1668

740504682 00002165
74050637 ccceesé5
74050638cncaee45
74050645« avse 45
74050646cccnaset5
740510380 cuaealb4
764052124 000422163
74052124 ca0ea01668
74052540000 eae50
7405293% eeeeel63

PAGE

PART NO.

740529400 0e-2163
740530350cense45
74053036c00ese45
74053037 c0wnes4b
74053298c0ceeslb62
7405335600ee0s162
7405335640e20+1668
7405340900 eee37
74053410ceceee37
740535950 00eeal62

74053968ccenss76
74054151lc0eeeslbt
7405443%c0vseel6D
74054434ccenes166A
74054435 ceess165
T405443500000:166A
74054437 caeaes 163
74054439 acese163
740545660 ceeseT4
740545680 00nenl3

740545692 402073
74055031lencees?3
740550322 00neeT4
74055033 ccceee T4
7405503400073
74055195c0caeeb68
74055272c0eese166
74055273 cecesalbl
7405527 %0 0eee2166
74055275 020022166

7405527600000 166
7405527 Tewaeealbb
74055278 caanalbb
T74055279%eces=166
74055281leeesesld
74055282000e02166
740552830 000166
74055341eecese166
740555270 ceseelbl
74055528.e0022164

74055529 cn0ee2164
740555560 cnseelbl
740555580 00ee2164
7405597 lawease37

740560680 04400+80A
740562324000+ 80A
74056232404+.0-808
740562650 c222.166
74056278ccesee 166
740562860 ceae=bt9

740562892ees+69
74056290c cee=+68
T405629%1cacese68
7405629% cnne=69
74056295000e0269
740562960 ceeeab69
74056300c20se068
74056302.00v2268
74056303 ccae=ab8
74056305cc0es+69

74056306<0e0+269

7405631%cnneee69

740563530 20022162
74056425 0ceee162
740588450 ceeac164
74058886cnccee164
740588864+ c002+1668
74058899 ccese163
74058899 cceas1668
740590240 wees-69

PAGE

PART NO. PAGE
74059029 casee+69
7405903000068
74059049 caeee69
74059051 cesessb69
74059262 0ees235D
7405926%c20se4350
74059265« 00 s« 35D
74059266400 e35D
74059343000 ee+350
740593800 ceees73

74059620ac0wss 45
740598 10e ea e 35D
7405981 1eeeee=35D
740598124 cees+350
74059813 .00 es235D
740598l 4eeeeee35D
74059979 cesee13
74059992000 see69
74060057 cnses69
74060139<ceaeea4d8

74060140cen cs-48
74060141lceccast8
T4060175cceeee49
740601 76cweneet?
7406017 Tececee49
740601 78aenneed9
740601792ccees49
74060180e e~ ees49
7406018lecceesd9
74060371lencessbd9

74060691 ccense35D
740606952 0c0ee45
74060755020 0035D
74060799 cceee4d8
740609080 0cess62
7406095600 aest5
74061075¢cee048
74061093 000069
740615600 0e<aab8
74061613c0eeee1668

7406161 4ecee..1668
74061615000 +0.1668
74061616000 0e01668
7406161Taees.s1668
74061618cuecaal6bB
74061619c00+2.1668
740616200 esees1668
74061621eeecesl66B
74061622002 0+21668
740616230224++.1668

7406162%000eee1668
74061625400 2021668
74061626c0c0se166B
74061628ccenss1668
740616292 +0..01668
740616300ceeeal66A
74061631lccencal66A
74061632200 0e-1668
74061633c0cueal66B
74061634%cnc0es1668

74061746caceseld
7406175500000217
740617560 00eeel?
74061 75T0nceeal?
740617580 c0eeel?
7406175900 sesl?
740617660 0ceeal8
74061 76Teneeeel8
T40617680uausa18
74061769 ceeesl8




PART NO.

T4061770¢ec<0. 18

T4061785%cee eee35D

740617864 cesee35D
74061787 aceees35D
74061788seeeee35D
7406178% v eee 35D
7406182leeeceal?
T4061322¢00esel?
74061823cacaeal?
74061824cenessal?

714061919%.+....808
740622 T0eeesea 77
T4062272e0aceel?
740623 1le00...18
T7406231342000.18
7411389Taccass9A
742513670 0000042
T425136Teevsnstn
T7425224%laeesesa80
74253435¢0000461

T425345300042019
7425349020222e26
74253555424+ 4+4435D
T74253751leeenes3d?
742537Tleceees 39
T42537730eessall
7425386240 ¢04280A
742538624202++808
74253863 cc0ee280A
74253863.04...808

T425386%00ev2+1668

742539770 ceees 19
7425397840 ceasal9
T425417340eeee 19
74254363 00202025
742546460 00¢.4250
T425464600000e254
74254873 c0ecaet?
T4254891e0s20227
74254977 e eaes429

7425499l cvacedb?
742550600 0000048
742552864 0aceelt
74255287 ccacsaTt
74255329 00020230
74255393 .00.4425
T425546540200418
742555854 40eex15
7425560600267
742557230 0enee25

T42557400cceentl
74255740400 eent3
742559142 0eees 40
T4255916c00eee35
71425591600ce0a9

714255961ceeeeall
14255962c0000all
7425597 TaeeeeebT
714256008e0000e13
74256009+040+455

74256009 0ceee57
742560094 ce+.578B
T4271718c 0w e 50
T4300145ccaesse82
T4300145ccceee?

74305073 cencesld
74306010ceesea30
7431 755400ceeea 9

74320591eecseal3
743205920cees.13

PAGE

PART NO.

743205970 ceess29
743205970 wesee32
T74320597ccceee9
74320613 0acess?2l
74320614e0eeee2l
74320616ceness2l
7432061 72sesesl60
74320636c0eaeab61
7432063 70eeeaes59
74320638000 ee259

74320638c0acee6l
T7432065%cncese2l
7432065540 002221
74320656cccceab
T432068% ceess2l
7432070320024450
743207422 20se226
T432077600eaes27
743207790 20e2+265
743207800 +2204265

7432078leaness265
7432078240 eee2+265
74320801ceece.18
7432081lecevece63
74320838c0020.33
74320838c00eee?
74320839¢00a0es33
743208392 402049
T74320862c0000042
743208800 cnsea43

74320883 00asse31
74320884000 00a31
74320884%40222.31A
74320885¢ e 2as32
7432088500009
74320887cseeee33
74320887 cceess9
743208984 0444435
7432090300 222239
T4320904c 022039

743209054 2424+238
T4320907¢00ee239
743209092 cese439
74320916000 eee32
T432091600e20+9

7432091600 ess.9A

74320921laeeess160
T4320922ccaeeslbl
743209240 00ee.161
743209250 a0 veelbl

7432092 Teaenael5
74320929 acess 15
743209300 0s2se75
74320943 c0eeaal2
74320972402 0.468
743209852 0000013
T432099%ceeseel3
74321007ceees.18
74321033c002+.18
743210342 cse018

7432103500000.18
743210360000+418
7432105220004+32
74321052¢000es9

T432105300e0a032
74321053000 0se9

74321100000 ees.43
74321101lacncee’3
74321102400 c0043
74321104000 ene4?2

PAGE

NUMERICAL INDEX 0073064655

PART NO. PAGE

743211040 00eccatt
T4321116e0e0eell
7432111700cesall
7432113500e0e.160
T432113600eeee161
74321137 ceneeal6l
743211382 0essal61l
743211460 0002439
74321169 cccas 166A
74321182c00022-10

74321186e2eeee35
74321189 e0eee9

74321190 caseee45
T4321192aeces45
743211942 2veee45
74321195cnss2245
T43212040ae24+250
743212300e0e2235
743212470 ennes?5
T4321252c02e0+66

74321253 0002067
743212540 002082
74321338c2e022450
74321348.20sseal6
T7432134%22ceaslb
74321380c00vee24
7432138leueeaalb
74321388c00neslbd
T432138%0eesalb
74321390000see16

743213910 ceeselb
74321392000 eee16
74321393 .02220.16
74321394c200e0l6
743213950 00422216
T74321399% cceae31A
74321399% wewee9

743214270 0eess10
7432143Teeeeee?l
74321437 cnenss9

74321438c 000021

T74321438a0ceee?

743214 T4%caeeesb50
74321630e0nesa2b
T74321671caesee33
74321671cecaes?d

74321696e0e2+250A
T74321697caceesl6
T743217024002e+57
T43217024we++=578

T7432170600eee578
74321 70Teseeee578
74321708e2eess578
74321709« e2ese57B
74321710see2e578
74321713 0ueeeal?
T432171800eses2l

T4321795c420..578
74321 798c2eeee9A
74321954 c0ewes9

74321959« e eesl2
74321963 cenessl2
T43219650c0eeal6
74321976¢22+-808
7432198leeesss2l
7432198lavecee?d
743219840220 e29
74321992224+..808
743220272 eaess6
743350560000aal1

PART NO.

74335056000ee29A
7433506Teneesa2?
74335157 cacesall
7433532000206
74335369 acveeld
743353820002 e229
74335451l ceesee82
74335534 c0cesel3
74335550 cc00s027
7433557 Tenese29A

7433557 8acecselll
7433557800cee-9A
74335623 c0ceee40
7433566840004029A
7433571 laaeces27
74335T7120000e426
T4335712eneees9A
74335809« 0sees 77
74335864 cnaess80
74336129cc2ee.21

74336130c0secsa21
74336131aesease21
743361420 0000+25
7433615602002.78
T4336178ce0eee2l
74336182c0e0e278
743361824 0ees.9

74336234%4c0aeee25
743362494 0222255
74336250eevaee55

74336250 0weaes5T
743362500 c0ase578
74336263 0cceans19
743362632v2es29

7433626602e0ee9

74336345c40-2+.9A
T4336432.0002+213
74336436.0202214%
74336436c0022267
74336436e0e0<-9A

T4336491ececee2?
74336506002e0e.78
7433653 1leeceeeS57
T4336531leeeesae578
743365320000043
743365320 0000455
743365320 0022457
7433653244002+578
7433655800aeee67
74336609 ccenesl?

74336646000e0s225
74336676cnveexa22
743366T6eces229A
7433677 Teewe=s80
7433689 7cnanse22
T743370460eees+80A
74337047 0cesee29
743375730 0eees29
743375752wee=029
T43375T60ceeas29

7433757 Teaceee29
T433757Beanenee29
74337580 cnunse29
T74337581lawense29
T4337582aw0ee429
74337584%ceeese29
743376020 00eee79
7433768Tc0ceeel?
74337688e0aeeal?

7433768%neesal?

PAGE

PART NO.

T74337690eceeesl?
743376980 c0eeal?
T4337699e0s00el17
74337700caeeesl?
7433771500000 al7
743377160aeseel?

(743377230 00ve2%

74337740 eeaeee35
T43377400eneee9
74337741l esewss35

T4337741cvanea?

T433776%c0ceesl3
743377640 02vee9

743379720 ccwsel3
T743381430ceeee25
743381 74eesees16l
T7433828%0cceesl160
74338299 ceseel?
74338310caneaa19
74339017 ceessl8

74339021aceees37
74339022ccanee37
7433903 602ee2a13
743390372 ceess13
7433903840ss0413
743391 16ceees238
74339118200 es239
74339119%ceveece38
7433912040cwe238
743391230 ce0e037

7433912 7ensee+39
74339128eses0+37
743391500 0ewee37
74339150ccee029A
74339151ccace=39
T4339151avsee29A
74339198ecnvcea3’
74339454caese37
74339458000 ee.160
74339459224 ++.80

74339496cceesab
7433951 lccasee4d0
74339532a0ens<b67
743395330 0sesa66
74339535000 04040
7433953540 0e067
7433959520c00237
74339604%cccevslt
74339606aceeesb6T
743396902 ceees61l

74339697 ces00e38
743396982022++38
74339712eences57
T4339712e0200578
74339851l c0eecesa50
743399492 ceanabl
743412924 0202422
743449380 ce022250
74346100<ceeesl3
74346169 aees+29

743461692 2s20e9A
74346246200 ese27
74346307 aneese2b
74346441l ccneae9A
7434645602082
T43464564ceasee9A
743467240 weeea 161
T4346T4%000nae 17
T4346T4% 002294

74347003 00eee82

PAGE



NUMERICAL INDEX 0073064655

PART NO. PAGE | PART NO. PAGE | PART NO. PAGE | PART NO. PAGE | PART NO. PAGE
T434703leacces19 7435456840 cee229 74359395220 0e062 7439307 Teeesnsd3
7434703 ceesea9A T435456800000e32 T4359645.meees2l 7439307 Tenseanetd
74347061lcceeesltd 7435465600035 74359646c20ees2l 74393260ccesse49
74347120200 +249A T7435475000000.30 743596560 000ee37 7439328600ceeet9
743474130 00eael3 T4354T78eneseal8 743596630 0002e48 743933440 0000431
743474160 0eeeal3 74354831000 eee57 743596660 00ees4l 74393346a0eses31
T434741% ceeeel3 T4355843c00nesll 74359667 ceeese49 7439334 Tenveve3l
743474650 00see1% T74356232020ees160 7435967 Tceceeed9 74393349« c0eea3l
743475430 0000034 T435733600aees 67 743596B8eccceatl 7439334%c0c0.e31A
74347543 ceevee35 7435733 Teenneab? 74359689 c0nastl 7439334% ccee.9A
743475720 0000230 7435734600vees67 74359701levsaees25 74393350 eceess31A
74347573 cccces? 743573560 c0ees34 743597040 0aeeeb T74393351leseese3l
T434768lecesss 160 743573572 c0aee34 T4359T71%eeenesd T74393351cceeeae3lA
743477 l4eaeese 161 74357360ccews430 T43597250 20 ee40 74393352ce0ve31A
74347722 2eeess 161 743573864nmeva22 7435973 Teanese10 743933532.0.22314A
T434T778leve.0.80 T4357689<224+2239 7435974 1scnves40 743933540 0022231
T43478550029+4161 743576900 0s04+239 74359T41eceees9 743933540 00s2231A
74347921 eeessa161 74357691ceseea39 T4359T51aanseebd 7439335% 2000032
7434792400000 19 T4357692cee2+439 T43597T6enesnatl 74393359 cceee?
743479380 0ves229 T4357701lenecece39 T74359776caseeca’3 T7439335%2022.9A
74348020c0e0s0229 7435770500239 T74359861c0e2e.50A 74393427 eneansl5
743480560eees.13 74357706020 es39 743598692 c000s13 743935042 02eeea75
T43481l0Tcecessb T4357TT94% e casas34 743598700ccnesl3 74393581laecees30
74348126+0222++9A 74357853000 es034 T4359911leecesat? [7439358TavseeaelS
T4348129%0002225 7435798 lavasee 80 T435994TeaeeeasT9 74394407 ceacea43
743481 30ceeees25 743587260 00eeeb67 743599484 0vees18 T439440Te0cesst5
T434813300ce409 T4358728caenesbT T7435996%c0cesel13 743945092 esees81
T743481360enees2T T4358754c00ceeT9 74359984c00es.25 743945100 00eee81
74348136cnveee9A 74358763000e0+39 74359985¢2022225 T439466020asee166A
T43481 8%c0ceeeldT 74358788esesesT6 743623384neses13 7439493%.0000+160
T43481840veees9A 743588400 c00ea22 T43624580me0ee9A 743950240 20eee32
74348185¢emce0039 7435891 leeeeneb? 74369599 veees50 743950240 000229
T4348B18540cese9A 74358988020 00e25 T437110Tcanwes40 74395087 e eeese31A
T43482150c0cea029 74358989c00ee225 T74371289%.000.29A 74395089%<cecee=31A
T434821500c0229A T7435908540000022 T437132300c0esl9 7439541 920ceasd?
T4348218e0ceee30 74359104c0eaeelt T43713244nc00219 7439541 %ceccaqsttts
T4348218a0eeee9A 74359106000 00457 743715032ceees15 74395740 c0ceas81
T434824%0anceel3 74359112e00se221 7437170720ee2280A 7439574 1leeseseBl
T4348246000essl3 74359113 00000221 T437232500002e37 74395889 cenee37
T4348502<<0+280A T4359115ceneea2l T437286%4e0eees2l 74500230 cansselsd
T4348502c024+.808 7435919242009921 743730692 e0ee9A T4500231ceseesls
T4348825ccenseT6d T7435920340000e19 743736100 0nees37 74506737 eeesee39
T4348856cnasesl4 74359219 202430 74373612ceesee37 T450708%cevweasTb
74348857 cneceals 74359222440024+.18 74373613cceeee37 7450735%ccese55
T7434885Beencecls 7435923 lesasaall T4373614caeeeaa3T 7450735%00nees5T7
7434885% 0wl 74359248400e0.73 T43T7412Tcneee30 74507359 00578
743489000 cacecs 14 T74359264%c00eea2l 7437593 Tcesese2l 7450737 4ecacealsd
T4349011lcncees9A T43592T lenaesall 7437595300 0emab67 74507673 csaeanlt
74349157 ceaaae25 74359280ceeese 7 T43762944 000030 7451121300 0062
74349193 ceeceebb 74359290000 0e0ll 7437649T2wesea2l 7451355200057
T434925Tc0eeee24 74359293ceeee.ll T4376T4900se021 74514091lceseee39
743493780 0ees029 743592940 00se.19 T43T76749c0eeea3T 74514400ca0eea21
T7434962%2cccesl3 74359298000 ees19 T437674%eeees9 745147800 00eee59
743496300 0e0esl3 74359308e00ess1l 7437803 lanceneb2 74514780cesses60
74349631leenesal3 7435931 0e0eeee29 T437803lcences? 745164320 00024265
743541630 ceese26 7435931 00wesee32 743792630 c0cee37 7451682leseeea25
743541634 0necae9A 7435931 2ceaeceel5 T4379268c0cesa37 7461353Teceassal29
743541 TSeae+ea 13 7435932344040..30 74379269« cceee37 74640976 2eee-80A
14354261lecaecsal5 743593260 4004455 743806520 2000262 T4640978000eee80A
743543040 0000027 7435932 Teneeee55 743806560 c020462 74640978 424002.808
743543 0%00e+2:9A 7435932840024455 743806620 0e0ee62 T74660358emaeselsd
743543050 000027 7435932% ceees 55 T43860370cesesebd? T4660408cacaeall
T435430600ne2e27 74359330e00eee55 74387529 0002.263 74716090 enese59
743543100 enseeb6 74359331.c0eea55 743883492 2s02606 T4722511leceeeel35
743544180 accae2bd 743593330 00cea55 74388568.00220264% 7475207 5ew0ese22
743544152 acaee26 743593340c0e2455 T4388648cneseall T479115Teececeea2bb
T43544 1% ceves9A T74359344%4cncess 49 743890584 aevwesl# 8433689 Tanesea9A
T435444% cwesel3 T74359345000ee+48 74390593e 02 2e+350

74354492¢ccaese13 T74359348c000eed9 T4391160ceceesl3d

743545370 eeees 19

743593T7T300aees2l

7439307 7eceasstl




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302
	Page 303
	Page 304
	Page 305
	Page 306
	Page 307
	Page 308
	Page 309
	Page 310
	Page 311
	Page 312
	Page 313
	Page 314
	Page 315
	Page 316
	Page 317
	Page 318
	Page 319
	Page 320
	Page 321
	Page 322
	Page 323
	Page 324
	Page 325
	Page 326
	Page 327

